APPENDIX |

Revised North Fork Water and Wastewater Feasibility Study



North Fork
Water and Wastewater Feasibility Study

June 2008

Prepared for:

North Fork Rancheria of Mono Indians

P.O. Box 929
North Fork, California 93643

and

Analytical Environmental Services

2021 “N" Street, Suite 200
Sacramento, California

HSNS

HydreScience Engineers, Inc.




Table of Contents

1.0 INTRODUCTION.....ccotviiinrinrirrissisiiniiniiniierierierserisnmsnnmessssiessass s sssssssssnsansansons 1-1
1.1 Backgrotnid .. s 1-1
1.2 Project DescriptiOn .t s b 1-1
1.3 ODJEOUTES ottt s b bbb b 1-10

2.0 PROJECTED FLOWS. ... ..o iicrivesierrerremsnnis s sessemssssssrersesnsnss tasssensasnssssssssssans 2-1
2.0 N aSTEWALET FLOWS oottt et et et s it et e et e s be st e ete e b e erbanb b ea b e ntsan bt bttt et bnsaens 2-1
2.2 Potable Water DIemand ...ttt s bttt a st et eaaeraans 2-4
2.3 Recycled WAaLer ..o s 2-5

231 Design Criteria, i s e e 2-5
2.3.2  Recycled Water Demands ... 2-6
2.4 Water Demands with Recycled Water ..ot s 2-6

3.0 REGULATORY REQUIREMENTS ... tee e tmm e e mmn see s mnnan s e ne e amnan 3-1
3.1 Land DIsposal. .. 3-1
3.2 Subsurface DHSPOSal......ccoier s 3-2
3.3 Surface Water DISPosal.. ... e 3-3
3.4 RECYCIE WATEL 1 ooitircerin e tere sttt st st ss et st sn e ea e 3-3
3.5 Public Water SYSEEIT oottt bbb e b 3-4
3.6 Source Water Protection Program. ... 3-5

4.0 WATER SUPPLY ASSESSMENT .....coociviiiiiimrieresninissreennrssessinrarssnssssseereensasans 4-1
4,1 Water Supply REQUIZEIMENTS 1o s 4-1

4.1.1  On-site Groundwater for Alternatives A, B, and C.ooooovnrivrn e 4.1
4.1.2  Off-sice Water from the City of Madera ..o 4-4
4.1.3  On-site Groundwater for Alternative 1D ..o 4-4
4.1.4  Off-site Water from the City of North Fork ..o 4-8
4.2 Potable Water Demand ...ttt eb ettt ebeeaen 4-8
4.3 WWater TreatMent PLANG ..ottt ettt e bt e e re et et s easeesansen 4-10
4.4 Water Storage Tank and Pump Station ... 4-10

5.0 WASTEWATER ASSESSMENT ....c.iiiiiiiieesiersnisiieesienisessennessassnensssssrsansnns 5-1

5.1 Wastewater Disposal AIternatives ..o s 5-1
5.1.1  Spray Field Disposal ..o 5-1
51.2  Leach Field DHSPosal ..ottt 5-2
5.1.3  Woater Balance for On-Site Disposal ..o 5-4
51.4 Surface Water DiIScharge ... s 5-18
5.1.,5 Connect to City of Madera WV TP oo 5-22
5.1.6  Connect to the County WWTT Serving the City of North Fork...oociiiiinn 5-24

5.2 On-Site Wastewater Treatment PLANT. .o isssniesses e e s essesssesse s 3-25
521 Wastewater Collection SYSTEIM ... e 5-25
522 Wastewater Quallty ... 5-26
5.2.3  Wastewater Treatment PrOCeSS oo ese vt s e ee st re e 5-26
5208 HEadWorks cooi it er e r et bt e en e r s ens s et e s ans 5-28
525 Immersed Membrane Bloreactor SYSTem .o 5-32
D20 UV ISINEECHOM coorieeie ettt s et b et bbb st st aaes bbb ettt sba et b e ne 5-36
5.2.7  Chlorine DHSIEECION 11t ieieceiiieies e cetrecersresses s ssesaseseaesasees e e rasaassesbeareassne sneabaarens 5-36
5.2.8  Biosolids DHSPOSal. ... 5-36

North Fork Hotel and Casino Water and Wastewater Feasibility Study Page |



June 2008 HydroScience Engineers, Inc.

5.3 Effluent Disposal and Reuse Facilitics ..o ssssnseeens 5-39
53.1  Recycled Water Storage Tank. ... 5-39
532 Recycled Water Pump Station ... 5-39
53.3  On-site Recycled Water Facllities ..o 5-40
5334 Spray Field SYStem i s 5-40
5.3.5 Subsurface Leach Fields ...t ste st es 5-40

6.0 CONCLUSIONS AND RECOMMENDATIONS........occccremmicnrcnnnannimsercenseniosannns 6-1

B, W St WALEE T EEATTIEN oottt ctrese e et eee ettt et bt ss e te st esessess e e ae st ase s et st b et b e s e e abaabesassdassatrabeaassneaernene 6-1
.11 L SEATOMS cooeis ettt e e e e ettt s s e ae e e et es e e e ek et b et e s sresaesteneenearetaars 6-2
6.1.2  On-5ite MBR WWTE ..o ere e e ressssoseessns semssesionscsrsssnnne 6-2

6.2 Wastewater IDHSPOsal. ..o 6-4

0.3 WAL SUPPLY ot e 6-4

7.0 ACRONYMS AND ABBREVIATIONS ...t emrems e e 7-1
B.0 REFERENCES......ooreeeerereirecreirmemr e e rrrsse s e s s e mmerer e aea s assea s s e sam e amsansanans 8-1
Appendices
A Flow Calculations
B Recycled Water Uses - Tide 22
C City of Madera Source Water Assessment
D Water Balance Calculations
E Waste Discharge Requirements, El Dorado Irrigation District and San Andreas Sanitary
District
Figures
T-T VICHUEY MAD i s s bbb e 1-2
1-2 Vicinity and Location Map Alternatives A, B, and C.... i, 1-3
1-3  Aeral Site Map for Alternatives A, B, and C ..o, 1-4
1-4  Vicinity and Location Map Alternative ) o eeees 1-5
1-5 ANErNative A SIe PLa. oottt et b st res b e e bt sant e ren e reren 1-6
1-6  Alternative B S1te PLAN ..o rie st sns e ee et e st neeseeaes 1-7
1.7 Alternative C 5168 PLAT. .ottt ettt e asenb bbb 1-8
1-8  Alternative 1D S50 PLAM oottt ae e e et et es b e sas e etes 1-9
4-1  Groundwater Wells in the Vicinity of the Madera Site......oiiiiiiiiiiin, 4-2
4-2  Public Water Facilides Option for Alternatives A, B, and Cooovviviiiiecc 4.5
4-3  Groundwater Wells in the Vicinity of the North Fork Site v 4-6
4-4  Public Water/Wastewater Facilities Option for Alternative D .o, 4.9
4-5  Typical Welded Steel Water Storage Tank ..o, 4-11
5-1a  Alternative A - Spray Field Disposal Option Site Plan........ i, 5-6
5-1b  Alternauve B - Spray Field Disposal Opdon Site Plan ... 5-7
5-1¢  Alternative C - Spray Field Disposal Option Site Plan ... 5-8
5-1td  Alternative ID - Spray Field Disposal Option Site Plan i 5-9
5-2a  Alternadve A - Leach Field Disposal Option Site Plan.........n., 5-10
5-2b  Alternative B - Leach Field Disposal Option Site Plan ... 5-11

North Fork Hotel and Casino Water and Wastewater Feasibility Study Page |l



June 2008 HydroScience Engineers, Inc.

5-2¢
5-2d
5-3a
5-3b
5-3¢
5-3d
5-4
5-5
5-6
5-7
5-8
59
5-10
5-11
5-12
5-13
5-14
6-1

Alternaave C - Leach Field Disposal Option Site Plan ..., 5-12
Alternative 1D - Leach Field Disposal Option Site Plan ... 5-13
Alternative A - Combination Spray Field/Leach Field Disposal Option Site Plan .............. 5-14
Alternative B - Combination Spray Field/Leach Field Disposal Option Site Plan............... 5-15
Alternative C - Combination Spray Field/Leach Field Disposal Option Site Plan............... 5-16
Alternadve D - Combinaton Spray Field/Leach Field Disposal Option Site Plan............ 5-17
Downstream Waterways of Project Alternatives A, B, and C .o 5-19
Downstream Waterways of Alternative Do 5-20
Preliminary Pipeline AHgnment OPtions ..ot 5-23
Typical Influent Lift Station and Odor Control Filter Plan and Section ... 5-27
MBR Wastewater Treatment Process Flow DIagram ... 5-29
Preliminary Water and Wastewater Treatment Plant Layout..........iiinn. 5-30
Typical Influent Metering Station and Headworks ... 5-31
Typical MBR SCCHOM 1.civviiericriciicies s st s 5-33
Typical MBR PLan ..ot 5-34
Typical Belt Filter Press Plan and Secton i 5-37
Typical UV Disinfection Plan and Section ... 5-38
Preliminary Process Flow DIagraim ... 6-5

Tables

1-1:
2-1:
2-2:
2.3
2-4.
2-5:
2-06:
2-7:
2-8:
4-1:
4-2:
4-3:
4-4:
4-5:
5-1:
5-2:
5-3:
5-4:
5-5:
3-0:
5-7:
5-8:
5-0:
5-10
6-1:

Facility Atea BSTUMALES oot bbb 1-10
Estimated Wastewater Flows for AIEINative A .o ssesssseevesresressesensseesens 2-2
Estimated Wastewater Flows for Alternative Bt avi v 2-3
Estimated Wastewater Flows for Alternatve Co e ssevsse s oo 2-3
Estimated Wastewater Flows for Alternative 1D ..ot 2-3
Estimated Water Demands 1f Warer is Not Recycled (gpd) oo 25
Breakdown in Typical Domestic Water Uses at Varying Facilities ... 2-6
Estimated Recycled Water Demands Without Landscape Irrigation (gpd) "o 2-6
Estimated Water Demands if Water is Recycled .o 2-7
Existing Groundwater Wells at the Madera Site ... 4-3
Exisung Groundwater Wells at the North Fork Site .. 4-7
Comparison of Average Day Water Demand with and without Recycled Water ...c.ocveneenen. 4-8
Domestic Water Storage Requirements if Water 1s Recycled ..o 4-10
Recommended Water Storage Tank and Pump Station Design Criteria ...o.oooeiieiiinenn, 4-12
Water Balance and Estimated Wastewater Disposal Requirements i 5-5
Anticipated NPDES LUMItAtONS oo 5-21
Projected Flows for the City of Madera WWTP ..o 5-22
Recommended Sanitary Sewage Lift Station Design Criteria......ooooooiiiiin: 5-26
Typical Casino Influent Wastewater Quality and City of Madera Limits ..., 5-26
Non-Economic Advantages and Disadvantages of the MBR ... 5-28
Headworks Desight CLIELIA. it et b bbb e s 5-32
Recommended Mintmum MBR Design CLIEErIa s 5-32
UV Disinfection Design Criteria . .ot ass s 5-36
Recycled Water Storage Tank Preliminary Design Criteria .o 5-39
Summary of Demands and Flows......oo e 6-3

North Fork Hotel and Casino Water and Wastewater Feasibility Study Page Il



1.0 Introduction

HydroScience Engineers, Inc., (HS¢) was retained by Analytical Environmental Services (AES), Inc.
to prepare a water and wastewater feasibility study for the proposed North Fork hotel, casino, or
retall alternatives at the North Fork Rancheria owned by the Mono Indians (Tribe) in Madera
County, California. This includes a review of background site conditions, an evaluation of the facility
requirements, and a preliminary design of key water and wastewater facilites. This report
summarizes HSe’s investigation and is organized into the following sections:

Introducton

Projected Flows

Regulatory Requirements

Water Supply Assessment
Wastewater Asscssment
Conclusions and Recommendations
Abbreviations

References

* 5 & & * & " @

1.1 Background

Two separate locations are being considered, one of which is near Madera (Madera site), and the
other one is near North Fork (North Fork site). These locations are shown in Figure 1-1. The
proposed site near the City of Madera is approximately 305-acres in size and is located along
Highway 99 as shown in Figure 1-2. It is currently utilized for growing agricultural crops, and has
a residence and associated outbuildings on the property’s southeastern corner. An aerial photograph
of the site is shown in Figure 1-3. The other proposed project site is located near the City of North
Fork, in the Sicrra Nevada foothills approximately 20 miles south of Yosemite National Park, as
shown in Figure 1-4. The total project site is approximately 31-acres in size and is currently utlized
as a rural residenual area.

1.2 Project Description

Five alternatives are being considered for this project. Three of the alternatives are located near the
City of Madera, and a fourth alternative is located near the City of North Fork. The fifth alternative
1s to take no acdon. The five alternatves are as follows:

* Alternative A — An approximately 250,000 square foot (ft) casino with a 200-room hotel at
the Madera site as shown in Figure 1-5.

*  Alternative B — An approximately 190,000 ft* casino at the Madera site as shown in Figure
1-6.
* Alternarive C — A regional shopping center at the Madera site as shown in Figure 1-7.

* Alternative D — An approximately 26,000 ft* casino located near the City of North Fork as
shown in Figure 1-8.

»  Alternative E — No action alternadve. Alternative 2 is not discussed further in this water
and wastewater feasibility study because it is assumed that no addidonal water demands or
wastewater flows will be generated from the proposed project sites under this alternative.

North Fork Hotel and Casine Water and Wastewater Feasibility Study Page i-1



s \commenprojectsiNorth Fork RanchenalReporti0611Reportiv 10figuresifig 1- 1vicinity map. pdf

Madera Site
(Alternatives A, B, and C)

Winnemucea .

‘Battle
Mouni

- 2 [North Fork site]
L 4 (Alternative D)

: 'ifg N L1
‘m,

Angeles

HN4

HydroScience Engineers, Inc.

LCS E: 15 0

Figure 1-1

North Fork

Water and Wastewater Feasibility Study
Vicinity Map




s'\common|projectsiNorth Fork RancherialReporti06 11Reportiv 10figuresifig 1-2vicinity map. pdf

BYENUE 20

@
€T L
g
5
el E
| 3
b
| |
Avepue 19 r
i
Avenue |
18 172 1
2 r
fwenue(‘J |
18 142 .
Notarb Avenue 18
Tropical Dr |
| | |

i

Gardena Dr |9

AVENUE 19 152 Avenue 20
i e i
f Altyras
’\ -
1 LO; Mnﬂ.mvwlo .Eh
assen s -
w Rt AT 2
- Chico B £ HNEVADA
P ghems :
Maan QP I cumndly, UNITED STATEE
& :
""'"""a gm r":::':‘
y ‘-3 \ Tonapah Pioche
San Franciseo ghodesto Project Site
® CALIFORMIA A
San Jose o
Death

GF' esno

=t | 1=lupN|

s a9 . )
o eoge g 8 =
[ :
17 .
Avenue :th Avenid 17 S
Oﬁuenue 17th | '
5 Martin =t
Pro;ect Site rei ‘
Lo |
oS - Ellis St o 4, EBlisst | ¢
(=]
0 T Avente 16th < 7 =
5] | O
Avenue 16 O [ v | =2 i
Avenue 16th*‘ 'CIafk St | . | | & &
: -ll: Il o [ ; ; l 45’
ue 15 12 VW Cleveland Ave E .;3':""“3“““'[’;"t}“‘"i E Cle‘-.-'elaﬂd rﬂWE
%’ 1 Clevefand” ‘ g E U”'j':"” ﬁ‘% G'
o Ave b - t,j
) %_ AR A iob-— m"_} %5
=1 — 77 H+— IF NI 4" Q.‘. Maﬁera
| 2= Hr e ‘s -f’éz
wsetst S TEs | ] Homset avel |7 MRSt t? f? LS
o < [ B == 1 Mational Bve et ‘
& ] S g : '“'ﬂ e BTN
El B Al ( W ﬁdptl ! ‘ : q)‘%\ f"lllwa Awa Q:JPL
Figure 1-2
North Fork

HNS

HydroScience Engineers, Inc.

Water and Wastewater Feasibility Study
Vicinity and Location Map for Alternatives A, B, and C




Reportl0511Reportvi0fguresifig -3aerial site map.pdf

orth Fork R,

LEGEND

|:] Project Boundaries

r || Madera Sphere of Influence
o

| | City of Madera

LY

0 t0 600" 1200' !

i

Figure 1-3

North Fork

Water and Wastewater Feasibility Study
Aerial Site Map for Alternatives A, B, and C




s'\common|projectsiNorth Fork Ranchena\Reporti06 11Reportv 10figures!fig1-4vianity map.paf

Do o o, S, ST TRTRCY T

e & e !
é? Alturas NV
“: Winnemucea g
o g Lassen i Q o e
0 mm Forest : Joviloa  Mountain
>N
r: : (W EVADA
Reno
' I :
Mish P 2 caumncl, UNITED STATE

i
& South
® Fork
%r'g- o
)
2 B Ca,
-
(=% ’%ﬁ, G@/ %‘x&v
%, %, Rer
2 P
Q
orth Fork Cemetery Sierra National Forest
a
3 2 -
& o
2 % 20 E Project Site
= o
=1 a
=
()
z
Lane
9
Figure 1-4
North Fork

HNS

HydroScience Engineers, Inc.

Water and Wastewater Feasibility Study
Vicinity and Location Map for Alternative D




\fig 1-5 Allernative A

i~ Flor deg DATE 11/13/08

ue|d 9)IS V SAlleUIa)Y

3uj ‘ssssuibugz sausogouphy

'SH

Apmg Aljiqisea JajemaiSep Pue Jajep)

3404 YHoN
G- ainbi4

ROAD 23

o ¥33¥D A¥Q OL

= HONI |

14 00§

0sT

00s

A3340 J3ZN3INNVHD

8l JNNIAV




—

AVENUE 18

250 0 250 500

1 INCH = 500 FT

TO DRY CREEK {

e

ROAD 23

—1.-—“-.—--.._./

Figure 1-6
North Fork

N\
= V'@ Water and Wastewater Feasibility Study
Alternative B Site Plan

HydroScience Engineers, inc.




DATE 11/13,/06

AVENUE

500

HNS

HydroScience Engineers, Inc.

TO DRY CREEK 1

ROAD 23

"~ CHANNELIZED CREEK

-

— . — ——

Figure 1-7
North Fork

Water and Wastewater Feasibility Study
Alternative C Site Plan




100 0 100

1 INCH = 200 FT

| S

HydroScience Engineers. Inc

200

STORM WATER | P
N DETENTION BASIN ! s !
~ 1 ACRE ‘

Figure 1-8
North Fork

Water and Wastewater Feasibility Study
Alternative D Site Plan




June 2008 HydroScience Engineers, Inc.

Related facility area (square footage) estimates for each alternative are further summarized in Table
1-1.

Tahle 1-1; Facility Area Estimates

Alternative

Facility A B c D
(ft%) (it%) (1) (ft)
Casino
Casino Gaming 83,100 57,000 -- 8,900
Support Areas 28,500 23,800 -- 4,600
Food and Beverage 67,400 53,700 12,000 4,500
Public and Misc. Areas 10,000 2,500 -- 2,000
Back of House 50,000 37,800 - ' 6.000
Retail 1,200 - 225,000 --
Entertainment/Lounge 7,000 7,000 - -
Hotel 207,700 - -- -
Pool and Spa 16,800 - -- -
Central Plant/Cooling Towers 21,300 9,000 -- -
Project Total® 493,000 198,000 237,000 26,000

* Does not include parking.

1.3 Objectives

This warer and wastewater feasibility study for the proposed North Fork Hotel, casino, or retail
alternatives in Madera County, California will be a preliminary planning document and is not
intended for purposes of design and construction. The objectives of this feasibility study are listed
below.

s Esumate domestic water demands and any on-site storage requirements

o Evaluate wastewater flows based on the proposed facilities and comparable gaming
facilities

Develop preliminary sizing of key wastewater collection and treatment facilities
Evaluate the potential for reducing water demands with reclaimed water

Develop a water supply strategy -

Develop a wastewater treatment and disposal serategy

North Fork Hotel and Casino Water and Wastewater Feasibility Study Page 1-10



2.0 Projected Flows

This section outlines the design criteria and gencral assumptions for estimating the wastewater
production and water demands anticipated for Alternatives A through ID. The analysis begins with
estimates of wastewater production, since unit wastewater flow for the various services and
custommers 1s more readily available than water usage information. This data is subsequently used to
back-calculate the corresponding water demand.

In addition to the water and wastewater flows, recycled water demand and its influence on the water
demand and wastewater disposal requirements were also evaluated. Reclamation has the dual
advantage of reducing the net potable water demand and the wastewater disposal requirements,
since potable water demand traditionally needed for landscape irrigation and toilet flushing, for
instance, can be sadsfied with recycled water. At the same time, treated wastewater that would
normally require disposal can instead be applied for beneficial reuse. The extent to which the
reclamation program affects the potable water demand and wastewater disposal requirements is also
summarized in this section.

2.1 Wastewater Flows

Facility programs are used to calculate the wastewater flows for the proposed site layout alternatives.
The facility program provided for each site alternative describes what type of restaurants are
proposed and the respective number of seats, the number of hotel rooms, square footage of facility
areas, retail areas, and the like. From these descriptions and quantities, unit wastewater flows
(gallons per day per unit) can be estimated. Tables 2-1 through 2-4 provide estimated wastewater
flows for the four proposed site layout alternatives. Due to the size and complexity of the
information used to generate the condensed results presented in Tables 2-1 through 2-4, refer to
Appendix A for the complete versions of Tables 2-1 through 2-4.

Casinos differ from other business establishments in the hours that they are open, the type of
services they provide and occupancy. The peak times of the day vary slightly depending on the
surrounding community but there is a faitly typical pattern to the rate of occupancy for casinos in
general. The occupancy or use of the casino typically varies depending on whether it is a weekday
or a weekend. Occupancy and flows are usually the lowest during the weekdays of Monday through
Friday. Normal two-day weckends (Saturday and Sunday) usually have the highest flows on a weekly
basis.

A casino is open 24 hours a day and the number of guests varies throughout the day. Based on
observed flows at other similar casinos there are tdmes of the day when the casino has a lower or
higher occupancy rate and these tmes are different, depending on whether it is during a weekday or
a weekend. For example, during a typical weekday in the morping and early afternoon the casino
has an occupancy rate of roughly 30 to 40 percent but starting in the late afternoon, and extending
into the night, the casino may have a 60 to 70 percent occupancy rate.

Retail centers, however, are more typical business establishments in the hours that they are open, the
type of services they provide and occupancy. Similar to casinos, the peak times of the day vary
slightly depending on the surrounding community but there is a faitly typical pattern to the rate of
occupancy for retail centers in general.  The occupancy or use of the retail center typically varies

North Fark Hotel and Casino Water and Wastewater Feasibility Study Page 2-1



June 2008 HydroScience Engineers, Inc. .

depending on whether it is a weekday or a weekend. Occupancy and flows are usuvally the lowest
during the weekdays of Monday through Friday. Normal two-day weekends (Saturday and Sunday)
usually have the highest flows on a weekly basis.

A retail center is typically open 12-hourts a day and the number of guests varies throughour the day.
Based on flows at other retail centers there are times of the day when the shops have a lower or
higher occupancy rate and these times are different, depending on whether it is during a weelkday or
a weekend. For example, during a typical weekday in the morning and early afternoon the rerail
center has an occupancy rate of roughly 30 to 40 percent burt starting the late afternoon, and
extending into the evening, the retail center may have a 60 to 70 percent occupancy rate.

For Tables 2-1, 2-2, and 2-4, the estimated flows are based on a summation of flows for two 12-
hour cycles, a 12-hour morning (am.) cycle and a 12-hour evening (p.m.) cycle.  The rates of
occupancy for daily 12-hour cycles changes dramatically depending on whether it is during the
weekday or a weekend day. For Table 2-3, the esumated flows are based on a summation of flows
for a typical 12-hour business day for retail centers. The rates of occupancy for daily 12-hour cycles
changes dramatically depending on whether ic is during the weekday or a weekend day.

For all alternatives, an average estimated wastewater flow is calculated using the weekday and
weekend flows. The average is weighted based on five days of weekday plus two days of weekend
flows. The average wastewater flow is useful in determining the design average day water demand
and design wastewater disposal flow.

Tahle 2-1: Estimated Wastewater Flows for Alternative A

Area Unit Base Flow Typical Typical AVERAGEb
WEEKDAY WEEKEND Day Flows
Flows °® Flows ®

(ft") (gpd/it) (gpd) (gpd) (gpd) (gpd)
Casino 121,630 1.25 151,700 87,200 128,900 99100
Back of House 50,000 1.37 68,500 27,400 41,400 31,400
Retail 1,185 0.01 12 5 9 8
Food and Beverage 67,365 1.56 105,200 50,700 89,500 61,800
Entertainment/Lounge 7,000 (.54 3,780 1,500 2,400 1,800
Hotel 207,680 0.16 32,700 16,100 31,600 20,500
Pool and Spa R 16,850 0.35 4,320 1,800 3,700 2,400
Central Plant/Cooling Towers 21,300 3.10 66,000 49 500 49,500 49,500
TOTAL « 493,000 432,000 230,000 350,000 270,000

* Used for calculation purposes only.
® Average Day Flow = 5/7 Weekday + 2/7 Weekend
¢ Total wastewater flows rounded to nearest 10,060 gpd.

North Fork Hotel and Casina Water and Wastewater Feasibility Study Page 2-2



June 2008

HydroScience Engineers, Inc.

Table 2-2: Estimated Wastewater Flows for Alternative B

Area Unit Base Flow Typical Typical AVERAGE
WEEKDAY WEEKEND Day Flows®
Flows ° Flows °
{ft) (gpd/ft’) {gpd) (gpd) (gpd) (gpd)
‘Casino 90,255 1.02 91,820 52,800 78,100 60,000
Back of House 37,825 1.39 52,420 21,000 31,600 24,000
Retail -- -- - . - o
Food and Beverage 53,725 1.46 78,640 37,900 66,800 46,100
Entertainment/Lounge 7,000 0.54 3,780 1,500 2,400 1,800
Hotel - - -- -- -- -
Pool and Spa - - - . - -
Central Plant/Cooling Towers 9,000 4.44 40,000 30,000 30,000 30,000
TOTAL ¢ 198,000 270,000 140,000 210,000 160,000
* Used for calculation purposes only.
© Average Day Flow = 5/7 Weekday + 2/7 Weekend
“ Total wastewater flows rounded to nearest 10,000 gpd.
Table 2-3; Estimated Wastewater Flows for Alternative C
Area Unit Base Flow Typical Typical A\«"EFIAGEh
WEEKDAY WEEKEND Day Flows
Flows * Flows ®
(ft) {gpd/tt’) {gpd) (gpd) (gpd) (gpd}
Retail 225,000 012 27,700 11,100 17,300 12,900
Food and Beverage 12,000 0.63 7,500 3,600 6,400 4,400
TOTAL* 237,000 35,000 15,000 24,000 17,000
FUsed for calculation purposes only.
b Average Day Flow = 5/7 Weekday + 2/7 Weekend
¢ Total wastewater flows rounded 1o nearest 1,000 gpd.
Table 2-4: Estimated Wastewater Flows for Alternative D
Area Unit Base Flow  Typical Typical AVEFII-"«GEb
WEEKDAY WEEKEND Day Flows
Flows ® Flows ®
(ft9) {gpd/tt’) (gpd) {gpd) (gpd) (gpd)
Casino 15,451 1.00 15,500 8,200 13,180 10,130
Back of House 5,000 1.18 7,050 2,820 4,260 3,230
Retail -- - - - --
Food and Beverage 4,550 2.87 13,050 6,280 11,080 7,660
Entetrtainment/Lounge - - -- - --
Hotel - - - - -
Pool and Spa -- -- -~ -- --
Central Plant/Cooling Towers -- - - -- --
TOTAL© 26,000 36,000 18,000 29,000 21,000
*Used for calculation purposes only.
® Average Day Flow = 5/7 Weekday + 2/7 Weekend
“Wastewaler flows rounded to nearest 1,000 gpd.
North Fork Hotel and Casino Water and Wastewater Feasibility Study Page 2-3



June 2008 HydroScience Engineers, Inc.

It 15 assumed that the casino heating and air conditioning system will include cooling towers.
Cooling towers extract waste heat to the aumosphere through the cooling of a water stream to a
lower temperature. A cooling tower allows a small portion of the water being cooled to evaporate
into a moving air stream to provide significant cooling to the rest of that water stream. Cooled water
1s returned from the cooling tower to be reused and some water must be added to it to replace the
portion of the flow that evaporates. Some water is also lost by droplets being carrted out with the
exhaust air (drift).

The heat from the water stream transferred to the air stream raises the air's temperature and its
relative humidity to 100%, and this air is discharged to the atmosphere. Because only pure water
evaporates, the concentration of dissolved minerals and other solids in the recirculating water
increases. To counteract this increasing concentration of dissolved minerals and other solids, water
is perjodically flushed from the systern in a process called blow-down and replaced with fresh water.

The make-up amount must equal the wtal of the evaporation, blow-down, drift, and other water
losses such as wind blowout and leakage, to maintain a steady water level. In total, the makeup
water supply required to maintain a steady water level equals the water lost to evaporation, blow-
down waste, and drift loss. It is assumed that drift loss equals 5% of the water supplied to the
cooling tower. The drift loss is the Joss that is not accounted for by evaporation and waste (or blow-
down water}.

Inflow and infileration (I&I) is typical in older gravity sewer collection systems or in areas of poot
surface drainage and high groundwater. I&I is calculated as a percentage of the influent flow.
However, because this project will be new construction, it is assumed that no I&I will occur.

2.2 Potable Water Demand

There are many uses for domestic water in the proposed alternatives. The water supplied or
purveyed from the site will have uses that include:

« Cooking + Pools and Hot Tubs + Consumputon

o Bath Tubs + Dishwashing « Janitorial

+ Cleaning « Sinks » Cooling Towers

« Restrooms » Landscaping « Showers

« Laundry « Heating Units « Air Conditioning Units

The domestic water demands are calculared from the estimated wastewater flows. It is assumed that
there is a 5 percent loss in the domestic water flow, as it becomes wastewater due to consumption,
evaporadon, and leakage. For the cooling towers, it is assumed that the total evaporation and drift
loss is twice the assumed wasting rate (or blow down) of the cooling towers. No sizing of the
cooling towers or water demands have been provided; therefore, it is assumed that Alternatives A
and B will operate like similarly sized casinos based on the square footage provided.

No areas were provided for cooling towers for Alternatives C and D, therefore, no flows were
assumed for cooling towers for those alternatives,

Table 2-5 shows estimated water demands as a function of estimated wastewater flows, Weekday,
weekend, and average day flows are provided. It is assumed that 5 percent of water used is lost to
consumption and other factors, and does not become part of the wastewater flow. These numbers
are preliminary and are for planning purposes only.

North Fork Hotel and Gasino Water and Wastewater Feasibility Study Page 2-4



Jung 2008 HydroScience Engineers, Inc.

Fire flow requirements (or guidelines) are set by the local fire authorities, based on the building’s use
and classification. Storage requirements for casinos are generally controlled by fire protection
requisements plus domestic requirements. The fire protection requirements are not identified in this
document so an assumed storage requirement based on similar facilities was made.

Table 2-5: Estimated Water Demands if Water is Not Recycled (gpd)

Alternative
A B C D
Weekday Day ® 346,000 211,000 15,000 19,000
‘Weekend Day ® 464,000 280,000 25,000 30,000
‘Average Day © 380,000 231,000 18,000 22,000
l.andscape Irrigation ° 20,000 20,000 5,000 5,000
Recommended Water Supply © 400,000 251,000 23,000 27,000

a Weekday Day Demand = (Weekday Wastewater Flow/0.25 + Cooling Tower Evaporation and Drift).

b Weekend Day Demand = (Weekend Wastewater Flow/0.85 + Cooling Tower Evaporation and Drift).

< Average Day Demand = {Average Wastewater Flow/0.95 + Cooling Tower Evaporation and Drift).

d Estimated at average daily demand of 5,000 gpd/acre landscaping. Type and acreage of landscaping assumed.
¢ Recommended supply = average day plus landscape irrigation.

Assures water demand for evaparation and dritt [osses are equal to twice the blow down waste.

Water demands rounded to the nearest 1,000 gpd.

2.3 Recycled Water

Recycled water in this report means wastewater that has been treated sufficiently to meet the
California Department of Health Services” (DHS) comprehensive recycled water regulations that
define treatment processes, water quality criteria, and treatment reliability requirements for public
use of recycled water. These regulations are contained in Titde 22, Division 4, Chapter 3 of the
California Administratve Code, more commonly referred to as Title 22,

Approved by the State in December 2000, Title 22 prescribes recycled water criteria and divides
them into several categoties based upon the extent of public access or risk of exposure. In general,
Title 22 regulatons are more stringent for uses with high potential for public contact and less
stringent for uses with low potential for public contact. Depending on the use, Title 22 establishes
four levels of treatment required for recycled water: undisinfected secondary, undisinfected
secondary—23, undisinfected secondary-2.2, and disinfected tertiary. For more information on uses
for these categories, see Appendix B.

Disinfected Tertiary Recycled Water. f on-site treatment is selected, this level of treatment is
recommended because it provides greater flexibility in reuse and disposal options. This category of
recycled warer includes secondary effluent that has undergone tertiary treatment and has been
disinfected to a level such that the median coliform bacteria in the water does not exceed 2.2 most
probable number (MPN) per 100 milliliter (ml). Title 22 defines the tertiary treatment process as
wastewater that has been oxidized, coagulated, clarified, and filtered. The recycled warer turbidity
should not exceed 2 nephelometric turbidity units (NTU) on average, should not exceed 5 NTU
more than five percent of the time during any 24-hour period, and should never exceed 10 NTU.

2.3.1 Design Criteria

To estimate the extent of the potable water applications that could be substituted with recycled
water, average water usage for each facility was broken down according to the possible applicarions.
These applications and their typical usage breakdowns are summarized in Table 2-6. All toilet

North Fork Hotel and Casing Water and Wastewater Feasibility Study Page 2-5



June 2008 HydroScience Engineers, Inc.

flushing and landscaping can be dual-plumbed for use with disinfected tertiary recycled water. It is
assumed that approximately 50 percent of the water demand for the cooling towers can be
converted to recycled water use. The percent reduction in potable water demand use is then
estimated on a basis of percent replacement by recycled water.

Table 2-6: Breakdown in Typical Domestic Water Uses at Varying Facilities

Water Demand

- Toilet . Cooking, Laundry, Coolin Landscape . .

Facility Flushing ® Bathing drinking dishersy Towers!:Ia Irrigatio: N g‘:‘l‘;ﬁ:;#:;g?
Casino 72%° - 28% . - - 72%
Events center 72%"° - 28% . - - 72%
Restaurant 27% - 53% 20% - - 27%
Retail 72%° - 28% . - . 72%
Coaling - - - - 100% - 50%
Towers
Landscape 100% 100%
Irrigation

* Can be converted to recycled water service.
® Source: Irvine Ranch Water District
RW = Recycled Water

2.3.2 Recycled Water Demands

The use of recycled water at the proposed facilities for the use of flushing toilets, urinals, and the
cooling towers would reduce the potable water demand. In similatly sized facilities the recycling of
disinfected tertiary reclaimed wastewater equals approximartely 40 percent of the wastewater flow.
For the purpose of this estimate, it is assumed that 40 percent of the wastewater flow is recycled and
used for such purposes. Table 2-7 shows the calculated recycled water demands as a factor of the
estimated wastewater flows. Note that due to the fact landscape irrigation does not contribute to
the wastewater flow, it has not been included as part of the recycled water demand in Table 2-7.

Table 2-7: Estimated Recycled Water Demands Without Landscape Irrigation {gpd) *

Alternative
A B C D
Weekday Day 94,000 57,000 6,000 7,000
Weekend Day 139,000 84,000 9,000 11,000
Average Day 107,000 65,000 7,000 8,000

" Recycled water demand = 0.40 ~ wastewater flow.
Recycled water demands rounded 1o the nearest 1,000 gpd.

2.4 Water Demands with Recycled Water

Water is also used for landscaping irrigation. A total of 4.0-acres of landscaping with an average
water demand of 5,000-gpd/acre for a total of 20,000-gpd is assumed for Alternatives A and B. A
total of 1.0-acre of landscaping with an average water demand of 5,000-gpd/acre for a toral of
5,000-gpd is assumed for Alternatives C and D. Table 2-8 shows estimated average day recycled
water demands as a function of estimated wastewater flows. Landscaping water demands will be
supplied by recycled water as an alternative means of wastewater effluent disposal, thereby reducing
the summer and dry weather disposal required.

North Fork Hotel and Casino Water and Wastewater Feasibility Study Page 2-6



June 2008

HydroScience Engineers, Inc.

Table 2-8: Estimated Water Demands if Water is Recycled

Alternative
A B C D
Weekday
Water Demand® 366,000 231,000 20,000 24,000
Recycled Water Demand (with landscape 114,000 77,000 11,000 12,000
irrigation demand)
Water demand if water is recycled ® 252,000 154,000 9,000 12,000
Weekend
Water Demand * 484,000 300,000 30,000 35,000
Recycled Water Demand {with landscape 159,000 104,000 14,000 16,000
_ irrigation demand)
Water demand if water is recycled b 325,000 _ 1_9._6,000 16,000 18,000
Average Day °
Water Demand ? 400,000 251,000 23,000 27,000
Recycled Water Demand (with landscape 127,000 85,000 12,000 13,000
irrigation demand)
Water demand if water is recycled b 273,000 166,000 11,000 14,000
2 Includes landscape irmigation. See Table 2-5.
¢ Recommended supply = average day domestic water less recycled water.
© 57 * week day + 2/7 * weekend day
Waler demands rounded to the nearest 1,00C gpd.
North Fork Hotel and Casino Water and Wastewater Feasibility Study Page 2-7



3.0 Regulatory Requirements

This section idenafies the typical regulatory requirements applicable for the North Fork alternatives
with respect to the proposed wastewatcer treatment and disposal methods or reuse identified in this
report. Regulatory requirements differ depending on the method of treatment and disposal. Land
disposal by irrigation is discussed in Section 3.1, land disposal by subsurface application is discussed
in Section 3.2, and surface water disposal is discussed in Section 3.3. This section also addresses
regulatory requirements associated with water recycling in Section 3.4, and requirements associated
with proposed drinking water supply systems for the Project in Sections 3.5 and 3.6. Because the
proposed system is on Tribal lands (“trust land”), the primary regulatory agency would be the United
States Environmental Protection Agency (USEPA).

3.1 Land Disposal

Wastewater disposal optons which would make the Tribe subject to regulation for land disposal
would include: spray applicadon to a disposal field; irrigation of a crop grown on land; discharge to a
percolation pond; or dischatge to an evaporation pond. Land disposal on trust land is regulated by
USEPA.

The Reglonal Water Quality Control Board (RWQCB) does not have discretionary authority over
actions on trust land, however, USEPA is expected to include the Fresno office of RWQCB in the
Permit development process in a consulting capacity.  The local water quality goals and criteria
which RWQCB is expected to recommend for implementation by USEPA are included in the Water
Quality Control Plan for the Sacramento River and San Joaquin River Basins (generally referred to as
the Basin Plan).

Typical disposal system design teatures required by regulation include:

s Tailwater and runoff control
e Installation of ground water monitoring wells

Typical discharge prohibitions include:

¢ Discharge of pollutants or wastes to surface waters

» Bypass around, or overflow from, the treatment plant and spray disposal area of
untreated or partially weated waste

» Resurfacing of wastewater percolating from the spray disposal field

Typical discharge specifications include:

o Wastewater spray drift from the WWTP or spray disposal field must not migrate out
of the plant’s property boundarices

+  All tailwater and/or stormwater reaching the downgradient limit of the recycled water
use areas must be collected and returned to the WWTP at all umes when wastewater
is being applied to the spray disposal field

e The discharger must not irrigate with secycled water during periods of extended
rainfall and/or runoff
The discharger must not irrigate with recycled water during periods of high winds
Public contact with wastewater must be precluded through such means as fences,
signs, and/or irrigation management practices (or other acceptable methods)

*  Objectionable odors originating at this facility must not be perceivable beyond the
boundary of the WWTP and disposal areas

s A limited-access buffer must be maintained around the spray disposal field’s wetted
area created during wastewater application

North Fork Hotel and Casino Water and Wastewater Feasibility Study Page 3-1



June 2008 HydroScience Engineers, Inc.

3.2 Subsurface Disposal

Wastewater disposal options which would wigger subsurface disposal regulations would include
conventional leachfields, engineered leachfields, mound systems, evapo-transpiration systems, and
injection wells. Subsurface disposal on trust land is regulated under USEPA’s Federal Underground
Injection Control (UIC) Program, not only because the project is on trust land, but also because
California is a Direct Implementaton State (40 CFR Part 144.83). Subsurface disposal s classified
as a Class V injection well under the UIC Program. Injection wells are defined in California Water
Code §13051 as any pit or hole in the ground, created by boring, drilling or shafe-driving, which has
a circumference shorter than its depth.

The Class V UIC program is a permit by rule program in that no actual permits are issued.
All Class V injection well owners in California, and on tibal land, are required to submit inventory
informadon to USEPA Region 9. According to0 40 CFR Part 144.82, a Class V well cannot allow the
movement of fluid containing any contaminant into underground sources of drinking water, if the
presence of that contaminant may cause a violation of the primary drinking water standards under
40 CFR part 141, other health based standards, or may otherwise adversely affect the health of
persons.

Historically, the USEPA considers groundwater quality degradation criteria based upon the State’s
local regional water quality control plan (the Basin Plan). The preparation and adoption of Basin
Plans is required by the California Water Code Section 13240, and supported by the Federal Clean
Water Act. Secton 303 of the Clean Water Act requires states to adopt water quality standards that
consider “the designated uses of the navigable water involved and the water quality criteria for such
waters based upon such uses.”  Since beneficial uses, together with their corresponding water
quality objectives, can be defined per Federal regulations as water quality standards, the Basin Plans
are regulatory references for meeting the State and Federal requirements for water quality control
(40 CFR 131.20). One significant difference between the State and Federal programs is that
California’s basin plans establish standards for groundwaters in addition to surface waters.

RWQCB does not have discretionary authority over actions on trust land, however, USEPA s
expected to include the Fresno office of RWQCB in the Permit development process in a consulting
capacity. RWQCB is expected to recommend implementation of Basin Plan water quality criteria
and goals for ground water.

Typical discharge prohibitions for subsurface disposal include:

» Discharge of wastes to surface waters or surface water drainage courses
¢ Discharge of wastes to ateas other than the designated treatment and disposal areas
* Bypass or overflow of untreated or partially treared waste

Typical discharge specifications include:

o Objectionable odots originating from the WWTP must not be perceivable beyond
the boundary of the WWTP and disposal areas

«  Wastewater discharged to leachlines must remain underground 2t all times

s The distance between any unlined pond or leaching trench bottoms and the
anticipated highest groundwater must be greater than 3 feet, or such distance as
necessaty to provide compliance with local groundwater limitations

Narth Fork Hotel and Casino Water and Wastewater Feasibility Study Page 3-2



June 2008 _ _ HydroScience Engineers, Inc.

3.3 Surface Water Disposal

Wastewater disposal options which would trigger surface water disposal regulations would include
direct discharge to a fiver or stream, indirect discharge to a river through a riverbank infiltration
gallery, or discharge to a dry ephemeral creck bed which drains to the waters of the U.S. Discharge
to surface water would be subject to regulation under a National Pollutant Discharge Elimination
System (NPDES) permit.

Surface water disposal on trust land is regulated by USEPA. An NPDES permit would impose the
criterta of the California Toxics Rule (CTR) and the Nauonal Toxics Rule (NTR), two neatly
identical lists of priority pollutants, many of which have numeric criteria which must be mer in either
the receiving water, the effluent, or both. As with the land-based disposal options discussed above,
RWQCB is expected to recommend implementation of Basin Plan water quality criteria and goals.
In addidon, the discharge to surface water would also need to comply with the California State
Implementation Plan (SIP). RWQCB does not have discretionary authority over actions on trust
land, however, USEPA is expected to include the Fresno office of RWQCB in the Permic
development process in a consulting capacity.

The permit process would involve performing an analysis to assess the downstream environmental
impacts. The permit would likely contain mass-based discharge limitations. In addition to pollutant
limitations, toxicity standards may also be established and monitored by bioassay. Since there would
be no industrial discharges to the casino wastewater system, levels of metals and other toxic
components are expected to be minimmal; however, it can still be assumed that any new surface water
discharge in the area would have to be treated to very high standards, such as tertiary levels, and
disinfected before discharging to local surface waters.

3.4 Recycled Water

Wastewater management options that would trigger regulation as recycled water would include
irrigating ornamental landscape plants, irrigating crops for animal or human consumption, flushing
toilets, fire suppression, or cooling tower make-up.

Recycled water use on tribal land is regulated by USEPA. USEPA has typically mirroted their
recycled water standards to California’s Title 22 standards for similar projects in California. On fee
land in California, recycled water use and enforcement of Title 22 provisions is under the authority
of the California Departmenc of Public Health (DPH). DPH does not have discretionary authority
over actions on trust land, however, USEPA is expected to include the Visalia office of DPH in the
Permit development process in a consulting capacity.  DPH is expected to recommend
implementauon of the following water quality requirements, which are specific to a membrane
bioreactor (MBR) treatment process. The WWTP would have to produce disinfected tertary
recycled water (IDTRW) in accordance with full Title 22 requirements. DTRW meets the following
water quality requirements, which are specific to a membrane bioreactor (MBR) treatment process
expected for this project’s wastewater treatment facility:
s Has been passed through a microfilration, ultrafiltration (UF), nanofiltration (NE},
or reverse osmosis (RO) membrane so that the wusbidity of the filtered wastewater

docs not exceed any of the following:
@ 0.2 NTU more than 95 percent of the time within a 24-hour period; and

@ 0.5 NTU at any time.

North Fork Hotel and Casino Water and Wastewater Feasibility Study Page 3-3



June 2008 HydroScience Engineers, Inc.

* The filtered wastewarter has been disinfected by either:

a A chlorine disinfection process following filtration that provides a contact tme ({CT] the
product of total chlorine residual and modal contact time measuted at the same point)
value of not less than 450 milligram-minutes per liter at all dmes with a modal contact
time of at least 90 minutes, based on peak dry weather design flow; or

@ A disinfecton process that, when combined with the filtration process, has been
demonstrated to inactivate and/ or remove 99.999 percent of the plaque formmg units of
F- spec1ﬁc bacteriophage MS2, or poho virus in the wastewater. A virus that is at least as
resistant to disinfection as polio virus may be used for purposes of the demonstration.
The median concentraton of total coliform bacteria measured in the disinfected effluent
does not exceed an MPN of 2.2 per 100 mL urilizing the bactetiological results of the
last seven days for which analyses have been completed and the number of total
coliform bacteria does not exceed an MPN of 23 per 100 mL in more than one sample
in any 30 day period. No sample shall exceed an MPN of 240 total coliform bacteria per
100 ml..

In addition to the aforementioned recycled water quality requirements, there are a number of
operational, uses, and reporting restrictions identified in Title 22. However, it is not expected that
any of these requirements will limit the viability of recycled water reuse on-site, and these
requitements are typical for any recycled water use application. All uses of recycled water would
have to be approved by USEPA. As long as DTRW is produced, there would appear to be no issues
associated with this intended use.

3.5 Public Water System

Options that involve the development of a drinking watet system using on-site wells would be
classified as a public water system under the Safe Drinking Water Act (SDWA). A public water
system is defined as any entity serving water for the purposes of human consumption to 15 or more
active service connections ot 25 or more people at least 60 days out of the year. More specifically,
the drinking water system for the casino would be classified as a Non-Transient/Non-Community
(NTNC) public water system under the SDWA because it is not 2 community water system and it
will regularly serve at least the same 25 persons over 6 months per year,

Discussions have been initiated with the USEPA regarding the proposed NTNC public water
system for the casino. During the design phase, the USEPA will require schematics of the system
showing the well location, storage, any treatment (including disinfection), well construction details
and drilling logs, anticipated visitor and employee population numbers, flow rate, and storage
capacities. Planning for the sample points and dedicated sampling stations will be coordinated with
the USHPA. Typically the USEPA will visit the site at least once and perform a walk-through of the
entire facility.

Baseline monitoring will be submitted ro the USEPA before the well goes online and the public uses
the water. Similar facilities have requirements for monthly coliform testing, quarterly lead and
copper testing and other testing that must be conducted annually. Monitoring requirements for the
proposed casino will likely be similar, but will be determined by the USEPA based on the size of the
facility, the anticipated population, and other factors specific to the project. The USEPA will assign
2 Public Water Systern Identificadon Number to the drinking water system. A monitoring plan
would be submitted to the USEPA.

North Fork Hotel and Casino Water and Wastewater Feasibility Study Page 3-4



June 2008 HydroScience Engineers, Inc.

3.6 Source Water Protection Program

Source water is untreated water from streams, rivers, lakes, or underground aquifers, which is used
to supply private wells and public drinking water. The USEPA’s Office of Ground Water and
Drinking Water administers the Source Water Protecdon Program to prevent contamination of
drinking water supplies. The SDWA Amendments of 1996, P.L. 104-182, include amendments to
section 1428, and a provision adding a new section 1453 to the Act. Section 1453 requires states to
develop and submit Source Water Assessment Programs (SWAPs) to USEPA, and implement them
after USEPA approval. While the statute does not explicitly require the tribes to implement SWAPs,
USEPA recommends that each tribe implement such a program, to the extent appropriate resources
are available to do so. Tribes also have the option of participating in a state SWAP, if they choose
to do so.

The Source Water Protection Program outlines a comprehensive plan to achieve maximum public
health protectdon. According to the plan, it is essential that every community take these six steps:

1. Delineate their drinking water source protection area
2. Inventoty known and potential sources of contamination within these areas
3. Determine the susceptibility of their water supply system to these contaminants

4. Notify and involve the public about threats identified in the contaminant source inventory
and what they mean to their public water system

5. Implement management measures to prevent, reduce, or eliminate threat,

6. Develop contingency planning strategies to deal with water supply contamination or service
interruption emergencies

Narth Fork Hotel and Casino Water and Wastewater Feasibility Study Page 3-5



4.0 Water Supply Assessment

This section describes components necessary to provide water supply service to the vatious project
alternatives. It discusses on-site groundwater and off-site City sources of supply and water quality
for the proposed project site in the vicinity of the City of Madera, as well as, the proposed project
site in the vicinity of the City of North Fork. The final aspect is a preliminary evaluation of the
water system requirements to deliver water to each of the project alternatives.

4.1 Water Supply Requirements

This section identifies preliminary water supply, water treatment, water storage, and pumping
requirements to supply the project alternatives with potable water. The facilities identified in this
section are based on HSe’s expetience with similar projects. Onc option is to maximize the reuse of
recycled water in order to minimize the water supply requirements. The following water supply
strategies were assessed for the four alternatives:

*  On-site groundwater
o Off-site water supply from the City of Madera
»  Off-site water supply from the City of North Fork

4.1.1 On-site Groundwater for Alternatives A, B, and C

Options that involve the development of a drinking water system using on-site wells would be
classified as a public water system under the SDWA (Section 3.5). Siting and installing on-site wells
will be done under the guidelines of the UIC program (Section 3.2), which is a crucial component of
the Source Water Protection Program (Section 3.6). Wells within a one-mile radius of the proposed
project alternatives near the City of Madera are shown in Figure 4-1, along with the nearest City of
Madera municipal wells. There is one active agricultural well on the property, Well No. 105, It is
not known which of the private wells surrounding the property are currendy in operation. A
summary of well data is included in Table 4-1.

Municipal Well No. 26 is located about a mile south of the Project site at the intersection of Airport
Drive and Aviation Drve, This well is approximately 600 feet deep and has a capacity of
approximately 1,300 gallons per minute (gpm). Municipal Well No. 25 is located about 1.5 miles
southcast of the Project site. This well is approximately 500 feet deep and has a capacity of
approximately 2,200 gpm. The groundwater level has been dropping in the region so a new on-site
well with adequate capacity for the hotel, casino, or retail alternatives would probably need to be at
least 600 feet deep. Groundwarter quality is generally good but manganese levels tend to increase
with depth north of the City and may require treatment.

North Fark Hotel and Casino Water and Wastewater Feasibility Study Page 4-1



undwater wells vicinity pdf

s'\common|projectsiNorth Fark Rancheria\Reporti0811Reportiv10figuresifigd-2 gro

103

e
10‘ Avenue O ol
18172 il
1149 © 17 118 116 & 1-Mile Radius
® o Q o |
119@ il
P =S 1;5 109 s I
108 3 @ is
; o s
o) T 2g Por ewvenue 1§ @ &
® W3 -y 136 @138 9
121 126 1049 132ﬂtﬂ1037ﬁr a
% 5.
127 130m135p o
1,00 mi
S % g% Gardena Dr
@125 1220@120 101 § r
1059 i "ﬁi b wetba B
® 133 13 grook ©
124 |Project| ‘Avenue 17th
Site
® .02
1280 ¥ g’- .
ot 5 o venue 17th
g X
o G
"?gg»} 7 -:T-;
o o
) Boles St
! N ey — O
egen
m - -
St @® Private Wells Madera - ~Municipal Well #26
N o
E @ Municipal Wells Madera Municipal Airport -E_
o
Avanue 15 O

Municipal Well #25@

Well Source: Department of Water Resources

HSNS

HydroScience Enginesrs, Inc.

Figure 4-1

North Fork

Water and Wastewater Feasibility Study
Groundwater Wells in the Vicinity of the Madera Site




June 2008

HydroScience Engineers, Inc.

Table 4-1: Existing Groundwater Wells at the Madera Site

Screen Depth*

Well From {ft) To(ft) Diameter Total Depth Depth to Discharge Rate  Year of Well
Number (inches) (ft) Groundwater (ft) (gpm) Installation
101 240 252 8 272 112 - 1982
102 205 145 6 205 110 50 1979
103 182 220 3 345 96 - 1965
104 197 273 8 280 97 250 1979
105 169 29 12 295 95 - 1973
106 - - - 308 12 - 1982
107 240 340 16 600 - - 1993
108 172 188 B 202 80 - 1973
109 295 420 14 450 108 - 1980
110 - - - 400 143 300 1990
111 210 408 14 416 110 - 1981
112 - - - 120 - - 1977
113 372 384 12 415 134 300 1685
114 200 300 12 356 104 - 1678
115 216 224 10 228 88 - 1975
116 180 220 6 220 - 40 -
117 240 280 5 280 130 180 1688
118 273 333 11 - 168 - 1995
119 . - - - 165 - 1998
120 228 236 10 290 90 - 1966
121 232 240 10 285 92 - 1966
122 220 570 10 591 97 - 1978
123 214 524 14 549 98 - 1978
124 265 696 16 700 - - 1998
125 273 292 14 500 a0 - 1971
126 264 708 16 716 155 - 1998
127 200 400 6 00 - - 2001
128 90 152 - 225 66 1390 1956
129 270 300 16 510 - - 1995
130 180 220 8 247 125 80 1987
131 280 360 6 5/8 360 245 70 1992
1 32 268°® - 8 282 141 150 19388
133 220 260 5 260 - 80 1988
134 160 180 6 5/8 275 Q0 - 1991
135 275 335 11 335 155 - 1993
136 268 328 11 333 165 - 1997
137 291 351 1 356 168 - 1997
138 300 360 6 5/8 360 168 100 2001
""" 139 240 300 6 300 172 50 2001
*Some welis had multiple screens; screen nearest ground surface listed here,
Source: Depaniment of Water Resources
® Open bottom, no screen,
MNorth Fork Hotel and Casina Water and Wastewater Feasibility Study Page 4-3



June 2008 HydroScience Engineers, Inc.

4.1.2 Off-site Water from the City of Madera

The City’s nearcst water well is Well No. 26 at Airport Drive, as shown i Figure 4-1. The well is
approximately 600 feet deep and has a capacity of approximately 1,300 gpm. The City uses this well
for standby and fire flow demands. The airport’s water is supplied by Municipal Well No. 25,
approximately a half-mile southeast of the airport, If the casino were to hook up to the City’s water
system, it is expected, based on discussions with City staff, that the City would require a looped
system to the well as shown in Figure 4-2. The City would require the Tribe to fund the drilling
and development of an on-site well that would be added to the casino loop to provide primary water
supply. The City’s existing Well No. 26 would be used solely for redundancy and fire flow capacity
(it’s current use in the City’s watet system). [f fire flow capacity 1s not met, then either a second well
of an on-site water storage tank will be required.

4.1.3 On-site Groundwater for Alternative D

Options that involve the development of a drinking water system using on-site wells would be
classified as a public water system under the SDWA (Section 3.5). Siting and installing on-site wells
will be done under the guidelines of the UIC program {Section 3.2), which is a crucial component of
the Source Water Protection Program (Section 3.6). Wells located within a one-mile radius of the
proposed project alternative near the City of North Fork are shown in Figure 4-3. A aumber of
well logs did not provide adequate information to locate the wells on a map. However, they are
within the one-mile radius based on the section number listed on the logs. A summary of well data
is included in Table 4-2. The table indicates which wells are not included in the figure.

The County of Madera assessed the groundwater conditions in eastern Madera County (County of
Madera, 2002). The following information is based on that study. Overall water balance and current
water demands in the foothill region suggest that a sufficient quantity of water is available on a
regional basis to meet current demands and support some future development. Planning for future
development needs to examine the hydrologic conditions on a localized watershed and
subwatershed basis in order to ensure an adequate water supply for local and downstream uses. The
County’s study included a detailed review of 1,492 well log records in the foothill region. The
median well yield is 8.5 gpm and average well yield is 22 gpm. These well yields are based on
drillers’ airlift tests, so actual production may be lower. In terms of future development, caution
should be used in assigning well yields to determine the amount of water available from a given well.
TIn particular, bedrock well yields in excess of 10 to 20 gpm (and especially greater than 50 gpm)
should be evaluated in more detail by means of 72-hour pumping tests with a consistent and
constant pumping rate.

North Fork Hotel and Casino Water and Wastewater Feasibility Study Page 4-4



s'\commonprojectsiNorth Fork Rancheria\Reporti0611Report 10figures\figd-2 faciibes option pdf

Proposed Recycled i
Water Line to
Golf Course

e —i—

i Proposed Water
Connection Loop

City of Madera

12" Water Main

ROAD 23 _

= 600' Deep
{ 1,300 gpm

Figure 4-2
North Fork

I‘l s 6 Water and Wastewater Feasibility Study
=S — Public Water Facilities Option for Alternatives A, B, and C




s'\common\projects\North Fork Rancheria\Reporti06 11 Reportv 10figuresifigd-3 groundwater welis.pd!

Pl

Rose Lp
1-Mile Radius
PYk?)
P
South
% Jfork 1;1%
%. ) 126®
3 1240 maM'&/ °”
B Gagy
G 109.0130 oc o™ ® % Rg
106 102
@
105
5 123
North Fork ®
Cemetery @ierra National Forest
1M
G
5 —
£ Project Site
‘©
(14
121
222
.118
(]
19
Legend
@ Private Wells
Well Source: Department of Water Resources Figure 4-3
N\ North Fork
'lbé Water and Wastewater Feasibility Study
HyeroScience Engineers, Groundwater Wells in the Vicinity of the North Fork Site




June 2008 HydroScience Engineers, Inc.

Table 4-2: Existing Groundwater Wells at the North Fork Site

Screen Depth

Well From (ft} To (ft) Diameter Total Depth Depth to Discharge Rate Year of Well
Number (inches) (ft) Groundwater (ft) (gpm) Installation
100 . - 614 700 355 4 1993
101 - - 6 100 3g 25 1979

102 : - § 1075 440 5 1991
103 . - 61/8 450 365 100 1995
104 . . 6 5/8 275 220 15 1995
105 - - 6 525 100 25 1985
106 - - 61/8 375 300 15 1995
107 . . 6 525 495 18 1996
108 - - 61/2 275 85 5 1985
109 . - 61/2 300 145 3 1985
110 - . 65/8 120 - 30 1976
111 - - 61/4 300 90 9 2002
12 . . 8 460 107 25 1994
113 - - 65/8 300 26 2 1972
114 - - 6 450 - 1 1980
115 - - 6172 280 185 20 1087
116 . - & 5/8 675 - 15 1976
117 - - 7 150 39 20 1980
s - . 61/2 475 120 6 1991
119 - R 6 1/4 500 300 12 1994
120 - - - 350 - 15 1078
121 - - 61/4 100 64 15 1994
122 - - 61/4 150 90 30 2002
123 - - 6 5/8 280 - . 4 1976
124 . . 6 5/8 550 81 25 1991
125 - - 6 1/4 860 - 5 1991
126 - - - 600 - 40 1991
127 . . 61/4 1000 - 4 1991
128 - - § 800 575 3 2002°
129 - - 6 5/8 105 8 100 1988
180 - - 6 400 65 10 1995
131 - - 7 325 11 2 1981
132 - - 8 5/8 891 66 171 1987
200° - - 6 155 - - 1980
201 . - 6§ 355 65 3.5 1981
202" - - 6 300 31 1.5 1983
203" - : - 74 a3 5 1959
204 . 7 o0 21 15 1971
205" - 7 170 27 6 1973°
206" - 7 230 160 ) 1973°
207" - - 7 200 18 1.5 197%°
208" - . 65/8 60 - 30 1972
209° - - 6 300 172 4 1983°

Source: Depariment of Water Resources

“Well was deepened.

® Not included on figure because tacation infgrmation on well log was incomplete.
*Well log indicated well was located within South Fork Indian Reservation.

“ Well log indicated well was located within Indian Mission off Cascodel Road.
Note: Well locations shown in Figure 4-3 are approximate.

North Fork Hotel and Casino Water and Wastewater Feasibility Study Page 4-7



June 2008 HydroScience Engingers, Inc.

Groundwater quality is generally good in eastern Madera County. Concentrations of total dissolved
solids (IDS) are in the 100 to 300 ppm range, but several wells in the Hillview Water Company
sytems had TS concentrations that exceeded 10,000 ppm. Although these levels do not present a
health concern, a more mineralized taste may result. Some water quality problems do occur in the
county systems, including elevated concentrations of total coliform bacteria, gross alpha/uranium,
atsenic, iron, and manganese. Elevated iron and manganese concentrations may be due to elevated
turbidity in the sample and may not reflect actual groundwater concentrations. Although naturally
occurting and typically related to the granitic rocks of the Sierra Nevada, elevated concentrations of
gross alpha uranium and atsenic have reandered some sources of supply nonpotable. Elevared
concentratons of iron and manganese seem to correlate to elevated turbidity in the sample and may
indicate iron and manganese that are in soil/rock particles in the sample and not actually dissolved in
the water (County of Madera, 2002). Based on the groundwater quality of wells in the eastern area
of Madera County, an on-site groundwater well may produce water requiring treatment.

41.4 Off-site Water from the City of North Fork

The Madera County Maintenance District 8A serves water to the town of North Fork and the U.S.
Forest Service complex. The district has 49 residental connections, 9 commercial connections
having 27.56 cquivalent dwelling units (EDUs), and 22 standby connections. The water system has
one well, designated the Library well, pumping 240 gpm into a 200,000-gallon storage tank, The
well was drilled in 1994 w0 a depth of 520 feet. An additonal existing well, known as the North
Fork Center Well, is cutrently inactive but available for future use. Water shortages have not been
an issue for this district (County of Madera, 2002). If the casino were to hook up to the City’s water
system (as shown in Figure 4-4), ic is likely that the City will require an investigation to the North
Fork Center Well's capacity and treatment requirements. The connection to the water line would be
at the intersection of Minarets Road (Road 225) and Road 274. Additonally, if fire flow capacity is
not met with the City’s existing 200,000-gallon storage tank, then an on-site water storage tank will
be required.

4.2 Potable Water Demand

As discussed in Section 2, two potable water demands were developed for each alternative: one as a
total water demand and one with recycled water to supplement potable water consumption. Table
4-3 presents a compatison of the average daily water demand with and without the use of recycled
water for each alternagve. The water demand presented is a2 weighted average between the weekday
and weekend flows, and includes landscaping water demand.

Table 4-3: Comparison of Average Day Water Demand with and without Recycled Water

Alternative
A B c D
Water demand 400,000 251,000 23,000 27,000
Water demand if water is recycled ° 273,000 166,000 11,000 14,000

? Includes landscape irrigation. See Table 2-5.
b Recycied water includes landscape irrigation, toilet flushing, and process water. See Table 2-8.
Water demands rounded to the nearest 1,000 gpd.

North Fork Hotel and Casina Water and Wastewater Feasibility Study Page 4-8



Rancheria\Reporti06 11 Reportiv 10figuresifig-4 faciines optionD. paf

s \commoniprojecisiNorth Fork

yiZ P

-
B South Cas,
® Fork
> %
Minarets Rg s %_
=1 ¢
North Fork
WWTF
- 228
(2 Narth Fork Cemetery i nal Forest
Proposed Water/Wastewater
Treatment Facilities [N
Project Site L™
1200 o
2 Proposed Sewer
?& g o ol 3z
3 Oagr Connection Pipeline 5
s S
% : :
: =
|222| g
Lang
g
Figure 4-4
North Fork

HSNS

HydroScience Enginesrs, Inc.

Water and Wastewater Feasibility Study
Public Water/Wastewater Facilities Option for Alternative D




June 2008 HydroScience Engineers, Inc.

4.3 Water Treatment Plant

There are two viable water sources to fulfill potable water demands for the proposed facilities for
Alternatives A, B, and C: (1) on-site groundwater; and (2) potable water from the City of Madera.
Treatment may be necessary for on-site groundwater, therefore an on-site water treatment plant
would need to be constructed. Manganese could be an issue based on other wells the City of
Madera has recently drilled in the area, particularly at depths of greater than 600 feet. Manganese in
water does not create a health hazard but in high concentrations will cause brownish-black staining
of laundry, porcelain, dishes, utensils, and even glassware. Treatment is not required but is usually
desirable. Groundwater sampling and analyses should be performed to determine if treatment is
necessary. Potable water from the City of Madera would require no treatment. A Source Water
Assessment of the City of Madera’s potable water is included in Appendix C.

There are two viable water sources to fulfill potable water demands for the proposced facilities for
Alternative D: (1) on-site groundwater; and {2) potable water from the City of North Fork.
Treatment may be necessary for on-site groundwater; therefore an on-site water treatment plant
would need to be constructed. Manganesc could be an issue based on the water quality from the
well supplying the City of North Fork. Groundwater sampling and analyses shouid be performed to
determine if treatment is necessary.

4.4 Water Storage Tank and Pump Station

A water storage tank would be constructed for each project alternative to store water produced by
any on-site wells. The actual required capacity of the tank is dependent on the project site’s fire flow
requirements; however, the anticipated capacity of the tank for each of the project alternatives is
summarized in Table 4-4. The tank would be of welded steel construction, meeting all American
Water Works Association (AWWA) specifications for welded steel tanks. A typical section of a tank
is shown in Figure 4-5. It should be noted that the recommended capacity of the domesuc water
storage tank is affected by the use of recycled water to satsfy fire suppression and could reduce the
domestic water storage tank requirements. The Madera Fire Marshall provided fire flow and storage
requirements for each of the alternatives.

Table 4-4: Domestic Water Storage Requirements if Water is Recycled

Alternative
A B c D
{gallons) {gailons) (gallons) (gallons)
Domeslic water storage * 650,000 392,000 32,000 38,000
Fire suppression ° 360,000 ° 360,000 480,000 ° 360,000 °
Domestic water storage tank capacity € 1,010,000 752,000 512,000 398,000
Recommended approximate domestic water 1,10G,000 800,000 600,000 400,000

storage tank capacity !

2 2.0 times the weekend day water demand if water is recycled. See Table 2-8.

® Based on Type 1 construction with a full automatic sprinkler system, per the Madera Fire Marshall, fire flow required is 1,500 gpm for 4 hours, resulting in
storage requirement of 360,000 gallons.

< Based on Type 3 construction with a full automatic sprinkler system, per the Madera Fire Marshall, fire flow required is 2,000 gpm for 4 hours, resulting in
storage requirement of 480,000 gallens.

4 Based on Type 3 construction with a full automatic sprinkler system, per the Madera Fire Marshall, fire flow required is 1.500 gpm for 4 hours, resulting in
storage requirement of 360,000 gallons.

¢ Domestic water storage plus fire suppression.

! Rounded up to the nearest common tank size increment.

Water demands rounded up to the nearest 1,000 gal.

North Fork Hotel and Casino Water and Wastewater Feasibility Study Page 4-10



yue| abelolS ISIEA 9815 PapaM feaidA
Apnig Ajqisea JsjemalSe pue Isjep

%104 YHoN
G- anbi4

“H) ‘weauifiug 43u31250IpAH

YSH

SLN

NV1d

SIN
Sy, SINVA TTINY NOILVAIT3
=]
B
S AS Y RN 05 IALUYK
N TR A A A
T I e N R R e,
R I S A N
SIS=IS IS ARy a3WIND3y SV
ST=NISTETE S SR IIN T4 QINIAINIONI NOULYANNOS TIVMONIY
vady Tl =] R H0 T0S IALWN
I18vMOTTY T ISR ..u:wlﬁﬂm_m,w__w_w__uﬁlﬁu@m
| R ===
3d07S %90 3d0TS %90
V14 35vE
NANTOD
L _fném §S300V
i
ATENISSY
_ AVId TIHINNA
o
| 1 nwmoo wino 430419 SNILIVY ¥ILNO
_ 3did — | 3Uv1d |
L v uzool/” SHILIVY Szz_/

{03dIND3y 41)
ININIIHIS
Y04 G3INYId S33UL

LN3A 400y

2

==3

al!

SO/C1/ 10 AYA Usp'auo) Bhosols 5o (a8 panmsy 190

331A30 9NIMDOT
! GNMJ—ILNY ONY

/ 30¥D ALISVS/M ¥30av1 44N ANVL U3d
i TIVM ANVE

__ D\ HILYH 4004

TN —
Ay

MO0 v_zﬁl\\@

Q




June 2008 HydroScience Engineers, Inc.

The tank would be cylindrical. A shorter tank would be easier to hide and camouflage from the
site’s guests. The rank sizing would be based on standard pre-engineered tank dimensions, which
are typically in 8-foot increments. It is also possible that the tank would be partially or completely
buried, but for the purposes of this analysis, it is assumed that the tank would be located at grade.
The Madera project site is relatively flat; therefore, it is recommended that a pump station be utilized
to maintain pressure in the distribution system. The North Fork project site topography varies and
a pump station may be required, if the storage tank cannot be placed in a location such that the
distribution system is pressurized. This potable water pump station 15 required to convey water
from the storage tank to the facilites and the ultimate pumping capacity will be dependent on fire
flow requirements. These requirements would be satisfied by two fixed-speed high-service pumps
that are half the capacity of the projected flow requirement. Table 4-5 shows the design criteria for
the water storage tank and pumnp station.

Table 4-5: Recommended Water Storage Tank and Pump Station Design Criteria

Parameter Vatue Unit

Water Storage Tank

Approximate Size (Alternatives A, B, C, 1.1,0.8, 0.6, 0r04 MG

or D)

Construction Welded steel NA
Potable Water Pump Station

Low service pump quantity 2 pumps

Low service pump type ; Variable speed centrifugal NA

High service pump quantity 2 pumps

High service pump type Constant speed NA

Hydropneumatic tank approximate size To be determined gallons

The overall water facilities will be located based on the final design of the selected alternative. Note
that the recycled water facilities are shown and described separately in Secton 5. All of the
recommended water supply facilities described in this section are preliminary, and should be utilized
for planning purposes only.

North Fork Hotel and Casino Walter and Wastewater Feasibility Study Page 4-12



5.0 Wastewater Assessment

This study evaluates the feastbility of various options for treated wastewater disposal, including on-
site and off-site alternatves. ‘The on-site alternatives were spray field disposal, leach field disposal,
surface water discharge, and water reuse. Two off-site disposal alternatuves were evaluated:
connecting to the City of Madera WWTP and connecting to the City of North Fork WWTP.
Section 5.1 sumimarizes the results of that evaluation and discusses the disposal options.

The remainder of Section 5 identifies the components necessary for on-site wastewater treatment of
the projected wastewater flows for the various North Fork Hotel and Casino project alternatives.
Any on-site wastewater facilities are to comply with all applicable permitting requirements.
Maximizing on-site water reuse is evaluated. Also, the wastewater and recycled water facilities are to
be designed in a manner that does not Limit existing uses or future expansion.

The overall wastewater facilities would be located based on the final design of the project facilities
for the selected alternative. All of the recommended treatment facilities described in this section are
preliminary, and should be utilized for planning purposes only.

5.1 Wastewater Disposal Alternatives

Tertary treatment utlizing an MBR was assessed because it provides the greatest flexibility for reuse
and disposal. Terdary treatment is typically defined as a process that has undergone primary
treatment consisung of a gravity settling process, secondary treatment consisting of a biological
process, and a tertiary process consisting of both filtration and disinfection.

A scasonal storage basin would be necessary for most of the disposal options or combinations of
options. The regulatory requirements for the operation of seasonal storage basins are typically
minot, and the primary consideradon is the disposition of the effluent contained therein.

5.1.1 Spray Field Disposal

If spray fields arc to be used for disposal of the treated effluent, water would be applied to the spray
fields at agronomic rates throughout the year, which take into account plant uptake and nutrient use.
During ratn events, however, spray fields cannot be used. Spray fields will be designed so that all
wastewater runoff is caprured and not allowed to run off the site or enter waters of the U.S. This 1s
a typical regulatory requirement for spray field disposal. Other anticipated regulatory requirements
for this type of disposal are described in Section 3.1, Land Disposal. If no alternate discharges are
utilized, a large seasonal storage basin will be necessary. Adding a seasonal discharge to a nearby
surface water body, such as Dry Creek, which passes through the Madera site, or the unnamed
tributary of Willow Creek, which passes through the North Fork site, would reduce the size of the
seasonal storage basin required. The water balances for each project alternative for on-site disposal
options 1s presented in more detail in Section 5.1.3.

The City of Madcra’s golf course is south of Avenue 17, between Road 23 and the municipal airport
(Figure 4-2). Another spray field disposal alternative to on-site spray fields would be to irrigate the
golf course. This would benefit the City because currently groundwater is being used for all of the
golf course’s irrigation demand, which is estimated to be 977,000 gpd in the summer. During the
winger, irrigation with recycled water would have the same restrictions at the golf course as described
above for the on-site spray fields. The casino’s treated wastewater effluent could provide
approximately 25% of the irrigation demand for the golf course.

North Fark Hotel and Casino Water and Wastewater Feasibility Study Page 5-1



June 2008 HydroScience Engineers, Inc.

51.2 Leach Field Disposal

As previously mentioned in Section 3.2, subsurface disposal is regulated under the Federal UIC
program. The UIC Program, which is a crucial component of the Source Water Protection Program
(Section 3.6} is administered by the USEPA.

Conventional and nonconventional leach fields are discussed in this section. In order to produce a
disposal system design approptiate for the proposed project sites, soil testing is recommended for
the selected project location.  Soil testing would include mantle and percolation tests to define any
confining soil layers, shallow groundwater table, soil types and soil structures, directions of water
transport, and percolation rates. A general discussion of the area’s geology and soils 1s presented
below.

5.1.2.1 Geology for Madera Site for Alternatives A, B, and C

The United States Department of Agriculture (USDA) Scil Survey of the Madera Area was
published in 1962 (USDA, 1962). Soils in the arca are described in detail below based on that
report; however, this may not be an entirely accurate representation of the site in spite of the level of
detail in the soil descriptions. As mentioned previously, percolation and mantle testing should be
performed at the selected project site.

Based on the maps in the USDA Soil Survey, approximately 85 percent of the surface and near-
surface soils at the Madera site are San Joaquin sandy loams (SaA). The San Joaquin series consists
of shallow, iron-silica hardpan soils developed in old alluvium degived mostly from granitic rocks.
Internal drainage is restricted by the impervious hardpan. The San Joaquin sandy loams have the
following representauve profile:

s+ 0 to 5 inches, yellowish-red and very hard (reddish-brown and very friable when
moist) sandy loam; medium acid; very weak, very fine, granular structure when motst,
and essentially massive when dry; low in organic matter,

* 5 to 11 inches, yellowish-red and hard loam (reddish-brown and friable when moist);
slightly acid; moderate, fine, subangular blocky structure.

« 11 to 19 inches, reddish-yellow and extremely hard (yellowish-red and firm when
moist) sandy clay with colloidal coatings; slightly acid; medium, fine, blocky structure.

o 19 to 23 inches, reddish-yellow (red to yellowish-red when moist) hardpan, iron-silica
cemented; smooth, very dense, and indurated in upper part; less strongly cemented in
lower part; some dark-colored manganese stains; some segregated lime in lower part.

¢ 23 to 60 inches, light yellowish-brown and hard (dark yellowish-brown and firm
when moist) gritty sandy loam; massive; softly consolidated; neutral to mildly alkaline;
few yellowish-red mottles and stains, which are most prominent when soil is moist;
less hard and less consolidated with increasing depth.

Approximately 10 percent of the surface soils are Arwater Joamy sand {AwA), moderately deep and
deep over hardpan. The soils of the Atwater series are well drained and very deep. They werc
derived from somewhat older, wind-reworked, granitic alluvium and typically occur on the leeward
side of present or abandoned stream courses, principally on low terraces. In places, a hardpan
substratum of an older, unrelated soil underlies the profile. The remaining surface soils are Hanford
sandy loam {HgA), moderately deep and deep over hardpan, and Tujunga loamy sand (TwA). The
soils of the Hanford series consist of moderately coarse textured recent alluvium derived chiefly
from granitic rocks high in micaceous minerals, The alluvial deposits were stratified and channeled
during deposition. The profile is neatly uniform throughout and shows little modification other
than a slightly darker color and higher organic-matter content in the surface soil. The Tujunga

North Fork Hotel and Casino Water and Wastewater Feasibility Study Page 5-2



June 2008 HydroScience Engineers, Inc.

loamy sand usually occurs as narrow streaks as is the case at this site. The Tujunga series consists of
pale-brown, noncalcareous, coarse-textured, somewhat excessively drained soils derived from
granitic sediments deposited on recent alluvial fans and flood plains. Except for having a coarser
texture, a lower organic-matter content, and lower moisture-holding capacity, these soils are similar
to the Hanford soils, which formed from material derived from similar sources but of finer rexture.
It consists of approximately five feet of pale-brown and loose loamy sand that is very low In organic
matter, with coarse sand and gravel at a depth of two feer and deeper (USDA, 1962).

5.1.2.2 Geology for North Fork Site for Alternative D

The proposed project site for Alternative D lies just ourside of the USDA Soil Survey of the Madera
Area, which was published in 1962. The National Forest Service in cooperation with the USDA and
the Regeats of the University of California {Agricultural Experiment Station} conducted a soil survey
of the Sierra Nadonal Forest Area (National Forest Service, 1962). The soils are described below
based on the soils in the vicinity of the project site utilizing the Natonal Forest Service report;
however, this may not be an entirely accurate representation of the site in spite of the level of detail
in the soil descriptions. As mentioned previously, percolation and mantle testing should be
performed at the selected project site.

Based on the maps in the USDA Soil Survey, the surface and near-surface soils in the vicinity of the
Alternative D project site are Holland sandy loams, 15 to 30 percent slopes (HoD). The Holland
series consists of shallow residuum weathered from coarse-grained granitic rocks. They resemble
the Auberry soils, which occur at lower clevadons and are brownish throughout. Internal drainage is
restricted by the impervious hardpan. The Holland sandy loams have the following representative
profile:

* 0 to 6 inches, grayish-brown and slightly hard (very dark brown and friable when moist)
sandy loam; slighdy acidic; highly micaceous; moderate, medium and fine, granular structure;
moderate in organic matter.

* 6 to 11 inches, brown and slightly hard (dark-brown and friable when moist) heavy sandy
load; medium acid; weak fine, granular structure when moist, and nearly massive when dry,
somewhat lower in organic matter than layer above.

= 11 to 22 inches, light-brown and hard {dark-brown and firm when moist) light sandy clay
loam; medium acid; weak, coarse, subangular blocky structure.

* 22 to 44 inches, reddish-brown and very hard (vellowish-red and firm when moist) sand clay
loam,; strong acid; moderate, medium, subangular blocky structurc.

» 44 to 58 inches, vety pale brown and hard (yellowish-brown and frable when moist) sandy
loam; medium acid; massive.

» 58 inches +, varicolored, weathered, disintegrating granitc rock, less altered with increasing
depth.

The Auberry soils are well-drained upland and deep. The soils were derived from coarse-grained
granitic rocks, The soils of Auberry have good natural drainage. Surface runoff is slow. Internal
drainage is medium to moderately slow. The moisture-holding capacity and natural fertlity are
moderate, and the erosion hazard is slight (USDA, 1962).

5.1.2.3 Conventional Leach Fields

The USEPA would regulate conventional on-site subsurface leach fields as Class V injection wells
under the UIC program (Section 3.2), which is a component of the Source Water Protection
Program (Section 3.6). Subsurface disposal permitting would likely be based on groundwater quality
degradation criteria. Successful permitting of subsurface disposal discharge may require a limited
hydrogeological study to establish pollutant transport patterns in the nearest identifiable
groundwater basin. An analysis may zlso be required to determine the downgradient environmental

North Fork Hotel and Casino Water and Wastewater Feasibility Study Page 5-3



June 2008 _ HydroScience Engineers, Inc.

impacts to other beneficial users of the groundwater basin.  The primary beneficial users of
groundwater in this arca are humans who use the groundwarer for potable water.

In addition to good percolation, leach fields typically require a minimum of several feet of clearance
above the highest groundwater levels. High groundwater is not anticipated at this site.

Leach fields are used to dispose of treated wastewater effluent by distributing it underground to the
infiltradve soil surfaces. Conventonal leach field design uses a series of looped or lateral trenches 1.5
to 3 feet wide and 2 to 5 feet deep. The trenches are filled with stone or gravel and covered to
reduce surface water inflow. Perforated pipes run along the trenches to disperse the effluent into the
soil. Conventional leach fields generally require large areas, well-drained soils, and mosty level
ground to operate adequately.  Based on the USDA Soil Survey, shallow hardpan encountered at
this site would be at a depth of less than 2 feet in the San Joaquin sandy loams, so the leach field
would provide drainage directly into the soils beneath the hardpan where drainage should be
adequate in the sandy loam. Leach field design would be according to typical Madera County
standards.

To utilize the shallow soils, the wastewater would need to be treated to a sufficient level that ensures
compliance with the RWQCB’s Basin Plan objectives for the protection of surrounding
groundwater. Because effluent would be treated to tertiary levels prior to placement in the leach
fields, further acrobic treatment in the soil, typical of conventonal leach field design, would not be
required. Typically, wastewater effluent treated to tertiary levels by Membrane Bioreactors contains
low solids and nuttient concentrations. Consequently, the leach fields can be constructed within
shallower soil cover and possibly loaded at much higher hydraulic rates, provided that the subsurface
discharge of treated wastewater does not increase the risk of exceeding the RWQCB’s groundwater
objective for the arca,

Leach Fields are advantageous because they provide a year-round or, at the very least, a winter
disposal alternative. Used in conjunction with spray field or landscape irrigation disposal, leach ficlds
can reduce or eliminate seasonal storage requirements. Before these leach fields can be developed,
detailed geotechnical investigations at candidate sites would be required to locate and provide
derailed design criteria for leach fields.

5.1.2.4 Non-conventional Leach Fieids

Non-conventional leach fields are high-capacity designs that can accept higher hydraulic loading
rates than conventional leach fields. This is possible since the water quality of the MBR effluent
being discharged to the non-conventional leach field is treated to such a high level that reliance on
the soil media to provide additional treatment, typical of a conventional leach field design, is not
required. As a result, these non-conventional, high-capacity leach fields can and have been designed
and installed throughout the country at much higher hydraulic loading rates than high organic
loading rates. Table 4-3 of the USEPA Onsite Wastewater Treatment System Manual (USEPA,
2002) provides a chart for the hydraulic and erganic loading rates based on soil types and structure.
The USEPA would regulate non-conventional on-site subsurface leach fields as Class V injection
wells under the UIC program (Section 3.2), which is a component of the Source Water Protecnon
Program (Section 3.6).

5.1.3 Water Balance for On-Site Disposal

A water balance was performed to determine the disposal area requitements withour recycling for
each project alternative. Three combinations of disposal methods were considered for each project
alternative, which were: (1) subsurface disposal and secasonal storage, (2) spray fields and seasonal

North Ferk Hotel and Casino Water and Wastewater Feasibility Study Page &-4



June 2008 HydroScience Engingers, Inc.

storage, and (3) subsurface disposal, spray fields, and seasonal storage. Table 5-1 summarizes the
results from the water balance analyses performed by HSe. Copies of the more in-depth analyses are
included in Appendix D. This is a preliminary estimate only. A final design by a licensed engineer
would be necessary to determine actual size and placement.

Table 5-1: Water Balance and Estimated Wastewater Disposal Requirements

Alternative

A B C D
Average Day Disposal Flows * 270,000 160,000 20,000 20,000
Landscape frrigation (acres) o 4 4 T 1
Spray Disposal Only (acres) ® 29 18 2 2
Seasonai Storage Basin with Spray Disposal Only (MG) 43 28 4 4
Sub-Surface Disposal Only (acres) 78 46 5 5
Seasonal Slorage Basin with Sub-Surface Disposal Only (MG) 4 4 2 2
Combination of Spray and Sub-Surface Disposal {acres) 31 15 2 2
Seasonal Storage Basin for Spray and Sub-Surface Disposal (MG) 31 21 3 3

* Disposal Flow without recycled water rounded to nearest 10,000. See Tables 2-1 through 2-4.
® Areas rounded ta the nearest acre,

If spray ficlds are used at the site as the sole disposal option, they could be located on the various
project sites as shown in Figure 5-1a through Figure 5-1d. Based on the water balance analyses,
the spray field area required to dispose of the effluent from the WWTP ranges from 2 to 29 acres,
depending on the project alternauve. Additionally, a seasonal storage basin would be needed to
store effluent during rain events.

If leach fields are the sole disposal option, then 5 to 78 acres would be required to dispose of the
effluent from the WWTP. While this may be possible at the Madera site because it has at least 128
acres of potential disposal area (Figure 1-5) and at the North Fork site if some of the soil
stabilization area is useable (Figure 1-8), field-tesung may reveal that only certain portions of the
respective sites have soils conducive to leach field disposal. Design of leach fields is dependent on
the percolation characteristics of the soil. Different percolation rates yield varying hydraulic loading
rates. In addition, hydraulic loading rates also vary depending on the effluent quality—untreated
wastewater discharged to leach fields would require a lower hydraulic loading rate 1o allow additional
treacment by microorganisms in the soil. For the proposed non-conventional leach field, a hydraulic
loading of 0.3 gpd/ ft* was selected for use in preliminary sizing. A preliminary location for leach
fields and 4-MG seasonal storage basins are shown in Figure 5-2a and Figure 5-2b. Figure 5-2¢
and Figure 5-2d show the leach field areas required for Alternatives C and 1D, with 2-MG seasonal
storage basins.

If spray fields are used in conjunction with leach fields and a seasonal storage basin, approximately
31-acres of spray field disposal, 31-acres of leach field disposal, and 31 MG of seasonal storage
would be required for project Alternative A. A preliminary site plan for this configuration is shown
in Figure 5-3a. Similarly, Figure 5-3b through Figure 5-3d show the combination leach field and
spray field areas required to dispose of the effluent from the WWTP for project Alternatives B, C,
and D. Note, these calculations are based on an assumed percolation rate of 0.3 gpd/ft’ for the
leach field and would need to be determined by field-testing,

North Fork Hotel and Casino Water and Wastewater Feasibility Study Page 55



uejd sjIs uondQ jesodsiq pield Aeldg - v saneusayy e
Apnig Aiqisea JOJEMS]ISBAA PUR JAJBAA N
eL-g ainbi4

\

—

BA/CL/LYG Bap'udld #IIS W30 RECDEI] DR ADJOS § SeOUANfY B1—§ BLJNes D) Quayiroded DA 1LO0Y1OdR\DIANIVDY 103 UIONARI28!0Idh uaIcal, 1§

¢¢ AQvOod

_

HIFYD QIZMANNYHI~
////”
SIUMIVS INIALYIHL N

HAYMIALSYM ONY H3LYM N

FDUVHISIA |
1N3A1443

9K ¥

NISYS JOVAOLS h
Em‘ LA 1 %3340 Awa oL
(
_T\]éz,qu
‘ s NOLLY Dl
SIHOV 6 L
@734 Avads !
|
X L4 005 = HONIL 1
I
00 sz | 0 sz
NGy o -—— l

0 81 3NNIAV




ue|d a)g uondo |esodsiq pfel4 Aelds - g aanewsa)y
Apnig AlljigISES ] 181EMB)SEAA PUB JAIBAA
%404 YHON

qi-g aunbig4
\

N mm\ :
NISVE 3OVNOLS

Y3342 dIZNINNWHI

SILMIVY INIALYIYL
HILVYMILSYM ONY HIALVM

- 3OHYHISIA
1N3IN443

. s3IV gL
AN . QWU Avidds
N, Gt
@
N\
90 =)
a\\@
@
@
@ ]
@
- i — e ————— ——— .

J

*3u) *sieeuBa eauapRgouphy

YSH

¢¢ dvoy

[ Y3340 A¥Q OL

| ———T¥N¥D
NOLL YOIl

14 005 = HONI {

——o=on

o]0} 414 0 0sg

8l JNNIAY

J]

|
-~




ue|d ays uondo |esodsig piai4 Aeids - 5 saneuss)y
Apmis AIqISea J8IBMSISBAA PUE IBIBAA

Y104 YUON

9}-G ainbi4

SIULNIDVA LNINLYILL
YALYMILSVM ONVY HILVYM

I ¥ PR
NISY8 3OVH0LS PR

S340v N||\\\\\
0N AVHdS

AM33¥2 03ZNIANNYHO

JOHYHISIO

LN3N443

R

)
¢¢ advod

*ou) ‘sigau;fus eausIgoIpiH

YSH

0 8l 3NN3AY

E A3340 A¥Q 0L

| ————TYNYD
NOLLYDINY

134 605§ = HONI L

e

005 x4 | 0 05z
™~

0/ 10w Bwprudig #u5 uondl EOdS0 PRy ABAES D wI0uMIY St=g BUNBSINDY 1s\10894 DI* 1 )RDYIOCKENDRYDUDY WO WO E N0 LI 3, 1




ueld o) uondQ (esodsi piaid Aeidg - q sAeUIS)Y
Apnig AlllIqISea4 19JEMAISEAN PUE ISJEAA

104 YUON

PI-G 3inbBi4

HILYM WHOLS

\
o -
\\. \\
- o
) - \ -
— - o e ey
R T ) - :
-—=- - - -
e e
1
P A
\ .
~ / ~ SALIIIYS LNIANLYIHL
o%. \ ] ~ HILYMILSYM ONY HILVM
WOV L
g | NISV8 NOLN3L30 — i

SNz
BEERALES

30} ‘130u|53 eauenGUIRAY

YSH

14 00 = HONI 1

o

ooz Q0L _ 0 00L
M

—

BT/ 1LV AR Dl 01iS WriA0 MECSR] ik A0S O aNDUmIIY B1-G BLAISIREL (IAVMOOIG DIn |19DNIFMSHNOMaqaUTY rag U1/BHNEIIM DTy LA oY ¥




ue|d aus uondQ) |esodsiq pleld Yoea - y sanews)ly ST —

ApniS AjljiqIsea JOJEMISEAN PUE JB)BAA N
YO YUoN @ V’ =
eZ-G aJnbi4

—

30/51/31 20w Crpvord ou5 Wil BIBERG GEL KIS ¥ ol GL-% bi\samby pL\IoTEY QIA [(0\MOSANEIAUIUOY 101 NIITN\E13H BN LAWOIY, &

¢ ¢ avOod

SAUNINDYA ININLYIHL
HALVYMIALSYM ANV HILWYM

S ¥3IHD QIZITINNYHO
3 W

Ly,

IDYYHISID - -#
N3443 o

E. | M33M0 A¥O OL

SRV 8L
134 Hov3t

NOILYOIEHI

|
I
+\| WY
I
|

| 14 006 = HINI &

e muat

«* 0as sz q 0 0sz
M~

———

8l dNNIAYV J T




ue|d ajig uoidQ (esodsiq plel4 YoeaT - g aAlewal|y
Apnig Agisead 1ajemalSep PUE J8Jeps

3104 YUON

qz-g 2inbiy

NISYE 30VH0LS _l

@0@0
@

@

S3ULMIVY LNFNLYIYL
HALYMIALSYM ANV HALYM

B

M33YD JIZNANNYHD

2 @

[3) 2 32 22 2
@
39uvHISI8 S 8333

IN3NT443

SIHIV 9
Q34 HOVA

8L ANNIAY

203

. ——— . —— T —————

— ————

-—

=

| —

e m

“au] “saesuibug s3Us13G0IpAH

YSH

¢C Qvod

F Y3340 Ayg OL

|..-———"I¥N¥D
NOLWYOIMI

14 905 = HONI 1

P e

005 0z | 0 08
|

- @ 0O

—




Ue|d a)IS uondo [esodsiq plald YoeaT - J sAjeud)ly
ApmiS AJIqISES ] J8]EMBISEAN PUE JBIBAA

3104 YUON
2z~ ainbi4

Y Ty g e

)

3] ‘SiasuIBu asussgaphy

'SH

SIUNIDVA LNIMLYIHL
HALYMALSYM NV HILVM

EEIS) ommdzy

IN T
NISYE 39vd0LS

534V S
01314 HOYIN

324VHOSIA
LIN3N443

¢¢ Av0od

42
- i — e t”

E E X3340 A¥Q QL

| ———TWNYD
NOLLYSI&HI

=

_ 14 008 = HONI L

| ——

L 00s asz o] 43514

81 IANNIAV

|
L M

—

£3/C4/11 YA BADURIY 45 WNDD A AISL HIONT D BMIOWAIY 27—§ BLNESISEL Qp\1RdEM Dle (100N 10dNE\DLRLBUTY X0 U1K BN OIS, 1§




ueld a)ig uondg |esodsiq platq yoea - g sajeusslly
Apnis AljIqIsea JISJEMBISEAN PUE IBJEAA

304 YUON

pg-G ainbiy

T

#
[
—

7 -
\\\ \\\.
T L
P
P ~ \ e
7 Ny _—_ — = - — _— P
\\\\\ e e
\ e i
xr; - ',
T

\ i ~
\ ~ |
j — - S3UMOVA LNIALY3ML | |

/ NSYS NOIN3LI0 — HILVMILSYM ONY H3LVM |
HILYM WHOLS f — ;

_ _

7 v

_ ]

: ﬁ

ST awve | .
Cegnad Hov Y |

) r |

3OV 2
i34 HIYT

‘ _

1 H

1

:

1

|

v

| I

i

¥

! i

- _

i

14 002

2y ‘uesubiug sousgwpiy

YSH

= HINI |

o

ooz QoL

_ 0 oot
M~

O/CV/ 11U YG BrBuBia 30E 0Nl PUOTNO PV WIBET O AIDWANY BX~G BUNERINBY Q1a\1007d Oin |LEI\PEIENCLSIIURY W05 ULIOHYFI29 0NN WOUWWR Y 15




Ueld SHS uoRdQ [esodsiq pisl4 yoea / pjai4 Aeidg uoeuiquIod - v Saneualy

Apmg AlIqiIsesad JSJEMIISEAN PUE ISIEM

3104 YLON
eg-G ainbi4

SAULMDYS LNIMLYIHL
HALYMIALSYM QNY HILvM

AIIHD AIZNINNVHD

30dVHISId
1N3M443

SIWIV 1T
a3id HOVIT

/071313 AvydS

——

8L ANNIAY

“ou| ‘uusauBuy Eusjagaphy

YSH

¢¢ avod

sk W34 AdHd 01

| T¥NVD

1 NOLLY D44

4 00S = HONI 1

e ™ ™

Gas Qsz Q oSt

|
I
.‘

$0/C1/L1 WD BrEUDLY NS wondg IDFOUAID DRL WROHT PABLY AOUGS LOIICUAMD ¥ BANOLANIN 0F- BLARRINGY DLAALAONY G016 LIGD\MOCIE\DIONIUGH Kia ULIaNY 812600 T UOMEIY, T




Ue|d 8§ uondQ [esodsiq pialq yoear / pal4 Aelds uoneuiquioy) - g sAleus)y
Apmig AjjIgisea Jo1ema)SEAA PUE JBJEAA

104 YHON
qg-g ainbiy

24 ‘sivauifiug asuepgaipiy

YSH

¢ dvod

SILMOVA LNINLYIAL 2
HILYMALSYM ONY NALYM

o I \
NISYE 39VNO0LS :

- S3HOV GI -
@134 HOW3T
/01312 AVHdS

[~ |
z 2 5828 89, J
S e Eai
- 99vHOSIBS SEZIE
IN3N443

N

ﬁ P 3340 AMQ OL

0 8l ANNIAY

It
|
-_\\I WNYD
; NOLL YOS
(]
[3
[
1
| 14 008 = HINI L
H m— v—" " " |
005 o5z 0 05z
U _
]
e —




Ueld S} uondQ [esodsiq pigld4 Uoea / plel4 Aeidg uoneuiquio) - 9 aaneLaly
Apnig ANjIqisea ISIEMSISEAN PUB I8JBAA

}I04 YHON
2¢-6 aInbi4

=Y —Tryr Yy __p; - e

]

“ou) ‘'misausBuy souajagaiphi

’'SH _

HALVMALSYM OGNV HIALWYM

BLY
NISYS 39Vd0LS

SV T
0TEId HOVA
/07314 Avads

M3342 Qmm:uZZ(IOI/
SAULMDYA ININLYIdL

32YVHISIA
LN3IM443

¢¢ dvod

H
—————

r A3342 A4G OL

| ——— TNV
NOLLYSIH¥I

—=—

00§ = HIN L

e L=

005 05z 0 osz
U |

-
0 8L 3INNIAY
{1

U BAY1a0 M LLEENIRIRIYBBUIUTY HIOy dICKY kL0 o belaa o, §

REO/C1/L1ILVE DRpiung RIS LONKD 19E0CHD PPl LI PiHJ A0JOS UGNDaquil D kanouieily or—g big\Fesnd




ue|d a)Ig uondQ |esodsiq pisid Yoes / pial4 Aeidg UOBUIGUWIOY) - (] SAIBUIRYY
>UEW 3___n_wmmn_ JO]EMBISEAA PUE IS]BAA

}I04 YUON
pe-G ainbiy

_ - -
I - -
- -
- \ ~ -
I e ! - -7 e

: 5 o e e 8 = e B o T = e 4 o 5 T = o ® ”
~ : -I.I-I.I-I-I\l\- -\lﬂlnl.l.\-\d: ul—
N v / ST s
’ = < VA S ”
h “D_W / ’ > ! ~e _ i
N | . s o%.v\ D awov N SALMIOVS LNIALYIHL » |

3 TR i NIS¥E NOLN3L30 — ALVMILSYI ONY dilvm |

\ ' ~ R ! WAlvm WNOLS T - H

N EYRE ” |

D < L | .

| x NISYE 30¥¥0LS . | |

, i

_.,, . . o _

\ o s3IV T =

3 07314 Avads I

\ : .

| |

y I

|

/ _,

2 !

/ _ m

/ ||

7 |

| _
/ |
| |

1

|

- — — - — e |||I||-I-||I-I-III— m_
e .

14 002

"au) ‘tassu|Buz usISpAH

YSH

= HONI |

00

e[a]8

__ 0 001
|

A pr-§ Gu\sanby pLwoDRY GIA [IBCNIIOORENDUIGIUDY 0y WhONLE1IY 0N sy 5

BCATI/LLIALYG BARUDL WIS uOMLA] OFOGRT Pidta WY Oy ADAS UIQUGUI] O AAIENE




June 2008 HydroScience Engineers, Inc.

5.1.4 Surface Water Discharge

5.1.4.1 Alternatives A, B,and C

A channelized creek flows through the project site for Alternatives A, B, and C to Dry Creek, and
then to the Fresno River as shown in Figure 5-4. The Fresno River is designated as a beneficial use
surface water body for municipalities, communides, industries and warm freshwater habitat
established along the river. The Fresno River is not designated as part of the RWQCRB’s 303(d)
listing of impaired water bodies but it drains into the San Joaquin River, which is listed. The
channelized creek is the proposed discharge point and is located within the Rancheria. In order to
discharge wastewater produced on-site to local surface waters, and despite the discharge point being
on tust lands; the receiving waters are designated by the RWQCB to have existing beneficial use, so
an NPDES permit is required. Typically, the NPDES permit application process takes at leasc 1 to 2
vears to complete. Since the treatment facilities and point of discharge are fully contained within
trust lands, the NPDES permit will be issued and regulated by the USEPA instead of the local
RWQCB. Normally, the USEPA sets treatment and discharge requirements in the NPIDES permit
in accordance with the requirements of the local RWQCB Basin Plan.

5.1.4.2 Alternative D

An unnamed tributary of Willow Creek flows through the project site for Alternative D, and then to
the San Joaquin River upstream of Millerton Lake as shown in Figure 5-5. The 5an Joaquin River 1s
designated as a beneficial use surface water body for municipalities, communities, industries, and
warm freshwater habitat established along the river. The San Joaquin River is designated as part of
RWQCB’s 303(d) listing of fmpaired water bodies. The unnamed wibutary is the proposed
discharge point and is located within the Rancheria. In order to discharge wastewater produced on-
site to local surface waters, and despite the discharge point being on trust lands; the receiving waters
are designated by the RWQCB to have existing beneficial use, so an NPDES permit is required.
Typically, the NPDES permit application process takes at least 1 to 2 years to complete. Since the
treatment facilities and point of discharge are fully contained within trust lands, the NPDES permit
will be issued and regulated by the USEPA instead of the local RWQCB. Normally, the USEPA
sets trcatment and discharge requirements in the NPDES permit in accordance with the
requirements of the local RWQCB Basin Plan.

5.1.4.3 Anticipated NPDES Permit Effluent Limitations

Preliminary research was done to identify and obtain a copy of current NPDES permits. The El
Dorado Sanitation District and the San Andreas Sanitation District have current NPDES permits
for WWTPs within the Sacramento and San Joaquin River Basins and are governed by the same
Basin Plan. These permits ate included in Appendix E. The current permits aid in anticipating the
requirements that would likely be placed on the North Fork Rancheria and also suggests that an on-
site wastewater treaument facility could probably be permitted for surface water discharge. However,
high quality effluent would probably be required. Moreover, pending additional stream flow data and
additional engineering investigation, limitations on the discharge during low flow periods can be
expected (L.e. seasonal discharge).

North Fork Hotel and Casino Water and Wastewater Feasibility Study Page 5-18



7 puUe ‘g 'y SeAleuIa)|Y 108l014 Jo SAemusien Weansumog
Apms AllIqises JalemalSep, pue Jajep

Y404 YUON
-G anb14

au] 'sseeuiBug esusiagophy

QT % e iaddiy

S, SER) TR SRS S R . .
i NIV~ N
+ \

T vonvae

T !
=\
2
PR

p
avow
®

v

1pd sjemieiem wesasumop y-GBy\sainByg| Anodey | | apwoday BLBUIURY %04 ON SIeloxduowwon s




q aAewa)Y 108l0ld J0 sAemuslep) Weassumoq
Apms Aujigisea ia)emaisep) pue Jajep,
G-G ainbi4

*au| ‘ssaauibul esusdgoIpAK

YSH

aYe Uoua||I

I8Ny uinbeor ueg

..A.._.ﬁn:_qo

YiNao3zlI¥D

. M.,,.%.
A/ .%
A
aus 1eloid T\A.E ypoN’
}53104 |[eUOHBH BLISIS §
SSIUIBP|PA K
19818y i

%9819
MO[IIM

aye sseg”

T2

plobasieo)

(-]

“snyieo

sauyeMYY

3]

¥ od 3

puowiey’

-]
¥oefjoog
esodLel’

pue.lq

Jpd () sAemsiem weansumop 5-5Byseinbyg| ayodey | | aowodayeueyouey Y104 Yo siefoiduowwoo s




June 2008 HydroScience Engineers, inc.

Table 5-2 sets forth some of the significant requirements and limitations anticipated in an NPDES
Permit that may be issued for the on-site wastewater treatment facility. In addition to those
considerations listed 1n Table 3-2, the CTR, which lists some 126 other constituents of wastewater
that may be of concern, would also have to be evaluated. Although most of these CTR consdtuents
are typically not present in significant quantioes in domestic wastewater, they may be added by
industrial discharges or may be present in the groundwater used to supply potable water.

The foregoing is an overview of the significant requirements and possible constraints to surface
discharge of the treated wastewater. Additional data relating to dry weather flows in the stream
would have to be obtained and evaluated in order to determine if year-round discharge would be
permitted and the extent, if any, that dilution can be relied upon to achieve water quality objectives
and standards. If this were the only discharge option used, discharge limitations could make a
storage basin necessary. Alternatively, this discharge option could be used in combination with on-
site disposal using either spray fields or leach fields, or a combination of both spray fields and leach
ficlds. There appears to be enough acreage available for any combination of discharge options
desired. The size of the basin and the spray field or lcach field will depend on how they are used in
combination with surface water discharge. Based upon the identified limitations and requirements
for discharge to a stream, a tertiary wastewater treatment facility providing disinfection (ultraviolet
[UV] or chlorination/ dechlorination) is required.

Table 5-2: Anticipated NPDES Limitations

Parameter Anticipated Limitations
Biochemical Oxygen Demand (BOD)*® 10 milligrams per liter (mg/L)
Suspended Solids *° 10 mg/l.
Turbidity *° <2 NTU increase in stream resulting from discharge
pHE <0.5 pH unit change in stream resulting from discharge
Temperature ™" <5 degreeFahrenhelt increase in stream resultiﬁg from discharge
Conductivity/total dissclved solids® < Approx. 700 Micromhos per centimeter {cm)/450 mg/L (450 ppm)
Total Coliform Bacteria *° < 2.2 MPN/10G mi (7-day median}), 23 MPN/100ml (daily max)
Chlorine Residual *® None detected
Nitrite 1 mg/L (as Nitrogen [N])
Nitrate + Nitrite *° <10 mg/L (as N)
Ammonia® amgl (Toy
Receiving Water Dilution Ratio " 20:1 minimum

* RWQCB Cental Valley Region: WDRs for El Dorado Irrigation District Deer Creek WWTP, ] Dorado County
(Appendix IZ}.

b RWQCB Central Valley Region: WDRs for San Andreas Sanitary District WWTP, Calaveras County {(Appendix E).

North Fork Hotel and Casino Water and Wastewater Feasibility Study Page 5-21



June 2008 ) HydroScience Engineers, Inc.

51.5 Connect to City of Madera WWTP

The City of Madera has a WWTP approximately 5 miles southwest of the project site, at 13048 Road
21 4 (at the intersection of Road 21 Y2 and Avenue 13). The 7 MGD WWTP was recently expanded
to 10.1 MGD. The expansion was completed in March 2008, The expanded WWTP features
oxidadon ditch technology, biological nitrogen removal, and mechanical sludge dewatering. The
treated wastewater is conveyed to percolation beds for disposal.

The City of Madera Wastewater Treatment Plant Predesign Report (Boyle, 2004) presents estimated
flows for the City of Madera. Table 5-3 lists those flows along with the WWTP’'s capacity before
and after expansion. The table also lists the North Fork Hotel and Casino (Alternative A} average
daily flow estimates and the total combined flows.

There are a lot of unknown factors in long range planning. While the City’s growth rate may vary
and other conditons could change, a 10.1-MGD WWTP will probably be adequate for the City until
the year 2023 without the North Fork flows. As can be seen in the table, the projected increase in
flow from the year 2020 to 2023 for the City of Madcra is 0.95 MGD, or 0.32 MGD per year. This
is a flow of approximately 9.79 MGD for the City in 2022. If the 0.27 MGD North Fork flow is
added to that, the combined flow in 2022 would be 10.1 MGD. Therefore, a 10.1-MGD WWTP
will probably be adequate for the City and for the North Fork flows until the year 2022. By adding
the North Fork flows to the City of Madera WWWITP, the plant would probably exceed capacity
approximately a year earlier than the City has projected.

Table 5-3: Projected Flows for the City of Madera WWTP

Year WWTP City of Madera North Fork Hotel and Total
Casino Projected

a s .
Capacity Pro:)e:itlfldl::::;:raage Average Daily Flow Coz:‘l:ed
(MGD) (MGD) (MGD) (MGD)
2005 7 5.70 0.27 5.97
2010 10.1° 6.67 0.27 6.94
2015 10.1 7.81 0.27 8.08
2020 10.1 9.15 0.27 9.42
2023 10.1 10.1 0.27 10.37

? Source: Cily of Madera WWTP Predesign Report, July 22, 2004.
* Expansion is scheduled for completian in early 2007.

Conveyance to the WWTP would involve a connection to the City sewer system. Three options for
wastewater transmission alignments from the Notth Fork project to the City of Madera WWTP are
shown in Figure 5-6. Each option is summarized below.

North Fork Hotel and Casing Water and Wastewater Feasibility Study Page 5-22



S:\common\projects\Nerth Fork Rancheria\Report\0611 v10 Reportw10 figures\WWFS Pipeline Alighment Alternates Figure 5-8

| o Avenue ‘ [: F 7~
) . . CENeae 142 = A0
=== Airport Drive Option | 2 | | | F“E'
o} : : - : ~Jagdt
— on | S gr
State Road 99 Optio j| Avenue | 3 5&
== Road 23 Option ; 18 142 | B/ |I' 4
= Project Site fhotarh .ﬁwenue 18 [Tt
I - | = — —l'.- ‘ E‘[ i ST
N\ . Trapical Dr = l_
& =l
: I - | = 1 Fo d -
— ' ad g, N | BGL; . g PaR - =it
= Pretreatment e Lt BN e
% Facility AN . - - _.. i D;,‘ﬂa&b g
| N~ avenue 17 l. '
1 Airport Drive (S
J Option +~= 1! |
| ,_ L]
0 | 9%
3 PMadera Municipal . N Ellls St |
B .
=% Alrpurt_t_ !
; N A A enue H
Avenue 16 | - Bwvenue 8!"1 N\ < |
E E State Road 99 E
= \ Option ‘
", N : o Avenue 15 172 ol i- _—
- | E & L R
o ; G L Cleve
o ) g J |
o b
fia ' @
Avenue 1s oy {—F
3 = T JHH
?‘ - [ .‘_:!‘Y,:'\'"
. | :U . \ [ ‘ ¥ 1l 1 ot
] (= X T ih rl ;
N | =4 W SUnse_J St | - Funset Ave | . | Sunse
= ® T e hg
h | WHTEH |
\ s |f ‘!lﬁ_ JEL I l
= B | e
| | I HDWFd Rdl L ‘i ==l
. I i \
| | | | | =1
. | : 1 -
| L ] | R —
| | Awen 9__13L 12 || = .
| Road 23 I ‘
City of Madera ‘ | T | Option | \ l
Wastewater Treatment \ ;
Facility | | | ‘ ; |
! | , ! | :
| | ! | | |
| . | |
‘ Rommiis 10 150 o l IR 78 = | 1ﬂ‘

HNS

HydroScience Engineers, Inc.

Figure 5-6
North Fork

Water & Wastewater Feasibility Study
Preliminary Pipeline Alignment Options




June 2008 HydroScience Engineers, Inc.

Option 1 - Airport Drive Option. The fust option would convey the Project’s wastewater flows
via a new 1.2-mile gravity sewer main from the Madera site and would connect to the City’s existing
10-inch gravity sewer line at Airport Drive and Avenue 17. The Project flows would then drain
southwest along Aviaton Drive to the existing sewer lift station and then be pumped to the 30-inch
Westberry Boulevard gravity main line.

Option 2 - State Route (SR) 99 Option. The second option would connect to the sewer line west
of State Route 99. This 24-inch pipeline crosses beneath SR 99 from the northeast, traverses west
along Avenue 16, and then flows into the Westberry Boulevard gravity main. This option would
provide a new 2.6-mile gravity sewer main from the Madera site that would connect to the 24-inch
sewet line west of SR 99.

Option 3 — Road 23 Option. The third option would be to construct a new sewer line from the
Madera site west to Road 23, then south along Road 23 where it would connect to the 48-inch trunk
mainline along Avenue 13. The new sewer line would require a I'resno River crossing at the existing
Road 23 bridge as well as a new lift station. The new sewer line would be a 5-mile sewer force main.

In any case, only enough additional capacity is to be included in any of the optons to fulfill the
casino’s requirements, and thus, not be growth inducing. An engineering analysis was performed to
determine the best option for conveying wastewater to the City WWTP. Sewer alignments and
capacities were analyzed for the three options. Option 1 and Option 2 do not require any lift station
improvements. Opton 3 would require a new lift station that could convey at least 250 gpm with a
mintmum total dynamic head of 100 feec. Option 1 is the preferred option based on the engineering
analysis (HSe, 2008).

The City of Madera requires industrial users to pretreat wastewater if levels of BOD are above 200
mg/L and/or levels of TSS are above 180 mg/I. The Trbe would be required to pretreat
wastewater to these levels, thereby incurring capital costs and operating costs in addition to fees for
treatment of the wastewater at the City’s WWTP. The City may be willing to make an agreement
with the Tribe to impose a fee when levels of BOD and 'TSS exceed the allowable limits in Leu of
the requitement to pretreat. See Section 5.2.2 for typical casino influent levels of BOD and TSS for
a casino with a hotel. If the Tribe decides to pretreat the wastewater instead of incurring additional
fees for the wastewater when levels exceed the City’s requirements, then a pretreatment facility
would be built at the location where the proposed water and wastewater treatment facilities are
located for Alternatives A, B, and C (Figures 5-1a, 5-1b, and 5-1¢). A pretreatment facility would
consist of a package plant placed within the boundary of the proposed on-site MBR trearment
tacilites. The package plant would consist of an overall 60-ft diameter tank that has a concentric
clarifier in the center, and flow equalization, acration, and sludge storage in the outer annulus. Other
facilities not included in the package would be designed separately, including the piping and wirtng
outside the tanks, odor control, sludge dewatering, sludge digester, concrete slab, and landscaping,
At least one operator would be needed to run the equipment, and periodically sludge would have to
be hauled oft-sire to a landfill.

5.1.6 Connect to the County WWTP Serving the City of North Fork

The County-operated WWTP for North Fork has an extended aeration treatment plant
approximately 1 mile northwest of the proposed Alternanve D project site, near the intersection of
Road 225 and Road 228. ‘The 31,000 gallon per day (gpd) WWTP is composed of a raw sewage
pump station, an extended aeration treatment process, chlorine disinfection, effluent pump station,

North Fork Hotel and Casino Water and Wastewater Feasibility Study Page 5-24



June 2008 HydroScience Engineers, Inc.

storage pond, and a distribution pump station. The WWTP currently udlizes spray ficlds to dispose
of the disinfected effluent.

Currently, the WWTP is near maximum capacity with 99 service connections and 22 standby
connections. However, plans are underway to expand the existing WWTP to a capacity of 60,000
gpd (Dunavan, 2004). The WWTP expansion will use leachfields, in addition to the existing spray
fields, for disposal of the disinfected effluent.

By adding the Alternative D wastewater flows to the expanded WWTP, the plant would be near
capacity again and would require an additional expansion to the WWTP to allow further growth of
the City of North Fork. Conveyance to the WWTP would involve a connection to the City sewer
system, as shown previously in Figure 4-4.

5.2 On-Site Wastewater Treatment Plant

A new WWTP to treat wastewater discharge from the various uses planned for the proposed project
is an alternative to connecting to the City of Madera or the City of North Fork. Various treatment
designs are possible and process selection uldmately involves consideration of many factors,
including:

Wastewater strength,

Effluent disposal,

Process reliability,

Operational requirements,

Treatment flexibility,

Avallable space,

Solid waste disposal,

Nuisance odor,

Visual aesthetics,

Noise, and

Capirtal and operatng costs.

« 8 & & & » 5 2 & B »

Of the factors identfied above, the method of effluent disposal and the restrictions imposed therein
have the greatest impact on the type of treatment required. The production of recycled water that
meets California Code of Regulations (CCR) Title 22 requirements ultimately requires advanced
tertiary treatment of wastewater to produce effluent containing very low concentrations of organics,
solids, nutrients, and pathogens. State and Federal governments generally encourage the use of
existing regional wastewater treatment facilities, rather than multple, individual systems, especially
when septic systems are proposed. However, the quality of treatment proposed for this project is
higher than that of the regional treatment plant. Therefore, it 1s assumed that the USEPA, as the
permitting agency, would not have any issues permicting treatment through the proposed on-site
facility rather than connecting into the existing regional facility. The USEPA has permitted similar
facilities on Indian reservations. Some examples include Cache Creek Casino, Rolling Hills Casino,
and Thunder Valley Casino.

5.2.1 Wastewater Collection System

A sewage transmission pipeline from the casino raw wastewater lift staton will convey casino
wastewater to the headworks of the WWTP. Due to the site topography, the main pipeline to the

North Fork Hotel and Casino Water and Wastewater Feasibility Study Page 5-25



June 2008 HydroScience Engineers, Inc.

WAYTP at both of the proposed project locations will be a pressurized force main. It is likely that a
triplex sewage lift station will be required to convey sanitary sewage to the treatment plant.

Recommended design criteria for the lift station are shown in Table 5-4. The staton should be
designed to lift the maximum daily flow with one pump out of service. Figure 5-7 is an example of
a typical sewage lift station and odor control equipment.

Table 5-4: Recommended Sanitary Sewage Lift Station Design Criteria

Parameter Value

Purpose Pump raw wastewater to WWTP facilities

Type Submersible non-clog centrifugal

Quantity Three {Lead-Lag contiguration, 2 duty, 1 standby)

Controls Constant speed, level switch start and shutoff

Other Features Motorized Grinder, Odor Control, Remote control and monitoring

5.2.2 Wastewater Quality

The wastewater influent to the treatment plant is expected to have a strength exceeding that typically
found in municipal wastewater. Table 5-5 summarizes the expected range of influent wastewater
quality. These concentrations are based on water qualities observed at other similar facilities.

Table 5-5: Typical Casino Influent Wastewater Quality and City of Madera Limits

Units TSS BOD
Casino with Hotel mg/L 250 430
City of Madera Limits mg/L 180 200

5.2.3 Wastewater Treatment Process

Due to its ability to reliably produce high-quality effluent, MBRs are recommended to treat
wastewater for the project. They are widely used throughout the country for flows up to 5.0 million
gallons per day (MGD) and are ideal for the project whete reliable wastewater treatment is critical to
meedng strict discharge standards. The primary reasons for selecting an MBR for wastewater
treatment for the North Fork Hotel, casino, or retall alternatives are:

»  Ability to comply with Title 22 criteria for on-site irrigation of landscaping
o Ability to nitrify/denitrify to meet low nitrate requirements in the Basin Plan -
Central Valley Region 5 (RWQCB, 1998).

The MBR is a state-of-the-art, advanced wastewater treatment process that utilizes membrane
technology, comparable to that used for production of potable water. The membranes are classified
as microfiltration (MF) and have microscopic pores that strain solids greater than 0.1 micrometer
(um) to produce effluent with a very low solids concentration. MBRs are also known for high rates
of organics removal and can be further designed to achieve removal of nutrients, such as nitrogen
(e.g. ammonia, nitrates, and nitrite) and, to a limited extent, phosphorous. Typical effluent from an
MBR process includes:

+ <1 mg/L BOD,
< 0.2 mg/L NH, (Ammonium) —N,
< 8 mg/L NO; (Nitrate),
< 2.2 MPN/100 mL total coliform, and
< 0.1 NTU.

. ® & &

North Fork Hotel and Casino Water and Wastewater Feasibility Study Page 5-26



UoNI8S pUE ue|d 1814 [04U07) JOpQ pue Lole)s Y Juanjyl [eaidA] ST p—

Apnig Alljqisea Jo)emMaISEAN PUB JaJeAA @'A-—
OUISE?) PUB [3]OH %04 YHON N\
1-G 8Jnbiy N o

N S \__/ NOILD3S NOILVLS LdIT ININTANI T¥OIdAL
U/ NOIL33S ¥3L11d 1041NOD ¥40A0 1vOIdAL

— b (dAL) dANd J9VMIS TESHINGNS — |

HBE
(0 xyee:

% | 4-—— 3did 1N3M4NI
T13M 13M A1 3YINQD
/ | |
O

u TIIT T1Ir

/ Hal 4019

TJOHLNOD ¥0TO

1\

A =
SIN AM,TI.I,E.] AT

NVd d3.171d TOYLINOD ¥0aO0 TvOIIdAL

7 H

b m
.
t

¥4 1INANGD T3INVd TOHLNOD

\ g0 {dAL) HDLVH §S5300%

ONIBNL JNIHYNIVA
T
_
_
|
_
_

SIN

NV1d NOILYLS 1417 LNINT4ANI TvIIdAL

{dAL) IATWA HIFHD
o]

ey — —— e, SAYOMOVIH
o= == + EaEE—Z==3 " Nv1d Ol

Y

— — = Ny hma.qxxu\\

-—_—- — — — — o — —

dval—d l\ﬁﬂl‘
|

A

e ——— . ]

/

il

(dA1) ATVA 9N

1InvA 3ATVA

LIN3A

! {dAl) 974D XT3/ NOWISNYHL Idid LNINTHI




June 2008 HydroScience Engineers, Inc.

Compared to alternative wastewater treatment designs, MBRs are able to more reliably and
consistently produce high-quality effluent ideal for a variety of disposal and reuse alternatives. For
systems treating to a tertiary level, the cost of the MBR system also becomes competitive with more
conventional treatment processes. The non-economic advantages and disadvantages of the MBR
system are summarized in Table 5-6.

Table 5-6: Non-Economic Advantages and Disadvantages of the MBR

Advantages Disadvantages
~ Small tootprint. Requires fine screening.
Extremely high-quality effluent; state-of-the-art treatment.  Limited equipment manufaciurers.
Achieves nitrogen removal. Relatively new process.
ombines clarification and filtration with oxidation Requires emergency storage hasin.

process.

High MLSS provides resistance to loading shocks.

Does not produce an odor nuisance.

Certified for CCR Title 22 use by California DHS.

Signiticantly reduces disinfection requirements.

Provides pretreatment for TDS removal by RO.

While the area around the proposed site is rural to the north and west, a housing development is
proposed to the southwest, Future urbanization may occur surrounding the site, so the proposed
on-site wastewater treatment plant will be sited with this in mind. An MBR plant has a smalt
footprint and can be above or below ground. Plant equipment can be shielded from sight with
landscaping and operations buildings can be designed to be aesthencally pleasing,  Even above
ground MBR plants can be architecturally enhanced to blend with the site surroundings. For
example, a plant In Europe was made to resemble an old cottage-like building and in the United
States, a plant made to resemble a clubhouse was installed at a golf course. Wastewater treatment
plants in the past were usually ponds where physical removal of suspended solids and organic matter
by sedimentation occurred, where often there were objectionable odors that made it necessary to site
them away from urban development. Even then, odor complaints were a common problem. The
MBR process, however, does not produce odors. MBR plants have been used at numerous sites
with no odor complaints. A local example in California is Thunder Valley Casino, which has an
MBR plant adjacent to its parking lot.

This section provides a description of the recommended wastewater treatment facilities required for
the North Fork project. A process flow diagram using an MBR for treatment and spray fields or
subsurface leach fields for disposal is shown in Figure 5-8. A preliminary water and WWTP layout
with recycled water 1s shown in Figure 5-9,

5.2.4 Headworks

The raw influent would be pumped by the collecton system pump station through the headworks
facility (Figure 5-10). After flow measurement, influent would be routed to a covered headworks
influent box for distribution to two influent channels. During normal operation, one channel would
be in-service, with the other available as a standby. Slide gates would control flow to each channel.
Fach headworks channel would be sized to match the hydraulic capacity of the plant. Within the
channels would be fine screens to remove inotganic materials from the raw influent. Table 5-7
shows some of the design criteria for the headworks facility.

North Fork Hotel and Casino Water and Wastewater Feasibility Study Page 5-28



Wwelbeig moj4 $880014 Juswieal] Jalemaisep Han
Apmis Alljigisea 1a)emaiSep pue Jsjepy

Y04 YHON
8-g ainbi4

"au] ‘sse0uiBu3 23UaIg0IpAH

‘SH

Iypuey 0}
US-40 PejreH

558U Jey 4 yeg

[14PUe] O BUSHO PAIneH

sYm
SpijosoIg paiejemaq
uogeg dwng
abieyosig N3
iByeN, B0BUNG .
= Sl
S e o] —
- @ W J
uones dwng
[esodsig
il soepnsgng
e ef—
uoIBJUISIT AN
R seemen B
uoneig duing
ajgesodsig pRufeds
~m— 000811
.@I.hul BULICIYD)
MOIBAD

voneig
duing My

o

yue| abeio)g weny3

vonelg duing

TR

-]

sbuluseng

voRnqLAsi

ug
sBuesing

xog

uanyuy

suRJ] Jueld

uoges 3
enyu|

‘_MEDI
aseRi0 PUB|IY

JBEMBISEAL
ourse))

(gs3)

(uE)

(mw

W)

(s

(sym)
weeng aisep
1B1ep paleal]

urseq abesoig Aoueblew3
101088017 BUBIQWEN
IBlEmaISEN,

o Mol

abpnig peleaqoy wniay
sBpn|s paieALdY aisep
ooy
—_——

pusbe

1pd ssevoxd ueuges) yaw g-6Buseinbyl mpodey || oowodey eURYOURY %104 LONISISRI0AUOWWEN §




INoAeT Jueld JusW)eal| JBIEMBISEAN PUR J3jep AeujwiRld

Apnig AjliqISea J81EMB)SEAA PUE IJBM
ouISE) PUE |3}0H H104 YHON
6-G a1nbi4

HNYL 30Vd0LS
H3LYM 03710403y

NOULYLS oWNd
I¥SOdSIO ONY
HALYM GITDAO3Y

MNYL 3OVHOLS
Yilvm 318v10d

S3UMOVA
ININLYIHE HALYM

ALIIDVA ,

s

Y3174 T0HLNOZ H0A0
SHHOMOVIH

ONNAJNYH SAN0S ,

oNIaTINg I
SNOLL VY30 I

(¢ 40 dAL)
—————— NISY8 JIXONY

(+ JO daL}
T NISYE NOILvY3Y

(¥ 40 dAL)
—+ H38WYHD INYHAWIW

NOUYLS
diind 3LV3WH3d

~1T—— NOLLDA4NISIT AN

NOLLYLS

$5300¥ J3¥N23s L

dANd LN3INT443

“3u] ‘s1aaubug eauarsgoply

YSH

1 WOl INWI0G] MM FUO M Rig 8=G BLARRITEL OIn LISONIRITHL DI MYIUGY a3 NISKSIaN oy unuie s, 5

TRl

f L/ LLCAYO




SHIOMPESBH pue uore)s buusiay wanyu| eadA |
Apnig Ajqisea 19)emalSEM PUE JIJEM

OUISED) PUE [3J0H 04 YUON

01-6 aanbiy

N SIN

\/ NOILO3S SHHOMAVIH ANV NOILVLS ONIRNILIN
IN3INT4NI IVOIdAL

SIN

NV1d SMYOMAVYIH ANV NOLLVLS ONIFI3LIN
IN3INT4NI TVOIdAL

\.1.,=||||

Il

_:

==

SHYOMOYIH

\ HINdWYS LN3NTIN

1
1
[l

“ou| ‘sreaibey asvagopdy

YSH




June 2008 HydroScience Engineers, Inc.

Table 5-7: Headworks Design Criteria

Component Criteria

Screening Enclosed cylindrical screen with 1 {o 3-millimeter circular perforations, integral shaftless helical
facilities scraper/conveyor and compactor, mechanical washer to break up fecal material

gg;ﬁg‘sg Magnetic flow meter on influent pipe

Odor control Corrosion resistant plate covered channels, soil filter

Control Continuous operation

Other Features  Equipping the treatment facility with an additional unit provides redundancy

5.2.5 Immersed Membrane Bioreactor System

An MBR WWTP is recommended because of the ease of permitting the plant duc to the high quality
effluent, and the effluent’s potenual suitability for either reuse or discharge. Sewage would travel
berween the headworks and the MBRs within a covered influent distribution force main. The force
main would pass through headworks to an influent distribution box that would evenly distribute the
flow to the two MBR process trains. Sluice gates would be provided to isolate basins for
maintenance.

Each MBR process train is divided into two sections; an anoxic scction, and an aerobic section
containing the immersed membranes. Recommended minimum design criteria for MBRs are shown
in Table 5-8. The project design engineer would determine final design criteria. A single process
train is designed to handle peak wastewater flows, and a sccond train is often provided for full
redundancy. Also, additional storage basins are typically designed into the system as emergency
storage. These basins are designed to prevent leakage and are not located near drinking water wells
under the Source Water Protection Program (Section 3.6). A typical MBR section is shown in
Figure 5-11 and a typical MBR plan is shown in Figure 5-12.

Table 5-8: Recommended Minimum MBR Design Criteria

Alternative
Parameter Unit A B C D
Weekendﬂ_q.ay flow ® gpd 350,000 210,000 30,000 30,000
MBR Process Trains trains 2 2 2 2
Process train basins Anoxic basin, aeration/microfiltration membrane (all basins concrete).

? See Tables 2-1 through 2-4. Rounded up to nearest 10,000.

Anoxic/Denitrification Basins: An anoxic/denitrificadon basin can be provided, if required, for
nitrate removal in cach process train. Nitrate removal will be accomplished by an anoxic suspended
growth bacterial process. In the absence of oxygen, denitrifying bacteria obtain energy for cell
growth from the conversion of nitrates to nitrogen gas. Recirculated mixed liquor from che
membrane basins will be continuously pumped to the anoxic basin at a rate of approximately 3
(recitculated flow) to 1 (raw wastewater flow). The recirculation of mixed liquor provides a
continuous feed of nitrified wastewater and bacteria for denitrification. The incoming raw
wastewater provides a continuous carbon source for denitrifying bacteria cell synthesis. In addition,
some carbon will be supplied in the recirculated biomass through endogenous decay. From the

North Fork Hotel-and Casino Water and Wastewater Feasibility Study Page 5-32



co_amw%z_gaﬁ

Apmg Ajl|qisea ] 181EMBJSEAA DUE IBJEAA
ouise) pue |310H %104 YLON
L-g aanbig

SHYOMAYIH

51N ‘ W
NOILD3S NOILVLS dANd LNINT443 TVIIdAL @rr'= :
.,;_._m_.zﬁ:ﬂ ﬁl ﬁ__.”, H,|_n_1_,nu
= i
&hr « J.RJ p«rr.MF

T 4‘__H
E._n_mlll ISE=

{dAL) dnnd
IN3N1443

WO —

Al
gL \..U\u.a J»\.J..\U.&I

e

.ﬁnwﬂL /?Fc SdWNd 3LYINY3d

{d4l) ¥NYL 3STINdMIYA

(dAL) x08 zop:m_Em_c\\

(dAL) 3LVD HIIm

SIN
NOILD3S TVIIdAL
- o _ﬂnimmm EC iy G
s L - R . TR - " ...\.‘\WH&,: dnd Svy
i \\\l (dAL) 3LLIASSYD HILTNIOHUDIN
NISVE JIXONY NISYE NOWYY3IY ‘,
...an_ ,.‘ _ . ,.“ |
]
T __ T __T __T T __T1T___1 | I I I i
(I b _ o __ - _ I -1 __] L _ ]
I S S B I I S N R R R R m - M

(drl) WYIB AVMNNH
INYHD uuo_mm/




ueld Ygn [eaidA| wmscarmopsnaty |

Apnig Ajlqises 1jEMBISEM PUE J9jeM N .N
04 YHON | @r' - :

Zi-G aanbiy
0-b = 91/ 3vos
NV1d
.||o|...|’|-|||t“\‘w\oil|||||ilIIIWT“‘ICJ|||OI[II||TJ .W
3
1 - (dAL) dWnNd LN3INT443
NEVE 3DVI0LS AONDEING
|_———— MNv¥l 35INdMave
I
{dAL) SINVNEWNIN MOLIVIHOIE |/f4 T
X08 NOLLNBIYLSIT : NSV ROV ROV i 1]
N T
AVMNTYM Eumozou/ _ i 15
——ee —_—— 1|
L —{dAL) dWMd ALYINYId
NEFH NGLYIEELN/ ROLVESY
{dAL) ALV HIIM u._m&mna,ql\ — {dAl) HOSSIYAWOD dIV
|
w




June 2008 HydroScience Engineers, Inc.

anoxic/denitrificadon basins, the wastewater flows through wall openings to the aeraton basins.
Typical anoxic basins ate shown in Figures 5-11 and 5-12.

Aeration/Nitrification Basins: An aeration/nitrificaton basin will be provided for each process
train.  Dissolved BOD will be converted into filterable solid material by an aerobic suspended
growth process. In this process, acrobes use carbon in the wastewater for energy and cellular
synthesis. The recirculated mixed liquor enteting the aeration basin from the anoxic basin provides a
continuous source of bacteria. Conversion of ammonia to nitrates (nitrification) occurs in the
acration basin. Nitrifying aerobic bacteria incorporate ammonia-nitrogen into respiration and cell
synthesis processes and produce nitrates as a byproduct. A fine bubble diffuser system will be
mstalled ac the bottom of the aeration tank to provide the oxygen required for the biological
processes. Air will be supplied by process air blowers {see Blowers below). Typical aeration basins
are shown in Figures 5-11 and 5-12.

Membranes: ‘The membranes have a nominal pote size of 0.1 to 0.4 microns, depending on the
manufacturer. The membranes are located at one end of the acration basins, opposite the anoxic
basins. Membrane cassettes are immersed in the mixed liquor in the membrane basin. Wastewater
flows from outside through the membrane to the hollow inner portion. Wastewater that has passed
through the membranes is called permeate or tertiary-ireated effluent.
Scour Air: Scour air will be continuously applied (coarse bubble) at the bottom of the
membrane cassettes. The air is supplied by a scour air blower (see Blowers below). As the scour
ait moves up through the membranes, the air removes solids that otherwise accumulate
between and on the surface of the membrane modules. A typical microfiltration membrane
layout is depicted in Figures 5-10 and 5-11.

Membrane Cleaning System: The membranes are periodically cleaned using a backpulse or
relax mode, depending on the manufacturer. A PLC controls the timing and sequencing of the
cleaning operation. Generally, membrane cleaning occurs every 15 minutes to an hour and lasts
for approximately 1 or 2 minutes. During membrane cleaning, solids that accumulate on the

sutface of the membranes are removed.

Sodium hypochlorite will be injected into the backpulse flow during a period of the
backpulse sequence to inhibit biogrowth in the membrane modules. One chemical

metering pump is dedicated to the backpulsing cycle.

Process Equipment Area: The permeate pumps, backpulse storage tanks, piping, and valves
associated with the MBR process ate typically located on a concrete slab at the end of the MBR
basins, as shown in Figure 5-12.

Blowers: As indicated above, a set of blowers supplies process air to the finc bubble diffuser
systems in the aeratdon basins to support the biological treatment processes. A second set of blowers
provides scour air to the microfiltration membranes. Positive displacement blowers driven by
electric motors are proposed. Positive displacement blowers provide a constant airflow under
varying water level (head) conditions. The blowers are located in a blower room in the Operations
Building (Figure 5-9).

Solids Handling: The WAS will be dewatered using a belc filter press or other equivalent type of
dewatering equipment prior to disposal into a waste bin. The dewatered solids will periodically be

North Fork Hotel and Casino Water and Wastewater Feasibility Study Page 5-35



June 2008 HydroScience Engineers, Inc.

picked up and transferred to a landfill. A typical plan and section for a belt filter press is shown in
Figure 5-13.

526 UV Disinfection

Disinfection to meet discharge and reclamation virus and coliform water quality standards would be
provided by constructing an UV disinfection system adjacent to the MBR. UV disinfection facilities
are typically contained within a long, narrow steel channel tank, with banks of UV lamps situated in
a laminar flowing channel. A weir would control the water level in the channel, ensuring that the
lamps are always submerged. Each UV lamp emits a light with a specific wavelength that is capable
of inactivating bacteria and virus, preventing them from reproducing. Table 5-9 shows a summary
of the recommended UV disinfection design criteria. A typical UV disinfection plan is shown in
Figure 5-14.

Table 5-9: UV Disinfection Design Criteria

Parameter Value

Lamp location Intine

Type of lamps 2020 Watt medium pressure UV lamps
Transmittance 65% througlﬁudﬁanz sleeve

Flow metering Magneatic flow meter

5.2.7 Chlorine Disinfection

Though the UV facilities would be designed to disinfect the treated wastewater, they do not
continue to disinfect the wastewater after it leaves the UV channel. In order to prevent regrowth of
bacteria in the recycled water distribution system, sodium hypochlorite is typically added in small
quantitiecs. The introduction of this chemical creates a residual concentration of chlorine that
persists in the recycled water, and ensures that it is safe to use after it leaves the wastewater
rreanment facility.

Typical recycled water distribution systems require at least a positive chlorine residual at the point of
use, and the dosing of sodium hypochlorite will be adjusted to meet this goal. It is believed that a
dose of between 2-3 mg/l for recycled water used for on-site irrigation, cooling, or roilet/urinal
flushing would suffice. Chlorine would be dosed at a location downstream of the UV disinfection
facilities, and before recycled water is pumped to the recycled water storage tank.

5.2.8 Biosolids Disposal

If on-site wastewater treatment is selected, biosolids produced by the treatment plant must also be
disposed of in accordance with the CCR, Water Code, Resource Conservation and Recovery Act,
and the RWQCB policy. These regulations are commonly referred to as the 40 CFR Part 503
Biosolids Rule promulgated by the USEPA. It is nort anticipated that biosolids produced by the
project WWTP will be able to comply with these guidelines, due to the lack of a pathogen reduction
process capable of producing Class A or Class B biosolids. The biosolids produced by the North
Fork project will be dewatered, utilizing a belt filter press, and hauled off-site and disposed of at a
designated landfill.

North Fork Hotel and Casino Water and Wastewater Feasibility Study Page 5-36



UORDAg pue ue|d ssaid 18)|14 1eg eaidA| 2 ‘sxazulfig sausisgepti

Apmig Alljiqisea 1JEMBISEAA PUE I3)ep A-
304 YHON @V’
¢}-¢ aanbi4
) Sin /AR SIN
\2/ NOILD3S Sdhind Lm:ﬁ L/ NOILO3S
SYM HON4
. 1 T~ B s B —— e
Jeé m?:wa,\ i 1 0 = —
| | . m : iw..n‘_ e 0 w_“
_ H3ALSdNWNg B I E o8 \m\.v\ ﬁ A@ .
“ ] F & “Of
” L ,_ 9149 WY Q3LYATT ®
| — i ®
m., NOLLD3S ALIAYHO &
mﬂ _ T I \ﬁ - X080Q334 ©
3 = > 2} (o), 12
] ﬁml | ety a ¢ T 100
LHOddNS HOAIANOD \ = n_ _L Lo o z = &) %
1 |_n Lﬁﬁu — 10 =

ey o
NOILD3S 3YNSSIYd e

HOA3ANQOD IDHVYHISIA

\ /
&
/e,.
4
. Su
NY1d - Apq
~ T — —— — — — — Wil it il lEiaiill itz
N | I
i i g~y
iy i M )
LI | 1, u i
el - el = \
m, == = = = ] - _D_mm:H Ik g = ey e o _ __A
TR T ,.~_7 et I ] )
R N A iy o L
e Wy R RN T+ { <
e w w0 Tm oo 0 M i
_ : R R I R L LI | K
m«mh:,m%m ——— m T T O R =i _ .
4 S IR A MR TR i m K
‘ ey e i | M
AT ST A l fretil ~ ) _
j:j:j_; \m i P /
i Ly w Wy o Wi g By _ s, T /_ ,“
S I e i i I A i
, i —— L == = T T b o sl o o _ﬁ 1 _ |=
i =g 1 el o e K] T el
Eil j ] il > IR0
il ~ ; f.
7 i , %
]
“ 2l L - — ] % H H

‘\ "
INILYHD ANTY




-ou| *sisaulfug sauspgarpiy

UoIDag pUe Ue|d UonaajuIsiq AN eadA |
Apnig Aljqisea JOIBMAISEM DU Jalepp @z=
3104 YUON
p1-G ainbi4
N\ SIN SIN
E NOILD3S M3IA N3
©@
SIN
NOILO3IS TVIIdAL
[ - ]
b q
\ and
i {TWDIdAL) {SHIHLO AQ) DNIND0I8 QNOS NIvHd /M HIFM TONLNOD QHVANVLS J
i ”““”””H””“”””“.”“”“””””“”“”m_.ﬁL ””H”“HHHH“H“HLVVHHHHHHH”.‘% Q
HHH”H”H”HHHHHHHHHHHHH”H”HHE_ - .- T - I - - - T-Z-ZZ-—Z-—Z-—Z-—Z-—Z—Z—Z—Z—zZ— 9
3 S ==-=-C-C-=-=-=-=-==D==D=-===-==—==—iy aﬂﬂv -- - Z---—-—-—-——-—-—Z--=-ZC-—--—-——=-=—= d
S i - - - - - = —__—__—_“________“"—_“—_/'—_"_/—_=™—1™»‘ b .____
B |
L |_u.__m_mmmmmNMNNNNNNNWMNWNNNNNMNMMH_JJV lllllll ﬁwmmmmmmmNMNMMMMNMMNMNMNMNHHI u
_ llllllllllllll IﬂuiI!E 1=t s e /- | ——————————————— =W =) _
{19IdAL) \
TINNYHD 40 [WZisE) L Sl (1vatdAL) (WIIdAL)
NIHLM gaLvaon 3g 300N dld AN ¥9—+ 5 20
LSAN—WILSAS ONIMOLINOW GILNNOW TTvM ‘ {1v21dr1)
N SIINCOW 40 QN3 ¥IMOd 40
= [War0'e] 14 Ol MIKLM Q3Ly2QT
_ﬁlm {SH3IHLO AB) T3NYd ¥3LLINGS
SIN
ES%%%%.N NY1d TvIIdAL vy \ LaN 1 oM
NIVHO /® HEM TOMLNOD
i} . m w SNLYLS dAVT Eaaoz) LV n_uwﬁmowal/ 13ATT HOOKE QUYONYLS
G 1 s [rFne]
= o T
T = —]
m MO _ _llll_ e D —
| ] n_ — = ]
) 0 vl Nvg gl MNvg
\,,
L S

{TvDIdAL) ‘
m 7B WILSAS oz_motzozl\\m _um_.ruk/ﬁtv S804

Q3LNNOKW T1vM




June 2008 HydroScience Engineers, Inc.

5.3 Effluent Disposal and Reuse Facilities

This section discusses the recommended design criteria for the North Fork project’s recycled water
faciliies. The recommended on-site recycled water facilides include:

Recycled Water Storage Tank

Recycled Water Pump Station

On-site Landscape Itrigation/Dual Plumbing Facilities
Spray Fields

Subsurface Leach Fields

Each of the recycled water facilides is described in the following sections. The overall recycled
facilides will be located based on the final design of the project facilities. All of the recommended
water supply facilities described in this Chapter are preliminary, and should be utilized for planning
purposes only.

3.3.1 Recycled Water Storage Tank

The purpose of this tank would be to provide equalization storage for on-site recycled water use for
tolet flushing, on-site landscaping, spray ficlds, subsurface leach fields, and other uses. 1f desired,
recycled water could be udlized to supply water for fire protection, such as the sprinkler systems and
fire hydrants.

A typical section for the tank would be similar to the potable water tank shown in Figure 4-5. The
recycled water storage tank would be constructed near the water treatment plant site. Since the
Madera site is relatively flat, the tank would not be able maintain pressure via gravity in the recycled
water distribution system. The North Fork site varies in topography and depending on the elevation
difference between the recycled storage tank and the various facilities, a recycled booster station may
be required to maintain pressure in the recycled water distribution system. The storage tank would
also be similar to the potable water storage tank with respect to construction methods. 'The
preliminary estimates of the tank’s dimensions are presented in Table 5-10. The final size of the
recycled water tank is dependent on the recommended wastewater disposal strategy.

Table 5-10: Recycled Water Storage Tank Preliminary Design Criteria

Alternative
Parameter A B c D
Approximate size 900,000 gal 550,000 gal 100,000 gal 100,000 gal
Canstruction Welded steel Welded steel Welded steel Welded steel

53.2 Recycled Water Pump Station

Up to four separate recycled water pump stations are required for the recycled water facilities. All of
the requited pump sizes and the pump configuradon would be determined during design. However,
the strategy described below assumes that recycled water is produced and maximized on-site, and
that the flows are similar to those identified in Section 2.

The fitst pump station would transfer terdary disinfected treated wastewater from the WWTP to the
recycled water storage tank. The second pump staton would deliver water from the recycled water

Narth Fork Hotel and Casino Water and Wastewater Feasibility Study Page 5-39



June 2008 HydroScience Engineers, Inc.

stotage tank to the project’s recycled water facilities. The third and fourth pumps would be used for
disposal and if only one disposal alternative is selected, only one pump would be necessary.
However, both pump stations would be needed if spray fields and subsurface leach fields were both
used as patt of the recommended wastewater disposal strategy.

5.3.3 On-site Recycled Water Facilities

If water is reused for the casino, then the casino building will need to be dual-plumbed with both
potable and recycled water. The primary uses of recycled water will be for toilet flushing, on-site
landscape irtigation, and cooling water. The on-site recycled water reuse facilitics will be designed ro
ensure that they comply with all DHS standards. The required on-site facilities will be identified
upon completion of a site plan and preliminary engineering. The primary on-site design
requirements include:

Recycled water irrigation facilities marked in a purple color.

Signage informing the public recycled water is used.

Pipelines in scparate trenches a minimum distance away from other water pipelines.
Labeling of recycled water valves, boxes, and sprinkler heads.

* & 5

Within the building, the interior plumbing system will have to be plumbed separately from the
building’s potable water system, and contain no cross connections. The dual plumbing piping
systems must be distincdy marked and color-coded.

5.3.4 Spray Field System

There is no existing network of recycled water conveyance pipes located on the proposed project
sites. It will be necessary to construct recycled water transmission piping from the treatment plant
site to the spray fields.

The spray fields would be irrigated using traditional rows of impact head sprinklers mounted on
wheels.  The sprinklers would be moved within the spray field site as needed to ensure even
application of recycled water and to minimize the piping infrastructure required.

5.3.5 Subsurface Leach Fields

The loading rate of a subsurface disposal field or leach field is limited by the project site’s soil
characteristics and ability to accept and move water vertically and hotizontally away from the
disposal site. The quality of the wastewater effluent being sent to a leach field also greatly affects the
loading rate. As a reference, Table 4-3 of the USEPA Onsite Wastewater Treatment System Manual
(USEPA, 2002) shows higher soil loading rates for a high quality effluent with a BOD; of 30-mg/L
than that from a conventional on-site system with a BOD, of 150-mg/L. 'The reduced organic
loading on the leach field soils reduces the risk of soil clogging and system failure, increases the
lifespan of the leach field, and increases the hydraulic loading rate. The higher loading rate allows
for a smaller disposal field.

North Fork Hotel and Casino Water and Wastewater Feasibility Study Page 540



6.0 Conclusions and Recommendations

Each of the four project alternatives was evaluated and found to be feasible in terms of warer,
wastewater, and recycled water service. The potable water supply requirements can be satisfied
through cither on-site wells or from ecither the City of Madera or the City of North Fork.
Wastewater service could be provided by the City of Madera or the County-operated WWWTP serving
the City of North Fork. Specific conclusions are summarized below,

6.1 Wastewater Treatment

It is recommended that wastewater treacment be one of the following for the selected project
alternative:

1. City of Madera WWTP (Alternatves A, B, and C)

a. See Section 5.1.5

b. Requires a connection to the City sewer system (see Figure 5-6)

c. May require expansion of an existing sewer lift station

d. Requires monthly fees

e. Advantages: (1) lower capital costs; and (2) disposal of treated wastewater and
biosolids is the City’s responsibulity

f.  Disadvantages: {1} monthly fees; (2) no ability to recycle; (3} pretreatment or
additional fees required to mect BOD and TSS limits; and (4) uncertainty of
adequate capacity if future expansion is desired

2. County of Madeta WWTP for the City of North Fork (Alternative 1J)

a. See Section 5.1.6

b. Requires expansion of existing or construction of new County WWTP

¢.  Requires a connection to the North Fork sewer system

d. May require expansion of existing or construction of new sewer lift stations

e. Requires monthly fees

f.  Advantages: (1) lower capital costs; and (2) disposal of treated wastewater and
biosolids is the County’s responsibility

g. Disadvantages: (1) moathly fees; (2) no ability to recycle water; and (3)
uncertainty of adequate capacity if future expansion is desired

3. On-site WWTP (Alternatves A, B, C, and D)

a. See Secdon 5.2,

b. Requires conveyance and treatment facilities be built and operated on-site.

c. Advantages: (1} provides tertiary-treated effluent, (2) recycled water may be used
for toilets, urinals, cooling towers, and landscape irrigation, (3) provides greater
flexibility for disposal options; and (4) can accommodate future cxpansion, if
needed

d. Disadvantages: (1) requires on-site construction; (2) requires on-site operation;
and (3) responsible for disposal of treated wastewater and biosolids

If connection to a municipal or county wastewater treatment plant is infeasible, it is recommended
that a terdary wastewater treatment plant capable of producing high quality effluent suitable for

North Fork Hotel and Casino Water and Wastewater Feasibility Study Page 61



June 2008 HydroScience Engineers, Inc.

reuse be constructed. As recycled water becomes available for use, it is recommended that it be
supplemented for toilet flushing, landscape irrigation, and process water in the cooling towers.

If on-site treatment i3 sclected, it is recommended that wastewater disposal be cither (1) via surface
water disposal; (2) spray field disposal; or (3) through a combination of spray field disposal, and
leach field disposal. For any of these alternatives, it ts recommended that water be recycled to
reduce wastewater disposal requirements. For on-site disposal, the following tasks should be
performed concurrently:

1. Conduct percolation testing for leach field design
2. Conduct a limited hydrogeological evaluation to identify possible siting constraints

3. Apply for an NPDES permit for discharge to the on-site creek at either site

6.1.1 Lift Stations

Wastewater collection would likely require lift stations. Due to the topography on the two proposed
project sites, lift stations would likely be required to collect and convey raw wastewater from the
facilides to the WWTP.

6.1.2 On-Site MBR WWTP

MBR technology is recommended for the on-site WWTP, if connecton to the City of Madera or to
the County WWTP serving the City of North Fork is infeasible. MBRs represent state-of-the-art
technology for weatment of wastewater to extremely high levels of treatment. MBRs are easy to
permit for multiple disposal options. MBRs have a history of successful performance at gaming
faciliies in California and have been approved by the California DHS for a wide range of reuse
applications. This process not only produces high-quality effluent, but it does so consistently and
reliably. MBR facilides are compact systems ideal for close proximity to populated areas. Noise
from mechanical equipment, which is typically enclosed in buildings, can be attenuated and nuisance
odors mitigated. Terdary treatment using an MBR is recommended because it can produce treated
water that is in compliance with Title 22 criteria for on-site irrigation of landscaping and provides
greater flexibility for disposal and reuse options.

Table 6-1 contains a summary of the demands and flows for the four project alternatives.
Preliminarily, the MBR should be sized for the weekend design capacity of the selected project
alternadve. The maximizaton of recycled water use reduces the potable water demand, thereby
reducing impacts to on-site water sources and saving on the annual cost for water supplied by
outside water distributors.

North Fork Hotel and Casinc Water and Wastewater Feasibility Study Page §-2



June 2008 HydroScience Engineers, Inc.

Table 6-1: Summary of Demands and Flows

Alternative

Units A B C D
Recycled Water
Average Day Recycled Water Demand gpd 107,000 65,000 7.000 8,000
{without landscape irrigation demand)
Recycled Water Storage ° gal 900,000 550,000 100,000 100,000
Water )
Water Demand if Water is not Recycled © gpd 400,000 260,000 20,000 30,000
Water Demand if Water is Recycled d gpd 280,000 170,000 20,000 20,000
Recommended Pumping Rate without gpm 420 270 30 30
Recycled Water ©
Recommended Pumping Rate with gpm 290 180 20 20
Recycled Water °®
Domeslic Water Storage ' MG 1.2 1.0 0.8 0.6
Wastewater Treatment
Weekday flow © gpd 240,000 150,000 10,000 20,000
Weekend flow 9" gpd 350,000 210,000 20,000 30,000
Average day flow' gpd 270,000 160,000 20,000 20,000
Wastewater Disposal
Average Day Disposal Flows if Water is gpd 270,000 160,000 20,000 20,000
not Reeycled 8
Landscape Irrigation’ acres 4 4 1 1
Spray Disposal Only’ acres 29 18 2 2
Seasonal Storage Basin for Spray MG 43 28 4 4
Disposal Only!
Sub-Surface Disposal Only acres 78 46 5 5
Seasonal Storage Basin for Sub-Surface MG 4 4 2 2
Disposal Only'
Combination of Spray and Sub-Surface acres 31 15 2 2
Disposal ’
Seasonal Storage Basin for Spray and MG 31 21 3 3

Sub-Surtace Disposal '

* Estimated at 40% of average day domestic water demand. See Table 2-7.

® Operational storage only. Does not include fire hydrant storage. See Table 5-10.
® Includes landscape irrigation. See Table 2-5. Rounded up to nearest 10,000 gpd.
? See Table 2-8. Rounded up to the nearest 10,000 gpd.

¢ Note that recommended pumping rate is based on weekend flow with a 1.5 safety factor to ensure that the well pump does not
operate at full capacity 24-hours per day.

'2.0 times weekend day demand plus 500,000 gal of fire storage. See Table 4-4.
See Tables 2-1 through 2-4.

"See Table 5-8.

'5/7 * weekday day + 2/7 ~ weekend day. See Tables 2-1 through 2-4.

I See Table 5-1 and Appendix D.

Narth Fork Hotel and Casino Water and Wastewater Feasibility Study Page 6-3



June 2008 HydroScience Engineers, inc.

6.2 Wastewater Disposal

It is recommended that wastewater disposal be one of the following for the selected project
alternative:

1. Surface Water Discharge
a. See Section 5.1.4
b. Requires an NPDES Permnit
2. Sprayhelds
a. See Section 5.1.1
b. An alternative to on-site sprayfields would be to irrigate part of the Madera City
Golf Course (Secton 5.1.1)
¢.  Requires a geotechnical investigation
d. Requires a seasonal storage basin
3. A combination of Leachfields and/or Sprayfields
a. See Sections 5.1.1 and 5.1.2
b. Requires a geotechnical investigation
¢. Requires a storage basin

It is recommended that water be recycled to significantly reduce wastewater disposal
requirements. A process diagram with all discharge options is shown in Figure 6-1.

6.3 Water Supply
It is recommended that water be supplied by one of the following or a combination of these:

1. On-Site groundwater
a. See Section 4.1.1 (Alternatives A, B, and C at the Madera site)
b. See Section 4.1.3 (Alternative D> at the North Fork site)
¢. Requites 72-hour drawdown testing
d. Requires water quality analysis
e. May require water treatment
2. Off-site water
a. See Scction 4.1.2 (Alternatives A, B, and C at the Madera site)
b, See Section 4.1.4 (Alternative I at the North Fork site)
¢. Negotiate firm supply
d. Design and construct a pipeline connection, including permits and casements

It is recommended that water be recycled to significantly reduce water demand. The use of recycled
water for non-potable applications as an alternative water supply source significantly reduces potable
water demand. The potable water demand with and without recycled water for each project
alternative is also included in Table 6-1.

The project may require the construction of the following water supply facilities: on-site wells, on-
site water treatment plant, a steel potable water storage tank, a water distribution pump station, a
steel recycled water storage tank, and a recycled water distribution pump station.

North Fork Hotel and Casino Water and Wastewater Feasibility Study Page 6-4



“au| ‘ssoeuiBuz asusagoiphy
weJBeig moj4 882014 Aleuiwijaid

N
Apnig Ajljiqisesa JajemajSep pue Jsjep 0 V' -.-

3104 UUON
19 2unBig

liypue ol
3YS-HO PaInen SS3id Jagld g
sutes(] Jueld
15puE] O BG40 PaANeR
SYM
SPOSOIE pasaiemar] sbuluaaing
0]
vonerg dwng
abieyosig wany3 g
JRIEAN B0BUNG = sbuiuaang
m| ‘I‘..‘a‘ - %
T A
uouElS Y
uanyu
! MM
% } - ¥og C - (W
uonelg dung uenelg dwngd uoBngUISI] HompEsH B e
|esodsig uogaRjuIsig AN wany Buiuaasog aseaIg) pue i ourse)
——— R
[ — W
uonels dwing
ajgesodsi] pRuiesds wousaly)
mu auuojyd
lgg3)  useg abeioig Aouabiaws
(uaw) JOPBII0IE AUBIGWAN
| JREmaAISEN
ot W SR MO
‘u'-‘ MO3AQ {svy) abpnig pateniay wmay
yue abein)s leny3 [swm) abipn|s pajeanoy sisep
uones
duwing mx weang aisem — e ——
hmuw_ﬂ_ ﬂ—Qﬁmk.— E——————
% 7 e pusba

Jpd moyy 55800 W8l |-gbysenbyg| ALoday || G0oday BUBYOUEY Yo | WoN ssloduowiuon s




7.0 Acronyms and Abbreviations

AFS Analytical Environmental Services
AwA Avrwater loamy sand

AWWA  American Water Works Association
BOD biochemical oxygen demand

CCR California Code of Regulations

cm cenumeter

CT Contact Time (product of chlorine residual and modal contact time measured at the
same point)

CTR California Toxics Rule

DHS Deparmment of Health Services

DTRW  disinfected tertiary recycled water

EDU equivalent dwelling unit

USEPA  Environmental Protecuon Agency

fr feet

fr? feet squared

gal gallon

gpd gallons per day

gpm gallons per minute

HgA Hanford sandy loam

HbSe HydroScience Engineers, Inc.

1&1 inflow and infiltration

MBR membrane bioreactor

M microfiltration

MG million gallon

mg/L milligrams per licer

MGD million gallons per day

ml. millilicer

MPN maost probable number
N Nitrogen

NF nanofiltration

NH, Ammonium

NO, Nitrate

NPDES Natonal Pollutant Discharge Elimination System
NTNC Non-Transient/Non-Community

North Fark Hotel and Casino Water and Wastewater Feasibility Study Page 7-1



North Fork Hotel and Casino Water and Wastewater Feasibility Study

NTU
RO
ROWD
RWQCB
SaA
SDWQ
SR
SWAP
TDS
TwA
UK

UlC

(LT
USDA
uv
WAS
WIDR
WWTP

nephelometric turbidity units

FEVELSE OSIMOsLS

Report of Waste Discharge

Regional Water Quality Control Board
San Joaquin sandy loam

Safe Drinking Water Act

State Route

Source Water Assessment Programs
total dissolved solids

Tujunga loamy sand

ultrafiltration

Underground Injection Control
micrometer

United States Department of Agriculture
ultraviolet

Waste activated sludge

Waste Discharge Requirement

Wastewater Treatment Plant

North Fork Hotel and Casino Water and Wastewater Feasibility Study

Page 7-2



8.0 References

Analydcal Environmental Services (ALS), 2004.  Envirgnmental Constraints Reports, North Fork Casino,
North Fork Rancheria, Madera County Properties. Prepared for: North Fork Rancheria of Mono
Indians. March.

Boyle Engineering, 2004, City of Madera Wastewater 1reatment Plant Predesign Report. July 22,

Chumley, 2004. Personal communication with Dave Chumley, Madera Maintenance and Operations
Manager. October 20.

Chumley, 2005. Personal communication with Dave Chumley, Madera Maintenance and Operations
Manager. January 10.

County of Madera, Engineering and General Services, 2002.  Draft Technical Memorandum —
Groundwater Conditions in Eastern Madera County. March.

Dunavan, Volney, 2004. Supervisors Approve Expansion. Sierra Star, October 22,
HydroScience Engtneers, 2008, Sewer Alignment and Capacity Analysis. June 2008,
National Forest Service, 1962. Soi/ Surwey of Sierra National Forest Area, California.

Regional Water Quality Control Board (RWQCB), 1998. The Water Quality Control Plan (Basin Plan)
Jor the California Regional Water Quality Control Board, Central Valley Region, Fourth Fdition.

United States Department of Agriculture (USDA), 1962, Soil Survey, Madera Area, California. Series
1951, No. 11.

United States Environmental Protection Agency (EPA), 2002, Onsite Wastewater Trealment Systems
Manual. EPA/625/R-00/0008. February.

North Fork Hotel and Casino Water and Wastewater Feasibility Study Page 8-1



Appendix A

Flow Calculations




3Mmay 3)ejn3|eD 0] PASN J0U 1B PUE AJUD ¥ BLUSIUI LB SE paleindied-peq e 10008y buneay

Ao sasodind uonejnojes Jof pasf,
PUSN3af Ji7 + ABPRSaA LG = MOl ABQ abiciany,

Pl ¥l LA i) 0l 0l 10124 Buiyead panoje)
G£4'99Z pdb goy'gez  moy Aeq abeiany PLEIFE PdB ¢5'sbE  mold pusyesm LA pdS Pz PEz  moid Aepizam smol4 Ajieq
a pdbo %l 0 pdB o %0 ) pBo %o -
jsev’'egz | pdbgev'agz FLE'GrE pdB ¢|6'be tPZvEZ pdb vvz vEZ smold Aleq [Eeigng

pdb | z'sze  pdb 009'+0Z PdG gri'oLy PAB  18E'EdZ pdb see's6z pdb  o60'esL Z9T'ZEY DLO'EEF Y101 GNVYD
15056 % 0D0'99  %O00F  OODEE _ %0S 005 6% 00099 %0GL 00C'EE %05 |00S 6¥ 00099 %001 OOD'EE  %0§ 06099 0l 00£lz __sJemal Bunoogpueld [eQuen
s9cZz | omsz  wis 858'L  %er |28 0ZEy %001 PZO'E %04 |erdt POE'Z  WES  ZBEL  %ZE |0ZCF S£0  DSA'S) edg pue joog
S6T'61 98Z'6L  %¥3 98T el %ke  [0000C D00'0f  %00L 0DA'DE %004 [000'S) 0005l %05 000'S: %05 |000°0E 3L0__ 000'L6L eds pue swooy [BloH
v’y LZG'L %8S 518 %9¢ 859l FLE'E %04 S9E'L  %0§ |Z80°L S9E't  0S 6B %0E |08LE 910  osg'gl AqqoT 110K
_ - TAL0H
N 0907 %J5  0SEL %At [ewtE CE9T  %SL 0681 WO% [ZLSh | 0BE'L %05 PEbh  %OE [08i% Y50 00072 aBuncpuaLNELRUT
L5119 OE6'BL  %SL LiS¥r v PSY 68 0PZ'SCL %00L B9Y'E. %O0. (04805 | 90¥'89 %59 PESZE  %LC |0FT SOL 951  goe's9 abesanag pue poog
q_ 6 %EL 9 %25 B or %088 wel S | 9 %03 & %0b_|Z1 100 g8l Ieey
SBE'LE LOS'BE %095 ¥S¥'vZ %9t 0sE'LY ISP'8P %I/ 0SZPE %05 |00v LT 0G2'vE %05 05§02 %0t |00S'89 €70 00008 asnoH Jo yoeg|
vEL'66 LILUBLL  %EL I606L_ %ZS  |B26'BTi _029°LSL %00l BZ1°90F %O0L |9LZZ8 9L190L %0. 952'8% %SP [089'LSH sZL eevlzk oulEe)

. LNIJWNIV.LYILINT / ONISYD
{pd6) (pd6) i) {pdf) (o) (pdE) (pdB) &) (pdB) G} | (pdf) (pdB) (o6} (pdB) ) {PdB)  updB) ()
e Mol feg Wd Wy SMOI4 Wd Wy SRol4 Wd WY Mmojd aseg wn - afiejpoy
IOVHIAY LTEVEETY AVOAIIM arerbg
jeadA | =1 T

Y ALRUISYY 10) SMO| JOJEMI]JSEAL PaJeiiS]

L-Z 2198l




SMOY SE[NI(E 0} PISN JOU SIE PUE AJUO ¥S3UD [ELUISIUI LE SE PAJBINIEI-0B] IR 510158) BulEsd

-Kua sascdind uonejna|ea 1y pasn 4

pusyasph 1z + ABPYEBA /G = mo|4 Ae(] afiniaay,

£l £l 'l 'l 0L 0l injed Buniead paiemsieg
LZ6°194 pdB [zg'19)  solj Aeq 2Beioay £68'802 pdb J63'807  mold pusyaam ovL'Eyl PdB Opl'ghl  mold Aepysam smald Ajleg
[ pdb g %0 i pdf 0 %0 ] pdB g %0 _ 2]
£Z6°191 pde JZ76'191 L68'80Z pdb 258’302 okLErl pdB gpl'cyl . smoid Areq [eoiang
o pdb 009'z0Z  Pab S6T1EL pdb ¢/p'osz pd6  zzb'igL PdB o¥'e8L PdB  Ggi'zal 659'00Z s08'/6L TYLOL ONVHD
000°0E 00D'0F_ %00L  00D'0Z %05 |uoo'oe 00D'0F _%00L D00'0Z %05 |000°0F 000'0F %GOl 00002 %0S |oooar v0'¢ 0006 siemol Bujooopueld lequad
2 0 %i9 0 %Er |0 T o wook o %0L |0 0 %gs O %ZE |0 000 0 EBlY [00d
0 a %ws I L 0 %00k 0 %00k |0 0 %% 0 %S @ 000 0 ed$ pue swooy [5)0H
0 o %gs  Q %9E o 0 %0L 0 %05 |0 0 %05 0 %0t |o 0o 0 #qqen [#50H
s o T310H

910%Z ZLEBZ %95 6LL'BYI  %EE  |1peLE ___WIOUE %l BOZHZ %05 |996'0T B0ZBZ  %0S SZLSh WGE |SLres 6E'L  57B'LE asnoH 4o yaeg

I o _
5521 0942 %S  OSE'L  %9E  |£9E% SEE'Z  %SL 088'L  %0S [Z1§'4 068'L  %0§ PEL'L  %OE 08¢ vS0  000L Y E
£pl'oy 085'85  %S5.  QOEEE  %Z¥ _ |pro g0 0r9'8. _%00L 8Y0'SS  %0L [£98'LE 9LL'LS %S9 019%Z_ %lt |0¥9BL 9¥'L  SelEs abeJarag puE poog
v10'08 izl w6l 088'4¢  %IS  |050°8L Pe8'l6  %00L Li2¥9 %04 66225 | JIZF9  WOL LZE Ly %S [¢78'l6 Z0L_ §5C06 __ ouise)|

. _ _ INSWNIV.L¥ILNT / ONISYD
{pdb) {pdE) ey {pdf) %) {pat) (pdB) (&) {pdB) o) | (pdB) (pdB) () (p3} () (pdB}  (wpdB) ()
& smol4 Aeg Wd WY smoj4 Wd WY 5R0)4 Wd Wy moldeseg iy abejooy
JIVUIAY GNIAIIM AVOHIIM asenbg
[es|dAL reaid&)

g aAJRUIAYY J0J SMO|4 JOjEMAJSEM PRIEWINST

Z-g dqel




3MOY SJEINT[ED O] PASN JOU aJe pue AUD AL [BUIBIL Ue Se pajeNa{Ra-yieq e SIofoe) Bujes

“Aua sasodind LGReNED 10} pasq,
PusNaapn L7 + Aepyaam 11§ = moyd Aeq abeiany,

I L IR 191 0’1 0l ey Bunead pelgnoED
792'41 pdB z9z'21  moy Aeg 2Beiany 929°C2 pdb BRY'EZ  mojd pusyeIm 169'%k pdB Lgg'rl  mord Aepyeam smalq Aieq
a pdb o %0 0 pd6 0 %0 0 pdb o %0 21
z9z 41 pdb zez'/y B89 £Z pd6 g9’z 169'F1 pdB LE9'¥L —__swoly Aieg Ietolang
pdb 954'1Z  pdb 280'c} pd6 gsz'sz  pd6 0OLGL pdEszz'er  pdB  259°DL 002'5¢ GOD'LET IV.10L ANVYO
Logzh VeSSl %IG 7666 %9t cledl 5.20Z %S. OSBEL  %0S |020'LL " OSHEL %05 0LT' %Ot |00L 4T THO 000522 Tv13y
LOt't 529’5 %S4 9ll't %t §2¢'8 005'L %00l 0526 %04 |119€ SiB'F WG9 IpE'Z %iE |0DS'2 £90 0001 abesandg pue pood
_ _ _ _ _ _ INFWLOTIAIA IVIDHINWOD
{pdb) (pdB) %) {pdB} (%) {ndB} (pdB) () {(pdB) () {pdH} (pd6y o) pdB} e} (pdf) (P38 ()
© smo4 Aeg Wd Wy SM0]14 ‘Wd Wy sholg Wd WY moteseg i abejooq
FOVHIAY aNIHIIM AVOMIIM asenbg
lemd&) le2idAL

7 SABEUIRYY 10} SMO|J JaJemalSep) pajewns]

€2 aqeL



ARO[} 21BN3IED 0] PASN J0U IR PUB AU Y03 (BB Ue SB pajena[ea-yoeq aJe sinjoe) Buyend

“Afo sasodind uongnajes sof pasn,
PUSYIBMA /T + ReDNSSM J1G = Mol4 ARQ abasany,
X L1 891 85} 0l 0l 10j9e BUNEI PRIEINIE]
020'12 PdE 0z0'Lz  mou Keq sbessay 176'5T pdB 176'87  mold pueneam 31081 pdB gLO'SE  mopy Aepyaap smold Ajleg
] pd6 g %0 0 pdé o %0 0 pdb o %0 2l
02012 pdb nzo'tz 1Z5'82 pdb /2687 810’8l pdE 8.0'81 smald Alleq (eolang
pdb Zie'sz  pdb 6ZL'gl pdb 1pg'ee pdB ¢igtE pdb osg'zz  pdB  9/1ctL +09'SE L00'6Z TVL0L ONVED
a 0 %00L D %05 0 Q %00l 0 %05 [0 o %001 0 %05 [0 oo e s1amo) Bujooyueld (enus)
0 0 %L9 0 %Ey 0 0 %001 0 %0. [0 0 %ES 0 %wZe [0 oop o By [00d
000 o
0 0 %3 0 %¥9 0 0 %00L 0 %001 [0 (] %05 D %05 {0 oD 0 edg pue SWa0y [3)0H
0 0 %95 0 %FE [ a %0L 0 %08 [0 0 %05 D %0 |0 000 0 Aqqo7 304
13104
0EZE EV6'E %95 B1S'T  %SE 95’y 486'F %L STSE  %0S [0287T §28'¢  %0S SIL'Z  %0E [0S0'L BL'L  000'9 8SNOH J0 yIeg
0 0 %iG 0 %8¢ 0 "o %S5 0 %05 o 0 %05 0 %0e |0 000 0 BRI
259'L 886 %G izs's 344 €60°L1L 050l %001 SEi's  %DL |e8Z's E8F'B_ %S9 PBO'P  %lE [0s0'¢l I8¢ 0SS't sbeiasag pue poog
£EL'OL ZBLZL  %6Z YBO'B  %Z% 8LL'EL P0S'SL  %D0L £59'0F  %0. |SI6'B ES8°0L %0, [J6'9 %Sk |#OSGL QoL IstsE auisey
- _ — — _ _ _ INJWNIVLINILINI [ ONISYD
(pdB) (pdE) %) (pdti) (%) {pdb) {pdB} ()  (pdB} () (pdb) (pdf) &) (pdB) %) {ndb) (Mpdd)  (u)
e smoyd Aeg Wd WY SMoj4 wWd Wy SMald ‘Wd WY Moj4 sseg i ebejooy
JOVHIAY ONTHITIM AVOAIIM arenbg
Jlend&) leidAL

@ SMJBUIAY Y 1O} SMO|J J9)EMIJSEAN PoJEWI}ST

p-Z 9lqel,




Appendix B
Recycled Water Uses - Title 22




Recycled Water Use

Recycled water in this report means wastewater that has been treated sufficiently to mect the
California Department of Health Services” (DHS) comptehensive recycled water regulations
that define treatment processes, water quality criteria, and treatment reliability requirements
for public use of recycled water. These regulations are contained in Title 22, Division 4,
Chapter 3 of the California Administrative Code, more commonly referred to as Title 22.

Approved by the State in December 2000, Title 22 prescribes recycled water criteria and
divides them into several categories based upon the extent of public access ot tisk of
exposure. [n general, Title 22 regulations are mote stringent for uses with high potential for
public contact and less stringent for uses with low potential for public contact. Depending
on the use, Title 22 establishes four levels of treatment required for recycled water:
undsinfected secondary, undisinfected secondary—23, undisinfected secondary—2.2, and
disinfected tertiary.

Undisinfected Secondary Recycled Water. This category of recycled water is wastewater that
has been treated to a secondary treatment level and is commonly referred to as secondary
effluent. Secondary effluent is wastewater that contains dissolved oxygen (DO) and has
undergone an oxidation process in which the organic matter content of the water has been
stabilized and made nonputrescible.

Undisinfected Secondary-23 Recycled Water. This category of recycled water is secondary
effluent that has been disinfected to a level such that the most probable number (MPN) of
coliform bacteria in the water does not exceed 23 per 100 mL. Disinfection is the process
whereby pathogenic bacteria and viruses are inactivated by chemical, physical, or biological
means.

Disinfected Secondary-2.2 Recycled Water. This category of recycled water includes
secondary effluent that has been disinfected to a level such that the coliform bacteria in the
water does not exceed 2.2 MPN per 100 ml..

Disinfected Tertiary Recycled Water. This category of recycled water includes secondary
effluent that has undergone tertiary treatment and has been disinfected to a level such that
the median coliform bacteria in the water does not exceed 2.2 MPN per 100 mL. Title 22
defines the tertiary treatment process as wastewater that has been oxidized, coagulated,
clarified, and filtered. The recycled water turbidity should not exceed 2 NTU on average,
should not exceed 5 NTU more than five percent of the time during any 24-hour period,
and should never exceed 10 NTU.

A summary of approved uscs fot various types of recycled water is presented in the
following table.



SUITABLE USES OF RECYCLED WATER 4

Use of recycled water

Treatment level

Tertiary Secondary  Secondary
-2.2 -23
Irrigation of:
Food crops—contact with edible portion of crop Allowed Not Allowed  Not Allowed
Parks and playgrounds Allowed Not Allowed  Not Allowed
School yards Allowed Not Allowed  Not Allowed
Residential landscaping Allowed Not Allowed  Not Allowed
Unrestricted access gotf courses Allowed Not Allowed  Not Allowed
Any other irrigation uses not prohibited by other provisions of CCR Allowed Not Allowed  Not Allowed
Food crops—edible portion above ground/not in contact with
reclaimed water Allowed Allowed Not Allowed
Cemeteries Allowed Allowed Allowed
Freeway landscaping Allowed Allowed Allowed
Restricted-access golf courses Allowed Allowed Allowed
Ornamental nursery stock and sod farms Allowed Allowed Allowed
Pasture for milk animals Allowed Allowed Allowed
Any nonedible vegetation with access control to prevent use, as if it
were a park, playground, or schoolyard Allowed Allowed Allowed
v(g::gfrds with no cantact between edible portion and reclaimed Allowed Allowed Allowed
‘\':'l:tt.:{ards with no contact between edible portion and reclaimed Allowed Allowed Allowed
Non-food bearing trees not irrigated <14 days of harvest Allowed Allowed Allowed
Fodder crops (e.g., alfalfa} and fiber crops (e.g., cotton) Allowed Allowed Allowed
Seed crops not eaten by humans Allowed Allowed Allowed
Food crops that underge commercial pathogen-destroying
processing befare human cansumption {e.g., sugar beets) Allowed Allawed Allowed
Food crops—contact with edible portion of crop Allowed Not Allowed  Not Allowed
Supply for impoundments:

Nonrestrigted rec. impound., with supplemental monitoring for Allowed ® Not Allowed  Not Allowed
pathogenic organisms
Restricted impoundment and fish hatcheries Allowed Allowed Nat Allowed
Landscape impoundment. Without decorative fountains Allowed Allowed Allowed




SUITABLE USES OF RECYCLED WATER * (CONT'D)

Use of recycled water

Treatment level

Tertary RW S50 SIoSRW.
Supply for cooling or air conditiching:
lndustrial_ or commercial cooling or air conditioning witr_x cocling tower, Allowed © Not Allowed  Not Allowed
evaporative condenser, or a spraying that creates a mist
cvaporative condanser, o 8 Spraying hat doss not create amst | Alowed  Alowed  Alowed
gl;tr;r:;;:ilci:(t:eodrgrt:i.i;mg?und., with supplemental monitoring for Allowed Not Allowed  Nat Allowed
Other uses:
Flushing toilets and urinals Allowed Not Allowed  Not Allowed
Priming drain tap Allowed Not Allowed  Not Allowed
Industrial process water that may contact workers Alloﬁéa Not Allowed  Not Allowed
Structural fire fighting Allowed Not Aliowed  Not Allowed
Decorative fountains Altlowed | Not Allowed  Not Allowed
Commercial laundries Allowed Not Allowed  Not Allowed
Consclidation of backfill material around potable water pipelines Allowed Not Allowed  Not Allowed
Artificial snow-making for commercial outdoor uses Allowed Not Allowed  Not Allowed
Industrial boiler feed Allowed Allowed Allowed
Nonstructural fire fighting | Allowed Allowed Allowed
Backfill consolidation around nonpotable piping Allowed Allowed Allowed
Soil compaction Allowed Allowed Allowed
Mixing concrete Allowed Allowed Allowed
Dust control on roads and streets Allowed Allowed Allowed
Cleaning roads, sidawalks, and outdoor wark areas Allowed Allowed Allowed
Flushing sanitary sewers Allowed Allowed Allowed
Flushing toilets and urinals Allowed Not Allowed  Not Allowed
Priming drain tap Allowed Not Allowed  Not Allowed
Industrial process water that may contact workers Allowed Not Allowed  Not Allowed

“ Refer to full text of the currant version of Title 22.
® Additional monitoring may be necessary with cenventional treatment.

° Drift efiminators and/or biocides are required if public or employees can be exposed to mist.



Appendix C

City of Madera
Source Water Assessment




CITY OF MADERA
SOURCE WATER ASSESSMENT

A source water assessment was conducted for the City of Madera water system during February and March 2004, A
completed copy of this report may be viewed at or, you may request a summary copy by contacting:

Marvin Ward, Water Quality Specialist II
City of Madera, Public Works Department
1030 South Gateway Drive
Madera, CA 93637
(559) 661-5466

The summary for this assessment indicates that the following City of Madera water wells (sources) are considered most
vulnerable to the following activities not associated with any detected contaminants:

1.1.1.2  Water Wells

1111 Activities
IAirports - Maintenance/fueling areas #26
Automobile - Body shops, Historic gas statiens, Machine shops, Junk/scrap salvage yards #25
#17,#18, #20, #21, #22,
Automobile — Gas stations #26
Autemobile - Repair shops #18, #25
Boat services/repairirefinishing, sewer collection systems, pesticide/fertilizer/petroleum storage & transfer area #18
Chemical/petroleum processing/storage, dry cleaners, injection wells/dry wells/sumps #28
Dry cleaners, injection walls/dry wells/sumps 28
Fartilizer/pesticide/herbicide application, storm drain discharge points #29
Grazing (>5 large animals or equivalent per acre) #23
Historic waste dumps/iandfills #25 #26
Housing — high density (>1 house / 0.5 acres) #15, #16, #29
Known contaminant plumes #27
Metal plating/finishing/fabricating #26, #27 #30
Military installations #24
[Transportation corridors - Road right - of - ways (herbicides use areas) #15, #16, #17, #29

DISCUSSION OF VULNERABILITY

There are no current Maximum Contaminant Level (MCL) exceedances from the Water Quality Inquiry (WQI) database and
from the State Department of Health Services system files for Water Wells #15, #16, #17, #18, #20, #22, #23, #24 #25, #26,
#28, #29 and #30.

The following constituents were found by review of the current MCL exceedances reports from the Water Quality inquiry (WQI)
and from the State Department of Health Services system files.

1.1.1.3 1.1.1.4  water 1115 11.1.6 Sample 11.1.7 Level
Well 1.1.2 Chemical Date Detected |111+2.1  meL
#21 DBCP 5/11/00 0.30 ug/L 0.20 ug/L
#27 DBCP 2/19/03 0.24 ug/L 0.20 ug/L
#27 EDB 2/19/03 0.75 ug/L 0.05 ug/L




ADDITIONAL COMMENTS:

Water Well 21 A routine water well sample was collected for Dibromochloropropane (OBCP) on 5/11/00 and a confirmation
sample was collected on 6/11/00. The average of those two samples exceeded the MCL. This well was then tested for DBCP

monthly for six months, quarterly for six months and is now heing tested annually. Water samples collected from Well #21
after 6/11/00 have not exceeded the MCL for DBCP.

Water Well 27 This water well is equipped with a granular activated carbon filtration system. This system has four vessels
with approximately 20,000 pounds of carbon per vessel. Raw waler from the well is filtered to remove all (DBCP) and
Ethylene Dibromide (EDB) before it enters the City water distribution system. DBCP and EDB results for samples collected on

2/19/03 were for unfiltered water_only. DBCP or EDB is non-detect in water routinely sampled from downstream of the
filtration system.



‘spsodap [RINJEU JO UOISDIR 'SISINOBINUBW [BUISNPUI

woy 3fieyasip swiaisAs Burwn)d poyssnoy Jo UDISOUIOD [BLISI|
‘y139) buolis sa1owoud 1Byl eARIppE JBIBM Wol) 'sisodap [elnkeu Jo uolsol3

‘sanjeAtasald poom Wwal) Bukpes) 'spsodap

feanjen Jo uolses ‘stuaysAs BukiLungd poyasnoy Jo U0ISOLIDD [BUIBIU|

'$31SEM [EUISNPUI 'sisodap [einjeu woyy Buiyoesyouny
sysodep [Bimeu woy Buyseajygouny
‘BoUBD[IUI ISIEMEDS IBIEM LIl UBUM SUO| LLIOJ 2y SSoURisyhSg

‘sleuaiew siuwebio Guuinaoo Ajeinen
‘s9Isem [BUISNPUL S)sadap [einEU woly Buiyses
FUONYL Jsjeameas sisodep ineu woly Bulyoeaouny

sdoys oINe Jo ‘SIaueafn Ap ‘sauojoe; Wwoly abieyssig

Ny 881} pue ‘saojelic) ‘spledsuln

'uopen 'sURaqAOS UD 95N JauLe) wod Buwoes|joury

0] anp s)jios vl asald aq |)is Aew JBY) BPIRCIELBU PaUUEY
‘sysodsp |BinjEU JO uDIS0ID 'abemas pue syue}

ondes woiy Btyosea| lasn 1aZIHay Woly Buiyoks| pue youny
‘spsodap [rInjEU JO uoIsOI3

'SauauyR) EIPW woll pue ssisem Bunup po jo sabieyosig
'S8)SEM Uolonpoid S3UOIPR[a

pue sse|b 'spieymo woly gouns spsodap |einjed jo umisous

AINVNINYLNOD 40 3D4N0S TVIIdAL

6w
/6w
Bw
/6w
/6w

/6w
/B0

/Bw
/6w
B

/6n

NLN
1/Bw

/6w
Wiz OYLUn
sHun IS

NOL

1/Bn

/6w

7Bn

7/Bn

/6n
1/Bw
/BN

7/Bn

wWon

¥ jo | abed

FAsN S 00'0le
£5°88 00°00C
LOVC oo'ey
£e'e 00’6
SL°4 005l
20000 100
seel 00001
FLLO 610
0Zve 0026
£5ge 00002
€571 Gov
Zl’o or'o
GL'9 o0°LL
00'00T 00'00F
£e'esLe 0009
55°9 oy L
001 ot
L9¥| 00'aze
(V] A QoZr
[4A a0e
€00 e
<00 020
688 00'6¢
00°0g 00081
190 oc'y
FOVHIAVY

OL  OD€S

oL Q0'9¥

oL 008l

0L 051

0oL ort

OlL ON Z000

0L aN 00604

oL o'a AN

oL 00wl

0oL 009r

Ol 000

oL 000

0L oog

0oL  ooovl

oL 05061

OL 085

0oL 0oL

oL QN

0L o009l

oL aN wN

0L 000 100

Ol QNN ¥N

oL 00¢ oo'st

oL an 00°0007

ol QN YN
NOILD313a {2701}
40 3ONVY 9Hd

o0
000002

oe'lL

00'g
00005
000001
000091
58-99
00e
00'00€
00°005

00's

00

0o

00°'S¥

00°00Q1

00°0S

TOIN

(€00eD se} ssaupley fej0)
Auiesry feroL

wnipog

Wwnissejod

wrsaubepy

pean
apuon)4

1addon

wniojen
sjeuoqredly

S[eJDUI [BIDUID
wniwouys [Bjlec

Arquny qeq

ag)ng

(saL} enmsay siqess)id o],
S2UBINPUCA 2Yadg
(Aioyeloqe) Hd

Pleinig)
uody

BpUOIYD
spiepuelg AIBpuUODag
{(30d)ausjiyiaciolyoens ]

(803) spiwoiqgip auaslAyig

(d2aq) suedordoioyoowolgig
{EON se) ajenN
wnieg

oluasly

spiepuelg Alewlid



¥ jo 7 abey

(L6LP-9ZP-008-1) SUIlOH Joteps Bupuug 9jes sy} Wol ajqe(iBAR 81 SJUBLILEBIUOD [BIGOIIIL JBUID pue wnipuodsoydiin

Aq uonoajul Jo ysu 3 ULSSa) 0) sueaw ajeudoidde uo saulapING (Do) [PNUCD BSESI]] 10) SIBUBDYAISN Siepiacid 2180 esy

Jlay woly Jsjem BupjuLp Jnoge aoiape yeas pinoys ajdoad asay] "suonsajul Woly ysu je Auensied ag UeD SJUBJUL pue "ALSpPd SWOS SISPIOSIP
weishs sunLuwi Jayio 10 SAIW/AIH Yim 2jdoad 'sjueidsuel ueBlo euofiapun aaey oum suosssd ‘Adessyiowsya BuloBispun 195UED Yim Suosiad
SB yons suosiad pesiwgiduos-cunww| uonendod [ereuab ayy ury) Jarem Bunuup Ul SjuBUIWEILOD 0) B[qEIBUINA 210W aq ABw o|doad swog

=woyuin

=uo)

= WD
1o918g-ueN = Q/N
=p0d

s|qesidy JON = W/N

3IJ011LON JMndand a3dino 3y

[EOD) |2AST JUBUIWEIUOT WinWixe] =9 19N
(805 YiesH Hgnd = 9Hd

suun Aipiun oigeworeydaN = NN

uolfjiq Jad syed 1o usyn Jad swelBosogy = /Bn
uolpw Jad sued Jo sey Jed sweibyp = /6w
19A87 JUBUILEBJUOD) WNWIXEW = TN

ATM NOLLVIAINEaY

'G00Z ©) 966 | woy sabuel ejep ay; ‘plo Jeak suo uely auow s 'aaReluesaidal ybnoyy ‘elep aaoge ay) jo swog Ajuenbaiy
9Bueyo 10U Op SIUBLILLEILOD B5BY] JO UOHEAUSSUCD SU) aSNEDS] Jeak 1ad 80U UEBY) 859 SJUBUILLBIUOD SWOS 10} JOILCW ©} AT SMO||B S1B)S 8y )

v Bn 90 052 oL aN
Bn opgl 0022 Ol oool
bn gz 0091 oL 000
BN oo LoD 0L 000
susodep unjeujoucisaly  nd 2870 L¥8 oL  s00-
s)1s0dap SPEUW-UELL PUB |2INjEU JO URISEIT ._\_Un 560 0E'LL 0l vZ 0

{(+aseaubap E18W)

sdous olne pue sieues Ap 'sauoioe} Loy afieyossig q/6n zZZ0 00z oL 000
INVNINVLINOD JO 324N0S IVIIdAL "WON IDOVHIAY NOIL23134
40 JONVH

0o'e
00
S00°0

0009

{9710W)
OHd

A WNIUSIYD Jus(eAexaH

sajuebiou) pajejnbasun

VIN WRIPEUBA
WIN auclay 1Ayg 1Aqlew
N auedordoiojyou] €'2'1

sojuebig pajgnbasun

nod 0z wnueln
Mod 51 eYdiy ssorny
fianoeoipey

00°g {30d} ausliyiscio|yseia ]
sojuebip

10K spiepuelg Aeulld



¥ Jo ¢ abey

‘8)l|pIim pue ‘suonetado
Foosaa| [eanynoube 'sweisAs ondas ‘sjueyd Juswiean ebemas woll BWOD AW JBY) ‘BUSIOEq PUB S3SNIA SB UINS 'SJUBUILEUOD lelqouoipy {e)

BPN|SUI 181EM 80IN0s Ul Juasald aq PN Jey) SlUeueuoD 'z
"AIAgoe uewny wWouj Jo sjewiue Jo souasaid ayy woy Bunnses seoueysgns dn yoid ues

PUE ‘|ELISIBLU BAIOEOIPE! ‘SSED SWOS Ui ‘pue sjessuiw Bulinooo-Ajjeinieu saajassip i ‘punosB syj yBnosy) 1o puel ay) Jo adeyns auy) 19A0 S|9ALD
Jaiem sy 's|am pue 'sbuuds ‘snoaesar ‘spuod ‘sweans ‘saye| ‘SIaAL apndul (Jsjem pPaog pue Jsyem de) Yiogiiarem Bupuup Jo s8inos 8y |

NOILVINYOCINI 3179nd a3yind3ay

1ayy sy jo

$SBUBANDSHS JY) BINSUS 0} AXYSBM RISH] $111 'BSN UL SI 19M SIUL UYL 'parcwal S| (g3 )epiwciqp susjAy)a pue (408a)euedoidolo)ydowoiqiy
aloym waysAs uonenm siyy yBnoayy sassed Jsjeps yoee uogquen 4o spuned gpo‘oz Alglewixordde

UM SI9SSBA INOY SAZHNN LWSISAS SIUL WSISAS UOGEII4 UOHIED) PIIBAIIY JENURIS) € SBY /7 "ON I8/ J91EA uoeII4 DVD

UCIININ 134 sHed GC'0 1.
195 51 wojsAs uonnguysip ey} o) abessop pue LONNOS BULOIYD %R'0 B Seanpald yoym waysAs uopereush auuojyo B Sey SIS |om yoes ;UoRRULOIYS

ANJWLIVIHL

"1apiaoid a1ed Yijeay INoA Wol) SIAPE ySE PInoys nok ‘jueubsaid e

noA 10 ‘Jugyui ue 1o) Buues aie nok )| "salousioYsp SwWAZUS SYISdS UIBLED YIM 3SOU) pue uswom Jueubaid se yons 'S|ENRIAIPUI JAY0 Ul WabBAxo
Alies 0} poolg ayy Jo RIIge ay) joaye osie Aew ;6w Gy SACGE $|9A8| S1BRIN "US SU] JO SS8USBNJY PUE LIESIY jO $SSUPCYS SpRioul SwoydwAs
'ssaujl snopes e ur Bunnsas ‘usbAxo Aues 0} poolq suej auj Jo Aoeded sy Ylm asapalu ued J21eMm BUDULID Ul S|2AS] StEOIL YOG

"abe Jo syjucL X5 Uey) $§8| JO SJUBJUI IO} ¥SU UlESY B S| /BW G 9A0QR S|2AD] JE JB1EM BUDULIP LI S1BINN :9)elIN

SINVNIWVLNOD JOd §103443 HITV3AH

“fousby uonaajold [eluswuonAUg g M) BYl AQ 195 BIB SOOI "YIleay o} 3su pajpadxs 1o
UMOUY OU S1 213U} YOIYM mojaq Jajem Bupuup Ul JUBUIWELOD B JO [8AS] 8Y] 97D 10 B0y [9AGT JUBUIWBIUOD WINWIXERW

“Rouaby uoyoBlolg [BIUSWIUOAALT BILICHED) aU) AQ 185 3J8 $OHJ "Yiesy o)
AU PAI0RACXS JO UMOUX OU SI 313 YIIUM MOR] J3jem Bupjuup ul JUBUILUEIUDD B J0 19A3] 34] (6HJ 10 S|BOS) y)jesH 2119nd

sjuewsannbal juswyean Jajem pue 'sjuawadinhal Buiuodal
pue Buuonuow nay) yipm Buoe yeay joaye 1) SJUBUIWEILOD JOL STON ISAOd 10 piepuels Jajepp m:_v_:m._n_ frewnuyg

131em Bupjuup g0 aoueleadde pue 'syse) Jopo sy} joejead

0} 198 aJe SN ABpUCasg “?lqisesy Ajledibojouyds) pue Ajjesiwouoda st se (SO0 JO)SOHG Sy} 0) 350[9 SE 135 ale SN
MBI Ja1em Bupjulp Ul pamo)|e si jeY) JUBUIWEIUOD B 10 (348} )sayBiy au| X{10W) 10 [2A97 JUBUIWIRIUOY WnuwHe il

SNOLLINIA3a



t 0 ¥ abeq

‘L8492 (008) 1 supoH J9lep Bupjuug syes sydIsn syl Buljes Aq psuieige
2g Ued SJoays yieay [epusjed pue SJUBLILIRILGD JNOYE UOHBULOL 2J0[y YSU Uleay e sasod Jajem JeL) S1e0ipu| AIIESSe08U JouU $S0p SJUBLILLEIUDD
jo esuasald Sy SJUBLILIEILCT BLUOS JO SIUNDWE |[BWS JSES| JE UIRILIOD 0} pajpedxa aq A|qeuoses) Ael Jsiem pepoq Buipnpur “1ejem Bunjuug ¢

"yeay angnd 1o uolosiosd awes sy spiacsd JeY) JB1EM PIROG Ul SJUBLIWIBIUOS 10} SHIWY YSHGEISS OS|E
suolje|nbas juawpedaq “swayss 1sjem 2ignd Aq pepiAcid J91EM U SJUBUILIBIUOS LIEHED JO JUNsWE SUY) il 1eyY) suonenbar aquosald (SHQ)
sadlnlag YieaH jo Juawpedsq S1els ayl pue {yd3asn)iousby uonosiold [2usiuonaus 'S Sy} “HUUIP 0} 9JES S1 JB)em dB) 1y} aINSud ¢} JBpIO U[ §

"sanARoe Buiuiw pue uononposd seb pue J1o Jo Jnsas 8y) 8q Jo Bulndoo-AllRAN1eL 30 UBD 1By} ‘SIUBUIWEBIUDS SAISROIPEY {3)

"SWelsAs o1ldas pue ‘uonedydde [eanynouBe ‘Jouns JAJRMULDIS UBQIN ‘SUCHELS SEB Woy S 0s(e ued pue ‘vondnpoid
wnajonad pue sassesosd [ewysnput jo sienpoid-Ag are Jey) 's|esiwsyD ojuebia spejoa pue JeyiuAs Buipnyl 'SUBUILIEIUOD [eDIWaYD DIueblo (p)

"SAsN |enUSPISA pue 'Jouns Jalem uequn ‘aunnolbe se yons sa0inoes Jo AJ9UBA B Wol) 8WoD ABW Jey] 'Sapio|giay pue SSpIoisad {2)

‘Bulwuey 1o ‘Buiuiw ‘vogonpoud sef pue o ‘'sabisynsip JslEma)sEM
JI}SILLOP JO [BISNPUI 'JOUNT JRjemULIo}s uegin Wod ynsas o Buuunooo-Ajleinjel 8q UED JBY] ‘S|BJOLL PUB SYES $B yans ‘sjueuiweucs Juebiou) {q)



Appendix D

Water Balance Calculations




Wd 20:€ 9002/9/5 U0 paluld

aoueieg JAleA (£)sx (1984 Ajuo Aesds pa)y iy | Q ddy

(on)
1104
woy u)

(On)
Iajemajsem

woJj u|

o)
ut Jon

(o) (on) (OW) (om)
prauAeads Suideaspue| Suideaspue| uojeiodeas

OJINOAUMOLIND OO OO

(on) (on) (oW
jno ey piRyyoes|  piaufelds

0}INQ J3jumm 0} IO

(OW)
1oN

(on)
abeiois

000  SEEl-  [vE0 000 000 000 000 000 000 €18 95, 000 000 8 UW
W 606 e 000 b0’} 89'LL 1o Sv') 852 156 L£8 00'0 0z} Ie XeW
A 752 LZ0L 000 £Le 0L'8L yE'0 09°L 8Tl bPOL 5586 000 919 59€ lB10L
24 120 158 00°0 920 959 £0°0 £9°0 £0°1 £18 1z8 000 150 A abelany
L0°€ 0 |e§§ ELy IS0 280 658 €8 [ooo 220 1g EERER
000 s9z- |80 = 628 p60 851 |48 oog  [000 00 08 ssqueides
2z se8 |egu - zee 8z} £2C gee JIx: 000 100 e snbny|
0L SEEl- |2Lue - [Bea ] E lesz L£8 g8 000 000 e A
AR T T A Y Joos  [ooo €00 e aunr
A 102k T 058 €8  [o00 g0 i e
8y |vh0 s o9 80 201 |ors obg  [o00 0£°0 0¢  ludy
89Ty 08 L oy 1 [mo o |86 68 000 0z e o]
szve 108 190 o0 00 B D 000 BlL ez fenioed
0zoz  [6086 9r0 Wwo g0 N R I (LT v i Aenuer
tvll 868 |#ED | ko g0  |ees uew oo 960 le  Jegquaoeg
€18 €18 980 LLO 800 668 018 0070 0 JBQWBNON

()
sfeg

(o)
|lejues
wouj uj

@82 uone|oosad Joj ajes (Buipeo) oinespAy) uoneardde jog £0

%0 %004 %001 (100-1dy) Jauieam Aup Buunp asn ul 9,

62 02l 0Ll abeioig
) 0¥ ou'ig  Budeospuen
T 88 elZvie  pewleds
000 0  pieuyoes]

%001

%02 (1epy-roN) Jauyeam jam Buunp asn ul 9,
pieyyoea]  pleyhesdg Buideospue  pouad

3SN TYNOILYY3dO TYNOSV3S

saloe 00 Baly p|ayoeaT [Bjo) = AOUBIoE %GZ/ealY Plalydea

(s108)

(pdb)
Ayoeden

ealy

1/1QY Jua2iad %0
(pdB) moyy Jeemalsepy 000042
SNOILIANOD TVILINI

H104 YUON

Buizig |esodsiq pue abeio)g [ruOSEaS 10} dduUB|Rg JAJeM

7ayoues(Q JBXONaW
2u 's1esuibug sousgoIpAn



Wd 50°€ 900Z2/9/6 U0 pajuld 30uBeE JA1BA ()X (1081 Aluo yoes) Ay Iy Z q ddy

000 60} G0'L G0'L 000 000 000 000 000 69 gL 000 000 8z uin
vLE G90 9’6 182 000 000 000 Gl 6L°0 9r'e JAR:] 000 600 e XeW
Gl 9t - L7001 G616 000 000 000 B6S L €60 1066 5686 000 ak'0 G9¢ [2101
| ZLo- 188 99, 000 000 000 £9°0 800 G 8 L2'8 000 ¥00 0 afiesany
000 GO0~ |FrB 8L 000 000 000 180 900  |6Ee LE8 000 ANV 1% 489010
00 180 (98 95, 000 000 000 ¥6'0 Zio |8 0L 000 00 o _Bsma.mm
000 680 |96 184 000 000 000 8T 210 LE8 E8 000 000 e m:n:q.
000 60'L- | 9r6 gL 000 000 000 Gl [610 e lgg 000 000 ke Anr
60°1 Z0'L- e 957 000 000 000 BEL 810 048 ol 000 ooo e Bunf
x4 b0 ZL6 g4 000 000 000 AN SR 4 2 I DX €8 000 100 e -|||§
58T 620 (4] A (V)] 000 000 8.0 800 218 0L's ~|000 Z00 0¢ - -.___lq,«.
4 [sa0 18 18 000 000 000 B ~|9r8 &8 000 600 e uosep
6v'C 090 50! S0L 000 000 000 - 69 95, 000 600 8¢ ‘amemf
681 Go0 | +8¢ ~\g4  |000 000 000 - |9rs 1E8 000 600 e \‘am%mm
L E90 L8L gL 000 000 goo |} kel £8 000 00 e 13quads(
190 9¢'/ 95, 000 000 000 118 01’8 000 J3qUIAAON
(om) (OW) (on) (om) (ow) (On) (on) (om) (OW) (on) (on) (o) (On)
abeio)s BN nojeN plRuyoes]  pleyfesds  piaudeids juideaspue| Suideaspue| uoneiodens ul JaN 1a]Ema)sem 1nay |Bjues
wnooy 0} INQ JAJUIM O} INQ 0] INQ AUIM 0} IND 01 N0 0} 1IN0 wouy u| oy uj Lo u|
JINVIVE H3LVYM
ANEBQ uonejeaiad Joj ajes (Buipeo) ainespAy) uoneardde 10 €0 2% 0zl 80 abeiolg
0 68,0z  Budeospue
%00} %0 %001 (o0-idy) jeujesm Kp bupnpesnury, | | 0 ~ pleukesds

%001 %0 %0 (Je-AON) Jauieam Jom Buunp asn u| %
_Playyoes  payfesds Buideaspue pouad

€16'157  PloyuoeaT

(oW i (as08) (pd6)
Roeden ydag ealy foeden

3SN TYNOILY¥3d0 TYNOSY3S

/13 uaiad %0
Sai0e |/ B8JY playuoeaT [B10L = AQUaIDIYa %67 /ealy plaluoes (pd6) moy Jelemaisepm 000'0/2
SNOILIGNOD TVILINI

104 YHON
Buizig |esodsiq pue abelo}g |euoseas 1o} asuejeq Jajepm

Zayouegq Usxongp
93 2u| ‘sizauibul sousGoIPAH



Wd 80:€ 800Z/9/6 U0 paluLd aoueeg Jalep (Ehisix(108s cquiod Al Iy £ g ddy

000 GeEl- €8¢ 000 000 000 000 000 000 ¢l 95, 000 000 8C uin
8c'6c 808 écee vLe 000 5681 000 St'l 181 LZ'6 LE'8 000 ¥8'0 3% XeW
sl voel- LBCLL 8zsl 000 9e'¥8 000 651 898 £8°¢01 G586 000 A% G9E [E10L
£l 60°L- 996 'l 000 €04 000 €90 ZL0 58 128 000 9c0 v 0E afiesany
s6c sz |89 — Jooo Evy 000 50 850 258 €8 000 510 e 1890100
000 6Lz |#e0b  [000 688 [000 760 Wi |stee as [ooo 500 0¢ saquzidag
000 BT 6 |99t oo 187l 000 82’1 95} &8 8 |o00 000 ik snbny
000  SBEL lezze 000 568l 000 St'l [18) L8 £ 000 000 e A
c66 0¥l 2502 000 8y LI 000 BE'L 79l [zt 048 000 200 e ~aunp
z€zz 8 xn 000 1821 000 LV Z\ 98 £8 000 goo  ie  few
6T Lo e ~ oo0 £6°9 000 8L0 W0 |1E8 obe 000 120 0g |udy
8z6c_ [80°9 #L€ pie 000 oo 3 £8 000 780 1 Yose
0z€ 95 lese legz 000 ~ fooo R 9L 000 £8°0 8z Reeniga4
S9.L 909 - [#e vie [000 ) ~ [oo0 i o 646 £8 000 0  [ikk  Aenuer
651 06 PLE ple 000 000 D 000 90  fic Jequiaoag
69'G 69'G p0 € v0't 000 000 ¢l 8 018 000 290 0€ JaqUISAON

JDEJD o 0)}3 P|S Ed D|2 2lC Dig El0 de pue de pUue ONeJOdBAD o g]EMNS e = = e e(] D

v 0} INQ JSJUIM 0} INQ 0}3nQ 0} InQ 0}1n0 03300 0 0 0

JONVIVE H31VM
(_4/pdB) uoneoasad Joj 3jes (Buipeo) ainespAy) uojesdde [0S €0 1'0g 0zl Ll abeioig ]
0% e8loz  Budeospue
%0 %00F %00k (00-dy) eeam Kip Buunpesnury, ] [ 0l€ gzi'icz  peyfeds |

%001 %0 %0 (ep-noN) jayieam jom Buunpesnug, | | yLL LLV'L0L  PIdYYEdT

. W e i SN i AN PO . i
3SN TYNOILYY¥3IdO T¥YNOSY3S _ Ayoeded Ealy fyoede)
1/10¥ usdiad %0
§310B 0'LE BaLY payyoea [B1o) = Aousiolye %Gz ealy playyoea (pdB) moy Joremalsepy 000'042
SNOILIGNOD TVILINI
%404 YHON

Buizig |esodsiqg pue abelo}g |euoseag 10) aouejeg J3Je

ZaUouBgQ eNonaw
L au| ‘suseuibug asusngoIpAH



Wd 90:€ 2002/9/6 Uo pajulg

aauejeg Jaiem (£)nsix (1031 Auo Aeids gA)g 1y & O ddy

000 088 [ezo 000 000 000 000 000 000 8 8y 000 000 8z Ui
9e'sz TS 9.} 000 £9°0 9901 Lo G} o'l €L 96y 000 L0 5 Xep
opl v8Z-  [L199 000 68’} Ev'Ly ¥E0 092 06'L £e'z9 0v'8S 000 £6¢ G9¢ 101
4} v20 |ev’s 000 910 S6E £0'0 £9°0 990 616 18 000 £€0 ¥ 0€ abesany
D 85°¢ B¥'C IS0 Zs0  Jos 98 000 ro [ig 1300300
000  ovZ 569 00 ¥6'0 L [#8r 08y [000 p0O  Jog  Jsquaydss
000 09  |€0%) - ) €68 8z} vl 967 9%6v  [000 000 i snbny
8¢ o8- [ocer | EERT e G 59} 96 96y 000 000 e A
l9zk 064 757! - B €86 6€L 051  |28¥ oy 000 200 0¢ ~aunr|
150z s |956 vl L 9L [p0S 96Y 000 800  |[I€ ) Kew
E06Z g0 |ees 68°€ 8L0 590 |66 08y  [000 610 . e |
sesz  Ju6v  |eco [es0 ) T . 96'v 000 LLO e uoep
BE0Z  18¥ k0 9E0 w0  lggg  syy 000 ¢l s Aenigad
gscr  [ers 620 - 520 500 E: g6y  |o00 T Kienuer
L0 &8s [eeo | 610 g0 |45 96'v 000 190 [1IE Jequisteq
28 8 560 Ly0 800 L8G 08'% 000 150 0¢ J3qUanON

aDEJO < 0 jo g o Dig P|2 2Jd de D ge pue OlleJodeAs s, o]eMa)Se (14 E e E(] 0

1 () Jao 0 O 0 O §) U ) 0 0 Q
3ONVIVE ¥3LVM
(3/pdb) uone|oouad Joj ajes (Buipeol 2nespAy) uonesydde 105 €0 vz 0zl 0l abeioig

0y o'z Budesspue

%0 %00F %00} (20-1dy) auieam Kip Buunp asn U1 9 P, BISEL  prRyleids

%00} %02 (s8\-nON) Jaugeam jam Buunp asn ul 9, 000 0 piRYoeaT

pieyyoes] peulesds Buideaspue

pouad

3SN TVYNOLLYH3d0 TYNOSY3S

\
A

yideg

(210€)
ealy

(pdb)
Ryoeden

{on)

fyoeden

743

saioe 00

Baly payuoeaT [e10L = ADUBioa 9,G7/ealy PlayuoesT

1110 Waosed %0
(pdb) moyj Jajemaisep 00008}
SNOILIONOD TVILINI

%104 YUON
Buizig jesodsig pue abelo}g |euoseag 1o} aduejeq Jajep

Zayouesq e¥angw
‘au| ‘s1sauiBu3 0UBI0g0IPAH



Nd £0°€ 9002/9/6 U0 peluld

aoue|eg Jaiep (£)\s/x (1021 Ajuo yaes| gr)g Iy § @ ddy

000 g1 £ly ely 000 000 000 000 000 65 TR 000 000 8z U
9z 050 929 IS 000 000 000 St'l £20 106 96t 000 Lo 3 Xew
0L 8s°¢- 529 £8'€S 000 000 000 B5'L 4N 9696 0F'8s 000 950 STy le1o]
! g0 126 Bv'v 000 000 000 £90 600 16'F 18 000 500 7 0E abesany
000 €20 126 IS¥ 000 000 000 150 00 g6r  9%v  [000 200  [ie ~ JagojQ)
000 00 156 vy 000 000 000 60 L0 187 08 |00 00 Joe  Jsqualdag
000 okl-  |909 1S 000 000 000 87’1 0Z'0 96°% 9%y |o00 000 i snby
oo oel- [929 ISt 000 000 000 Sh'l [ez0 96 %%y  |oo0 000 e A
000  €zi-  [eos vy 000 000 000 6E'} 120 08'% 08y ~ o0 000 foe  aum]
860 €60~ |66  iS¥ 00°0 000 000 g 90 |87 K32 000 100 1€ - fen
251 o 625 v 000 000 00'0 8.0 600 8% 08y  [000 £0°0 0 |udy
9c7 Jos0 IS St 000 000 00°0 - [0¢ 96y 000 10 e yoiew
681 or'0 lery [evy 000 000 000 ) 657 8ry 000 Lo 8z ~ Kenigay)
evL 050 [4F  IS¥ 000 000 000 - 06 9%  [000 o e Aenuer]
e60  8y0 |57 1SY 00°0 000 000 g0 9%y 000 600 e isqwaoaq
90 9v'0 {2 vy 000 000 000 88t 08'% 000 800 0¢ JaqUBNON
JLDEJQ = D3 Dio " D 0]z ae DUE DIlBJOdE 2]EMd e E e B (] 0
3 0 0 0 0 0
JONYTVE Y3LYM
Ctun_g uoijeo2:ad Joj ajel (Buipeo) alnelpAu) uoneondde j1og €0 6 0zl o'l abelo)g

0y  68/0z  Budeospueq

%00} %0 %00k (100-10Y) Jauyeam Kup Buunp asn uy 9, ] o 00 0  pewkeds

%001 %0 %0 (sej\-rON) Jaujeam Jam Bulinp asn ul 9, - 871l 99v'ivl  piayyoea)

[

_ Playyoean pieyfesds Buideospue

pousd

35N TYNOILYY3d0 TYNOSY3S

Saioe | Gt

Baly P|auyoea [e10) = Aousiiya 9,6z /ALY PleuuoesT

(om)

Roeden

ydag

(2u08)
ealy

(pdb)
foeden

1Y usdled %0
(pdB) Moy Ja1ema)sep 000'094
SNOILIONOD TVILINI

%104 YUON

Buizig jesodsiq pue abelo)g [eUOSEAS 10} adue|eg JaJeM

Z3UoUBSQ JAXONAW
‘ou| ‘sspauibug aoustogoiphH



Wd £0°€ 9002/9/6 UC paluld

aoueieg JalepA (g)\spe{10a) 0qwod BAJg Iy 9 g ddy

00 e 0c 000 000 000 000 000 000 287 8y 000 000 8z U
6207 W Y ! 000 698 000 Sv'l 9l 55 %7 000 650 e Xen
LhL 02 $E'65 10'L 000 088 000 65 509 W9 Op'SS 000 10'e q9€ B10]
04 L1 76 850 000 e 000 £90 050 2k 187 000 520 708 abesany
02 107 00 i 000 €0z  [000 150 ov0 |06 9% 000 o e Jsqon(|
00 960 |ess 000 80y 000 p60 20 |esr o8y 000 €00 o€ saquaydag|
960 v |us 000 6.9 000 82’} 60' 9%t %7 000 000 e jsnBny
WS orey Wi o 000 698 000 Sl ozt 9% %7 (000 000 e e
9h v Jesor 000 208|000 B¢t N R 08 000 200 0 aunp
sell w6z |96L 000 066 000 'L 880 |z0% %7 000 300 e fe|
6202 |6v0 Sr 000 gie 000 80 050 56 08y 000 510 e ~ 14dv]
6L [LbY bl ! 000 000 350G o6+ 000 650 e o
EHE 0g' 000 000 i R 8y 000 850 8 Kieniga
261, 60y w7k sk 000 oo o g%  %r  [000 150 e Renuer
e e6e  |erd ! 000 000 - EX %y 000 o e Jaquaoag|
8¢ 78 6¢ L 6 000 000 £2°G 08'% 000 £70 0 JAQUBNON

(on) (on) (on) (o) (on) (On) (o) (on) on) (owW) (on) (on) )
12N nojaN  pRyyresl  pleyfesds piayAesds Suideaspue| Suideaspuey uonesodens utjaN JBlEMaISEM nau lejuiel sheqg
0} InQ JBYUIM 0} InQ 01 InQ 3juim 0] InQ 01100 0110 woy u| woy
JONYIVE ¥3LVM
ﬁmr_aamv uone(oasad Joj aies (Buipeo) onesphy) uoneandde j10g €0 01z 0zl e abeioig
0y esrog Budeospue
%0 %004 %00} [100-/dy) Jayeam Kp Buunp asn ur % B B T 11090L  pRukesds
%001 %0 %0 (Jep-noN) Jeuream yam Buunp asn ul 9, GE'E 90t 97 p|ayyoesT

pouad

playyoea] a‘_mimam Buideaspue]

A
Th g

ydag

(au08)
ealy

(pdB)
fyoeden

3SN TYNOILYY3dO TYNOSYIS

/10y 1s213d %0
(pdbB) moy sa1emalsEM 00009}
SNOILIONOD TVILINI

saoe Z'p) BaJY D[AYYORST [B10] = ADUBIDIYE %4GZ/BalY PlayyYlesT

3104 YLON
Buizig [esodsiqg pue abelo)g [euoseas Joj aouejeg Jajep

ZaUoUBS(Q IBNONOW
‘3u| ‘sigauiBug 20uagoIPAK



Nd £2°C 9002/9/6 U0 palULd aoue|eg Jatep (E)nsix (1081 Ajuo Aesds gA)D Iy £ g ddy

000 ¥60- 200 000 000 000 000 000 000 090 950 000 000 8 uw
LVE 890 |5} 000 900 00} £0°0 9€°0 0z0 b0 290 000 600 e XeW
81 610 |ssL 000 810 L'y 60°0 06’} S0 Y. 0£'L 000 170 59¢ fe101
z 200 |e90 000 100 LED 100 910 80°0 <90 190 000 $00 50€ sbesany
020 020 pr0 €20 yb0 900  [#90 290  [000 200 R
000 o |es0 L¥0 vZ0 ko j90 090 000 100 o€ jaqwaidag
zzo w0 sz 8L0 ZE0 10 290 290 0070 000 1e jsnBny
L80 ¥60- |45 | [or 1  [eeo_ Tozo 290 290 [o00 000 e e}
28t 80~ [oFF - 80 ~ SE0 80 [090 090 000 000  Jog ~aunr
197 8v0- |k - o890 - 820 #10 €90 2 (I 100 IE Rew
sie 200 [#90 - L£0 610 800 290 090 0070 200 e ludy
Ve Je90 600 oo ] E00_ Jooo [tz0 g0 Jooo 600 \e Yosep
55z 090 500 ~ £00 00 690 950  |oo0 600 8 feniged
G6'} 890 £00 o 100 - 10 290 000 600 3 Aienuer
1z} 190 £00 w0 i 100 690 290 000 00 [ie 1eqwsseg
090 090 900 $0'0 200 /90 090 000 L00 0 J3QUBAON

(on) (om) (on) (om) (o) (ow) (o) (on) (On) (om) (On) (On) (on) )
abeiojs 18N ;mojeN pRuyoes|  piayhAerds  pieufesds duideospue) Suidesspue| uonelodeas u Jan lajemajsem 1ay [lejules skeq
0} InQ Jajuim 0} InQ 0] INQ U 0} INO 01INQ 0} InQ Lo b Loy u wou |
B — ‘ . B i JONYIVE ¥3LVM
ANEUQQ uolejoosad Joy sjel {Buipeo| o1nespAy) uoneondde 10 €0 3 0zl 80 abeJoig
0l Zrb's buideaspue
%0 %001 %001 (100-10y] Jeuream Kup Buunp asn ui 9, | B 91 sulzk peyleds

%0 %001 %02 (Je-AON) Jayieam jam Buunp asn ul %

000 0 ~ playyoes]
. (OW) b (a10e) (pdb)
3SN TYNOILYN3JO TYNOSY3S fyoede) ydaq ealy  Apede)

_ pieyyoes  peyfesds Buideospuen)

pouad

110 Wsded %0
S8I08 (') BAJY p|aLyaeaT B10] = Aouaisiys %,Gz/ealy playyoeal (pdB) moy Js1eMaISeA 00002

SNOILIONOD TVILINI

%404 YUoN
Buizig |esodsiq pue abeio}g [rUOSESS 10} BouUR|Rg Ja)eM

Zayoueg( IBNINQW
L ‘ou| ‘sieauibu3 aouangospiy



Wd SZ'E 9002/9/6 U0 paiuld

8oue|eg JateM (£ (1981 Ajuo yoes| gA)D Yy § O ddy

000 7o 0r'0 0r'0 000 000 000 000 000 090 950 000 000 8z U
'l 220 680 vr'0 000 000 000 980 800 990 290 000 700 3 Xep
9 10°0- 152 1S 000 000 000 06} 0r'0 052 0€'L 000 0z'0 goe 0L
0 000 £9°0 £V0 000 000 000 glo £0°0 290 190 000 200 v'0¢ abesany
200 200 1190 50 000 000 000 10 €00 £90 290 000 100 Ie - 430010
000 Lo K0 €70 000 00'0 000 20 500 090 090 000 000 0¢ Jaquaidag
600 4y $8°0 0 000 000 000 Ze0 100 290 290 000 000 Ie
0€°0 o 680 [v¥0 000 000 000 9g0 [8o0 290 290 000 000 1€
50 sz0-  [s80 €0 000 000 000 €0 800 090 090 000 000 0¢ )
280 e [620 0 000 000 000 620 900 290 290 000 000 1€ il
660 50°0- 990 V0 000 000 000 610 €00 190 090 000 100 0f
70} [zz0 rr 0 ' 000 000 000 - 990 290 000 $0'0 IE Yoy
280 0zo  |oro [or 0 000 000 000 090 950 000 $0'0 82  Aenjgayg
290 2o |#ro 70 000 000 000 ) 990 90 000 00 e - Aenuer
170 120 4] 770 000 000 000 - §90 290 000 €00 I Jsquisdaq
0Z0 0Z'0 £r0 £70 000 000 000 £9°0 090 000 £0'0 0¢ J30WanoN
oDE o Do 0 D GE Ue pue OnelodeAs o dje (1M E(] O
o 0 () O O 0
JONVIVE ¥3LVM
(4/pd6) uoiejoosad Joj ajes (Buipeo) 2(neJpAy) uonealdde oS €0 0l 70 abeiolg
0l L6L'S 6uideospue
%001 %0 %00} (100-Jdv) jauieam Kip Buunp asn u| % 00 0 playfesds
%004 %0 %0 (1el-nON) Joupeam Jam Buunp asn ui ¢, ST PRYYORaT

piRyyoea  pjaykesdg buideaspue

35N TYNOILYY3dO T¥NOSY3IS

S30E §'H

Baly PjayLoeaT (g0 = AOUBIOWS %GZ/BalY PieyuoeaT

(o)
Rpeden

ydag

L (a10e)
ealy

(pdb)
Kyoeden

1/10Y Wsdlad %0
(pdB) moy Jeremarsep 000'0Z
SNOILIONOD TVILINI

%404 YHON

Buizig [esodsiqg pue abeiojg [euoseag 10} aduejeg Jajep

234ouesS( UBNINaW
2u) ‘sszauibug aousiogoupAn



Wd ¥Z:€ B00Z/9/6 U0 paluLd aoue(eg JREM (E)\Six (1031 0quI0d §A)D WY § O ddy
000 640 L0 000 000 000 000 000 000 090 950 000 000 8g YN
&ve es0 Ll G0 600 88°0 €00 9g0 91’0 0£0 290 000 800 e Xe
145 €10 i 10 ) 76'¢ 600 061 620 694 0e'L 000 6E0 g9¢ |20
} 100 £9°0 900 100 £E€0 100 91’0 200 ¥9°0 190 000 €00 ¥ 0E afiesany
€20 €0 or0 24 vL'0 00 €90 290 000 100 ) 1890120
000 S0 SL0 D 1¥'0 ¥ oo o090 080 000 000 0g Jaquisydag
¥0'0 €S0 S . 690 [430] 710 c90 90 000 000 I 1snbny
{50 610 L'l _ 880 _ - [9€0 [910 ¢80 290 000 000 1% Ainp
9l L0 LEL 180 GE0 Si0 o090 090 000 000 0g sunr|
02 8E0- L0l - 090 620 ko |egn 90 000 100 LE - fen
Sv'e _3.0 850 - Ze0 B 610 900 ¢90 090 000 200 0€ - l4dy
e %0 £20 SL0 [S00 _ €00 000 040 _E 000 800 LE B UL
761 90 |8L0 EL0 €00 c00 B - [ #90 990 000 800 8¢ Aieniga
8L ¢50 810 G0 200 o | 690 290 000 200 IE B - Kienuep
60 150 40 [sio ¢00 100 890 290 000 900 L€ ~ Jaquiadag
90 9v'0 020 ¥1'0 ¥0'0 200 99°0 09'0 000 900 0€ J3GUIANON

JDEJO < 0o Do eo Dio <o 10 ge DUE Ug onelJode oJ|EMI]SE (0 E E e U0
¥ O () io O 0 O () 0 O O O
JONVIVE ¥3LVM
(4/pcB) uonejoaued Joj ejes (Buipeo| ainespAy) uoneaiidde og €0 't 0zl L0 abeliojg
L 0l 'S Buideospue

%0
%001

%001
%001

%001
%02

peyyoea]  pRyleidg Guideaspuen

(100-1dy) Jaypeam Kip Buunp asn ul ¢,
(1epy-noN) Jayieam jam Buunp asn i 9,

pouad

3SN TYNOILYY3dO TVYNOSY3S

saloe b

BaJY PlayYoea 810 = Aouaiowa %,Gz/ealy playyoea

fAyoede

(on)

pdag

(a108)
ealy

L8LLL

L00'y
(pdb)

fyoeden

playheids
Pl3YYoea

/10y W8diad %0
(pdB) moy Jeremaisen, 00002
SNOILIGNOD TVILINI

¥104 YLON

Buizig |esodsiq pue abelo)g [euoseag 10} aauejeg Jajep

ZaUOUBSQ JNONAW

0U] ‘sJa0uIbuz 20UBNSOIDAH



Wd ¥Z'€ 300Z/9/6 UC patulid

soueleg Jajem (£)\six (1081 Auo Aeuds ga)g 1y 01 Q ddy

000 Z0'k- [o00 00'0 000 000 000 000 000 090 9e0 000 000 82 UIN
LPE Lo 91 000 000 90’ 000 9e'0 120 2.0 290 000 010 > xep
0z L0 ¥9'L 000 000 ey 000 06’ 20 18L gL 000 IS0 c9e oL
4 100 90 000 000 680 000 910 60°0 890 190 000 500 v0g abelsny
80 8l0 |90 00'0 SZ0 000 ¥I0 200 790 290 000 200 I 1300320
000 920 980 000 080 000 ¥20  E10 190 090 000 100 0¢ Jaquaidag
5Z0 o |egy 000 £8°0 000 ZE0 8L0 290 290 000 000 e - lsnbny
960 20t 79} 000 0L 00°0 90 [120 290 290 000 000 Ie ~ Ainn)
86'} 0 [es 000 860 000 SE0 610 090 Jogo 000 000  og aunp
68C €50 |94 000 ZL0 000 620 G0 £90 290 000 00 i€ Rew
Zr'e 700 180 000 BeE0  [000 6L0 800 290 090 000 200 0e |ldy
Ly'€ [2L0 000 00°0 000 ) L0 [z90 000 010 e } Yosep
SLT 990 000 ] 000 000 - 1990 950 000 0o |82 Aienigag
602 2L 000 000 000 L0 290 000 0L Ie ~ Kenuer|
ey 040 000 000 000 00 290 000 800 I Jaguiaoeq
190 190 000 000 490 090 JaqUWanON

(om)
18N

(o) (On) (o)
nojeN  playyoes|  pukesds

0} J3)uIm 0310

(on) (oW (On) (om)
pianfeids Suideospue| Suideaspue| uonesodeas

OHNOAUMOIIND  0)INQ  01INQ

(on)
ul JaN

()
sfeg

(On)
lejures
woyy uj

(On)

11ay
wou uj

(on)
13)EMB)SEM

woJj u|

ANEBQ uonejoa.ad Joj ajes (Buipeo| olnespAy) uoieaydde i0g €0

%00F %00}
%0 o0
pRyyoea]  payfeids Buideaspue

{100-10y) Jayieam Aup Buunp asn ul o,
(1epy-noN) Jauzeam Jam Buunp asn ul 9%
__Pousd

3SN TYNOILY¥3dO TYNOSY3S

sa108 (')

BaJY PI3YYoeaT [£10] = AOUBIOWA %Gz RalY PlayyoesT

0zl 60 abeiojg
0L IeS Buidedspuen
0 playfeidg
0 ~ pjayyoeaT

(o) i
fieden yidag

(as08)
eany

(pd6)
fyoeden

1/1Q¥ Jua2iad %0
(pdB) moy Jajemalsepy 000'02
SNOILIINOD TVILINI

3104 YUON

Buizig [esodsiq pue abeio}g |euoseag 1o} aoue|eg Jajep

Zayouesq Lexangw
"0U| ‘sJeauibug aousSOIPAH



Nd ¥2'€ 9002/9/6 Y0 pRjuld aoueeg Jalep (E)six (1081 Ajue yoes| pA)Q Iy L) Q ddy
000 620~ 170 w0 000 00°0 000 000 000 090 950 000 000 82 Ui
96°0 020 1670 8y 0 000 000 000 9e'0 800 9970 290 000 ¥0°0 B Xep
g 0z 0 0LL L¥S 000 000 000 06’1 o0 084 0e’L 000 020 Goe [e0L
0 ¢0'0- ¥90 S¥0 000 000 000 al'0 €00 90 190 000 200 ¥ 0E abelany
000 000 £9°0 80 1000 000 000 ¥L0 €00 £90 290 000 100 33 1300100
000 €0 [EL0 ¥ro 000 000 000 ¥Z0 G500 1080 090 000 000 0€ B Jaguialdeg
000 Aty 8’0 9¥'0 000 000 000 ce0 100 290 290 000 000 IE ﬁgugq
910 620 160 _wv.o 000 000 000 9€'0 _mo.o 290 290 000 000 e >_:|_..
w0 120 80 _ ¥70 000 000 000 SE0 800 090 090 ~|000 000 0g aunr
120 6L'0 180 g¥0 000 000 000 60 900 29’0 290 000 000 1€ ey
060 90°0- 290 ¥v0 000 000 000 610 €00 190 090 000 100 0€ |udy
960 _om.o 90 9’0 000 000 000 990 290 000 00 L€ Yolepw
9.0 8l0 L0 _rv.o B 000 000 000 |09 950 1000 ¥0'0 8¢ B fieniga4
850 020 90 970 000 000 000 990 290 000 700 LE amzcm_.,.
8¢'0 610 0  9vD 000 000 000 890 290 000 €00 L€ Jsquisaaq|
8L0 gl'0 ¥F0 70 000 000 000 £9°0 090 000 18qUIBAON

(on)
abelo)s

wnaoy

(on) (o)

18N

N0 JaN  piayyoes|

(om)

prenfelds
0} N0 JejuIM 0] InQ

(o)

(On)

(ow)

(ow)

piayhesds juideospue| Suidesspue| uoneiodeas

0NOAUMOIIND  O1IND

(on)

0N

urjsN

(on)

L

(#/pdB) uoiiejoasad Joy sjes (Buipeo| ainelpAy) uoneaiidde jiog £0

%001
%001

%0
%0

%001

%0

pleyyoea  pieyfesds Buideaspue

(100-40y) Jauream fup Buunp asn ui 9,

(Iep-AON) Jayyeam 1em Bulnp esn i ¢,
pousd

38N TYNOILYY¥3dO TYNOSV3S

saioe Gy

BRJY PlaJUoeaT [BJo] = AoUadIya 9,G7/Baly PlayyoeRaT

(On) {on) (on) ) )
Iajemajsem 1ay [eJuiel sfeq yjuopy
o) uj waoJyj u woy uj
JONVIVE ¥3LYM
vl 0l 70 abe.olg

- 0l 161'G Buideaspue
00 0 plEufeds

i 018’7l playyoeaT

(a108)
Baly

(pdb)
Ayoeden

/1Y Wadsad %0
(pd6) moyy ssyemarsep 000'0Z
SNOILIONOD TVILINI

304 YUON

Buizig |jesodsiq pue abeio}g [ruOSEaS 40} 3IUB|RY JAJEM

Z8youesq JSNONQW
U] ‘sseauibuz aoua1dgoipAH



Wd §2:€ 9002/9/6 Uc paluld

aoueleq Jaiep (Shisix(128) 0gwoo sA)a 1y 2L O ddy

000 980 840 000 000 000 000 000 000 090 950 000 000 8z i
44 050 8l 940 900 960 £0°0 9e'0 g0 690 290 000 100 I XeW
£l 820 g6'L LLO LL0 8Th 600 06 pL0 191 gL 000 L0 59¢ e0L
! 200 990 900 100 90 100 810 900 #90 190 000 £00 708 abesany
20 220 2r 0 - 20 - T €90 290 000 00 [ig 1300320
00  8L0 80 - S0 ¥20 600 090 090 000 000 0¢  Isquaydeg
000 850 |4 B SL0 ) €0 £L0 290 290 000 000 I snbny
920 980 X _ o ] [ee0 Tsi0 290 290 000 000 g e
[y L0 e - 680 880 710 090 090 000 000 0¢ ~aunp
B8 L £v 0" g0 590 620 o [e90 290 000 100 1€ Rew
ez 100 190 S0 610 900 290 090 000 200 0¢ |udy
1€ #v0 gzo 90 [900 | [00  Jooo 690  Jeoo 000 100 e Yoep
EX 70 640 pi0 €00 200 ) T 000 00 8e ~ henugay|
evl 050 640 940 200 100 690 290 000 00 e Asenuer
60 670 810 Joto 200 100 890 290 000 90 [k Jaqusoag
70 70 220 510 500 200 90 090 000 500 JAQWAAON

(on) (on) {ow)
jnojaN - plRuyes|  pleyfesds
01inQ Jsjum o} ng

{ow)
BN

(On) (on) (on) (on)
piayAeids Suidesspue| buideaspue| uonesodens

0} INQ 3UIM 0} INQ 0}1nQ 0} 1IN0

abeioys
wnooy

(on)
ui jay

(On)
lIejures
woJy u|

(©n)

1nay
woy uj

(on)
Jojemalsem

woy uj

JONYIVE ¥3LVM
HNEU%W uonejoosad Joj ajes (Buipeo) oinespAy) uoneoidde j0g €0 0z} 10 abein)g
) 01 'S buideaspuen]
%0 %001 %001 (100-10Y) Jaujeam Aip BuLnp asn Ui g - 9 16LZ pleyfelds
%001 %00} %02 (1B]N-AON) Jaypeam jam Buunp asn u ¢, BE0 2el's playyoea’

peyyoes  peyfeids Buideospuen pouad

38N TYNOILY¥3dO TVYNOSY3S

saioe 9|

BaJy pleyuoea [ejo] = Aduaiiya %,Gz/ealy PIsyyoesT

(au0e)
ealy

(pdB)
fyoeden

on)
Kyoeden

/10y Wa2Jad %0
(pdB) moy Jajemalsepm 00002
SNOILIONOD TVILINI

%104 YHON
Buizig |esodsiq pue abelo)g [euoseas Joj aouejeg Jajepm

Z3U0UBS( IBXONOW
‘ou| "sieauibug sousngoipAH



Appendix E

Waste Discharge Requirements
Ei Dorado Irrigation District
and

San Andreas Sanitary District




CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
CENTRAL VALLEY REGION

ORDER NO. R5-2002-0210
NPDES NO. CA 0078662

WASTE DISCHARGE REQUIREMENTS
FOR
EL DORADO IRRIGATION DISTRICT
DEER CREEK WASTEWATER TREATMENT PLANT
EL DORADO COUNTY

The California Regional Water Quality Control Board, Central Valley Region, (hereafter Regional
Board) finds that:

BACKGROUND

1, El Dorado Irrigation District (hereafter Discharger) submitted a Report of Waste Discharge,
dated 22 March 2002, and applied for a permit renewal to discharge waste under the National
Pollutant Discharge Elimination System (NPDES) from the Deer Creek Wastewater Treatment
Plant (DCWWTP). Supplemental information to complete filing of the application was
submitted on 15 July 2002.

2. The Discharger owns and operates a wastewater collection, treatment, reclamation and
disposal system, and provides sewerage service to the Cameron Park and Mother Lode Service
Area. The treatment plant is in Section 16, T9N, R9E, MDB&M, as shown on Attachment A,
a part of this Order. Treated municipal wastewater is discharged to Deer Creek, a water of the
United States and a tributary to the Cosumnes River at the point, latitude N38°37°42” and
longitude W120°59°11”. Treated wastewater discharged for reclamation 1s regulated under
separate waste discharge requirements and must meet the requirements of California Code of
Regulations, Title 22.

3. The treatment system main components consists of an influent siphon, headworks, primary
clarifier, three aeration basins, an emergency storage basin, three secondary clarifiers, eleven
tertiary filters, two chlorine contact chambers, one primary sludge thickener, one waste
activated sludge thickener, four aerobic digesters, two belt filter presses, twe sludge lime
addition stations, and a plant drain sump. Sludge is dewatered by the belt filter presses and
disposed off-site on farmland or at the local landfill. The Report of Waste Discharge describes
the discharge as follows:

Monthly Average Flow: 2.86  million gallons per day (mgd)
Daily Peak Wet Weather Flow: 8.04 mgd
Design Flow (dry weather): 2.5 mgd

Mean Effluent Temperature: 75.5°F Summer; 59.6 °F Winter



WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210 -2-
EL DORADO IRRIGATION DISTRICT
DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY
Constituent mg/l Ib/Day’
CBOD' 2.53 60.35
Total Suspended Solids 2.63 62.73

: 5-day, 20°C biochemical oxygen demand
2 Based on an average daily flow of 2.86 mgd

4. The DCWWTP has been significantly upgraded over the past five years. With the exception of
the tertiary treatment system, improvements to the primary, secondary, and ancillary treatment
processes have been constructed to accommodate an ADWF of 3.6 mgd. The environmental
impact report for the expansion of the DCWWTP for 2.5 to 3.6 mgd states that the capacity of
the existing tertiary filtration system is rated at 1.5 mgd. Additional filtration capacity is
provided by using the tertiary filtration system that was designed and constructed for use as
part of the reclamation treatment system, which can be utilized for discharge to Deer Creek
when not being used to produce reclaimed water.

The Discharger has not accurately defined the capacity of the reclamation treatment system.
There are occasions during peak wet weather flows when the filter capacity is exceeded. Asan
interim measure, until additional filter capacity is added, the Discharger modified the flow
splitter to the tertiary filters so that flows that could not be handled by the filters are diverted
from the secondary treatment system to a 1 million galion seasonally used storage tank. When
flows subside in the plant, the stored secondary treated wastewater is returned to the
headworks, via the plant drain, for retreatment. After use as flow equalization in the winter,
the storage tank is drain and cleaned before use as part of the reclamation distribution system.

The Discharger is in the initial stages of the process to add additional tertiary treatment
capacity to accommodate an ADWEF of 3.6 MGD. In addition, due to the variability of the
receiving water dilution capacity, there are times when 20-to-1-dilution capacity is not
available during peak wet weather events. Without this amount of dilution the effluent
coliform limit of 2.2 MPN/100 ml (7-day median) will be required. Design parameters for the
expanded tertiary system will have to take into consideration the peak wet weather events,
when 20-to-1 dilution is not available, and the 2.2 MPN/100 ml (7-day median) is in effect.

A time schedule is included in the permit to allow the Discharger adequate time to construct
the necessary facilities to fully expand to 3.6 MGD, and achieve compliance with the coliform
limit. Upon completion of the upgrades to the tertiary treatment system, to be capable of
treating both an average dry weather flow of 3.6 MGD, and peak wet weather flows, the
capacity of the facility will be rated at 3.6 MGD. At that time mass limits will be calculated
using 3.6 MGD. Upon completion of the improvements, the expansion of the facility shall be
certified, by a Registered Civil Engineer with experience in the design and operation of
wastewater treatment plants, that the facility expansion has been completed and the facility
was designed and constructed to achieve the limits established in the permit.



WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210 -3-
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

5.

The U.S. Environmental Protection Agency (EPA) and the Regional Board have classified this
discharge as a major discharge.

The Regional Board adopted a Water Quality Control Plan, Fourth Edition, for the
Sacramento and San Joaguin River Basins (hereafler Basin Plan). The Basin Plan designates
beneficial uses, establishes water quality objectives, and contains implementation programs
and policies to achieve water quality objectives for all waters of the Basin. These requirements
implement the Basin Plan.

BENEFICIAL USES OF THE RECEIVING STREAM

The Basin Plan at page I1-2.00 states: “Existing and potential beneficial uses which currently
apply to surface waters of the basins are presented in Figure II-1 and Table 1I-1. The
beneficial uses of any specifically identified water body generally apply to its tributary
streams.” The Basin Plan does not specifically identify beneficial uses for Deer Creek, but the
Basin Plan does identify present and potential uses for the Cosumnes River, to which is
tributary.

The Basin Plan identifies the following beneficial uses for the Cosumnes River: municipal and
domestic supply; agricultural irrigation, agricultural stock watering, body contact water
recreation, canoeing and rafting, non-contact water recreation, warm freshwater aquatic
habitat, cold freshwater aquatic habitat, warm fish migration habitat, cold fish migration
habitat, warm spawning habitat, cold spawning habitat, and wildlife habitat. In addition, State
Board Resolution No 88-63, incorporated into the Basin Plan pursuant to Regional Board
Resolution 89-056, requires the Regional Board to assign the municipal and domestic supply
use to water bodies that do not have beneficial uses listed in Table 1I-1.

The Basin Plan on page 11-1.00 states: “Protection and enhancement of existing and potential
beneficial uses are primary goals of water quality planning...” and with respect to disposal of
wastewaters states that “...disposal of wastewaters is [not] a prohibited use of waters of the
State; it is merely a use which cannot be satisfied to the detriment of beneficial uses.”

In reviewing whether the existing and/or potential uses of the Cosumnes River apply to the
Deer Creek, the Regional Board has considered the following facts:

a. Domestic Supply and Agricultural Supply

The State Water Resources Control Board (SWRCB) Resolution No. 88-63 “Sources of
Drinking Water” provides that “All surface and ground waters of the State are
considered to be suitable, or potentially suitable, for municipal or domestic water
supply and should be so designated by the Regional Boards...”

The SWRCB has issued water rights to existing water users along Deer Creek and the
Cosumnes River downstream of the discharge for domestic and irrigation uses. Since
Deer Creek is an ephemeral stream the creek likely provides groundwater recharge
during periods of low flow. The groundwater is a source of drinking water. In addition



WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210 -4-
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

to the existing water uses, growth in the area, downstream of the discharge is expected
to continue, which presents a potential for increased domestic and agricultural uses of
the water in Deer Creek.

b. Water Contact and Noncontact Recreation and Esthetic Enjoyment

The Regional Board finds that the discharge flows through residential areas, there is
ready public access to Deer Creek, exclusion of the public are unrealistic and contact
recreational activities currently exist along Deer Creek and downstream waters and
these uses are likely to increase as the population in the area grows. Prior to discharge
into the Cosumnes River, Deer Creek flows through areas of general public access,
meadows, residential areas and parks, to the Cosumnes River. The Cosumnes River
also offers recreational opportunities.

C. Groundwater Recharge

In areas where groundwater elevations are below the stream bottom, water from the
stream will percolate to groundwater. Since Deer Creek is at times dry, it is reasonable
to assume that the stream water is lost by evaporation, flow downstream and
percolation to groundwater providing a source of municipal and irrigation water supply.

d. Freshwater Replenishment

When water is present in Deer Creek, there is hydraulic continuity between Deer Creek
and the Cosumnes River. During periods of hydraulic continuity, Deer Creek adds to
the water quantity and may impact the quality of water flowing down stream in the
Cosumnes River.

e. Preservation and Enhancement of Fish, Wildlife and Other Aguatic Resources,

Deer Creek flows to the Cosumnes River. The California Department of Fish and
Game (DFQG) has verified that the fish species present in Deer Creek and downstream
waters are consistent with both cold and warm water fisheries, that there is a potential
for anadromous fish migration necessitating a cold water designation and that trout, a
cold water species, have been found both upstream and downstream of the wastewater
treatment plant. The Basin Plan (Table II-1) designates the Cosumnes River as being
both a cold and warm freshwater habitat. Therefore, pursuant to the Basin Plan (Table
II-1, Footnote (2)), the cold designation applies to Deer Creek. The cold-water habitat
designation necessitates that the in-stream dissolved oxygen concentration be
maintained at, or above, 7.0 mg/l.

Upon review of the flow conditions, habitat values, and beneficial uses of Deer Creek, and the
facts described above, the Regional Board finds that the beneficial uses identified in the Basin
Plan for the Cosumnes River are applicable to Deer Creek.



WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210 -5-
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

The Regional Board also finds that based on the available information and on the Discharger’s
application, that Deer Creek, absent the discharge, is an ephemeral stream. The ephemeral
nature of Deer Creek means that the designated beneficial uses must be protected, but that no
credit for receiving water dilution is available. Although the discharge, at times, maintains the
aquatic habitat, constituents may not be discharged that may cause harm to aquatic life. At
other times, natural flows within Deer Creek help support the aquatic life. Both conditions
may exist within a short time span, where Deer Creek would be dry without the discharge and
periods when sufficient background flows provide hydraulic continuity with the Cosumnes
River. Dry conditions occur primarily in the summer months, but dry conditions may also
occur throughout the year, particularly in low rainfall years. The lack of dilution results in
more stringent effluent limitations to protect contact recreational uses, drinking water
standards, agricultural water quality goals and aquatic life. Significant dilution may occur
during and immediately following high rainfall events.

8. The beneficial uses of the underlying ground water are municipal and domestic, industrial
service, industrial process and agricultural supply.

BASIN PLAN AMENDMENT PROCESS

9. Discharge from the DCWWTP can at times dominate the flow in Deer Creek. This condition
caused violation of the Basin Plan water quality objectives for inland surface waters for pH,
dissolved oxygen, temperature, and turbidity. The Discharger has made significant upgrades to
the facility, however during low flow conditions in the creek, receiving water limitations for
theses pollutants are not being consistently achieved. The Regional Board issued Cease and
Desist Order (CDO) No. 95-255 on 7 December 1995 requiring the Discharger implement
corrective actions to comply with these and other permit limitations. Subsequent to the CDO
being issued, significant improvements to the facilities were made which brought the facility
into compliance with the dissolved oxygen limit, however, pH, turbidity, and temperature
remained problematic. When the current WIDRs were issued in 1997, a CDO with compliance
time schedules was also adopted to allow further time to comply with the Basin Plan objectives
for pH, turbidity, and temperature.

The Discharger chose to pursue a Site-Specific Basin Plan Amendment (SSBPA) in lieu of
making physical improvements to the treatment plant for compliance with Basin Plan
objectives for pH, turbidity, and temperature. Due to the lengthy SSBPA process, the time
schedule was modified to reflect the additional time needed to complete the Basin Plan
Amendments (BPAs). CDO No. 5-000-033, Amendment 1, requires the Discharger to
complete the BPAs by 30 December 2003. On 19 July 2002, the Regional Board adopted the
BPAs for pH and turbidity. The State of California Office of Administrative Law (CAL) and
U.S. EPA must also approve the BPAs before becoming effective.

The Regional Board has not yet considered the BPA for temperature. Since the existing Basin

Plan Objectives for pH, turbidity, and temperature remain in effect, this Order contains
limitations based those objectives.

EFFLUENT LIMITATIONS AND REASONABLE POTENTIAL



WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2042-0210 -6-
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

10.

11.

12.

13.

U.S. EPA adopted the National Toxics Rule (NTR) on 5 February 1993 and the California
Toxies Rule (CTR) on 18 May 2000. These Rules contain water quality standards applicable to
this discharge. The State Water Resources Control Board adopted the Policy for
Implementation of Toxics Standards for Inland Surface Waters, Enclosed Bays, and Estuaries
of California (known as the State Implementation Plan (SIP)), which contains guidance on
implementation of the NTR and the CTR.

Federal regulations require effluent limitations for all pollutants that are or may be discharged
at a level that will cause or have the reasonable potential to cause, or contribute to an in-stream
excursion above a narrative or numerical water quality standard. This Order contains
provisions that:

a. require the Discharger to conduct a study to provide information as to whether the levels
of NTR and CTR constituents, EPA Priority Pollutants, or other pollutants in the
discharge have the reasonable potential to cause or contribute to an in-stream excursion
above a water quality standard, including Basin Plan numeric and narrative objectives and
NTR and CTR criteria;

b. if the discharge has a reasonable potential to cause or contribute to an in-stream excursion
above a water quality standard, require the Discharger to submit information to calculate
effluent limitations for those constituents; and

c. allow the Regional Board to reopen this Order and include efftuent limitations for those
constituents.

On 10 September 2001, the Executive Officer issued a letter, in conformance with State Water
Code, Section 13267, requiring the Discharger to prepare a technical report assessing water
quality. This Order is intended to be consistent with the requirements of the technical report in
requiring sampling for NTR, CTR, and additional constituents to determine the full water
quality impacts of the discharge. The technical report requirements are intended to be more
detailed, listing specific constituents, detection levels, and acceptable time frames and shall
take precedence in resolving any conflicts.

Federal regulations require effluent limitations for all pollutants that are or may be discharged
at a level that will cause or have the reasonable potential to cause, or contribute to an in-stream
excursion above a narrative or numerical water quality objectives. Based on information
submitted as part of the application, in studies, and as directed by monitoring and reporting
programs the Regional Board finds that the discharge does have a reasonable potential to cause
or contribute to an in-stream excursion above a water quality objective for ammonia,
chloroform, coliform, copper, dichlorobromomethane, dibromochloromethane, and nitrates.
Effluent limitations for these constituents are included in this Order.

Section 13263.6(a), California Water Code, requires that “the Regional Board shall prescribe
effluent limitations as part of the waste discharge requirements of a POTW for all substances
that the most recent toxic chemical release data reported to the state emergency response



WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210 -7-
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

14.

15.

16.

commission pursuant to Section 313 of the Emergency Planning and Community Right to
Know Act of 1986 (42 U.S.C. Sec. 11023) (EPCRKA) indicate as discharged into the POTW,
for which the state board or the regional board has established numeric water quality
objectives, and has determined that the discharge is or may be discharged at a level which will
cause, have the reasonable potential to cause, or contribute to, an excursion above any numeric
water quality objective”.

The Regional Board has adopted a narrative objective for toxicity in the Basin Plan. The
narrative toxicity objective and the Basin Plan Policy for Application of Water Quality
Objectives provides that the objective may be translated using numerical limits published by
other agencies and organizations. As detailed elsewhere in this Permit, available effluent
quality data indicate that effluent concentrations of ammonia, chloroform, coliform, copper,
dichlorobromomethane, dibromochloromethane, nitrate, and nitrite does have a reasonable
potential to cause or contribute to an excursion above numeric or narrative water quality
objectives. The EPCRKA Section 313 toxic chemical release data report indicates that
ammonia, coliform, copper, and nitrate discharge nto the Discharger’s collection system.
Effluent limitations for ammonia, chloroform, coliform, copper, dichlorobromomethane,
dibromochloromethane, nitrate, and nitrite are included in this permit pursuant to CWC
Section 13263.6(a).

The permitted discharge is consistent with the antidegradation provisions of 40 CFR 131.12
and State Water Resources Control Board Resolution 68-16. Compliance with these
requirements will result in the use of best practicable treatment or control of the discharge.
The impact on existing water quality will be insignificant.

Chlorine- The Basin Plan prohibits the discharge of toxic materials in toxic concentrations.
The Discharger uses chlorine for disinfection of the effluent waste stream. Chlorine can cause
toxicity to aquatic organisms. U.S. EPA Ambient Water Quality Criteria for the Protection of
Fresh Water Aquatic Life recommends a maximum 1-hour average of 0.019 {0.02) mg/l and
4-day average of 0.011 (0.01) mg/1 for chlorine. The use of chlorine as a disinfectant presents
a reasonable potential that it could be discharged in toxic concentrations. Effluent Limitations
for chlorine have been included in this Order to protect the receiving stream aquatic life
beneficial uses. The effluent limitations have been established at the ambient water quality
criteria for chlorine since Deer Creek is a low-flow stream and at times provides no dilution.

Ammonia and Nitrates - Untreated domestic wastewater contains ammonia. Nitrification is a
biological process that converts ammonia to nitrite and nitrite to nitrate. Denitrification is a
process that converts nitrate to nitrogen gas, which is then released to the atmosphere.
Wastewater treatment plants commonly use nitrification to remove ammonia from the waste
stream. Inadequate or incomplete nitrification may result in the discharge of ammonia to the
receiving stream. Ammonia is known to cause toxicity to aquatic organisms in surface waters.
The Basin Plan prohibits the discharge of toxic materials in toxic concentrations. Nitrate and
nitrite are known o cause adverse health effects in humans. The Basin Plan prohibits the
discharge of chemical constituents in concentrations that adversely affect beneficial uses.
Domestic water supply is a beneficial use of Deer Creek. U.S. EPA has developed Drinking
Water Standards for protection of human health for nitrite and nitrate and Ambient Water



WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210 -8-
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADOQ COUNTY

17.

Quality Criteria for ammonia. The discharge from the DCWWTP has a reasonable potential to
cause or contribute to an in-stream excursion above water quality standards for ammonia,
nitrite, and nitrate. Effluent limitations for ammonia, nitrite, and nitrate are included in this
Order to assure the treatment process adequately nitrifies and denitrifies the waste stream to
protect the beneficial uses of the receiving stream and to prevent aquatic toxicity.

Under current operational conditions, due to the variable inflow conditions of wastewater into
the treatment plant, nitrification on a consistent basis has been achievable. In addition to
nitrification, to achieve ammonia limits, de-nitrification is necessary to meet nitrate and nitrite
limits. Upgrades to the facility will be necessary to achieve these limits,

Coliform - The beneficial uses of Deer Creek and the Cosumnes River include contact
recreation uses and irrigation. To protect these beneficial uses, the Regional Board finds that
the wastewater must be disinfected and adequately treated to prevent disease. The principal
infectious agents (pathogens) that may be present in raw sewage may be classified into three
broad groups: bacteria, parasites, and viruses. Tertiary treatment, consisting of chemical
coagulation, sedimentation, and filtration, has been found to remove approximately 99.5% of
viruses. Filtration is an effective means of reducing viruses and parasites from the waste
stream. The wastewater must be treated to tertiary standards (filtered) to protect contact
recreational and food crop irrigation uses. The method of treatment is not prescribed by Order
No. R5-2002-0210; however, wastewater must be treated to a level equivalent to that specified
in Title 22 and tn other recommendations by the DHS.

The DHS is consulted by the Regional Board and makes recommendations for protection of
the public’s health when contacting wastewater effluent. Generally, DHS recommends that it
is necessary to treat wastewater to a tertiary level or provide a 20-to-1 dilution for secondary
treated wastewater, in order to protect the public health for contact recreational activities or the
irrigation of food crops. The Discharger has been unable to quantify significant dilution within
Deer Creek. The Discharger has, however, requested this Order contain secondary treatment
effluent limitations to provide relief under a significant storm event when a 20-to-1 dilution is
available. The Discharger will be required to establish an in-stream flow measuring system to
accurately determine periods when 20-to-1 dilution exists. During these high flow periods,
asstmilative capacity has not been quantified for individual pollutants and end-of-pipe limits
have been established. The BOD and TSS limits for secondary treatment are 30 mg/l as a
monthly average and the total coliform limit is 23 MPN as a 7-day median. When there is less
than 20-to-1 dilution full tertiary treatment is required. The tertiary limits for both BOD and
TSS are 10 mg/l, and the effluent limit for total coliform organisms is 2.2 MPN/100 ml as a
7-day median. The effluent limits are based on the critical low flow, or zero dilution, and have
also resulted in “end-of-pipe™ limits.

The DHS has developed reclamation criteria, California Code of Regulations, Title 22,
Division 4, Chapter 3 (Title 22), for the reuse of wastewater. Title 22 requires that for spray
irrigation of food crops, parks, playgrounds, schoolyards, and other areas of similar public
access, wastewater be adequately disinfected, oxidized, coagulated, clarified, and filtered, and
that the effluent total coliform levels not exceed 2.2 MPN/100 m/ as a 7-day median. Title 22
is not directly applicable to surface waters, however, the Regional Board finds that it is



WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210 -9-
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

18.

19.

appropriate to apply the DHS reclamation criteria because Deer Creek and the Cosumnes River
are used for irrigation of agricultural land and for contact recreation purposes. The stringent
disinfection criteria of Title 22 are appropriate since the undiluted effluent may be used for the
irrigation of food crops. Coliform organisms are intended as an indicator of the effectiveness
of the entire treatment train and the effectiveness of removing other pathogens. The method of
treatment is not prescribed by this Order; however, wastewater must be treated to a level
equivalent to that recommended by DHS.

In addition to coliform testing, a turbidity effluent limitation has been included as a second
indicator of the effectiveness of the treatment process and to assure compliance with the
required level of treatment. The tertiary treatment process, or equivalent, is also capable of
reliably meeting a reduced turbidity limitation of 2 NTU as a daily average, 5 NTU at least 95
percent of the time within a day, and 10 NTU at all times. Failure of the filtration system, such
that virus removal is impaired, would normally result in increased particles in the effluent and
higher effluent turbidity. Turbidity monitoring has a major advantage over coliform
monitoring for evaluating filter performance, allowing immediate detection of filter failure and
rapid corrective action. Coliform testing, by comparison, is not conducted continuously and
requires several hours to days to identify high coliform concentrations.

This Order requires a tertiary level of treatment or 20-to-1 dilution in order to meet the
requirements of the beneficial uses of Deer Creek. Sampling at the facility has shown that it
can meet the 7-day 2.2 MPN/100 ml coliform standard and the 2 NTU monthly averages for
turbidity the majority of the time. There is not a correlation between receiving water dilution
capacity and violation of the 7-day 2.2 MPN/100 ml coliform standard. The DCWWTP
tertiary treatment system must be upgraded to achieve compliance with tertiary limits up to
peak wet weather flow to insure compliance with the coliform limit. With the exception of the
tertiary treatment portion of the facility, the DCWWTP has been upgraded to handle peak wet
weather flows. Additional tertiary filtration capacity is necessary to insure full compliance
with the coliform standard.

The Discharger is currently in the process of design to upgrade the tertiary system. A time
schedule is included in this Order to achieve compliance with the 7-day 2.2 MPN/100 ml
coliform standard, The Discharger has not defined the actual capacity of the existing tertiary
filtration system. Based on the discharger self monitoring reports and other available
information, the tertiary filtration system has consistently achieved compliance with the 7-day
median 2.2 MPN/100 mi coliform standard when flows to the plant are less than or equal to 5.0
MGD. Until the upgrades are completed, an interim limit for coliform is included in this
Order, as follows: when the average daily flow exceeds 5.0 MGD the daily coliform standard
will be 23 MPN/100 ml; and, when the daily average flow subsides to less than 5.0 MGD, the
7-day 2.2 MPN/100 ml coliform standard applies. When calculating the 7-day median, days
that exceed 5.0 MGD are excluded from the calculation.

This Order contains Effluent Limitations and a tertiary level of treatment, or equivalent,
necessary to protect the beneficial uses of the receiving water. 1n accordance with California
Water Code, Section 13241, the Regional Board has considered the following:



WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210 -10-
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

20.

As stated in the above Findings, the past, present and probable future beneficial uses of the
receiving stream include municipal and domestic supply, agricultural irrigation, agricultural
stock watering, body contact water recreation, canoeing and rafting, non-contact water
recreation, warm freshwater aquatic habitat, cold freshwater aquatic habitat, warm fish
migration habitat, cold fish migration habitat, warm spawning habitat, cold spawning habitat,
and wildlife habitat.

The environmental characteristics of the hydrographic unit including the quality of water
available will be improved by the requirement to provide tertiary treatment for this wastewater
discharge. Tertiary treatment will allow for the reuse of the undiluted wastewater for food
crop irrigation and contact recreation activities which would otherwise be unsafe according to
recommendations from the DHS,

Fishable and swimable water quality conditions can be reasonably achieved through the
coordinated control of all factors which affect water quality in the area.

The economic impact of requiring an increased level of treatment has been considered. The
current monthly domestic sewer user fee is $42.94, approximately double the California
average monthly domestic sewer user fee of $20.46. The Discharger has already expanded the
capacity of the treatment facility to 3.6 MGD, except for the tertiary treatment system. In 2001
the District estimated the cost to expand the tertiary treatment capacity to be $4.9 million. The
loss of beneficial uses within downstream waters, without the tertiary treatment requirement,
include prohibiting the irrigation of food crops and prohibiting public access for contact
recreational purposes, would have a detrimental economic impact. In addition to pathogen
removal to protect irrigation and recreation, tertiary treatment may also aid in meeting
discharge limitations for other pollutants, such as heavy metals, reducing the need for
advanced treatment.

The requirement {o provide tertiary treatment for this discharge will not adversely impact the
need for housing in the area. The potential to develop housing in the area will be facilitated by
improved water quality, which protects the contact recreation and irrigation uses of the
receiving water. DHS recommends that, in order to protect the public health, undihted
wastewater effluent must be treated to a tertiary level, for contact recreational and food crop
irrigation uses. Without tertiary treatment, the downstream waters could not be safely utilized
for contact recreation or the irrigation of food crops.

It is the Regional Board’s policy, (Basin Plan, page IV-15.00, Policy 2) to encourage the reuse
of wastewater. The Regional Board requires Dischargers to evaluate how reuse or land
disposal of wastewater can be optimized. The need to develop and use recycled water is
facilitated by providing a tertiary level of wastewater treatment, which will allow for a greater
variety of uses in accordance with California Code of Regulations, Title 22,

In accordance with a previous permit, Order No, 97-211, the Discharger performed a study
entitled “Phase Il Effluent and Receiving Water Quality Assessment for the El Dorado
Irrigation District’s Deer Creek Wastewater Treatment Plant, dated 12 February 1999. The
purpose of this report was to accurately identify contaminant levels in the treated effluent



WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-6210 -11-
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

discharged from the DCWWTP into Deer Creek, and to assess the potential for effluent
discharges to cause a receiving water exceedance of the water quality standards, including
chronic toxicity. The study provided a significant amount of data to determine compliance
with the CTR and other applicable water quality objectives. From the study the following
constituents were determined to have a reasonable potential to exceed water quality objectives.

a. Total Trihalomethanes and Chloroform - Municipal and domestic supply is a beneficial
use of the receiving stream. The narrative toxicity objective and this beneficial use
designation comprise a water quality standard applicable to pollutants in the receiving
stream. The Basin Plan contains the Policy for Application of Water Quality Objectives,
which provides that narrative objectives may be translated using numerical limits published
by other agencies and organizations. The Cal/EPA Office of Environmental Health Hazard
Assessment (OEHHA) has published the Toxicity Criteria Database, which contains cancer
potency factors for chemicals, including chloroform, that have been used as a basis for
regulatory actions by the boards, departments and offices within Cal/EPA. The OEHHA
cancer potency value for oral exposure to chloroform is 0.031 milligrams per kilogram
body weight per day (mg/kg-day). By applying standard toxicologic assumptions used by
OEHHA and USEPA in evaluating health risks via drinking water exposure of 70 kg body
weight and 2 liters per day water consumption, this cancer potency factor is equivalent to a
concentration in drinking water of 1.1 ug/L (ppb) at the 1-in-a-million cancer risk level.
This risk level is consistent with that used by the DHS to set de minimus risks from
involuntary exposure to carcinogens in drinking water in developing MCLs and Action
Levels and by OEHHA to set negligible cancer risks in developing Public Health Goals for
drinking water. The one-in-a-million cancer risk level is also mandated by USEPA in
applying human health protective criteria contained in the NTR and the CTR to priority
toxic pollutants in California surface waters. A recent decision by the State Water
Resources Control Board, Order No. WQ2002-0015, found that application of a
chloroform limitation for a discharge to an ephemeral stream based on a cancer risk
analysis was not appropriate since the U.S. EPA is evaluating the science used to develop
the CTR and has reserved application of a water quality standard. This Order establishes
an Effluent Limitation at the maximum contaminate level (MCL) for total trihalomethanes,
the sum of bromoform, bromoedichloromethane, chloroform and dibromochloromethane,
based on protection of the municipal beneficial use of 80 pg/l. Based on information
included in analytical laboratory results submitted by the Discharger, the discharge was
found to have an average concentration of 48 pg/l, with a maximum concentration of 76
g/l of chloroform. The discharge has a reasonable potential to cause or coniribute to an
in-stream excursion above the water quality objective for municipal uses by causing
exceedance of the primary MCL for tribaolmethanes. Therefore, an Effluent Limitation for
total trihalomethanes is included in this Order and is based on the Basin Plan objective for
municipal use. If U.S. EPA or the State Board develop a water quality objective for
chloroform and/or total trihalomethanes, this Order may be reopened and a new Effluent
Limitation established.

b. Chlorodibromomethane - Based on information included in analylical laboratory results
submitted by the Discharger, the discharge had an average concentration of 1.07 pg/l and a



WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210 -12-
EL DORADQ IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

maximum concentration of 1.90 pg/l, and has a reasonable potential to cause or contribute
to an in-stream excursion above water quality standards for chlorodibromomethane. The
CTR establishes numeric water quality standards for chlorodibromomethane. The criterion
for waters from which both water and organisms are consumed is 0.41 ug/l. An Effluent
Limitation for chlorodibromomethane is included in this Order.

¢. Dichlorobromomethane - Based on information included in analytical laboratory results
submitted by the Discharger, the discharge was found to have a average concentration of
9.40 ug/l and a maximum concentration of 12.0 pg/l, and has a reasonable potential to
cause or contribute to an in-stream excursion above water quality standards for
dichlorobromomethane. The CTR establishes numeric water quality standards for
dichlorobromomethane. The criterion for waters from which both water and organisms are
consumed is 0.56 ug/l. An Effluent Limitation for dichlorobromomethane is included in
this Order.

d. Copper- Based on analytical results of effluent samples collected by the Discharger, the
discharge has been measured up to 30.7 pg/l, with an average concentration of 19.4 pg/l,
and has a reasonable potential to cause or contribute to an in-stream excursion above the
CTR standards for copper; therefore, effluent limitations for copper are included in the
Order. At the worst-case hardness of 70 mg/l, the criterion continuous concentration and
criterion maximum concentration limitations for copper are 6.6 pg/l and 9.6 pg/l,
respectively. The CTR standards for metals are presented in dissolved concentrations,
U.S. EPA recommends conversion factors to translate dissolved concentrations to total
concentrations. The conversion factors for copper in freshwater are 0.960 for both the
acute and the chronic criteria. The effluent limitations for copper are presented in total
recoverable concentrations, and are based on the CTR.

e. Diethyl phthalate and Dimethyl phthalate- Ten samples were taken monthly and
analyzed for Diethyl phthalate and Dimethyl phthalate, all of the samples were non-detect
except for the first sample taken. Diethyl phthalate and Dimethy! phthalate were present in
the first round of samples at concentrations of 78 pg/l and 17 pg/l, respectively. Diethyl
phthalate and Dimethy! phthalate are used in the manufacturing of plastics and polyvinyl
chloride (PVC) pipe and tubing., The presence in the first round of sampling may have
been due to the use of new sampling equipment that was not properly sanitized before it’s
first use. The CTR standards for Diethyl phthalate and Dimethyl phthalate are 23 mg/l and
313 mg/l, respectively. There is no reasonable potential to exceed the CTR standard.



WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210 -13-
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

21.

22.

23.

24,

25.

26.

27.

28.

GENERAL

Effluent limitations, and toxic and pretreatment effluent standards established pursuant to
Sections 301 (Effluent Limitations), 302 (Water Quality Related Effluent Limitations),

304 (Information and Guidelines), and 307 (Toxic and Pretreatment Effluent Standards) of the
Clean Water Act (CWA) and amendments thereto are applicable to the discharge.

The discharge is presently governed by Waste Discharge Requirements Order No. 99-130,
adopted by the Regional Board on 17 September 1999.

The action to adopt an NPDES permit is exempt from the provisions of Chapter 3 of the
California Environmental Quality Act (CEQA) (Public Resources Code Section 21000, et
seq.), requiring preparation of an environmental impact report or negative declaration in
accordance with Section 13389 of the California Water Code.

The El Dorado Irrigation District has certified a final environmental impact report (EIR) in
accordance with the California Environmental Quality Act (CEQA) (Public Resources Code
Section 21000, et seq.), and the State CEQA Guidelines. The Regional Board has reviewed
the EIR and concurs that with adoption of these waste discharge requirements there are no
significant impacts on water quality.

The Regional Board has considered the information in the attached Information Sheet in
developing the Findings of this Order. The attached Information Sheet is part of this Order.

The Regional Board has notified the Discharger and interested agencies and persons of its
intent to prescribe waste discharge requirements for this discharge and has provided them with
an opportunity for a public hearing and an opportunity to submit their written views and
recommendations.

The Regional Board, in a public meeting, heard and considered all comments pertaining to the
discharge.

This Order shall serve as an NPDES permit pursuant to Section 402 of the CWA, and
amendments thereto, and shall take effect upon the date of hearing, provided EPA has no
objections.

IT IS HEREBY ORDERED that Order No. 99-130 is rescinded and El Dorado Irrigation District, its
agents, successors and assigns, in order to meet the provisions contained in Division 7 of the
California Water Code and regulations adopted thereunder, and the provisions of the Clean Water Act
and regulations and guidelines adopted thereunder, shall comply with the following:

A. Discharge Prohibitions:

Discharge of wastewater at a location or in a manner different from that described in the
Findings 1s prohibited.



WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210

EL DORADO IRRIGATION DISTRICT
DEER CREEK WASTEWATER TREATMENT PLANT
EL DORADO COUNTY

B.

2.

The by-pass or overflow of wastes to surface waters is prohibited, except as allowed by

-14-

Standard Provision A.13. [See attached “Standard Provisions and Reporting Requirements
for Waste Discharge Requirements (NPDES)”].

Neither the discharge nor its freatment shall create a nuisance as defined in Section 13050
of the California Water Code.

Effluent Limitations;

Wastewater shall be oxidized, coagulated and filtered, or equivalent treatment provided,
and the effluent shall not exceed the following limits when flow Deer Creek provides less
dilution than 20:1 (stream flow:effluent):

Constituents
. 5
Ammonia

BOD'

Chlorine Residual

ChlorodibromomethanJ

Copper5
Dichlorobromomethane
Nitrite (as N)

Nitrate + Nitrite (as N)

Settleable Solids

Total Coliform
Organisms

Total Suspended

Solids

Total Trihalomethanes’

Turbidity*

Units
mg/l
Ibs/day”
mg/l
Ibs/day”
mg/l
Ibs/day’
pg/l
Ibs/day’
pg/l
Ibs/day3
pesl
Ibs/day”
mg/l
Ibs/day *
mg/l
Ibs/day’
ml/1
MPN/100 ml

mg/l
1bs/day3
ug/l
Ibs/day3
NTU

Monthly Weekly 7-day Daily I-hour
Average Averape Median® Maximum  Average

Table A -— - Table B -—-
calculated -- --- calculated -
102 15 302
208 - 313 - 626 ---

.- 0.01 - - 0.02

- .21 - -—-- 0.42
041 - --- - —
0.009 - —— - -—
Table C -—- - Tabie D -~
calculated - - calculated -
0.56 --- - - -
0.012
1 — - — ——
21 --- --- - ---
10
208 -—- - --- -—-
0.1 -— — 0.2 -
2.2 23°
10° 15 307 -
208 313 - 626 -
80’ -
1.66 - - ——- -
2t 5

[ TR R,

S-day, 20°C biochemical oxygen demand (BOD)
To be ascertained by a 24-hour flow proportional composite sample.

Based upon a design treatment capacity of 2.5 mgd (x mp// x 8.345 x 2.5 mgd = y 1bs/day)
The daily average turbidity shall not exceed 2 NTU. Turbidity shall not exceed 5 NTU morc than 5 percent of the

time within a 24-hour period. At no time shall the turbidity exceed 10 NTU.
Footnotes continued on next page.



WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210

EL DORADO IRRIGATION DISTRICT
DEER CREEK WASTEWATER TREATMENT PLANT
EL DORADO COUNTY

-15-

The mass limit (Ib/day) for ammonia and capper shall be equal to the concentration licnit (from Attachments)
multiplied by the design flow of 2.5 mpd and the unit conversion factor of 8.345 (see footnote 3 for equation).
7-day median is based on the previous seven daily sample results. The total coliform organisms concentration shall
not exceed 23 MPN/10{ m/ more than once in any 30-day period. No sample shall exceed a concentration of 240
MPN/100 mi.

The monthly average for total trihalomethanes shall not exceed §0pug/l. Total trihalomethanes is the sum of
bromoform, bromodichloromethane, chloroform and dibromochioromethane.

2. When flow in Deer Creek provides a minimum dilution of 20:1 (stream flow:effluent) full
secondary treatment shall be provided and the coagulation system and filters shall be used
to the maximum extent possible and effluent shall not exceed the following limits:

Monthly  Weekly 7-day Daily 1-hour
Constituents Units Average Average Median® Maximum  Average
Ammonia® mg/l Table A - - Table B ---
]hs/day3 calculated --- --- calculated -
BOD' mg/] 302 45* 60
{bs/day’® 625 938 1251
Chiorine Residual mg/l -—- 0.01 --- o 0.02
Ibs/day’ 0.21 0.42
Chlorodibromomethane  pg/l 0.41 --- - --- ---
Tbs/day” 0.009
Cc;ppf:r4 ng/l Table C - - Table C ---
lbsz’day3 calculated e --- caleulated -
Dichlorobromoemsthane  pg/l 0.56 == - -
Ibs/day” 0.012
Nitrite (as N) mg/l 11 --- --- - -
Ths/day 21
Nitrate + Nitrite (as N}  mg/l 10 --- - --- -
Ibs/day’ 208
Settleable Solids ml/ 0.1 - - 0.2 ---
Total Coliform MPN/100 ml --- --- 23 230 —
Organisms
Total Suspended mg/l 307 45* - 60 ---
Solids Ibs/day” 250 376 750
Total Trihalomethanes®  pg/l g0° - - - -
Ibs/day” 1.66

P N

5-day, 20°C biochemical oxygen demand (BOD)

Ta be ascertained by a 24-hour flow proportional composite sample.

Based upon a design treatment capacity of 2.5 mgd (x mg/! x 8.345 x 2.5 mgd = y bs/day}

The mass limit (Ib/day) for ammonia and copper shall be equal to the concentration limit (from Attachments)
multiplied by the design flow of 2.5 mgd and the unit conversion factor of 8,345 (see footnote 3 for equalion),
7-day median is based on the previous seven daily sample results.

The monthly average for total trihalomethanes shall not exceed 80ug/l. Total trihalomethanes is the sum of
bromoform, bramedichloromethane, chloroform and dibromechloromethane.

3. The arithmetic mean of 20°C BOD (5-day) and total suspended solids in effluent samples
collected over a monthly period shall not exceed 15 percent of the arithmetic mean of the



WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210 -16-
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

values for influent samples collected at approximately the same times during the same
period (85 percent removal).

The discharge shall not have a pH less than 6.5 nor greater than 8.5,

The average dry weather discharge flow shall not exceed 2.5 million gallons per day. With
the exception of the tertiary treatment system, the facility has been upgraded to 3.6 MGD
(average daily flow). Upon completion of the upgrades to the tertiary treatment system, to
be capable of treating both an average dry weather flow of 3.6 MGD, and peak wet weather
flows, the capacity of the facility will be rated at 3.6 MGD. At that time mass limits will
be calculated using 3.6 MGD. Upon completion of the improvements, the expansion of the
facility shall certified, by a Registered Civil Engineer with experience in the design and
operation of wastewater treatment plants, that the facility expansion has been completed
and the facility was designed and constructed to achieve the limits established by this
Order.

Survival of aquatic organisms in 96-hour bioassays of undiluted waste shall be no less
than:

Minimum for any one bioassay - - - - - - - - - 70%
Median for any three or more consecutive bioassays - - - - 90%

C. Sludge Disposal:

I.

Collected screenings, sludges, and other solids removed from liquid wastes shall be
disposed of in a manner approved by the Executive Officer, and consistent with
Consolidated Regulations for Treatment, Storage, Processing, or Disposal of Solid Waste,
as set forth in Title 27, CCR, Division 2, Subdivision 1, Section 20003, et seq.

Any proposed change in sludge use or disposal practice from a previously approved
practice shall be reported to the Executive Officer and EPA Regional Administrator at Jeast
90 days in advance of the change.

Use and disposal of sewage sludge shall comply with existing Federal and State laws and
regulations, including permitting requirements and technical standards included in 40 CFR
503.

If the State Water Resources Control Board and the Regional Water Quality Control
Boards are given the authority to implement regulations contained in 40 CFR 503, this
Order may be reopened to incorporate appropriate time schedules and technical standards.
The Discharger must comply with the standards and time schedules contained in 40 CFR
503 whether or not they have been incorporated into this Order.

The Discharger is encouraged to comply with the “Manual of Good Practice for
Agricultural Land Application of Biosolids” developed by the California Water
Environment Association.



WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210 -17-
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADCO COUNTY

5.

By 1 May 2003, the Discharger shall submit a sludge disposal plan describing the annual
volume of sludge generated by the plant and specifying the disposal practices.

Receiving Water Limitations:

Receiving Water Limitations are based upon water quality objectives contained in the Basin
Plan. As such, they are a required part of this permt.

The discharge shall not cause the following in the receiving water:

1.

10.

Concentrations of dissolved oxygen to fall below 7.0 mg/l. The monthly median of the
mean daily dissolved oxygen concentration shall not fall below 85 percent of saturation in
the main water mass, and the 95" percentile concentration shall not fall below 75 percent
of saturation.

Oils, greases, waxes, or other materials to form a visible film or coating on the water
surface or on the stream bottom.

Qils, greases, waxes, floating material (liquids, solids, foams, and scums) or suspended
material to create a nuisance or adversely affect beneficial uses.

Esthetically undesirable discoloration.
Fungi, slimes, or other objectionable growths.
The turbidity to increase as follows:

a. (The 30-day average turbidity to increase) More than 1 Nephelometric Turbidity
Units (NTUs) where natural turbidity is between 0 and 5 NTUs.

b.  More than 20 percent where natural turbidity is between 5 and 50 NTUs.
¢.  More than 10 NTUs where natural turbidity is between 50 and 100 NTUs.
d.  More than 10 percent where natural turbidity 1s greater than 100 NTUs.

The ambient pH to fall below 6.5, exceed 8.5, or the 30-day average ambient pH io change
by more than 0.5 units.

The ambient temperature to increase more than 5°F.
Deposition of material that causes nuisance or adversely affects beneficial uses.

Radionuclides to be present in concentrations that exceed maximum contaminant levels
specified in the California Code of Regulations, Title 22; that harm human, plant, animal or



WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210 -18-
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

11

12.

13.

14,

15.

aquatic life; or that result in the accumulation of radionuclides in the food web to an extent
that presents a hazard to human, plant, animal, or aquatic life.

Aquatic communities and populations, including vertebrate, invertebrate, and plant species,
to be degraded.

Toxic pollutants to be present in the water column, sediments, or biota in concentrations
that adversely affect beneficial uses; that produce detrimental response in human, plant,
animal, or aquatic life; or that bioaccumulate in aquatic resources at levels which are
harmful to human health.

Violation of any applicable water quality standard for receiving waters adopted by the
Regional Board or the State Water Resources Control Board pursuant to the CWA and
regulations adopted thereunder.

Taste or odor-producing substances to impart undesirable tastes or odors to fish flesh or
other edible products of aquatic origin or to cause nuisance or adversely affect beneficial
uses.

The fecal coliform concentration in any 30-day period to exceed a geometric mean of
200 MPN/100 ml or cause more than 10 percent of total samples to exceed 400 MPN/100 ml.

E. Groundwater Limitations:

Release of waste constituents from any storage, treatment, or disposal component associated
with the WWTP shall not degrade groundwater.

F. Provisions:

L.

The Discharger shall not allow pollutant-free wastewater to be discharged into the
collection, treatment, and disposal system in amounts that significantly diminish the
system's capability to comply with this Order. Pollutant-free wastewater means rainfall,
groundwater, cooling waters, and condensates that are essentially free of pollutants.

There are indications that the discharge may contain constituents that have a reasonable
potential to cause or contribute to an exceedance of water quality objectives. The
constituents are specifically listed in a technical report requirement issued by the Executive
Officer on 10 September 2001 and include NTR, CTR and additional constituents, which
could exceed Basin Plan numeric or narrative water quality objectives. The Discharger
shall comply with the following time schedule in conducting a study of these constituents
potential effect in surface waters:

Compliance
Task Date
Submit Study Report 1 March 2003

Submit Study Report for dioxins 1 March 2004



WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210 -19-
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADQ COUNTY

This Order is intended to be consistent with the requirements of the 10 September 2001
technical report. The technical report requirements shall take precedence in resolving any
conflicts. The Discharger shall submit to the Regional Board on or before each compliance
due date, the specified document or a written report detailing compliance or
noncompliance with the specific date and task. If noncompliance is reported, the
Discharger shall state the reasons for noncompliance and include an estimate of the date
when the Discharger will be in compliance. The Discharger shall notify the Regional
Board by letter when it returns to compliance with the time schedule.

If after review of the study results it is determined that the discharge has reasonable
potential to cause or contribute to an exceedance of a water quality objective this Order
will be reopened and effluent limitations added for the subject constituents.

3. New or revised effluent limitations for coliform, copper, dichlorobromomethane, and
dibromochloromethane, have been included in this Order. To comply with these limits, it
will be necessary for the Discharger to modify the existing treatment facility.

Additional tertiary filtration capacity is necessary during peak wet weather events to
achieve total coliform limits when 20-to-1 dilution is not available in Deer Creek. A time
schedule is included in this Order for the Discharger to expand the tertiary capacity of the
facility 1o comply with Effluent Limitation B.1. for total coliform. The facility has
demonstrated that it can reliable comply with this limit up to 5.0 MGD. The Discharger
can not achieve immediate compliance with the total coliform limit during peak wet
weather events, therefore an interim limit is provided until the construction of the
additional facilities are completed. The interim limit is as follows:

When the average daily flow exceeds 5.0 MGD the daily coliform standard will be

23 MPN/100 ml; and, when the daily average flow subsides to less than 5.0 MGD, the 7-
day 2.2 MPN/100 ml coliform standard applies. When calculating the 7-day median, days
that exceed 5.0 MGD are excluded from the calculation.

To allow for these modifications a time schedule to comply with these new limits and
construction of additional tertiary capacity is included. The Discharger shall comply with
the following time schedule to complete the necessary improvements and fully comply
with the new discharge limits.

Task Compliance Date
Submit Workplan and Time Schedule 6 February 2003
Identify and Scope of Projects 31 December 2603
Complete Facility Modifications 30 September 2006
Full Compliance 30 December 2006

The Discharger shall submit to the Board on or before each compliance due date, the
specified document or a written report detailing compliance or noncompliance with the
specific date and task. If noncompliance is reported, the Discharger shall state the reasons



WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210 -20-
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

10.

for noncompliance and include an estimate of the date when the Discharger will be in
compliance. The Discharger shall notify the Board by letter when it returns to compliance
with the time schedule.

The Discharger shall conduct the chronic toxicity testing specified in the Monitoring and
Reporting Program. If the testing indicates that the discharge causes, has the reasonable
potential to cause, or contributes to an in-strearn excursion above the water quality
objective for toxicity, the Discharger initiate a Toxicity Identification Evaluation (TIE) to
identify the causes of toxicity. Upon completion of the TIE, the Discharger shall submit a
workplan to conduct a Toxicity Reduction Evaluation (TRE) and, after Regional Board
evaluation, conduct the TRE. This Order will be reopened and a chronic toxicity limitation
included and/or a limitation for the specific toxicant identified in the TRE included.
Additionally, if a chronic toxicity water quality objective is adopted by the State Water
Resources Control Board, this Order may be reopened and a limitation based on that
objective included.

The Discharger shall report to the Regional Board any toxic chemical release data it reports
to the State Emergency Response Commission within 15 days of reporting the data to the
Commission pursuant to section 313 of the "Emergency Planning and Community Right to
Know Act of 1986.

The Discharger shall comply with all the items of the "Standard Provisions and Reporting
Requirements for Waste Discharge Requirements (NPDES)", dated 1 March 1991, which
are part of this Order. This attachment and its individual paragraphs are referred to as
"Standard Provisions."

The Discharger shall comply with Monitoring and Reporting Program No. R5-2002-2010,
which is part of this Order, and any revisions thereto as ordered by the Executive Officer.

When requested by USEPA, the Discharger shall complete and submit Discharge
Monitoring Reports. The submittal date shall be no later than the submittal date specified
in the Monitoring and Reporting Program for Discharger Self Monitoring Reports.

This Order expires on 31 December 2007 and the Discharger must file a Report of Waste
Discharge in accordance with Title 23, CCR, not later than 180 days in advance of such
date in application for renewal of waste discharge requirements if it wishes to continue the
discharge.

The Discharger shall enforce the Pretreatment Standards promulgated under Sections
307(b), 307(c) and 307(d) of the Clean Water Act. The Discharger shall perform the
pretreatment functions required by 40 CFR Part 403 including but not limited to:

a.  Adopting the legal authority required by 40 CFR 403.8(£)(1);

b.  Enforcing the Pretreatment Standards of 40 CFR 403.5 and 403.6;



WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210 -21-
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

11.

12.

13.

c. Implementing procedures to ensure compliance as required by 40 CFR 403.8(f)(2);
and

d.  Providing funding and personnel for implementation and enforcement of the
pretreatment program as required by 40 CFR 403.8(f}(3).

The Discharger shall implement its approved pretreatment program and the program shall
be an enforceable condition of this permit. If the Discharger fails to perform the
pretreatment functions, the Regional Water Quality Control Board (RWQCR), the State
Water Resources Control Board (SWRCB) or the U.S. Environmental Protection Agency
(U.S. EPA) may take enforcement actions against the Discharger as authorized by the
Clean Water Act.

The Discharger shall implement, as more completely set forth in 40 CFR 403.5, the
necessary legal authorities, programs, and controls to ensure that the following
incompatible wastes are not introduced to the treatment system, where incompatible wastes
are:

a.  Wastes which create a fire or explosion hazard in the treatment works;

b.  Wastes which will cause corrosive structural damage to treatment works, but in no
case wastes with a pH lower than 5.0, unless the works is specially designed to
accommodate such wastes;

c.  Solid or viscous wastes in amounts which cause obstruction to flow in sewers, or
which cause other interference with proper operation or treatment works;

d.  Any waste, including oxygen demanding pollutants (BOD, etc.), released in such
volume or strength as to cause inhibition or disruption in the treatment works, and
subsequent treatment process upset and loss of treatment efficiency;

e.  Heat mm amounts that inhibit or disrupt biological activity in the treatment works, or
that raise influent temperatures above 40°C (104°F), unless the Regional Board
approves alternate temperature limits;

f.  Petroleum oil, nonbiodegradable cutting oil, or products of mineral oil origin in
amounts that will cause interference or pass through;

g.  Pollutants which result in the presence of toxic gases, vapors, or fumes within the
treatment works in a quantity that may cause acute worker health and safety
problems; and

h.  Any trucked or hauled pollutants, except at points predesignated by the Discharger.

The Discharger shall implement, as more completely set forth in 40 CFR 403.5, the legal
authorities, programs, and controls necessary to ensure that indirect discharges do not



WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210 -22-
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

14.

15.

16.

17.

introduce pollutants into the sewerage system that, either alone or in conjunction with a
discharge or discharges from other sources:

a.  Flow through the system to the receiving water in quantities or concentrations that
cause a violation of this Order, or

b.  Inhibit or disrupt treatment processes, treatment system operations, or sludge
processes, use, or disposal and either cause a violation of this Order or prevent sludge
use or disposal in accordance with this Order.

Prior to making any change in the discharge point, place of use, or purpose of use of the
wastewater, the Discharger shall obtain approval of, or clearance from the State Water
Resources Control Board (Division of Water Rights).

Minimum detection levels for monitoring required by this Order shall, unless
impracticable, be adequate to demonstrate compliance with permit limitations.

In the event the Discharger does not comply with an effluent limitation or receiving water
limitation of this Order, the Discharger shall resample for the specific constituent for which
the limitation was exceeded. The Discharger shall continue sampling at an increased
frequency sufficient to determine the duration and severity of the violation. The frequency
for constituents sampled using 24-hour composites on a 7-day a week schedule are
exempted. This information shall be compiled in a written notification, which shall state
nature, time, duration, and cause of noncompliance, and shall describe the measures being
taken to remedy the noncompliance and, prevent recurrence. All permit violations must be
reported to the Board by telephone (916) 255-3000 within 24 hours of having knowledge
of such noncompliance. '

In the event of any change in control or ownership of land or waste discharge facilities
presently owned or controlled by the Discharger, the Discharger shall notify the succeeding
owner or operator of the existence of this Order by letter, a copy of which shall be
immediately forwarded to this office.

To assume operation under this Order, the succeeding owner or operator must apply in
writing to the Executive Officer requesting transfer of the Order. The request must contain
the requesting entity's full legal name, the State of incorporation if a corporation, address
and telephone number of the persons responsible for contact with the Regional Board and a
staterment. The statement shall comply with the signatory paragraph of Standard Provision
D.6 and state that the new owner or operator assumes full responsibility for compliance
with this Order. Failure to submit the request shall be considered a discharge without
requirements, a violation of the California Water Code. Transfer shall be approved or
disapproved in writing by the Executive Officer.

I, THOMAS R. PINKOS, Executive Officer, do hereby certify the foregoing is a full, true, and correct
copy of an Order adopted by the California Regional Water Quality Control Board, Central Valley
Region, on 6 December 2002.



WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210 -23-
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

THOMAS R. PINKOS, Executive Officer

rke:11/12/02



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
CENTRAL VALLEY REGION

MONITORING AND REPORTING PROGRAM ORDER NO. R5-2002-0210
NPDES NO. CA0078662

FOR
EL DORADO IRRIGATION DISTRICT
DEER CREEK WASTEWATER TREATMENT PLANT
EL DORADO COUNTY

The Discharger shall not implement any changes to this Program unless and until the Regional Board
or Executive Officer issues a revised Monitoring and Reporting Program. Specific sample station
locations shall be established under direction of the Regional Board's staff, and a description of the
stations shall be attached to this Order.

INFLUENT MONITORING

Samples shall be collected at approximately the same time as effluent samples and should be
representative of the influent. Influent monitoring shall include at least the following:

Constituent Sampling Units Type of Sample Frequency
20°C BODs mg/l, Ibs/day 24 hr. Composite’ Twice Weekly
Total Suspended Solids mg/1, Ibs/day 24 hr. Composite’ Twice Weekly
Flow mgd Meter Continuous

! 24-hour samples shall be flow proportional.

EFFLUENT MONITORING

Effluent samples shall be collected downstream from the last connection through which wastes can be
admitted into the outfall and after dechlorination. Effluent samples should be representative of the
volume and quality of the discharge. Time of collection of samples shall be recorded. Effluent
monitoring shall include at least the following:

Constituents Units Type of Sample Sampling Frequency

Chlorine Residual >¢

(after dechlorination) meg/] Meter/Grab Continuous/Weekly
Sodim Bisulfite ™ mg/l Meter Continwous/Weekly
Flow (effluent and reclamation) mgd Meter Cantinnous
Turbidity NTU Meter’ Continuous

pH Number Grab Daily

Settleable Solids ml/l Grab Daily

Constifrents ity Ty Sampling Freguency



MONITORING AND REPORTING PROGRAM ORDER NO. R5-2002-0210 -25
EL DORADO IRRIGATION DISTRICT
DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY
Temperature F Grab Daily
20°C BODs mg/l, Ibs/day 24 hr. Composite’ Five days/week
Suspended Solids mg/l, Ibs/day 24 hr. Composite’ Five days/week
Total Coliform Chrganisms MPNAGO mi Grab Five daysfweek
Ammonia’ mg Grab Weekly
Copper g/l Grab Weekly
Electrical Conductivity pihos/em Grab Weekly
Hardness (as CaCO;) mg/l Grab Weekly
Nitrate (N} mg N/ Grab Weckly 7
Chloroform pg/l Grab Bi-Monthly
Dichiorobromamethane g Grab Bi-Monihly
Dibromochloromethane pigrl Grab Bi-Monthiy
Total Trihalomethanes® ng/! Grab Bi-Monthly
Acute Toxicity” % Survival Grab Quarterly
EPA Priority Pollutants® pg/l : As appropriate Bi-Annually

Composite samples shall be flow propertional.

The bioassay shall be 96-hour acute toxicity tests conducted in accordance with EPA/600/4-90/027F, or later amendment
approved by Board staff. The bioassay shall sample undiluted effluent after the dechlorination process and prior to
discharge to Deer Creek. Larval stage rainbow trout (Oncorliynchus mykiss) shall be used as the test species. The
bicassay shall be started on different days to assure representative sampling of the wastestream. Temperature and pH
shall be recorded each day of the test.

Concurrent with bioassay, pH, and temperature monitoring.
EPA priority pollutants shall include NTR and CTR constituents and aluminum.

Use of continuous monitering instrumentation for chlorine and sedium bisulfite residual in the effluent s an appropriate
method of process control, however, the accuracy of the chlorine analyzers are not low enough to meet minimum
detection levels. Residual sodium bisulfite in the effluent indicates that chlorine is not present in the efftuent, which can
validate a zero residual reading on the chlorine analyzer. Reporting of these two constituents, when sodium bisulfite is
present and chlorine is zero, sufficiently insures compliance with the chlorine residual limit, as long as the instruments
are maintained and calibrated in accordance with the manufactures recommendations. In addition te the continuous
recorder, a weekly grab sample of the effluent shall be analyzed by a certified laboratory for chlorine and sodium
bisulfite. Readings from the residual analyzers shall be taken at the time of sampling, and reported with the laboratory
results to validate the accuracy of the process control instrumentation.

Report magnitude and duration of all non-zero residual events. Non-zero events are defined as a reading of zero for
chlorine residual and sodium bisulfite is below the minimum detection limit of the continuous residual menitoring device.
If the continuous monitoring device is out of service, then one grab chlerine residual sample shall be collected per day.

The turbidity meter shall be stationcd immediately after the filters, prior to chlorination and dechlorination.

Total trihalomethanes is the sum of bromoform, bromodichloromethane, chloroform and dibromochloromethane.

If the discharge is intermittent rather than continuous, then on the first day of each such intermittent
discharge, the Discharger shall monitor and record data for all of the constituents listed above, after
which the frequencies of analysis given in the schedule shall apply for the duration of each such
intermittent discharge. In no event shall the Discharger be required to monitor and record data more
often than twice the frequencies listed in the schedule.



MONITORING AND REPORTING PROGRAM ORDER NO. R5-2002-0210 -26
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

RECEIVING WATER MONITORING

All receiving water samples shall be grab samples. Receiving water monitoring shall include at least
the following:

Station Description
R-i Gaging station upstream of the point of discharge at the first bridge
crossing Deer Creek as part of the access road to the WWTP,
R-2 100 feet downstream of the confluence of the secondary channel and the main stem of Deer
Creek.
Constituents Units Station Sampling Frequency
Flow mgd Meter (R-1) Continuous
Dissolved Oxygen mg/] R-1,R-2 Weekly
Electrical Conductivity umhos/cm R-1,R-2  Weekly
Hardness (as CaCO3) mg/l R-1,R-2 Weekly
pH Number R-1,R-2 Weekly
Temperature °F (°C) R-1,R-2  Weekly
Turbidity NTU R-1,R-2 ~ Weekly
Radionuclides pCi/l R-1,R-2 Annually

In conducting the receiving water sampling, a log shall be kept of the receiving water conditions
throughout the reach bounded by Stations R-1 and R-2. Notes on receiving water conditions shall be
summarized in the monitoring report. Attention shall be given to the presence or absence of’

a. Floating or suspended matter e. Visible films, sheens or coatings

b. Discoloration f. Fungi, slimes, or objectionable growths
¢. Bottom deposits g. Potential nuisance conditions

d. Aquatic life h. Foam

THREE SPECIES CHRONIC TOXICITY MONITORING

Chronic toxicity monitoring shall be conducted to determine whether the effluent is contributing
toxicity to Deer Creek. The testing shall be conducted as specified in EPA 600/4-91-002. Chronic
toxicity samples shall be collected at the discharge of the wastewater treatment plant prior to its
entering Deer Creek. Composite (24-hour) samples shall be representative of the volume and quality
of the discharge. The effluent tests must be conducted with concurrent reference toxicant tests.
Monthly laboratory reference toxicant tests may be substituted upon approval. Both the reference
toxicant and effluent test must meet all test acceptability criteria as specified in the chronic manual. If
the test acceptability criteria are not achieved, then the Discharger must re-sample and re-test within
14 days. Chronic toxicity monitoring shall include the following:



MONITORING AND REPORTING PROGRAM ORDER NO. R5-2002-0210 =27
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

Species: Pimephales promelas, Ceriodaphnia dubia, and Selenastrum capricornutum
Frequency: Four times per year
Dilution Series:

Dilutions (%) Controls
100 75 50 25 12.5 Creek Waterl.ab Water
% WWTP Effluent 100 75 50 25 12.5 0 0
% Dilution Water’ 0 25 50 75 875 100 0
% Lab Water? 0 0 0 0 0 0 100

! Dilution water shall be receiving water from Deer Creek taken upstreain fromn the discharge point. The dilution series
may be altered upon approval of Board staff.

SLUDGE MONITORING

A composite sample of sludge shall be collected annually in accordance with EPA’s POTW Sludge
Sampling and Analysis Guidance Document, August 1989, and tested for the following metals:

Cadmium Lead
Chromium Nickel
Copper Zinc

Mercury



MONITORING AND REPORTING PROGRAM ORDER NO. R5-2002-0210 -28
EL DORADC IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

Sampling records shall be retained for a minimum of five years, A log shall be kept of sludge quantities
generated and of handling and disposal activities. The frequency of entries is discretionary; however,
the log should be complete enough to serve as a basis for part of the annual report.

REPORTING

Monitoring results shall be submitted to the Regional Board by the first day of the second month
following sample collection. Quarterly and annual monitoring results shall be submitted by the first
day of the second month following each calendar quarter, semi-annual period, and year,
respectively. '

In reporting the monitoring data, the Discharger shall arrange the data in tabular form so that the date,
the constituents, and the concentrations are readily discernible. The data shall be summarized in such a
manner to illustrate clearly whether the discharge complies with waste discharge requirements, The
highest daily maximum for the month, monthly and weekly averages, and medians, and removal
efficiencies (%) for BOD and Suspended Solids, should be determined and recorded.

If the Discharger monitors any pollutant at the locations designated herein more frequently than is
required by this Order, the results of such monitoring shall be included in the calculation and reporting
of the values required in the discharge monitoring report form. Such increased frequency shall be
indicated on the discharge monitoring report form.

By 30 January of each year, the Discharger shall submit a written report to the Executive Officer
containing the following:

a. The names, certificate grades, and general responsibilities of all persons employed at the WWTP
{Standard Provision A.5).

b. The names and telephone numbers of persons to contact regarding the plant for emergency and
routine situations.

¢. A statement certifying when the flow meter and other monitoring instruments and devices were
last calibrated, including identification of who performed the calibration (Standard Provision C.6).

d. A statement certifying whether the current operation and maintenance manual, and contingency
plan, reflect the wastewater treatment plant as currently constructed and operated, and the dates
when these documents were last revised and last reviewed for adequacy.

The Discharger may aiso be requested to submit an annual report to the Board with both tabular and
graphical summaries of the monitoring data obtained during the previous year. Any such request shail
be made in writing. The report shall discuss the compliance record. If violations have occurred, the
report shall also discuss the corrective actions taken and planned to bring the discharge into full
compliance with the waste discharge requirements.

All reports submitted in response to this Order shall comply with the signatory requirements of Standard
Provision D.6.



MONITORING AND REPORTING PROGRAM QRDER NO. R5-2002-0210 -29
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

The Discharger shall implement the above monitoring program on the first day of the month following
effective date of this Order.

Ordered by: THOMAS R. PINKOS, Executive Officer

6December 2002
(Date)




CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
CENTRAL VALLEY REGION

ORDER NO. R5-2002- 0211

REQUIRING THE
EL DORADO IRRIGATION DISTRICT
DEER CREEK WASTEWATER TREATMENT PLANT
TO CEASE AND DESIST
FROM DISCHARGING CONTRARY TO REQUIREMENTS

The California Regtonal Water Quality Control Board, Central Valley Region, (hereafter Regional Board) finds:

1.

On 6 December 2002 the Regional Board adopted Waste Discharge Requirements (WDR) Order No. R5-2002- 0210,
for the El Dorado hrigation District, {Discharger) Deer Creek Wastewater Treatment Plant. WDR Order No. RS-
2002-0210 regulates the discharge of approximately 2.5 million gallons per day (mgd) of treated domestic wastewater
to Deer Creek, which is tributary to the Cosumnes River.

WDR Order No. R5-2002-0210 contains Effluent Limitations for total trihaclmethanes, nitrite, and nitrate plus nitrite
as contained in B.1 and B.2., which read in part as follows;

Monthly  Weekly  7-day Daily 1-hour

Constituents Units Average Average Median Maximum  Average
Nitrite {as N) mg/l 1 - - - —

Ibs/day * 2] - — - —
Nitrate + Nitrite (as N}  mg/l 10 — -- - —

Ibs/day’ 208
Total Trihalomethanes’ g/l 80’ — — - —

lbs/day’ 1.66 - - —

3
7

Based upon a design treatment capacity of 2.5 mgd (x mg// x 8.345 x 1.12 mgd = y Ibs/day).’
The monthly average for total trihalomethanes shall not exceed 80pg/l. Total trihalomethanes is the swun of
bromoform, bromodichloromethane, ¢chloroform and dibromochloremethane.

The use of chlorine as a disinfectant may result in the formation of total trihalomethanes that exceed the Effluent
Limitation. Past sampling of the discharge shows total trihalomethanes above 80 pg/l. The discharge threatens to
violate the Waste Discharge Requirement Effluent Limitation for total trihalomethanes.

The current facility design and operation result in incomplete denitrification of wastewater and increased effluent
nitrate and nitrite concentrations. Failure to denitrify the wastewater would result in concentrations of nitrate and
nitrite that exceed Effluent Limitations,

Based on the above findings, this discharge represents a threatened discharge of waste in violation of WDR Order No.
R5-2002- 0210, Effluent Limitations for nitrite, and nitrate plus nitrite,

In order to consistently comply with the nitrite and nitrate plus nitrite Effluent Limitations, denitrification of the
wastewater is necessary.

In accordance with California Water Code (CWC) Section 13385(j)(3), the Regional Board finds that, based upon
operational capabilities, the Discharger can no consistently comply with nitrite and nitrate plus nitrite effluent
limitations. The nitrite and nitrate plus nitrite limitations are new requirements that become applicable to the permit
after the effective date of adoption of the waste discharge requirements for which new or modified control measures
are necessary in order to comply with the limitation, and the new or modified control measures cannot be designed,
installed, and put into aperation within 30 calendar days.

Since the time schedules for completion of actions necessary to achieve full compliance exceed one year, interim
requirements and dates for there achievement are included in this Order. This time schedule does not exceed five



CEASE AND DESIST ORDER NO. R5-2002-0211 31
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

years. Treatment actions can be taken to correct the violations that would otherwise be subject to mandatory penalties
under California Water Code section 13385(h) and (i), and the Discharger can take reasonable measures to achieve
compliance within five (5) years from the date the waste discharge requirements were required to be reviewed
pursuant to Section 13380.

Compliance with this Order exempts the Discharger from mandatory minimum penalties for violations of effluent
nitrate limitations only, in accordance with California Water Code Section 13385(7)(3).

3. On 6 December 2002, in Sacramento, California, after due notice to the Discharger and all other affected persons, the
Regional Board conducted a public hearing at which evidence was received to consider a Cease and Desist Order to
establish a time schedule to achieve compliance with waste discharge requirements.

5. Issuance of this Order is exempt from the provisions of the California Environmental Quality Act (Public Resources
Code, Section 21000, ef seq.), in accordance with Section 15321 (a}(2), Title 14, California Code of Regulations.

10.  Any person adversely affected by this action of the Regional Board may petition the State Water Resources Control
Board (State Board) to review the action. The petition must be received by the State Board Office of the Chief
Counsel, P.O. Box 100, Sacramento, CA, 95812-0100, within 30 days of the date on which the action was taken.
Copies of the law and regulations applicable to filing petitions will be provided on request.

IT IS HEREBY ORDERED THAT:

1. Cease and Desist Order No. 5-00-003 is hereby rescinded and the El Dorado Irrigation District, Deer Creek
Wastewater Treatment Plant, shall cease and desist from discharging and threatening to discharge contrary to Waste
Discharge Requirements Order No. R3-2002-0210, Effluent Limitations for total trihalomethanes, nitrite and nitrate
plus nitrite.

2. The El Dorado Irrigation District, Deer Creek Wastewater Treatment Plant, shall comply with the following time
schedule 1o assure compliance with the total trihalomethanes, nitrite and nitrate plus nitrite Effluent Limitations B.1.
and B.2. contained in Waste Discharge Requirements Order No. R5-2002-0210:

Task Compliance Date
Submit Workplan and Time Schedule 6 February 2003
Identify Scope of Projects 31 December 2003
Complete Facility Modifications 30 September 2006
Full Compliance 30 December 2006
3. Until ful] compliance with Waste Discharge Requirements Order No. R5-2002-0210, and Effluent

Limitations B.1 and B.2 is achieved for nitrite and nitrate plus nitrite, the Discharger shall operate the
treatment plant in a denitrification mode to the maximumn extent practicable.

4, The El Dorado lrrigation District shall comply with the Receiving Water Limitations for pH,
turbidity and temperature contained in Waste Discharge Requirements Order No, R5-2002-0210 by 1
December 2003.

5. If, in the opinion of the Executive Officer, the Discharger fails to comply with the provisions of this Order,

the Executive Officer may apply to the Attorney General for judicial enforcement or issue a complaint for
Administrative Civil Liability.

1, THOMAS R. PINKOS, Executive Officer, do herby certify the foregoing is a full, true, and correct copy of an
Order adopted by the California Regional Water Quality Control Board, Central Valley Region, on 6 December
2002.



CEASE AND DESIST ORDER NO., R5-2002-0211 32
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

THOMAS R, PINKOS, Executive Officer

RKE:vke 11/712/02



INFORMATION SHEET

ORDER NO. R5-2002-0210

EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT
EL DORADO COUNTY

NPDES NO. CA0078662

SCOPE QF PERMIT

This renewed Order regulates the discharge of up to 2.5 million gallons per day (mgd), design
average dry weather flow (ADWF), of effluent from the El Dorado Irrigation District
(Discharger), Deer Creek Wastewater Treatment Plant (DCWWTP). This Order includes
effluent, water supply, sludge, and surface water limitations, monitoring and reporting
requirements, additional study requirements, and reopener provisions for effluent constituents.

BACKGROUND INFORMATION

The Discharger owns and operates a wastewater collection, treatment, reclamation and disposal system, and
provides sewerage service to the Cameron Park and Mother Lode Service Area. The treatment plant is in Section
16, TSN, ROE, MDB&M, as shown on Attachment A, a part of this Order. Treated municipal wastewater is
discharged to Deer Creek, a water of the United States and a tributary to the Cosumnes River. Treated wastewater
discharged for reclamation is regulated under separate waste discharge requirements and must meet the
requirements of California Code of Regulations, Title 22.

The treatment system main components consists of an influent siphon, headworks, primary clarifier, three asration
basins, an emergency storage basin, three secondary clarifiers, eleven tertiary filters, two chlorine contact chambers,
one primary sludge thickener, one waste activated sludge thickener, four aercbic digesters, two belt filter presses,
two sludge lime addition stations, and a plant drain sump. Sludge is dewatered by the belt filter presses and
disposed off-site on farmland or at the local landfill.

The DCWWTP has been significantly upgraded over the past five years. With the exception of the tertiary treatment
system, improvements to the primary, secondary, and ancillary treatment processes have been constructed to
accommodate an ADWF of 3.6 mgd. The environmental impact report for the expansion of the DCWWTP for 2.5
to 3.6 mgd states that the capacity of the existing tertiary filtration system is rated at 1.5 mmgd. Additional filtration
capacity is provided by using the tertiary filtration systemn that was designed and constructed for use as part of the
reclamation treatment system, which can be utilized for discharge to Deer Creek when not being used to produce
reclaimed water.

The Discharger has not accurately defined the capacity of the reclamation treatment system. There are occasions
during peak wet weather flows when the filter capacity 1s exceeded. As an interim measure, until additional filter
capacity is added, the Discharger modified the flow splitter to the tertiary filters so that flows that could not be
handled by the filters are diverted from the secondary treatment system to a 1 million gallon seasonally used storage
tank. When flows subside in the plant, the stored secondary treated wastewater is returned to the headworks, via the
plant drain, for retreatiment.

The Discharger is in the initial stages of the process to add additional tertiary treatment capacity to accommodate an
ADWF of 3.6 MGD. In addition, due to the variability of the receiving water dilution capacity, there are times when
20-to-1-dilutien capacity is not available during peak wet weather events. Without this amount of dilution the
effluent cotiform limit of 2.2 MPN/100 mi (7-day median) will be required. Design parameters for the expanded
tertiary system will have to take into consideration the peak wet weather events, when 20-to-1 dilutions is not
available, and the 2.2 MPN/100 ml (7-day median) is in effect.



INFORMATION SHEET

WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210 -34-
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

A time schedule is included in the permit to allow the Discharger adequate time to construct the necessary facilities
to fully expand to 3.6 MGD, and achieve compliance with the coliform limit. Upon completion of the upgrades to
the tertiary treatment system, to be capable of treating both an average dry weather flow of 3.6 MGD, and peak wet
weather flows, the capacity of the facility will be rated at 3.6 MGD. At that time mass limits will be calculated
using 3.6 MGD. Upon completion of the improvements, the expansion of the facility shall be certified, by a
Registered Civil Engineer with experience in the design and operation of wastewater treatment plants, that the
facility expansion has been completed and the facility was designed and constructed to achieve the limits
established in the permit.

RECEIVING WATER BENEFICIAL USES

The DCWWTP discharges treated efftuent to Deer Creek, which is tributary to the Cosumnes
River. The Basin Plan at page II-2.00 states: “Existing and potential beneficial uses which
currently apply to surface waters of the basins are presented in Figure II-1 and Table II-1. The
beneficial uses of any specifically identified water body generally apply to its tributary streams.”
The Basin Plan does not specifically identify beneficial uses for Deer Creek, but the Basin Plan
does 1dentify present and potential uses for the Cosumnes River, to which is tributary.

The Basin Plan identifies the following beneficial uses for the Cosumnes River: municipal and
domestic supply; agricultural irrigation, agricultural stock watering, body contact water
recreation, canoeing and rafting, non-contact water recreation, warm freshwater aquatic habitat,
cold freshwater aquatic habitat, warm fish migration habitat, cold fish migration habitat, warm
spawning habitat, cold spawning habitat, and wildlife habitat. In addition, State Board
Resolution No 88-63, incorporated into the Basin Plan pursuant to Regional Board Rescolution
89-056, requires the Regional Board to assign the municipal and domestic supply use to water
bodies that do not have beneficial uses listed in Table II-1.

The Basin Plan on page [I-1.00 states: “Protection and enhancement of existing and potential
beneficial uses are primary goals of water quality planning...” and with respect to disposal of
wastewaters states that ““...disposal of wastewaters is [not] a prohibited use of waters of the State;
it is merely a use which cannot be satisfied to the detriment of beneficial uses.”

In reviewing whether the existing and/or potential uses of the Cosumnes River apply to the Deer
Creek, the Regional Board has considered the following facts:

a. Domestic Supply and Agricultural Supply

The State Water Resources Control Board (SWRCB) Resolution No. 88-63 “Sources of Drinking Water”
provides that “All surface and ground waters of the State are considered to be suitable, or potentially
suitable, for municipal or domestic water supply and should be so designated by the Regional Boards...”

The SWRCB has issued water rights to existing water users along Deer Creek and the
Cosumnes River downstream of the discharge for domestic and irrigation uses. Since
Deer Creek is an ephemeral stream the creek likely provides groundwater recharge



INFORMATION SHEET

WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

auring periods of low flow. The groundwater is a source of drinking water. In
addition to the existing water uses, growth in the area, downstream of the discharge
is expected fo continue, which presents a potential for increased domestic and
agricultural uses of the water in Deer Creek

b. Water Contact and Noncontact Recreation and Esthetic Enjoyment

The Regional Board finds that the discharge flows through residential areas, there 1s ready public access to
Deer Creek, exclusion of the public are unrealistic and contact recreational activities currently exist along
Deer Creek and downstream waters and these uses are likely to increase as the population in the area
grows. Prior to discharge into the Cosumnes River, Deer Creek flows through areas of general public
access, meadows, residential areas and parks, to the Cosumnes River. The Cosumnes River also offers
recreational opportunities.

<. Groundwater Recharge

In areas where groundwater elevations are below the stream bottom, water from the
stream will percolate to groundwater. Since Deer Creek is at times dry, it is reasonable to
assume that the stream water is lost by evaporation, flow downstream and percolation to
groundwater providing a source of municipal and irrigation water supply.

d. Freshwater Replenishment

When water is present in Deer Creek, there is hydraulic continuity between Deer
Creek and the Cosumnes River. During periods of hydraulic continuity, Deer Creek
adds to the water quantity and may impact the quality of water flowing down stream
in the Cosumnes River.

e Preservation and Enhancement of Fish, Wildlife and Other Aguatic Resources.

Deer Creek flows to the Cosumnes River. The California Department of Fish and Game (DFG) has
verified that the fish species present in Deer Creek and downstream waters are consistent with both cold
and warm water fisheries, that there is a potential for anadromous fish migration necessitating a cold water
designation and that trout, a cold water species, have been found both upstream and downstream of the
wastewater treatment plant. The Basin Plan (Table 11-1) designates the Cosumnes River as being both a
cold and wann freshwater habitat. Therefore, pursuant to the Basin Plan (Table 1I-1, Footnote (2)), the
cold designation applies to Deer Creek. The cold-water habitat designation necessitates that the in-stream
dissolved oxygen concentration be maintained at, or above, 7.0 mg/].

Upon review of the flow conditions, habitat values, and beneficial uses of Deer Creek, and the
facts described above, the Regional Board finds that the beneficial uses identified in the Basin
Plan for the Cosumnes River are applicable to Deer Creek.

The Regional Board also finds that based on the available information and on the Discharger’s
application, that Deer Creek, absent the discharge, is an ephemeral stream. The ephemeral
nature of Deer Creek means that the designated beneficial uses must be protected, but that no
credit for receiving water dilution is available. Although the discharge, at times, maintains the



INFORMATION SHEET

WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210
EL DORADQO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

aquatic habitat, constituents may not be discharged that may cause harm to aquatic life. At other
times, natural flows within Deer Creek help support the aquatic life. Both conditions may exist
within a short time span, where Deer Creek would be dry without the discharge and periods
when sufficient background flows provide hydraulic continuity with the Cosumnes River. Dry
conditions occur primarily in the summer months, but dry conditions may also occur throughout
the year, particularly in low rainfall years. The lack of dilution results in more stringent effluent
limitations to protect contact recreational uses, drinking water standards, agricuitural water
quality goals and aquatic life. Significant dilution may occur during and immediately following
high rainfall events.

WATER RIGHTS

On 22 June 1995, the State Water Resources Control Board (SWRCB) adopted Water Rights Order No. WR95-9.
The Order established that the Discharger is required to maintain specified quantities of discharge to Deer Creek.
Terms and conditions of the water rights decisions to allow reclamation of a portion of the discharge from the
WWTP are as follows:

“IT IS HEREBY ORDERED THAT treated waste water change petition WW-20 filed by El
Dorado Irrigation District on September 14, 1992 pursuant to Water Code sections 1210 and
1211 is approved, subject to the following terms and conditions:

1. The source of treated wastewater shall be from the Deer Creek Waste Water Treatment
Plant located within Section 15, TN, R9E, MDB&M: California Coordinate System: Zone
2, North 353,200, East 2,290,750

2. lrrigation shall be added as a purpose of use of the treated wastewater. This purpose of
use is in addition to the existing purposes of use for habitat and fish and wildlife
preservation within Deer Creek.

3. The added place of use and point of discharge shall be within the El Dorado Hills
Development, north of Highway 50 near Cameron Park, as shown on a map on file with
the State Water Resources Control Board. This place of use and point of discharge are in
addition to the existing point of discharge to Deer Creek and in addition to the existing
place of use of treated wastewater in Deer Creek downstream from the wastewater
treatment plant.

4. EID shall install continuous recording devices at the outlet to Deer Creek and in the pipe
used for delivery to the added place of use from the wastewater treatment plant. Such
measuring devices shall be satisfactory to the SWRCB and capable of measuring the flows
discharged fo Deer Creek and to the added place of use. Said measuring devices shall be
installed and operational no later than August 1, 1993, and shall be properly maintained
thereafter. The measuring devices shall be monitored on a- weekly basis. A record of the
measurements and their sum shall he maintained by EID and made available for inspection
by interested parties upon reasonable request. A copy of the records shall be submitted

-36-



INFORMATION SHEET

WASTE DISCHARGE REQUIREMENTS, ORDER NO, R5-2002-0210 -37-
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

annually to the Chief, Division of Waler Rights. Construction, operation, and mainfenance
costs of the measuring devices are the responsibility of EID.

S.a. Whenever the Deer Creck Waste Water Treatment Plant produces less than a daily
average of 2.5 million gallons per day, EID may discharge up to 1.5 million gallons per
day of treated waste water through the added point of discharge to the added place of use
within the El Dorado Hills Development as described in term 3, provided that E1D shall
discharge a minimum of 0.5 million gallons per day of treated waste water into Deer Creek
as measured at the point of discharge to Deer Creek.

5.b. Whenever the Deer Creek Waste Water Treatment Plant produces more than a daily
average of 2.5 million gallons per day, EID shall discharge a minimum of 1.0 million
gallons per day of treated waste water to Deer Creek, and may discharge to the added
point of discharge and place of use within the El Dorado Hills Development described in
term 3 any treated waste water in excess of the 1.0 million gallons per day released to
Deer Creek.

5.c. EID shall continue such releases so long as the California Regional Water Quality Control
Board, Central Valley Region, permits discharge to the creek.

G. The SWRCB reserves jurisdiction in the public interest to modify the terms and conditions of this order,
including imposition of requirements-to alter project facilities or operations and to modify instream flow
releases. SWRCB action will be taken only after notice to interested parties and opportunity for hearing.”

Water Rights Order No. WRY5-9 s a condition of operation of the DCWWTP. The Menitoring and Reporting
Program, requires the Discharger to report to the influent, effluent, and reclamation flows on a daily basis in order
to validate compliance with the water rights order.

EFFLUENT LIMITATIONS

Chlorine- The Basin Plan prohibits the discharge of toxic materials in toxic concentrations. The Discharger uses
chlorine for disinfection of the effluent waste stream. Chlorine can cause toxicity to aquatic organisms. U.S. EPA
Ambient Water Quality Criteria for the Protection of Fresh Water Aquatic Life recommends a maximum 1-hour
average of 0.019 (0.02) ug/l and 4-day average of 0.011 {0.01) pg/l chlorine. The use of chlorine as a disinfectant
presents a reasonable potential that it could be discharged in toxic concentrations. Effluent Limitations for chlorine
have been included in this Order to protect the receiving stream aquatic life beneficial uses. The effluent limitations
have been established at the ambient water quality criteria for chlorine since Deer Creek is a low-flow streamn and at
times provides no dilution.



INFORMATION SHEET

WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

Ammonia and Nitrates - Untreated domestic wastewater contains ammonia. Nitrification is a biological process
that converts ammonia to nitrite and nitrite to nitrate. Denitrification is a process that converts nitrate to nitrogen
gas, which is then released to the atmosphere. Wastewater treatment plants commonly use nitrification to remove
ammonia from the waste stream. Inadequate or incomplete nitrification may result in the discharge of ammonia to
the receiving stream. Ammonia is known to cause toxicity to aquatic organisms in surface waters. The Basin Plan
prohibits the discharge of toxic materials in toxic concentrations. Nitrate and nitrite are known to cause adverse
health effects in humans. The Basin Plan prohibits the discharge of chemical constituents in concentrations that
adversely affect beneficial uses. Domestic water supply is a beneficial use of Deer Creek. U.S. EPA has developed
Drinking Water Standards for protection of human health for nitrite and nitrate and Ambient Water Quality Criteria
for ammonia. The discharge from the DCWWTP has a reasonable potential to cause or contribute to an in-stream
excursion above water quality standards for ammonia, nitrite, and nitrate. Effluent limitations for ammonia, nitrate,
and nitrite are included in this Order to assure the treatment process adequately nitrifies and denitrifies the waste
stream to protect the beneficial uses of the receiving stream and to prevent aquatic toxicity.

Under current operational conditions, due to the variable inflow conditions of wastewater into the treatment plant,
nitrification ot a consistent basis has been achievable. In addition to nitrification, to achieve ammonia limits, de-
nitrification is necessary to meet nitrate and nitrite limits. Upgrades to the facility will be necessary to achieve these
limits.

Coliform - The beneficial uses of Deer Creek and the Cosumnes River include contact recreation uses and
irrigation. To protect these beneficial uses, the Regional Board finds that the wastewater must be disinfected and
adequately treated to prevent disease. The principal infectious agents (pathogens) that may be present in raw
sewage may be classified into three broad groups: bacteria, parasites, and viruses. Tertiary treatment, consisting of
chemical coagulation, sedimentation, and filtration, has been found to remove approximately $9.5% of viruses.
Filtration is an effective means of reducing viruses and parasites from the waste stream. The wastewater must be
treated to tertiary standards (filtered) to protect contact recreational and food crop irrigation uses. The method of
treatment is not prescribed by Order No. R5-2002-0210; however, wastewater must be treated to a level equivalent
to that specified in Title 22 and in other recommendations by the DHS,

The DHS is consulied by the Regional Board and makes recommendations for protection of the
public’s health when contacting wastewater effluent. Generally, DHS recommends that it is
necessary treat wastewater to a tertiary level or provide a 20-to-1 dilution for secondary treated
wastewater, in order to protect the public health for contact recreational activities or the
irrigation of food crops. The Discharger has been unable to quantify significant dilution within
Deer Creek. The Discharger has, however, requested this Order contain secondary treatment
effluent limitations to provide relief under a significant storm event when a 20-to-1 dilution is
available. The Discharger will be required to establish an in-stream flow measuring system to
accurately determine periods when 20-to-1 dilution exists. During these high flow periods,
assimilative capacity has not been quantified for individual pollutants and end-of-pipe limits
have been established. The BOD and TSS limits for secondary treatment are 30 mg/l as a
monthly average and the total coliform limit is 23 MPN as a 7-day median. When there is less
than 20-to-1 dilution full tertiary treatment is required. The tertiary limits for both BOD and
TSS are 10 mg/l, and the effluent limit for total coliform organisms is 2.2 MPN/100 m] as a 7-
day median. The effluent limits are based on the critical low flow, or zero dilution, and have
also resulted in “end-of-pipe” limits.

The DHS has developed reclamation criteria, California Code of Regulations, Title 22, Division 4, Chapter 3 (Title
22), for the reuse of wastewater. Title 22 requires that for spray irrigation of food crops, parks, playgrounds,



INFORMATION SHEET

WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210 -39-
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

schoolyards, and other areas of similar public access, wastewater be adequately disinfected, oxidized, coagulated,
clarified, and filtered, and that the effluent total coliform levels not exceed 2.2 MPN/100 m/ as a 7-day median.
Title 22 is not directly applicable to surface waters; however, the Regional Board finds that it is appropriate to apply
DHS’s reclamation criteria because Deer Creek and the Consumnes River are used for irrigation of agricultural land
and for contact recreation purposes. The stringent disinfection criteria of Title 22 are appropriate since the
undiluted effluent may be used for the irrigation of food crops. Coliform organisms are intended as an indicator of
the effectiveness of the entire treatment train and the effectiveness of removing other pathogens. The method of
treatment is not prescribed by this Order; however, wastewater must be freated 1o a level equivalent to that
recommended by DHS.

The permit contains Effluent Limitations and a tertiary level of treatment, or equivalent, necessary to protect the
beneficial uses of the receiving water. In accordance with California Water Code, Section 13241, the Board has
considered the following:

As stated in the above Findings, the past, present and probable future beneficial uses of the
receiving stream include municipal and domestic supply, agricultural irrigation, agricultural
stock watering, body contact water recreation, canoeing and rafting, non-contact water
recreation, warm freshwater aquatic habitat, cold freshwater aquatic habitat, warm fish migration
habitat, cold fish migration habitat, warm spawning habitat, cold spawning habitat, and wildlife
habitat.

The environmental characteristics of the hydrographic unit including the quality of water available will be improved
by the requirement to provide tertiary treatment for this wastewater discharge. Tertiary treatment will allow for the
reuse of the undiluted wastewater for food crop irrigation and contact recreation activities which would otherwise
be unsafe according to recommendations from the DHS.

Fishable and swimable water quality conditions can be reasonably achieved through the coordinated control of all
factors which affect water quality in the area.

The economic impact of requiring an increased level of treatment has been considered. The economic impact of
requiring an increased level of treatment has been considered. The current monthly domestic sewer user fee is
$42.94, approximately double the California average monthly domestic sewer user fee of $20.46. The Discharger
has already expanded the capacity of the treatment facility to 3.6 MGD, except for the tertiary treatment system. In
2001 the District estunated the cost to expand the tertiary treatment capacity to be $4.9 million. The loss of
beneficial uses within downstream waters, without the tertiary treatment requirement, include prohibiting the
irrigation of food crops and probibiting public access for contact recreational purposes, would have a detrimental
economic impact. In addition to pathogen removal to protect irrigation and recreation, tertiary treatment may also
aid in meeting discharge limitations for other pollutants, such as heavy metals, reducing the need for advanced
freatment.

The need to develop housing in the area will be facilitated by improved water quality, which protects the contact

recreation and irrigation uses of the receiving water. DHS reconmmends that, in order to protect the public health,
undiluted wastewater effluent must be treated to a tertiary level, for contact recreational and food crop irrigation

uses. Without tertiary treatment, the downstream waters could not be safely utilized for contact recreation or the
irrigation of food crops.

It is the Regional Board’s policy, (Basin Plan, page IV-15.00, Policy 2) to encourage the reuse of
wastewater. The Regional Board requires Dischargers to evaluate how reuse or land disposal of
wastewater can be optimized. The need to develop and use recycled water is facilitated by



INFORMATION SHEET

WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210 -40-
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

providing a tertiary level of wastewater treatment, which will allow for a greater variety of uses
in accordance with California Code of Regulations, Title 22.

Turbidity- In addition to coliform testing, a turbidity effluent limitation has been included as a second indicator of
the effectiveness of the treatment process and to assure compliance with the required level of treatment. The tertiary
treatment process, or equivalent, is also capable of reliably meeting a reduced turbidity limitation of 2 NTU as a
daily average, S NTU at least 95 percent of the time within 2 day, and 10 NTU at all times, Failure of the filtration
system, such that virus removal is impaired, would normally result in increased particles in the effluent and higher
effluent turbidity. Turbidity monitoring has a major advantage over coliform monitoring for evaluating filter
performance, allowing immediate detection of filter failure and rapid corrective action. Coliform testing, by
comparison, is not conducted continuously and requires several hours to days to identify high coliform
concentrations.

Phase Il Effluent and Receiving Water Quality Assessment

In accordance with a previous permit, Order No, 97-211, the Discharger performed a study
entitled “Phase II Effluent and Receiving Water Quality Assessment for the El Dorado Irrigation
District’s Deer Creek Wastewater Treatment Plant, dated 12 February 1999, The purpose of this
report was to accurately identify contaminant levels in the treated effluent discharged from the
DCWWTP into Deer Creek, and to assess the potential for effluent discharges to cause a
receiving water exceedance of the water quality standards, including chronic toxicity. The study
provided a significant amount of data to determine compliance with the CTR and other
applicable water quality objectives. From the study the following constituents were determined
to have a reasonable potential to exceed water quality objectives.

a. Total Trihalomethanes and Chloroform - Municipal and domestic supply is a beneficial use of the
receiving stream. The narrative toxicity objective and this beneficial use designation comprise a water quality
standard applicable to pollutants in the receiving stream. The Basin Plan contains the Policy for Application of
Water Quality Objectives, which provides that narrative objectives may be translated using numerical limits
published by other agencies and organizations. The Cal/EPA Office of Environmental Health Hazard
Asgsessment (OEHHA) has published the Toxicity Criteria Database, which contains cancer potency factors for
chemicals, including chloroform, that have been used as a basis for regulatory actions by the boards,
departments and offices within Cal/EPA. The OEHHA cancer potency value for oral exposure to chloroform is
0.031 milligrams per kilogram body weight per day (mg/kg-day). By applying standard toxicologic
assumptions used by OEHHA and USEPA in evaluating health risks via drinking water exposure of 70 kg body
weight and 2 liters per day water consumption, this cancer potency factor is equivalent to a concentration in
drinking water of 1.1 ug/L (ppb) at the 1-in-a-million cancer risk level. This risk level is consistent with that
used by the DHS to set de minimus risks from involuntary exposure to carcinogens in drinking water in
developing MCLs and Action Levels and by OEHHA to set negligible cancer risks in developing Public Health
Goals for drinking water. The one-in-a-million cancer risk level is also mandated by USEPA in applying
human health protective criteria contained in the NTR and the CTR to priority toxic poliutants in California
surface waters. A recent decision by the State Water Resources Control Board, Order No. W{)2002-00135,
found that application of a chloroform limitation for a discharge to an ephemeral stream based on a cancer risk
analysis was not appropriate since the U.S. EPA is evaluating the science used to develop the CTR and has
reserved application of a water quality standard. This Order establishes an Effluent Limitation at the maximum
contaminate level (MCL) for total trihalomethanes, the sum of bromoform, bromodichloromethane, chloroform
and dibromochloromethane, based on protection of the municipal beneficial use of 80 pg/]. Based on
information included in analytical laboratory resuits submitted by the Discharger, the discharge was found to
have an average concentration of 48 pg/l, with a maximum concentration of 76 ug/l of chloroform. The
discharge has a reasonable potential to cause or contribute to an in-stream excursion above the water quality



INFORMATION SHEET

WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

objective for municipal uses by causing exceedance of the primary MCL for trihachmethanes. Therefore, an
Effluent Limitation for total trihalomethanes is included in this Order and is based on the Basin Plan aobjective
for municipal use. 1f U.S. EPA or the State Board develop a water quality objective for chloroform and/or {otal
trihalomethanes, this Order may be reopened and a new Effluent Limitation established.

b. Chlorodibromomethane - Based on information included in analytical laboratory results
submitted by the Discharger, the discharge had an average concentration of 1.07 g/l and a
maximum concentration of 1.90 ug/l, and has a reasonable potential to cause or contribute to
an in-stream excursion above water quality standards for chlorodibromomethane. The CTR
establishes numeric water quality standards for chiorodibromomethane. The criterion for
waters from which both water and organisms arc consumed is 0.41 ug/l. An Effluent
Limitation for chlorodibromomethane is included in the permit.

f. Dichiorobromomethane - Based on information included in analytical laboratory results submitted
by the Discharger, the discharge was found to have a average concentration of 9.4 pg/l and a maximum
concentration of 12.0 pug/l, and has a reasonable potential to cause or contribute to an in-stream excursion above
water quality standards for dichlorobromomethane. The CTR establishes numeric water quality standards for
dichlorobromomethane. The criterion for waters from which both water and organisms are consumed is 0.56
ug/l, An Effluent Limitation for dichlorobromomethane is included in the permit.

£. Copper- Based on analytical results of effluent samples collected by the Discharger, the discharge
has been measured up to 30.7 pg/l, with an average concentration of 19.4 pg/l, and has a reasonable potential to
cause or contribute to an in-stream excursion above the CTR standards for copper; therefore, effluent
limitations for copper are included in the Order. At the worst case hardness of 70 mg/l, the criterion
continuous concentration and criterion maximum concentration limitations for copper are 6.6 pg/l and 9.6 pg/l,
respectively. The CTR standards for metals are presented in dissolved concentrations. U.S. EPA recommends
conversion factors to translate dissolved concentrations to total concentrations. The conversion factors for
coppet in freshwater are 0.960 for both the acute and the chronic criteria. The effluent limitations for copper
are presented in total recoverable concentrations, and are based on the CTR.

The Discharger is considering conducting a Water Effect Ration (WER) study for copper, to determine the site-
specific toxicity of copper in the effluent and Deer Creek. The default value for the WER, in calculating the
copper effluent limits is 1. The reason for performing this study is to determine if the WER ratio for the site-
specific conditions in Deer Creek is greater than the default value, and if that value allows for a higher effluent
limit for copper. Upon completion of the study, Regional Board Staff will evaluate the results of the study, and
may reopen the permit to account for a sites-specific WER for discharge from the DCWWTP,

h. Diethyl phthalate and Dimethy! phthalate- Ten samples were taken monthly and analyzed for
Diethy] phthalate and Dimethyl phthalate, all of the sammples were non-detect except for the first sample taken.
Diethyl phthalate and Dimethy| phthalate were present in the first round of samples at concentrations of 78 ug/l
and 17 pg/l, respectively. Diethyl phthalate and Dimethyl phthalate are used in the manufacturing of plastics
and polyvinyl chloride (PVC) pipe and tubing. The presence in the first round of sampling may have been due
to the use of new sampling equipment that was not properly sanitized before it’s first use. The CTR standards
for Diethyl phthalate and Dimethy| phthalate are 23 mg/l and 313 mg/l, respectively. There is no reasonable
potential to exceed the CTR standard.

Toxicity—The Basin Plan states that “[a]i] waters shall be maintained free of toxic substances in concentrations that
produce detrimental physiclogical responses in human, plant, animal, or aquatic life. This objective applies
regardless of whether the toxicity is caused by a single substance or the interactive effect of multiple substances.”
The Basin Plan requires that “[a]s a minimum, compliance with this objective...shall be evaluated with a 96-hour



INFORMATION SHEET

WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

bioassay.” Order No, R5-2002-0210 requires both acute and chronic toxicity monitoring to evaluate compliance
with this water quality objective.

The low-flow nature of Deer Creek means that the designated beneficial uses must be protected, but that no credit
for receiving water dilution is available. The use of a dilution series to evaluate compliance with the narrative
toxicity objective contained in the Basin Plan is, therefore, inappropriate.

The Basin Plan further states that “...effluent limits based upon acute biotoxicity tests of effluents will be
prescribed...”. Effluent limitations for acute toxicity have been included in the Order.

GENERAL EFFLUENT LIMITATION INFORMATION
Selected 40 CFR §122.2 definitions:

‘Average monthly discharge limitation means the highest allowable average of “daily discharges” over a calendar
month, calculated as the sum of ail “daily discharges™ measured during a calendar month divided by the number of
“daily discharges™ measured during that month,

Average weekly discharge limitation means the highest allowable average of “daily discharges” over a calendar
week, calculated as the sum of all “daily discharges™ measured during a calendar week divided by the number of
“daily discharges™ measured during that week.

Continuous discharge means a “discharge” which oceurs without interruption throughout the operating hours of the
facility, except for infrequent shutdowns for maintenance, process changes, or other similar activities.

Daily discharge means the “discharge of a pollutant” measured during a calendar day or any 24-hour period that
reasonable represents a calendar day for purposes of sampling. For pollutants with limitations expressed in units of
mass, the “daily discharge” is calculated as the total mass of the pollutant discharged over the day. For pollutants
with limitations expressed in other units of measurement, the “daily discharge™ is calculated as the average
measurement of the pollutant over the day.

Maximum daily discharge limitation means the highest allowable “daily discharge™.’

The SIP contains similar definitions. These definitions were used in the development of Order No. 0210. Alternate
limitation period terms were used in the permit for the sake of clarity. Alternates are shown in the following table:

Term Used in Permit STP/40 CFR 122.2 Ternm

Monthly average Average monthly discharge limitation. 30-day averages
may have been converted to monthly averages to
conform with 40 CFR §122 45 (see below)

1-Day average Maximum daily discharge limitation, Since the daily
discharge for limitations expressed in concentrations is
defined as the average measurement of the pollutant over
the day, the term “1-Day Average’ was used in the
Order.

40 CFR §122.45 states that:

) “In the case of POTWs, permit effluent limitations...shall be calculated based on design flow.”

42



INFORMATION SHEET

WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210 -43-
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

{2) “For continuous discharges all permit effluent limitations.. .shall unless impracticable be stated
as...[a]verage weekly and average monthly discharge limitations for POTWs.”

(3) “All pollutants limited in permits shall have limitations...expressed in terms of mass
except...[flor pH, temperature, radiation, or other pollutants which cannot appropriately be
expressed by mass...Pollutants limited in terms of mass additionally may be limited in terms
of other units of measurement, and the permit shall require the permittee to comply with both
limitations.”

U.S. EPA recommends a maximum daily limitation rather than an average weekly limitation for
water quality based permitting.

RECEIVING WATER LIMITATIONS AND MONITQRING

Dissolved Oxygen—By the tributary rule, Deer Creek has been designated as having the beneficial use of cold
freshwater aquatic habitat (COLD). For water bodies designated as having COLD as a beneficial use, the Basin
Plan includes a water quality objective of maintaining a minimurn of 7.0 mg// of dissolved oxygen. Since, by the
tributary rule, the beneficial use of COLD does apply to Deer Creek, a receiving water limitation of 7.0 mg/! for
dissolved oxygen was included in the Order.

For surface water bodies outside of the Delta, the Basin Plan includes the water quality objective that .. .the
monthly median of the mean daily dissolved oxygen {DQ) concentration shall not fall below 85 percent of
saturation in the main water mass, and the 95 percentile concentration shall not fall below 75 percent of saturation.”
This objective was included as a receiving water limitation in the Order.

pH—For all surface water bodies in the Sacramento River and San Joaquin River basins, the Basin Plan includes
water quality objectives stating that “[t}he pH shall not be depressed below 6.5 nor raised above 8.5. Changes in
normal ambient pH levels shall not exceed 0.5 in fresh waters with designated COLI or WARM beneficial uses.”
By the tributary rule, Deer Creek has the beneficial uses of both COLD and WARM (warm freshwater habitat);
therefore, the Order includes receiving water limitations for both pH range and pH change.

The Basin Plan allows an appropriate averaging period for pH change in the receiving stream. Since there isno
technical information available that indicates that aquatic organisms are adversely affected by shifts in pH within
the 6.5 to 8.5 range, an averaging period is considered appropriate and a monthly averaging period for determining
compliance with the 0.5 receiving water pH limitation is included in the Order.

Temperature—By the tributary rule, Deer Creek has the beneficial uses of both COLD and WARM. The Basin
Plan includes the objective that “[a]t no time or place shall the temperature of COLD or WARM intrastate waters be
increased more than 5°F above natural receiving water temperature.” The Order includes a receiving water
limitation based on this objective.

Turbidity—The Basin Plan includes the following objective: “Increases in turbidity attributable to controllable
water quality factors shall not exceed the following limits:

» (The 30-day average turbidity to increase) Mare than 1 Nephelometric Turbidity Units (NTUs) where natural
turbidity is between {0 and 5 NTUs.

»  Where natural turbidity is between 5 and 10 NTUs, increases shall not exceed 20 percent.

s Where natural turbidity is between 50 and 100 NTUs, increases shall not exceed 10 NTU.



INFORMATION SHEET

WASTE DISCHARGE REQUIREMENTS, ORDER NO. R5-2002-0210
EL DORADO IRRIGATION DISTRICT

DEER CREEK WASTEWATER TREATMENT PLANT

EL DORADO COUNTY

e Where natural turbidity is greater than 100 NTUs, increases shall not exceed 10 percent.”

The Basin Plan states: “In determining compliance with the above limits, appropriate averaging periods may be
applied provided that the beneficial uses will be fully protected.”. Based upon studies performed by the Discharger,
in consultation with the Departrment of Fish and Game, a 30-day averaging period is protective of the beneficial uses
for turbidity when the turbidity of the receiving water is between 0 and 5 NTUs,

Narrative Limitations—Receiving Water Limitations 2 (biostimulatory substances), 3 (color), 5 (floating material),
4 {0il and grease), 5 {radioactivity), 6 (settleable material), 7 (tastes and odors), and 8 (toxicity) are based on
narrative Basin Plan objectives. The objectives are located in Chapter I1I; Water Quality Objectives, under the
Water Quality Objectives for Inland Surface Waters heading.

BASIN PLAN AMENDMENT PROCESS

Discharge from the DCWWTP can at times dominate the flow in Deer Creek. This condition
caused violation of the Basin Plan water quality objectives for inland surface waters for pH,
dissolved oxygen, temperature, and turbidity. The Discharger has made significant upgrades to
the facility, however during low flow conditions in the creek, receiving water limitations for
theses pollutants are not being consistently achieved. The Regional Board issued Cease and
Desist Order (CDO) No. 95-255 on 7 December 1995 requiring the Discharger implement
corrective actions to comply with these and other permit limitations. Subsequent to the CDO
being issued, significant improvements to the facilities were made which brought the facility into
compliance with the dissolved oxygen limit, however, pH, turbidity, and temperature remained
problematic. When the current WDRs were issued in 1997, a CDO with compliance time
schedules was also adopted to allow further time to comply with the Basin Plan objectives for
pH, turbidity, and temperature. :

The Discharger chose to pursue a Site-Specific Basin Plan Amendment (SSBPA) in lieu of
making physical improvements to the treatment plant for compliance with Basin Plan objectives
for pH, turbidity, and temperature. Due to the lengthy SSBPA process, the time schedule was
modified to reflect the additional time needed to complete the Basin Plan Amendments (BPAs).
CDO No. 5-000-033, Amendment 1, requires the Discharger to complete the BPAs by 30
December 2003. On 19 July 2002, the Regional Board adopted the BPAs for pH and turbidity.
The State of California Office of Administrative Law (OAL) and U.S. EPA must also approve
the BPAs before becoming effective.

The Regional Board has not yet considered the BPA for temperature. Since the existing Basin

Plan Objectives for pH, turbidity, and temperature remain in effect, this Order contains
limitations based those objectives.

RKE:vke 11/12/02

44.



Temperature- and pH-Dependent Effluent Limits for Ammonia

TABLE A

Criterion Continuous Concentration, Maximum Average Monthly Concentration

Ammonia Concentration Limitation (mg N/f)
Temperature, °C {°F)

] 14 16 18 20 22 24 26 28 30
pH {32) (57) (61) (64) (68) (72) (75) (79) (82) (86)
6.5 | 6.67 6.67 6.06 5.33 4.68 4.12 3.62 3.18 2.80 2.46
6.6 | 6.57 6.57 5.97 5.25 461 4.05 3.56 3.13 275 2.42
6.7 | 6.44 6.44 5.86 5.15 4.52 398 3.50 3.07 2.70 2.37
6.8 | 6.29 6.29 5.72 5.03 442 3.89 3.42 3.00 2.604 2.32
69 |6.12 6.12 5.560 4.89 4,30 3.78 3.32 2.92 2.57 2.25
7.0 {391 5.91 5.37 4.72 4.15 3.65 3.21 2.82 2.48 2,18
7.1 | 5.67 5.67 5.15 4.53 3.98 3.50 3.08 2.70 2.38 2.09
7.2 1539 5.39 4,90 4.3] 3,78 3.33 2.92 2.57 2.26 1.99
7.3 | 5.08 5.08 4.601 4.06 3.57 3.13 2.76 2.42 2.13 1.87
7.4 1473 4.73 4.30 3.78 3.32 292 2.57 2.26 1.98 1.74
7.5 | 4.36 4.36 3.97 3.49 3.06 2.69 2.37 2.08 1.83 1.61
7.6 | 3.98 398 3.6l 3.18 2.79 245 2.16 1.90 1.67 1.47
7.7 | 3.58 3.58 3.25 2.86 2.51 2.21 1.94 1.71 1.50 1.32
7.8 | 3.18 3.18 2.89 2.54 223 1.96 1.73 1.52 1.33 1.17
7.9 | 2.80 2.80 2.54 2.24 1.96 1.73 1.52 1.33 1.17 1.03
8.0 {243 2.43 221 1.94 1.71 1.50 1.32 1.16 1.02 0.897
8.1 | 2.10 2.10 1.91 1.68 1.47 1.29 1.14 1.00 0.879 0.773
8.2 1.79 1.79 1.63 1.43 1.26 1.11 0.973 0.855 0,752 0.661
8.3 1.52 1.52 1.39 1.22 1.07 0.941 0.827 0.727 0.639 0.562
8.4 1.29 1.29 1.17 1.03 0.906 0.796 0.700 0.615 0.541 0.475
8.5 1.09 1.09 0.990 0.870 0.765 0.672 0.591 0.520 0.457 0.401
8.6 | 0920 0.920 0.836 0.735 0.646 0.568 0.499 0.439 0.386 0.339
87 | 0.778 0.778 0.707 0.622 0.547 0.480 0.422 0.371 (.326 0.287
8.8 | 0.66] 0.661 0.601 0.528 0.464 0.408 0.359 0.315 0.277 0.244
8.9 | 0.565 0.565 0.513 0.451 0.397 0.349 0.306 0.269 0.237 0.208
9.0 | 0.486 0.436 0.442 0.389 0.342 0.300 0.264 0.232 (0.204 0.179

057 2.487
z[l +(; (?75.6887—1;}] i 14 1QPH-7688 J x MIN (2'85’1-45 ' 100‘028(2”))
Where: CCC = ¢riteria continuous concentration
T = temperature in degrees Celsius (°C)



cMC

Where:

£

pH-Dependent Effluent Limits for Ammonia
Criterion Maximum Concentration, Maximum 1-hour Average

H Ammonia Concentration Limit
p (mg N/D)
6.5 32,6
6.6 313
6.7 29.8
6.8 28.0
6.9 26.2
7.0 24.1
7.1 21.9
7.2 19,7
7.3 17.5
7.4 15.3
7.5 13.3
7.6 11.4
7.7 9.64
7.8 8.11
7.9 6.77
8.0 5.62
8.1 4.64
8.2 3.83
8.3 315
8.4 2.59
8.5 2.14
8.6 1.77
8.7 1.47
8.8 1.23
8.9 1.04
9.0 0.885

0.275 39.0

almonids present = 1+107_204—pH

T 1 + 1 0pH-7.2(}4

CMC = criteria maximuin concentration

TABLE B



TABLE C

Hardness-Dependent Effluent Limits for Copper

U.8. EPA National Ambient Water Quality Criteria
Recommended To Protect Freshwater Aquatic Life

Copper Concentration Limitations
(Expressed as dissolved metal)
Hardness Continuous Conc, Maximum Conc.
{mg/l as CaC0,) 4-Day Avg. (ug/l) 1-hour Avs. (ug/l) *
<25 Must Calculate Must Calculate
25 27 3.6
30 3.2 4.3
35 3.7 5.0
40 4.1 5.9
45 4.5 6.3
50 5.0 7.0
55 : 5.4 7.7
60 5.8 8.3
65 6.2 9.0
70 6.6 9.6
75 7.0 10
30 7.4 11
&5 7.8 12
90 8.2 12
95 8.6 13
100 9.0 13
110 9.7 15
120 11 16
130 11 17
140 i2 19
150 13 20
160 13 21
170 14 22
180 15 23
190 16 25
200 16 26
210 17 27
220 18 28
230 18 30
240 19 31
250 20 32
260 20 13
270 2] 34
280 22 36
290 22 37
300 23 38

! Criteria Continuous Concentration (4-day Average) =
(e {0.8545[In(hardness)] - 1.702}) x (0.960)

? Criteria Maximum Concentration {1-hour Average =
{e10.9422{In{hardness)] - 1.700}) x {0.960)



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
CENTRAL VALLEY REGION

ORDER NO. R5-2003-0151
NPDES NO. CA0079464

WASTE DISCHARGE REQUIREMENTS
FOR
SAN ANDREAS SANITARY DISTRICT
WASTEWATER TREATMENT PLANT
CALAVERAS COUNTY

The California Regional Water Quality Control Board, Central Valley Region, (hereafter Regional
Board} finds that:

1.

The San Andreas Sanitary District, (hereafter Discharger) submitted a Report of Waste
Discharge (RWD), dated 27 March 2003, and applied for a permit revision to discharge waste
under the National Pollutant Discharge Elimination System (NPDES) from the San Andreas .
Sanitary District Wastewater Treatment Plant (WWTP), '

The Discharger owns and operates a domestic wastewater collection, treatment, and disposal
system, and provides sewerage service to the community of San Andreas, in Calaveras County.
The San Andreas Sanitary District was formed as a public agency in the early 1950’s. The
District includes all of San Andreas as well as some outside areas, encompassing approximately
1,260 acres. The WWTP provides sewer services to approximately 2,700 residents. There are
approximately 1140 service connections, of which approximately 1000 are residential users and
140 are commercial users. No industries are connected to the system. San Andreas is the county
seat of Calaveras County and experiences a substantial influx in population during the day
because of the high school, government centers and tourism.

The WWTP components include a grit removal chamber, mechanical screen (for solids removal)
Parshall flume, flow metering, storm flow by-pass device for diverting excessive storm inflow to
the high flow treatment system and storage reservoir, pre-aeration basin, primary clarifier, re-
circulating trickling filter, secondary clarifier, sodium hypochlorite contact chamber, sodium
bisulfite dechlorination unit, heated unmixed anaerobic digester, sludge drying beds, three post-
secondary effluent polishing ponds, and a 6 million gallon storage reservoir. A diesel power
generator is on site and used in the event of electrical power loss. The Plant lay out and
wastewater flow diagram is shown in Attachment A, a part of this Order.

Disposal of treated wastewater is accomplished exclusively to land from 1 May through

31 October of each year. The Discharger owns approximately 180 acres of land for disposal,
known as the Dedicated Land Disposal Area (DLDA). Presently, the Discharger uses about 70
of those acres, as the other 110 acres were recently purchased and are currently unimproved land.
The treated wastewater is first held in the effluent storage reservoir, then pumped to on-site
evaporation, transpiration and percolation ditches. The disposal ditches have a total length of
approximately two miles, and vary in depth from about 1.5 to 3.0 feet and in width from about 2
to 4 fect. Storm water run off, or excess effluent from the trenches is returned to the storage



WASTE DISCHARGE REQUIREMENTS ORDER NO., R5-2003-015] 2
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

reservoir via a return ditch. Vegetation control in the DILDA is accomplished through prescribed
burns by the local public fire agency.

5. From 1 November through 30 April, secondary treated effluent is discharged to the DLDA to the
extent feasible. Treated effluent that cannot be discharged to land is currently discharged to San
Andreas Creek, a tributary to Murray Creek, a tributary of the North Fork of the Calaveras River.
Using the effluent polishing ponds for storage, the WWTP is capable of discharging up to a
maximum of 1.5 mgd of treated effluent depending upon receiving water flows and considering
the minimum 20:1 dilution requirement. Discharge to surface waters is prohibited during the
period of 1 May through 31 October of each year.

The discharge to San Andreas Creek is disinfected secondary treated wastewater, which requires
that adequate dilution water be available in the creek at the time of discharge. Previous Order
No. 5-01-118 required the Discharger to install a stream gauge monitor in Murray Creek to
assure that when discharges occur, the stream flows of the creek would provide at least a 20:1
{receiving water:effluent) dilution ratio. The California Department of Health Services (DHS)
has recommended that discharges of secondary treated domestic wastewater, when not diluted by
receiving water flows of at least 20:1, be treated to a tertiary level to reduce the concentration of
human pathogens.

In previous Order No. 5-01-118, the Discharger proposed moving the point of effluent discharge
from San Andreas Creek, to Murray Creek, where it was expected that a larger watershed woultd
provide for higher sustained flows and a consistent minimum 20:1 dilution ratio. After installing
a stream gauge monitor on Murray Creek, the Discharger determined that moving the effluent
discharge poini downstream from San Andreas Creek to Murray Creek might not result in a
consistent minimum 20 to 1 dilution of receiving water to effluent recommended by the
California DHS. The Discharger subsequently completed studies to evaluate all available effluent
disposal options. In the February 2003 Effluent Disposal Options Assessment Report, the
Discharger considered reclamation, land disposal, winter only surface water discharge, and year-
round surface water discharge options. Results of this report indicate viable reclamation
alternatives do not exist, and the complete containment of wastewater on land during typical wet
winters is infeasible. Considering these findings, this Report concluded that dry season land
disposal, combined with maximizing winter land disposal supplemented with a winter surface
water discharge was the superior option with regards to public health, the environment, and
economics. For the wet season surface water discharge portion of this option, the Discharger
determined that moving the point of effluent discharge downstream in the watershed, to the
confluence of Murray Creek and the North Fork of the Calaveras River, would provide a
consistent minimum dilution of 20 to 1 throughout the wet season period of discharge. The
Discharger has proposed moving the discharge location from San Andreas Creek to the
Calaveras River by 1 November 2004. The Discharger has also proposed that the water will
enter the Calaveras River via a ‘cross river diffuser’.

6. A California Environmental Quality Act (CEQA) Mitigated Negative Declaration was prepared
by the Discharger in support of the proposal to move the point of effluent discharge downstream
to the Calaveras River. This Mitigated Negative Declaration was approved by the Lead Agency



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2043-0151 3
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

(the Discharger) on 19 March 2003. The Discharger has filed the Notice of Determination with
the County Clerk and Office of Planning and Research. The Regional Board has considered the
Mitigated Negative Declaration, and these waste discharge requirements will mitigate or avoid
the significant impacts on water quality by: (a) ensuring the discharge does not cause a condition
of pollution or nuisance, and, (b) establishing effluent limitations and monitoring requirements
for toxic and conventional pollutants with the reasonable potential to cause or contribute to
exceedence of a water quality standard.

7. The WWTP, DLDA, and discharge points to San Andreas Creek are in Section 18, T4N, R12E,
MDB&M, as shown on Attachment B, a part of this Order. The discharge point to the Calaveras
River s in Section 12, TAN, R11E, MDB&M, as shown on Attachment B. Treated wastewater is
subsequently discharged from the ponds to San Andreas Creek, a water of the United States, at
the point lattitude 38°, 12°, 11” and longitude 120°, 41°, 18, or to the Calaveras River, a water
of the United States, at the point lattitude 38°, 12°, 38” and longitude 120°, 42°, 17 also as

shown in Attachment B.
8. The Report of Waste Discharge describes the existing wastewater flows and influent quality as
follows:
Average Dry Weather Influent Flow: 03 million gallons per day (mgd)
Design Average Dry Weather Flow: 0.4 mgd
Design Hydraulic Capacity: 1.5 mgd
Average Temperature: 76.7°F Summer; 63.2°F Winter
Constituent mg/L, Ibs/day”
BOD' 306 1021
Total Suspended Solids 244 814

‘ 5-day, 20°C biochemical oxygen demand
2 .
At design average flow

9. The Report of Waste Discharge describes the existing treated wastewater effluent flows and
effluent quality as follows:

Average Effluent Flow: 0.31 megd

Design Wet Weather Flow to Surface Waters: 1.5 mgd
Constituent mg/L Ibs/day’
ROD’ 16 41
Total Suspended Solids 13 34

. 5-day, 20°C biochemical oxygen demand
? At average flow

10. The discharge of treated wastewater was previously regulated by Waste Discharge Requirements
(WDR) Order No. 5-01-118, NPDES Permit No. CA0079464, which was adopted by the
Regional Board on 11 May 2001. Under this Order, the Discharger was permitted to discharge a



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 4
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

11.

12.

13.

14.

maximum of 1.5 million gallons per day (mgd) of treated wastewater to San Andreas or Murray
Creek from 1 November through 30 April.

The U.S. Environmental Protection Agency (USEPA) and the Regional Board have classified
this discharge as a minor discharge.

The Regional Board adopted a Water Quality Control Plan, Fourth Edition, for the Sacramento
and San Joaquin River Basins (hereafter Basin Plan). The Basin Plan designates beneficial uses,
establishes water quality objectives, and contains implementation programs and policies to
achieve water quality objectives for all waters of the Basin. These requirements implement the
Basin Plan.

The existing beneficial uses of the Calveras River, from its source io New Hogan Reservoir, as
identified in Table II-1 of the Basin Plan include: body contact recreation, canoeing and raftng,
(REC-1); and other non-body contact recreation {REC-2); warm freshwater aquatic habitat
(WARM); cold freshwater aquatic habitat (COLD); migration of aquatic organisms (MIGR) in
warm habitat, warm and cold habitat spawning, reproduction, and/or early development
(SPWN); and wildlife habitat (WILD). Agricultural supply (AGR) including both irrigation and
stock watering, is not identified in Table 1I-1 of the Basin Plan as an existing beneficial use of
the Calaveras River. However, active water rights permits (stockwatering), have been identified
downstream of the point of discharge along Murray Creek and the North Fork Calveras River.
The Regional Board is required to apply the beneficial uses of municipal and domestic supply to
the Calaveras River based on SWRCB Resolution No. 88-63 which was incorporated into the
Basin Plan pursuant to Regional Board Resolution 89-056. In addition, State Board Resolution
No. 88-63, incorporated into the Basin Plan pursuant to Regional Board Resolution No. §9-056,
provides that “Where a a body of water is not currently designated as MUN (municipal and
domestic supply beneficial use) but, in the opinion of a Regional Board, is presently or
potentially suitable for MUN, the Regional Board shall include MUN in the beneficial use
designation. “ Based upon ambient receiving water data collected by the Discharger, the North
Fork Calveras River, from its source to New Hogan Reservoir, is suitable for MUN, therefore the
MUN use is also designated as a beneficial use of this water body. Also, the State Water
Resources Control Board (State Board) maintains an active water rights permit for domestic and
irrigation supply use from New Hogan Reservoir, downstream of the discharge.

The Basin Plan on page II-1.00 states: “Protection and enhancement of existing and potential
beneficial uses are primary goals of water guality planning...” and with respect to disposal of
wastewaters states that ... disposal of wastewaters is [not| a prohibited use of waters of the
State; it is merely a use which cannot be satisfied to the detriment of beneficial uses.”

The Basin Plan at page I1-2.00 states that: “Existing and potential beneficial uses that currently
apply to surface waters of the basins are presented in Figure -1 and Table II-1. The beneficial
uses of any specifically identified water body generally apply to its tributary streams.” The
Basin Plan does not specifically identify beneficial uses for San Andreas Creek or Murray
Creek, but the Basin Plan does identify existing beneficial uses for the Calaveras River, as noted
above, to which they are tributary.



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 5
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

In reviewing what existing beneficial uses that may apply to San Andreas Creek and Murray
Creek, the Regional Board has considered the following facts:

a.

Domestic, Municipal, and Agricultural Irrigation Supply

The Regional Board is required to apply the beneficial uses of municipal and domestic
supply to San Andreas Creek and Murray Creek based on SWRCB Resolution No, 88-63
which was incorporated into the Basin Plan pursuant to Regional Board Resolution
89-056. The State Water Resources Control Board (SWRCB) has issued water rights
permits to existing water users along Murray Creek and the Calaveras River downstream
of the discharge for domestic and irrigation uses. Since San Andreas Creek and Murray
Creek are ephemeral streams, the creeks likely provide groundwater recharge during
periods of low flow. The groundwater is a source of drinking water. In addition to the
existing water uses, growth in the area, downstream of the discharge is expected to
continue, which presents a potential for increased domestic and agricultural uses of the
water in San Andreas Creek and Murray Creek.

Groundwater Recharge

In areas where groundwater elevations are below the stream bottoms, water from the
streams will percolate to groundwater. Since San Andreas Creek and Murray Creek are
at times almost dry, it is reasonable to assume that the stream water is lost by
evaporation, flow downstream and percolation to groundwater thereby providing a source
of domestic, municipal, and irrigation water supply.

Freshwater Replenishment

When water is present in San Andreas Creek and Murray Creek, there is hydraulic
continuity between San Andreas Creek, Murray Creek and the Calaveras River. During
periods of hydraulic continuity, San Andreas and Murray Creeks add to the water
quantity and may impact the quality of water flowing downstream in the Calaveras River.

Water Contact and Non-Contact Recreation and Esthetic Enjoyment

The Regional Board finds that the discharge flows through areas where there is ready
public access to San Andreas and Murray Creek. Exclusion of the public is unrealistic
and contact recreational activities currently exist along the creeks. These uses are likely
to increase as the population in the area grows.

Preservation and Enhancement of Fish, Wildlife and Other Aquaric Resources.
San Andreas Creek and Murray Creek flow to the Calaveras River. The California

Department of Fish and Game (DFG) has verified that the fish species present in San
Andreas and Murray Creeks and downstream waters are consistent with both cold and



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 6
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

15.

16.

warm water fisheries, and that a cold water species has been found both upstream and
downstream of the wastewater treatment plant. The Basin Plan (Table 1I-1) designates
the Calaveras River source to New Hogan Reservoir, as being both a cold and warm
freshwater habitat. Therefore, pursuant to the Basin Plan (Table II-1, Footnote (2)), the
cold designation applies to San Andreas and Murray Creeks. The cold-water habitat
designation necessitates that the in-stream dissolved oxygen concentration be maintained
at, or above, 7.0 mg/l. This approach recognizes that, if the naturally occurring in-stream
dissolved oxygen concentration is below 7.0 mg/l, the Discharger is not required to
improve the naturally occurring level.

Upon review of the flow conditions, habitat values, existing and potential beneficial uses of the
Calaveras River, and the facts described above, the Regional Board finds that the beneficial uses
identified in the Basin Plan for the Calaveras River, from it’s source to New Hogan Reservoir,
are applicable to San Andreas Creek and Murray Creek. In addition, beneficial uses not
specifically identified in the Basin Plan, as indicated above, exist or potentially exist in San
Andreas Creek and Murray Creek and must be protected.

The Board also finds that based on the available information and on the Discharger’s application,
that San Andreas Creck and Murray Creek, absent the discharge, are at times ephemeral streams.
At other times, natural flows within San Andreas Creek and Murray Creek help support the cold-
water aquatic life, Both conditions may exist within a short time span, where the Creeks would
be dry without the discharge and periods when sufficient background flows provide hydraulic
continuity with the Calaveras River. Dry conditions occur primarily in the summer months, but
dry conditions, and low flow conditions, may also occur throughout the year, particularly in low
rainfall years. The lack of dilution results in more stringent effluent limitations to protect contact
recreational uses, drinking water-related uses , agricultural water uses and aquatic life.
Significant dilution may occur during and immediately following high rainfall events.

USEPA adopted the National Toxics Rule (NTR) on 22 December 1992, which was amended on
4 May 1995 and 9 November 1999 and the California Toxics Rule (CTR) on 18 May 2000,
which was amended on 13 February 2001. These Rules contain water quality standards
applicablie to this discharge. The State Water Resources Control Board (SWRCB} adopted the
Policy for Implementation of Toxics Standards for Inland Surface Waters, Enclosed Bays, and
Estuaries of California (known as the State Implementation Policy or SIP), which contains
guidance on implementation of the NTR and the CTR.

Federal regulations require effluent limitations for all pollutants that are or may be discharged at
a level that will cause or have the reasonable potential to cause, or contribute to an in-stream
excursion above a narrative or numeric water quality standard. Beneficial uses, together with
their corresponding water quality objectives or promulgated water quality criteria, constitute the
water quality standards for waters of the state for purposes of compliance with the CWA.

In determining whether a discharge has the reasonable potential to contribute to an in-stream
excursion (reasonable potential analysis), the dilution of the effluent in the receiving water may
be considered where areas of dilution are defined. The available dilution may also be used to



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 7
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

17.

18.

19.

calculate protective effluent limitations by applying water quality criteria at the edge of the
defined mixing zone. These calculations include receiving water pollutant concentrations that
are typically based on worst-case conditions for flow and concentration.

If limited or no dilution is available, effluent limitations are set equal to the applicable water
quality objective or criteria which are applied at the point of discharge so the discharge will not
cause the receiving stream to exceed water quality objectives or promulgated criteria established
to protect the beneficial uses. In situations where receiving water flows are substantially greater
than efftuent flows, dilution may be considered in establishing effluent limitations. However,
when a receiving water is impaired by a particular pollutant or stressor, limited or no pollutant
assimilative capacity may be available in spite of the available dilution. In these instances, and
depending upon the nature of the pollutant, effluent limitations may be set equal to or less than
the applicable water quality objectives or criteria that are applied at the point of discharge such
that the discharge will not cause or contribute to the receiving stream excursion above water
quality objectives or promulgated criteria established to protect the beneficial uses.

On 10 September 2001 the Executive Officer of the Regional Board issued a letter pursuant to
Section 13267 of the California Water Code (CWC) requiring all NPDES Dischargers to conduct
effluent and receiving water monitoring and submit results of this monitoring in accordance with
a time schedule provided in the letter. The Discharger conducted a study to determine whether
levels of NTR, CTR, or other pollutants in the discharge have the reasonable potential to cause or
contribute to an in-stream excursion above a numeric or narrative water quality standard,
including Basin Plan numeric or narrative objectives. Results of this study were submitted in
March 2003 with the new Report of Waste Discharge (RWD) which proposed moving the point
of discharge to the Calaveras River.

While the Discharger has proposed moving the point of effluent discharge downstream to the
Calaveras River, extension of the pipeline and completion of the project will not be complete
until at least November 2004. Until that time, the Discharger will continue to discharge treated
effluent during the wet season at the historical location in San Andreas Creek. Only limited
information regarding flows in San Andreas Creek or Murray Creek is available, and no
information is available regarding critical flow conditions or flow conditions during extended dry
periods. Limited flow data from Murray Creek indicates that a consistent 20:1 dilution ratio
cannot be maintained during all flow conditions. Considering the limited watershed supporting
San Andreas Creek and Murray Creek, it is likely that flows during a dry fall/winter period could
be negligible. Considering these conditions, and given the new information on pollutant
concentrations in the effluent, the reasonable potential analysis for pollutants in the effluent
discharged to San Andreas Creek, and the development of associated effluent limitations, was
accomplished considering no credit for dilution. Previous Order No. 5-01-118 included a time
schedule requiring tertiary treatment of any effluent discharged that does not receive 20:1
dilution by 1 April 2006. This Order retains that time schedule.

This Order requires a minimum dilution ratio of 20:1 (receiving water to effluent) for the
discharge of treated secondary effluent to the Calaveras River. Development and consideration
of dilution credits in establishing and determining compliance with water quality-based effluent



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 8
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

20.

21.

22,

limitations for priority pollutants is described in Section 1.4.2. of the SIP. Dilution credit,
mixing zones and mixing zone analyses methods are also presented in Section 2 and Section 4 of
the USEPA’s Technical Support Document For Water Quality-based Toxics Control, 1991
(TSD). Considering minimum dilution ratio of 20:1 required by this Order, a maximum dilution
credit of 20 has been used in accomplishing the reasonable potential analysis and developing
effluent limitations where appropriate. As the outfall and diffuser configuration and design have
not been completed, the Discharger shall be required, prior to commencing the discharge, to
conduct a Dilution/Mixing Zone Study to verify complete mixing of the discharge and
characterize the extent of actual dilution. Points in the receiving waier where the applicable
criteria/objective shall be met must also be defined in this study. This Order may be reopened if
the study indicates the discharge is not completely mixed, or if site specific conditions
concerning the discharge and the receiving water indicate that a smaller dilution credit is
necessary to protect beneficial uses and meet the conditions of the SIP. This study shall be
completed prior to discharge from the new outfall to the Calaveras River.

Section 1.4.2.2 of the SIP outlines conditions which must be met in allowing a mixing zone.
Considering these conditions, where applicable, maximum daily effluent limitations have been
developed for discharge to the Calaveras River considering acute criteria, an acute waste load
allocation, and no dilution credit, to prevent acutely toxic conditions at the point of discharge.
Also where applicable, average monthly effluent limitations have been developed considering
chronic criteria, a chronic wasteload allocation, and available dilution. A mixing zone and
dilution credit were not considered for the discharge to San Andreas Creek.

Technology-based treatment requirements under section 301(b) of the CWA represent the
minimum level of control that must be imposed in a permit issued under section 402 of the
CWA. Regulations promulgated at 40 CFR 122.44 (a) require technology-based effluent
limitations to be placed in NPDES permits based on national effluent limitations guidelines and
standards, best professional judgment (BPJ), or a combination of the two. 40 CFR Part 133
provides information on the level of effluent quality attainable through the application of
secondary or equivalent treatment. 40 CFR Part 133.102 describes the minimum level of
effluent quality attainable in terms of the parameters for biochemical oxygen demand (BOD),
suspended solids (SS), and pH. Results of monitoring indicate the Discharger is capable of
meeting these limitations. Effluent lumitations for these conventional pollutants using these
levels of effluent quality established in 40 CFR Part 133.102 have been retained in the Order.

Previous Order No. 5-01-118 included an effluent limitation for total coliform, with a total
coliform count not to exceed 23 MPN (Most Probable Number)/100 ml (milliliters) as a monthly
median limitation, and 230 MPN/100m as a daily maximum, with 20:1 dilution. These
limitations were established considering recormmendations from the California Department of
Health Services. Beneficial uses of the Calaveras River, San Andreas Creek, and Murray Creek
include body contact recreation (REC-1) and other non-contact recreation (REC-2), and public
access is not restricted up or downstream in the vicinity of the discharge. Other beneficial uses
include agricultural supply (AGR) and municipal and domestic supply (MUN). The limitations
of Order No. 5-01-118 are retained in this new Order. As noted previously, limited flow
information from San Andreas Creek and Murray Creek indicate there may be instances where



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 9
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

the dilution ratio falls below 20:1. As noted previously, this Order includes a time schedule
requiring tertiary treatment of any effluent discharged that does not receive 20:1 dilution by

1 April 2006. This Order may be reopened to address new information concerning effects on
public drinking water supplies.

23.  Section 1.3 of the SIP requires a water quality based effluent limitation when the maximum effluent
concentration (MEC) or observed maximum background concentration (B) of a priority pollutant
exceeds an appropriate pollutant criterion. Based upon the study conducted by the Discharger, the
MEC’s of copper, zinc, dichlorobromomethane, and bis(2-ethylhexyl) phthalate have exceeded
applicable pollutant criteria of the CTR/NTR. Therefore, water quality-based effluent limitations for
these pollutants are required. When required, Section 1.4 of the SIP provides four methods that may
be used to develop effluent limitations. These four methods include: (1) assigning a loading
allocation based upon a completed TMDL; (2) use of a steady state model; (3) use of a dynamic
model; or, (4) establishing effluent limitations that consider intake water pollutants. Water quality-
based effluent limitations have been developed in this Order using the steady state model described
in Section 1.4 of the SIP and the TSD. Since the discharge is permitted only under conditions of a
minimum of 20:1 dilution, development of these limitations has, where applicable, considered
dilution of the receiving water for pollutants with demonstrated assimilative capacity.

24.  Instudies conducted by the Discharger, the MEC for total copper was reported as 35 pg/L (ppb).
The minimum hardness of the effluent was reported as 68 mg/L (ppm) hardness as CaCO3. This
MEC exceeds the adjusted freshwater aquatic life water quality acute (Criterion Maximum
Concentration, CMC) and chronic (Criterion Continuous Concentration, CCC) criteria for copper
established in the USEPA’s California Toxics Rule (9.7 pg/L (ppb) and 6.7 ug/L (ppb),
respectively at 68 mg/L hardness as CaCO3). As noted above, Section 1.3 of the SIP requires
water quality-based effluent limitations when the MEC or observed maximum background
concentration (B) of a priority pollutant exceeds an appropriate pollutant criterion. Effluent
limitations for discharge to the Calaveras River have been developed for total copper as shown
in the Information Sheet, a part of this Order. To prevent acutely toxic conditions at the point of
discharge and in the zone of initial dilution, a table in Attachment D, a part of this Order,
expresses the maximum daily effluent limitation (MDEL) developed for copper considering the
acute aquatic life criterion (CMC) without consideration of dilution. Attachment D also includes
a table expressing the average monthly effluent limitation (AMEL) developed considering the
chronic aquatic life criterion (CCC) for copper and dilution credit.

For discharge to San Andreas Creek, a final AMEL and MDEL have been developed for copper
considering the critical ECA, and no dilution credit as shown in the Information Sheet. These f{inal
limitations are to be adjusted accordingly with results of corresponding receiving water monitoring
for upstream recetving water hardness as shown in Attachment C, a part of this Order.

The Discharger cannot currently meet these limitations, whether discharging to San Andreas
Creek, or the Calaveras River. The Discharger has no processes specific for the removal of
copper. Section 2.1 of the SIP provides that: “Based on an existing discharger’s request and
demonstration that it is infeasible for the discharger to achieve immediate compliance with a
CTR criterion, or with an effluent limitation based on a CTR criterion, the RWQCB may establish



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 10
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

23,

a compliance schedule in an NPDES permit.” As the average monthly and maximum daily
effluent limitations for copper are new requirements in this Order, the Discharger has not been
afforded an opportunity to submit the compliance schedule justification required by the SIP
(Section 2.1). This Order requires the Discharger to provide this information. Implementation of
the new water quality based effluent limitations for copper become effective on 17 December
2003 if a compliance schedule justification is not completed and submitted by the Discharger to
the Board. If a compliance schedule justification is completed and submitted by this date, the final
water quality based effluent limitations for copper become effective 1 October 2008, and this
Order includes a Provision outlining studies and a time schedule for compliance with the new final
effluent limitations for copper. In accordance with the SIP, Sections 2.2.1 and 2.2.2, a numeric
interim limitation for copper has been established in this Order as shown in the Information Sheet
based upon current facility performance. The Order may be reopened to include a new interim
effluent limitation for copper after additional effluent data have been collected.

In studies conducted by the Discharger, the MEC for total zine was reported as 170 pg/L (ppb).
The minimum hardness of the effluent was reported as 68 mg/L. (ppm) hardness as CaCO3. This
MEC exceeds the adjusted freshwater aquatic life water quality acute CMC and chronic CCC
criteria for zinc established in the USEPA’s CTR (86 ug/L (ppb) and 86 ug/L (ppb), respectively
at 68 mg/L hardness as CaCO3). As noted above, Section 1.3 of the SIP requires water quality-
based effluent limitations when the MEC or observed maximum background concentration (B)
of a priority pollutant exceeds an appropriate pollutant criterion. Effluent limitations for
discharge to the Calaveras River have been developed for total zinc as shown in the Information
Sheet, a part of this Order. To prevent acutely toxic conditions at the point of discharge and in
the zone of initial dilution, a table in Attachment F, a part of this Order, expresses the MDEL
developed for zinc considering the acute aquatic life criterion (CMC) without consideration of
dilution. Attachment F also includes a table expressing the AMEL developed considering the
chronic aquatic life criterion (CCC) for zinc and dilution credit.

For discharge to San Andreas Creek, a final AMEL and MDEL have been developed for zinc
considering the critical ECA, and no dilution credit as shown in the Information Sheet. These final
limitations are to be adjusted accordingly with results of corresponding receiving water monitoring
for upstream receiving water hardness as shown in Attachment E, a part of this Order.

The Discharger cannot currently meet these limitations, whether discharging to San Andreas
Creek, or the Calaveras River. The Discharger has no processes specific to the removal of zinc.
Section 2.1 of the SIP provides that: “Based on an existing discharger s request and demonstration
that it is infeasible for the discharger to achieve immediate compliance with a CIR criterion, or
with an effluent limitation based on a CIR criterion, the RWQCB may establish a compliance
schedule in an NPDES permit.” As the average monthly and maximum daily effluent limitations
for zinc are new requirements in this Order, the Discharger has not been afforded an opportunity to
submit the compliance schedule justification required by the SIP (Section 2.1). This Order
requires the Discharger to provide this information. Implementation of the new water quality
based effluent limitations for zinc become effective on 17 December 2003 if a compliance
schedule justification is not compieted and submitted by the Discharger to the Board. Ifa
compliance schedule justification is completed and submitted by this date, the final water quality



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 1
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

based effluent limitations for zinc become effective 1 October 2008, and this Order includes a
Provision outlining studies and a time schedule for compliance with the new final effluent
limitations for zinc. In accordance with the SIP, Sections 2.2.1 and 2.2.2, a numeric interim
limitation for zinc has been established in this Order as shown in the Information Sheet based upon
current facility performance. The Order may be reopened to include a new interim effluent
limitation for zinc after additional effluent data have been collected

26. As noted previously, the MUN beneficial use applies to San Andreas Creek, Murray Creek, and the
Calaveras River. Section 1.1 of the SIP states in part that “Designated beneficial uses to which
human health criteria/objectives would apply include ... municipal and domestic supply (MUN) and
water contact recreation (REC 1). Human health criteria/objectives are differentiated by whether
organisms alone from the water body are consumed compared to whether both organisms and water
Jrom the water body are consumed. Where MUN is designated, the. latier situation applies.”

27. A human health criterion for dichlorobromomethane of 0.56 pg/L (ppb), for consumption of
both water and organisms, was established in the CTR. In studies conducted by the Discharger,
the MEC for dichlorobromomethane was reported as 0.7 pug/L (ppb). This MEC exceeds the
human health criterion for dichlorobromomethane established in the CTR. Section 1.3 of the SIP
requires water quality-based effluent limitations when the MEC or observed maximum
background concentration (B) of a priority pollutant exceeds an appropriate pollutant criterion.

Water quality-based effluent limitations for discharge to the Calaveras River have been
developed for dichlorobromomethane as shown in the Information Sheet, a part of this Order.
These water quality-based effluent limitations are substantially higher than the reported MEC of
0.7 ug/L (ppb). Considering the existing performance of the plant, and SWRCB Resolution No.
68-16, a final limit based upon statistics and the MEC would be more appropriate than using the
calculated AMEL and MDEL. However, since only three effluent data points, and two receiving
water data points are currently available, collection and evaluation of additional effluent and
receiving water data for dichlorobromomethane is needed prior to establishing a final effluent
limitation for the discharge to the Calaveras River. This Order includes a time schedule for the
Discharger to collect sufficient information for the calculation of final effluent limitations prior
to discharge to the Calaveras River. Pursuant to Section 2.2.1 of the SIP, the water quality to be
achieved includes prevention of toxic conditions in the Calaveras River as a result of the
discharge, and the maintenance of the highest quality water consistent with the maximum benefit
to the people of the State. The reason that final water quality-based effluent limitations are not
being incorporated into the permit as enforceable limitations at this time is because insufficient
effluent and receiving water data exists for proper calculation of final limitations. When
sufficient data are collected, it is the intent of the Regional Board to include final water quality-
based effluent limitations for dichlorobromomethane as enforceable limitations.

For discharge to San Andreas Creek, an AMEL was developed as shown in the Information
Sheet considering the human health criterion for dichlorobromomethane and no dilution credit.

The Discharger cannot currently meet these limitations when discharging to San Andreas Creek.
The Discharger has no processes specific to the removal of dichlorobromomethane. Section 2.1



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 12
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

28.

of the SIP provides that: “Based on an existing discharger’s request and demonstration that it is
infeasible for the discharger to achieve immediate compliance with a CTR criterion, or with an
effluent limitation based on a CTR criterion, the RWQCB may establish a compliance schedule
in an NPDES permit.” As the average monthly and maximum daily effluent limitations for
dichlorobromomethane are new requirements in this Order, the Discharger has not been afforded
an opportunity to submit the compliance schedule justification required by the SIP (Section 2.1).
This Order requires the Discharger 1o provide this information. Implementation of the new water
quality based effluent limitations for dichlorobromomethane become effective on 17 December
2003 if a compliance schedule justification is not completed and submitted by the Discharger to
the Board. If a compliance schedule justification is completed and submitted by this date, the
final water quality based effluent limitations for dichlorobromomethane become effective

1 October 2008, and this Order includes a Provision outlining studies and a time schedule for
compliance with the new final effluent limitations for dichlorobromomethane. In accordance
with the SIP, Sections 2.2.1 and 2.2.2, and as shown in the Information Sheet, a numeric intertm
limitation for dichlorobromomethane has been established in this Order based upon current
facility performance.

A human health criterion for bis(2-ethylhexyl) phthalate of 1.8 ug/L (ppb), for consumption of
both water and organisms, was established in the NTR. In studies conducted by the Discharger,
the MEC for bis(2-ethylhexyl) phthalate was reported as 3.6 pg/L (ppb). This MEC exceeds the
human health criterion for bis(2-ethylhexyl) phthalate established in the NTR. Section 1.3 of the
SIP requires water quality-based effluent limitations when the MEC or observed maximum
background concentration of a priority pollutant exceeds an appropriate pollutant criterion. The
maximum observed ambient background concentration (B) of bis(2-ethylhexyl) phthalate in the
Calaveras River was reported as < 2.0 pg/L (ppb). Considering this result, it is unknown if and
how much assimilative capacity exists within the Calaveras River if any. No information is
available regarding ambient background concentrations of bis(2-ethylhexyl) phthalate in San
Andreas Creek or Murray Creek.

Concerning calculation of final effluent limitations for bis(2-ethylhexyl) phthalate for discharge
to the Calaveras River, the SIP provides in Section 1.4 that “If data are insufficient to calculate
the effluent limitation, the RWQCB shall establish interim requirements in accordance with
Section 2.2.2.” This Order includes a time schedule for the Discharger to collect sufficient
information for the calculation of final effluent limitations prior to discharge to the Calaveras
River. Pursuant to Section 2.2.1 of the SIP, the water quality to be achieved includes prevention
of toxic conditions in the Calaveras River as a resuit of the discharge, and the maintenance of the
highest quality water consistent with the maximum benefit to the people of the State. The reason
that final water quality-based effluent limitations are not being incorporated into the permit as
enforceable limitations at this time is because insufficient effluent and receiving water data exists
for proper calculation of final limitations. When sufficient data are collected, it is the inlent of
the Regional Board to include final water quality-based effluent limitations for bis(2-ethylhexyl)
phthalate as enforceable timitations. In accordance with the SIP, Sections 2.2.1 and 2.2.2, for
discharge to the Calaveras River, a numeric interim limitation for bis(2-ethylhexyl) phthalate has
been established in this Order based upon current facility performance, as shown in the
Information Sheet.



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-015] 13
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

29,

30.

For discharge to San Andreas Creek, an AMEL was developed as shown in the Information
Sheet considering the human health criterion for bis(2-ethylhexyl) phthalate and no dilution
credit. The Discharger cannot currently meet these limitations when discharging to San Andreas
Creek. The Discharger has no processes specific to the removal of bis(2-ethylhexyl) phthalate.
Compliance schedules described in Section 2.1 of the SIP exclude NTR pollutants, therefore this
Order does not include a schedule of compliance with the final effluent limitation for bis(2-
ethylhexyl) phthalate for discharge to San Andreas Creek.

At p.JII-8.00 the Basin Plan provides that relative to toxicity : “All waters shall be maintained
Jree of toxic substances in concentrations that produce detrimental physiological responses in
human, plant, animal, or agquatic life.” At page 1, the TSD provides that “Where States have not
developed chemical specific numeric criteria, States may interpret their narrative standards for
specific chemicals by using EPA criteria updated with current quantitative risk values.” The
TSD further states on page 1 “The integrated approach must include the control of toxics
through implementation of the "no toxics” criterion and/or numeric criteria for the parameter of
toxicity, the control of individual pollutants for which specific chemical water quality criteria
exist in a state’s standard, as well as the use of biological criteria. Reliance solely on the
chemical specific numeric criteria or the narrative criterion or biological criteria would result in
only a partially effective State toxics control program.”

Under the CWA Section 304(a), USEPA has developed methodologies and specific criteria
guidance to protect aquatic life and human health. These methodologies are intended to provide
protection for all surface waters on a national basis. The methodologies have been subject to
public review, as have the individual criteria guidance documents. Water quality criteria
developed under Section 304(a) of the CWA are based solely on data and scientific judgments on
the relationship between pollutant concentrations and environmental and human health effects.
Section 304(a) criteria do not reflect consideration of economic impacts or the technological
feasibility of meeting the chemical concentrations in ambient water. Section 304(a) criteria
provide guidance to States in adopting water quality standards that ultimately provide a basis for
controlling discharges or releases of pollutants. Staff has used USEPA’s ambient water quality
criteria as a means of supplementing the integrated approach to toxics control, and in some cases
deriving numeric limitations to protect receiving waters from toxicity as required in the Basin
Plan’s narrative objective of prohibiting toxic constituents in toxic amounts.

The Basin Plan does not provide a numeric water quality objective for aluminum. However, the
USEPA has developed National Recommended Ambient Water Quality Criteria for protection of
freshwater aquatic life for aluminum. The USEPA has recommended, as a freshwater ambient
water quality criteria for aluminum, a chronic, four day average criterion continuous
concentration (CCC) of 87 ug/L, and an acute, one-hour average criterion maximum
concentration (CMC) of 750 pg/L expressed in terms of total recoverable metal in the water
column. In establishing these criteria, USEPA notes that there are three major reasons why the
use of a water-effect ratio (WER) may be appropriate in applying the aluminum criteria
including the fact that the 87 pg/L CCC was based on a toxicity test with striped bass in water
with low pH and low hardness.



WASTE DISCHARGE REQUIREMENTS ORDER NO, R5-2003-0151 14
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

31

Results of monitoring conducted by the Discharger indicate effluent aluminum concentrations
ranged from 160 pg/L to 580 pg/l.. The minimum pH of the effluent has been reported as 6.8
pH units, and the minimum hardness of the effluent has been reported as 68 mg/L as CaCO3.
Results of monitoring of the Calaveras River indicate ambient background concentrations of
aluminum ranged from 40 ug/L to 80 ug/L. The minimum pH of the Calaveras River has been
reported as 7.8 pH units during the period of discharge (one data point), and the minimum
hardness of the Calaveras River has been reported as 60 mg/L as CaCO3. No information is
available on aluminum concentrations in San Andreas or Murray Creek. Results of ambient
background pH monitoring in San Andreas Creek during the period of discharge from December
2002 through April 2003 have ranged from 6.9 to 7.2 pH units.

Considering results of monitoring indicate periods of relatively low hardness and neutral pH, the
MEC for total aluminum is over 6 times greater than the CCC, the maximum ambient
background concentration of aluminum in the Calaveras River has been reported as high as 80
pg/L, the aquatic life beneficial use, the narrative toxicity objective of the Basin Plan, and, the
USEPA chronic criterion for aluminum, the discharge has the reasonable potential to cause or
contribute to an in-stream excursion above a State water quality standard.

For discharge to the Calaveras River or San Andreas Creek, AMEL’s and MDEL’s have been
developed for aluminum as shown in the Information Sheet. Based upon the results of effluent
monitoring, the Discharger cannot currently comply with these new effluent limitations for
aluminum. At Page IV-16.00 the Basin Plan states “In no event shall an NPDES permit include
a schedule of compliance that allows more than ten years (from the date of adoption of the
objective or criteria) for compliance with water quality objectives, criteria or effluent limifations
based on the objectives or criteria. Schedules of compliance are authorized by this provision
only for those water quality objectives or criteria adopted after the effective date of this
provision [25 September 1995].” The narrative toxicity objective is not a new objective,
therefore a schedule of compliance for aluminum is not included in this Order.

In December 1999, the U.S EPA published an Update of Ambient Water Quality Criteria for
Ammonia (1999 Ammonia Update). The new criteria in the 1999 Ammonia Update reflect
recent research and data since 1984, and are a revision of several elements in the 1984 criteria,
including the pH and temperature relationship of the acute and chronic criteria and the averaging
period of the chronic criterion. As a result of these revisions, the acute criterion for ammonia is
now dependent on pH and fish species present, and the chronic criterion is dependent on pH and
temperature. At lower temperatures, the chronic criterion is also dependent on the presence or
absence of early life stages of fish (ELS). The beneficial uses of the Calaveras River, from its
source to New Hogan Reservoir, and San Andreas Creek include warm freshwater aquatic
habitat (WARM), cold freshwater aquatic habitat (COLD), migration of aquatic organisms
(MIGR) in warm habitat, warm and cold habitat spawning, and reproduction, and/or early
development (SPWN). The early life stages of fish are likely present during the permitted period
of discharge.



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 15
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

The reported MEC of total ammonia is 16 mg/L (as N), with an average daily concentration of
effluent total ammonia reported as 2.2 mg/L (as N). The maximum effluent pH for the period of
discharge from November 1999 through April 2003 was reported as 7.8 pH units. Without
regard to dilution, the discharge from the effluent has the reasonable potential to exceed the acute
ambient water quality ammonia criteria for the protection of fresh water aquatic life at the point
of discharge to the Calaveras River or San Andreas Creek. The maximum total ammonia
concentration reported in the Calaveras River was reported as 1.1 mg/L (as N), and the
maximum pH was reported as 7.8 pH units. Although simple steady state dilution calculations
using the limited ambient data available indicate that assimilative capacity for chronic toxicity is
available in the Calaveras River, sufficient information is not available to adequately determine
mixing zone and dilution characteristics.

The Regional Board considered the level of ammonia in the effluent in light of the narrative
toxicity objective in the Basin Plan. For determining whether there is reasonable potential for an
excursion above this narrative objective, the Regional Board used the second method prescribed
by 40 CFR 122.44(d)(vi) for determining reasonable potential, which relies on USEPA
recommended criteria and other information. The Board chose this method because USEPA’s
recommended ambient water quality criteria for ammonia have been developed using
methodologies that are subject to public review, as is the individual recommended criteria
guidance document. Results of monitoring submitted by the Discharger indicate the effluent
discharged to the Calaveras River has the reasonable potential to cause or contribute to an
excursion above the acute ammonia criterion. Considering no dilution in San Andreas Creek,
resuits of effluent monitoring submitted by the Discharger indicate the effluent discharged to San
Andreas Creek has the reasonable potential to cause or contribute to an excursion above the
acute and chronic ammonia criteria.

Accordingly, to prevent acutely toxic conditions at the point of discharge to the Calaveras
River, a one hour maximum effluent limitation for total ammonia has been included in this
Order based upon the EPA’s ambient water quality acute toxicity criterion (Attachment H).
Compliance with this limit will reqmre recording of effluent pH at the time that the samples are
collected for ammonia, and may require information regarding the presence or absence of
salmonids in the Calaveras River. Because a minimum 20 to 1 dilution is required for discharge,
acute toxicity is almost certainly the governing toxic criterion. The extent of the chronic toxicity
mixing zone will be evaluated in the Dilution/Mixing Zone Study. Based upon the results on the
Dilution/Mixing Zone Study, this Order may be reopened to include delineation of a chronic
toxicity mixing zone and additional chronic effluent limitations for ammonia, if warranted.

To prevent chronic and acutely toxic conditions at the point of discharge to San Andreas Creek,
a one hour and AMEL for total ammonia have been included in this Order based upon the EPA’s
ambient water quality chronic and acute toxicity criteria (Attachment G and Attachment H).
Compliance with these limits will require recording of effluent pH and temperature at the time
that the samples are collected for ammonia, and may require information regarding the presence
or absence of salmonids in San Andreas Creek.



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0131 i6
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

32.

33.

Based upon the results of effluent monitoring, the Discharger may not be able to consistently
comply with these new limitations for total ammonia. As noted previously, the narrative toxicity

objective is not a new objective, therefore a schedule of compliance for ammonia is not included
in this Order.

The Discharger uses chlorine for the disinfection of treated wastewater. The Basin Plan does
not provide a numeric water quality objective for chlorine, but the Basin Plan does contain a
narrative toxicity objective. For determining whether there is reasonable potentia for an
excursion above this narrative objective, the Regional Board used the second method prescribed
by 40 CFR 122.44(d)(vi) for determining reasonable potential, which relies on USEPA criteria
and other information. The Board chose this method because USEPA’s recommended ambient
water quality criteria for chlorine have been developed using methodologies that are subject to
public review, as is the individual recommended criteria guidance document. USEPA’s ambient
water quality criteria for protection of aquatic life are 11 pg/L as a 4-day average (chronic)
concentration, and 19 pg/L as a 1-hour average (acute) concentration for total residual chlorine.
Continuous use of chlorine for the disinfection of the final effluent presents a reasonable
potential for the discharge to cause or contribute to an excursion above the acute and chronic
chlorine criteria.

For discharge to the Calaveras River and San Andreas Creek, this Order includes new effluent
limitations for chlorine based directly upon the USEPA’s ambient water quality criteria. Based
upon results of monitoring, and installation of the new dechlorination unit, the Discharger is
capable of consistently meeting these limitations.

For Chemical Constituents at page I1I-3.00, the Basin Plan states “A¢ a minimum, water
designated for use as domestic or municipal supply (MUN) shall not contain concentrations of
chemical constituenis in excess of the maximum contaminant levels (MCLs) specified in the
following provisions of Title 22 of the California Code of Regulations..." Federal regulations at
40 CFR Section 122.44(d)(1)(vi)(A) allow the state to establish effluent limitations using an
explicit state policy interpreting its narrative objectives. Use of MCL’s is appropriate to
implement the chemical constituent objective of the Basin Plan. The Calaveras River, San

Andreas Creek, and Murray Creek are designated for use as domestic or municipal supply
(MUN).

The Regional Board has considered the factors specified in California Water Code (CWC)
Section 13263, including considering the provisions of CWC Section 13241 where appropriate.
The Regional Board is not required to consider the factors in CWC Section 13241 in applying
existing water quality objectives, including adopting new effluent limitations in this Order.

The Regional Board must implement the CWC consistent with the Clean Water Act (CWA).
The CWA precludes the consideration of costs when developing effluent limitations for NPDES
permits necessary to implement water quality standards (See Ackels v. EPA (9™ Cir. 1993) 7
F.3d 862, 865-66). The Regional Board may consider costs in developing compliance schedules.
The Regional Board finds, on balance, that these requirements are necessary to protect the
beneficial uses of the Calaveras River, San Andreas Creck, and Murray Creek.



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 17
SAN ANDREAS SANITARY DISTRICT .

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

34.

The Basin Plan does not include a numeric objective for nitrate or nitrite. The USEPA has
established a primary Maximum Contaminant Level (MCL) for nitrate of 10 mg/L (as nitrogen
{(N)), and a primary MCL for nitrite of 1 mg/L (as nitrogen (N)). USEPA has also established in
the MCL a limit for total nitrate + nitrite of 10 mg/L. Additionally, USEPA's ambient water
quality criteria for nitrates, protective of human health for consumption of water and organisms,
is expressed also as a concentration of 10 mg/l (as N). In Title 22, Table 64431-A of the
California Code of Regulations (CCR) the California DHS has established a primary MCL for
nitrate + nitrite (sum as nitrogen} of 10 mg/L, and a primary MCL for nitrite (as nitrogen) of 1.0,

As reported by the Discharger, the MEC for nitrate + nitrite {as N) was 17.2 mg/L.
Independently, the MEC for nitrate was reported as 17 mg/L (as N), and the MEC for nitrite was
reported as 0.2 mg/L (as N). The average daily effluent concentration for nitrate + nitrite {(as N)
has been reported as 12.2 mg/L. These nitrate + nitrite effluent concentrations, without regard to
dilution, exceed the California DHS primary MCL for nitrate + nitrite (as N). The maximum
observed ambient background concentration of nitrate + nitrite (as N) in the Calaveras River was
reported as 1.7 mg/l.. Independently, the maximum observed ambient background concentration
for nitrates was reported as 1.7 mg/L (as N), and the maximum observed ambient background
concentration nitrites was reported as less than 0.03 mg/L (as N). Considering these effluent
monitoring results, the MUN beneficial use, the chemical constituent objective of the Basin Plan,
and the California DHS primary MCL for nitrate + nitrite, the discharge has the reasonable
potential to cause or contribute to an in-stream excursion above a State water quality standard.

An AMEL and MDEL for discharge to the Calaveras River were considered for nitrate + nitrite
(as N) developed using the USEPA recommendations for permitting for human health protection
as described in Section 5.4.4 of the TSD and as shown in the Information Sheet. These water
quality-based effluent limitations are substantially higher than the reported MEC of 17.2 mg/L
(ppm). Considering the existing performance of the plant, and SWRCB Resolution No. 68-16, a
final limit based upon statistics and the MEC would be more appropriate than using the
calculated AMEL and MDEL. However, since only three effluent data points, and two receiving
water data points are currently available, collection and evaluation of additional effluent and
receiving water data for nitrate + nitrite is needed prior to establishing a final effluent limitation
for the discharge to the Calaveras River. The reason that final water quality-based effluent
limitations are not being incorporated into the permit as enforceable limitations for discharge to
the Calaveras River at this time is because insufficient effluent and receiving water data exists
for proper calculation of final limitations. When sufficient data are collected, it is the intent of
the Regional Board to reopen this Order and include final water quality-based effluent
limitations for nitrate + nitrite as enforceable limitations.

For discharge to San Andreas Creek, where dilution credit was not considered, an AMEL was
developed considering the USEPA recommendations for permitting for human heaith protection
provided in Section 5.4.4 of the TSD. The AMEL was set equal to the WLA, or in this case, the
nitrates + nitirites MCL (10 mg/L). Based upon the results of effluent monitoring, the
Discharger may not be able to consistently comply with these new limitations for nitrates +



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 18
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

35.

36.

nitrites. As the chemical constituent objective is not a new objective, a schedule of compliance
for nitrates + nitrites is not included in this Order.

In Title 22, Table 64449-A of the CCR, the California DHS has established a secondary MCL for
iron of 300 pg/L considering consumer acceptance limits. Results of monitoring condueted by
the Discharger indicate effluent concentrations of iron ranged from 210 pg/L to 450 pg/L . The
MEC, without regard to dilution, exceeds the California DHS secondary MCL for iron. The
maximum observed ambient background concentration of iron in the Calaveras River was
reported as 130 pg/L. The data indicate that the Calaveras River does have assimilative capacity
for iron. Dilution and/or assimilative capacity was not considered for discharge to San Andreas
Creek. Considering the MEC, the MUN beneficial use, the chemical constituents objective of
the Basin Plan, and the California DHS secondary MCL for iron, the discharge has the
reasonable potential to cause or contribute to an in-stream excursion above a State water quality
standard.

The criterion used to determine reasonable potential for iron is not related to aquatic toxicity or
human health. Considering the existing performance of the plant, and SWRCB Resolution No.
68-16, a final limit based upon statistics and the MEC would be more appropriate than using a
calculated AMEL and MDEL based upon a human health WILLA. However, since only three
effluent data points, and two receiving water data points are currently available, collection and
evaluation of additional effluent and receiving water data for iron is needed prior to establishing
a final effluent limitation for the discharge to the Calaveras River. The reason that final water
quality-based effluent limitations are not being incorporated into the permit as enforceable
limitations at this time is because insufficient effluent and receiving water data exists for proper
calculation of final limitations. When sufficient data are collected, it is the intent of the Regional
Board to include final water quality-based effluent limitations for iron as enforceable limitations.

For discharge to San Andreas Creek, where dilution credit was not constdered, an AMEL was
set equal to the WLA, or in this case, the iron secondary MCL (300 pg/L). Based upon the
results of effluent monitoring, the Discharger may not be able to consistently comply with these
new limitations for iron. As the chemical constituents objective is not a new objective, a
schedule of compliance for iron is not included in this Order.

In Title 22, Table 64449-A of the CCR, the California DHS has established a secondary MCL for
manganese of 50 ng/l, considering consumer acceptance limits. Results of monitoring
conducted by the Discharger indicate effluent concentrations of manganese ranged from 25 pg/LL
to 82 pug/L . The MEC, without regard to dilution, exceeds the California DHS secondary MCL
for manganese. The maximum observed ambient background concentration of manganese in the
Calaveras River was reported as 12 png/L.. The data indicate that the Calaveras River does have
assimilative capacity for manganese. Dilution and/or assimilative capacity was not considered
for discharge to San Andreas Creek. Considering the MEC, the MUN beneficial use, the
chemical constituents objective of the Basin Plan, and the California DHS secondary MCL for
manganese, the discharge has the reasonable potential to cause or contribute to an in-stream
excursion above a State water quality standard.



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 19
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

37.

The criterion used to determine reasonable potential for manganese is not related to aquatic
toxicity or human health. Considering the existing performance of the plant, and SWRCB
Resolution No. 68-16, a final Jimit based upon statistics and the MEC would be more appropriate
than using a calculated AMEL and MDEL based upon a human health WLA. However, since
only three effluent data points, and two receiving water data points are currently available,
collection and evaluation of additional effluent and receiving water data for manganese is needed
prior to establishing a final effluent limitation for the discharge to the Calaveras River. The
reason that final water quality-based effluent limitations are not being incorporated into the
permit as enforceable limitations at this time is because insufficient effluent and receiving water
data exists for proper calculation of final limitations. When sufficient data are collected, it is the
intent of the Regional Board to include final water quality-based effluent limitations for
manganese as enforceable limitations.

For discharge to San Andreas Creek, where dilution credit was not considered, an AMEL was
set equal to the WLA, or in this case, the manganese secondary MCL (50 pug/L). Based upon the
results of effluent monitoring, the Discharger may not be able to consistently comply with these
new limitations for manganese. As the chemical constituents objective is not a new objective, a
schedule of compliance for manganese is not included in this Order.

In Title 22, Table 64449-A of the CCR, the California DHS has established a secondary MCL for
Methylene Blue Active Substances (MBAS) of 500 pg/L considering consumer acceptance
limits. Results of monitoring conducted by the Discharger indicate effluent concentrations of
MBAS ranged from 500 pg/L to 2,000 ug/L . The MEC, without regard to dilution, exceeds the
California DHS secondary MCL for MBAS. The maximum observed ambient background
concentration of MBAS in the Calaveras River was reported as less than 50 pg/L. The data
indicate that the Calaveras River does have assimilative capacity for MBAS. Dilution and/or
assimilative capacity was not considered for discharge to San Andreas Creek. Considering the
MEC, the MUN beneficial use, the chemical constituents objective of the Basin Plan, and the
California DHS secondary MCL. for MBAS, the discharge has the reasonable potential to cause
or contribute to an in-stream excursion above a State water quality standard.

The criterion used to determine reasonable potential for MBAS is not related to aquatic toxicity
or human health. Considering the existing performance of the plant, and SWRCE Resolution
No. 68-16, a final limit based upon statistics and the MEC would be more appropriate than using
a calculated AMEL and MDEL based upon a human health WLA. However, since only three
effluent data points, and two receiving water data points are currently available, collection and
evaluation of additional effluent and receiving water data for MBAS is needed prior to
establishing a final effluent limitation for the discharge to the Calaveras River. The reason that
final water quality-based effluent limitations are not being incorporated into the permit as
enforceable limitations at this time is because insufficient effluent and receiving water data exists
for proper calculation of final limitations. When sufficient data are collected, it is the intent of
the Regional Board to include final water quality-based effluent limitations for MBAS as
enforceable limitations.



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 20
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

38.

39,

For discharge to San Andreas Creek, where dilution credit was not considered, an AMEL was
set equal to the WLA, or in this case, the MBAS secondary MCL (500 pg/L). Based upon the
results of effluent monitoring, the Discharger may not be able to consistently comply with these
new limitations for MBAS. As the chemical constituents objective is not a new objective, a
schedule of compliance for MBAS is not included in this Order.

Diazinon is used for the control of pests in both agricultural and urban settings. For inland
surface waters within the Region, there are currently no adopted numeric objectives for diazinon.
For diazinon, the USEPA has published a tentative one-hour maximum acute criterion of

0.09 ug/L. The California Department of Fish and Game (DFG) criteria include a one-hour
average acute value of 0.08 pg/L and a four-day average chronic value of 0.05 pg/L.

Results of three effluent sampling events indicated one instance where diazinon was detected, at
a concentration of 1.6 pg/L. Results of two ambient background monitoring events in the
Calaveras River indicate concentrations of diazinon were less than 0.1 pg/L. This information is
not sufficient to adequately assess whether the discharge has the reasonable potential to cause or
contribute to an in-stream excursion above a State water quality standard in the Calaveras River.
This Order contains new monitoring requirements for diazinon, and may be reopened, and
effluent limitations established for diazinon if appropriate, based upon additional data collection.
Depending upon the nature of collected data, the Discharger may be required to implement a
study and develop source control actions, and/or interim or final point of discharge effluent
limitations may be established.

Considering the MEC, the aqguatic life beneficial uses, the pesticide and narrative toxicity
objectives of the Basin Plan, and the California DFG criteria for diazinon, the discharge to San
Andreas Creek has the reasonable potential to cause or contribute to an in-stream excursion
above a State water quality standard.

For discharge to San Andreas Creek, an AMEL and MDEL have been developed for diazinon as
shown in the Information Sheet. Based upon the results of effluent monitoring, the Discharger
may not be able to consistently comply with these new limitations for diazinon. Additionally,
based upon the use of current analytical methods, routine monitoring may be unable to determine
compliance with these limitations. Analytical methods for compliance monitoring purposes will
be specified in this Order. As the narrative toxicity and pesticide objectives are not new
objectives, a schedule of compliance for diazinon is not included in this Order.

Carbofuran is a broad spectrum carbamate insecticide with applications for pest control in
various food and feed crops. In Title 22, Table 64444-A of the CCR, the California DHS has
established a primary MCL for carbofuran of 18 pg/L The California Office of Environmental
Health Hazard Assessment {(OEHHA) has established a Public Health Goal for carbofuran in
drinking water of 1.7 pg/L. In 1992, the California DFG published an interim criterion to
protect {reshwater aquatic life of 0.5 ng/L as an instantaneous maximum.

Results of three effluent sampling events indicated one instance where carbofuran was reported
as greater than the analytical detection method limit, but less than the method reporting limit, at a



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 2]
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

40.

41.

42,

detected, but not quantified (DNQ) concentration of 2.51 pg/L. Results from the two other
rounds of effluent monitoring indicated carbofuran concentrations were less than 1.3 and less
than 1.1 pg/L. Results of two ambient background monitoring events in the Calaveras River
indicate concentrations of carbofuran were less than 0.5 pg/L and less than 1.1 pg/L. This
information is not sufficient to adequately assess whether the discharge has the reasonable
potential to cause or contribute to an in-stream excursion above a State water quality standard.
This Order contains new monitoring requirements for carbofuran, and may be reopened, and
effluent limitations established for carbofuran if appropriate, based upon additional data
collection. Depending upon the nature of collected data, the Discharger may be required to
implement a study and develop source control actions, and/or interim or final point of discharge
effluent limitations may be established.

The Basin Plan provides that the pH (of surface waters) shall not be depressed below 6.5 nor
raised above 8.5 pH Units. The Basin Plan further provides that changes in normal ambient pH
levels shall not exceed 0.5 pH units in fresh waters with designated COLD or WARM beneficial
uses. Although the discharge will occur under conditions of 20 to 1 dilution, pH can
significantly affect the mobility of metals, and toxicity of ammonia, therefore the existing
effluent limitation for pH has been retained in this Order. This Order also retains receiving water
limitations and monitoring requirements for pH.

At Page I11-5.00, the Basin Pan provides surface water quality objectives for dissolved oxygen
(DO), and states, in part: For surface water bodies outside the legal boundaries of the Delta, the
monthly median of the mean daily dissolved oxygen (DO) concentration shall not fall below

85 percent of saturation in the main water mass, and the 95" percentile concentration shall not
fall below 75 percent of saturation. The dissolved oxygen concentrations shall not be reduced
below the following minimum levels at any time:

Waters designated WARM 5.0 mg/l
Waters designated COLD 7.0 mg/l
Waters designated SPWN 7.0 mg/l

This Order retains the limitation that the discharge shall not cause the DO of the receiving water
to fall below 7.0 mg/l, in support of the COLD and SPWN beneficial uses and associated Basin
Plan objective.

Effluent and receiving water temperature affect numerous water quality conditions including
ammonia toxicity (incteasing with increasing temperature) and oxygen saturation (decreasing
with increasing temperature). Additionally, warm waters may cause detrimental conditions of
aquatic aversion or attraction. The Basin Plan states that: “At no time shall the temperature
of ... WARM intrastate waters be increased more than 5°F above natural receiving water
temperature”. Through the use of the pond system, effluent temperatures are buffered, and
under conditions of 20:1 dilution, the potential for the discharge to increase the temperature of
the Calaveras River or San Andreas Creek appears unlikely. However, this Order contains
recelving water limitations inclusive of the Basin Plan objectives.



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 22
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

43.  The Basin Plan states that: “Waters shall be free of changes in turbidity that cause nuisance or
adversely affect beneficial uses. Increases in turbidity attributable to controllable water quality
factors shall not exceed the following limits:

o Where natural turbidity is between 0 and 5 (NTUs), increases shall not exceed 1 NTU

o  Where natural turbidity is between 5 and 50 NTU's, increases shall not exceed 20
percent

e Where natural turbidity is between 30 and 100 NTU's, increases shall not exceed 10
NTU’s

o Where natural turbidity is greater than 100 NTU's, increases shall not exceed 10
percent”’

This Order includes effluent and receiving water monitoring requirements for turbidity, and
retains receiving waler limitations and monitoring requirements for turbidity.

44, The Basin Plan states that “Waters shall not contain oils, greases, waxes, or other materials in
concentrations that cause nuisance, result in a visible film or coating on the surface of the water
or on objects in the water, or otherwise adversely affect beneficial uses.” This Order includes
effluent monitoring requirements for oil and grease.

45,  The beneficial uses of the underlying ground water are municipal and domestic, industrial
service, industrial process and agricultural supply. The WWTP processes include the use of
three polishing ponds, the equalization basin, and the DLDA.

SWRCB Resolution 68-16 requires the Regional Board, in regulating the discharge of waste, to
maintain high quality waters of the State (i.e. background water quality) until it is demonstrated
that any change in quality will be consistent with the maximum benefit to the people of the State,
will not unreasonably affect beneficial uses, and will not result in water quality less than that
described in the Regional Board’s policies (e.g. quality that exceeds objectives). Some
degradation of groundwater beneath the WWTP and associated DLDA is consistent with
Resolution 68-16 provided that:

a. the degradation is confined within a specified boundary;

b. The Discharger minimizes degradation by fully implementing, regularly maintaining,
and optimally operating best practicable treatment and control (BPTC) measures;

c. The degradation is limited to waste constituents typically encountered in domestic
wastewater as specified in the groundwater limitation in this Order; and,

d. The degradation does not result in water quality less than that prescribed in the Basin
Plan.



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 23
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

46.

47.

48.

49,

50.

Some degradation of groundwater by some of the typical waste constituents released with the
discharge from a municipal wastewater utility, after effective source control, treatment, and
control 1s consistent with the maximum benefit to the people of the State. The technology,
energy, and waste management advantages of municipal utility service far exceed any benefits
derived from a community otherwise reliant on numerous concentrated individual wastewater
systems, and the impact on water quality will be substantially less. -Degradation of groundwater
by toxic pollutants other than those typically associated with a WWTP, and by pollutants that can
be effectively removed by conventional treatment (e.g. total coliform bacteria) is prohibited.
When allowed, the degree of degradation permitted depends upon many factors including;
background water quality, the pollutant, the beneficial uses of groundwater and most stringent
water quality objective, source control measures, and pollutant treatability. Economic prosperity
of the local community is of maximum benefit to the people of the State, and therefore sufficient
reason exists to accommodate growth and groundwater degradation around the WWTP, provided
that the terms of the Basin Plan including SWRCB Resolution 68-16, are met.

As required by previous Order No. 5-01-118, the Discharger is currently installing a series of
three wells to assess and monitor the impact of the discharge on groundwater, if any. This Order
includes groundwater limitations that allow groundwater to be degraded when compared to

‘background groundwater quality, but not to exceed water quality objectives. If groundwater

quality has been degraded by the operation of the WWTP beyond the quality described above,
this Order may be reopened, and specific numeric limitations imposed.

The permitted discharge is consistent with the antidegradation provisions of 40 CFR 131.12 and
SWRCB Resolution 68-16. Compliance with these requirements will result in the use of best
practicable treatment or control of the discharge. The impact on existing water quality will be
insignificant.

Effluent limitations, and toxic and pretreatment effluent standards established pursuant to
Sections 301 (Effluent Limitations), 302 (Water Quality Related Effluent Limitations), 304
(Information and Guidelines), and 307 (Toxic and Pretreatment Effluent Standards) of the Clean
Water Act (CWA) and amendments thereto are applicable to the discharge.

The action to adopt an NPDES permit is exempt from the provisions of Chapter 3 of the
California Environmental Quality Act (CEQA) (Public Relations Code Section 21000, et. Seq.),
in accordance with Section 13389 of the California Water Code.

The Regional Board has considered the information in the attached Information Sheet in
developing the Findings of this Order. The attached Information Sheet is part of this Order.
Attachments A, B, C, D, E, F, G, and H are also a part of this Order,

The Regional Board has notified the Discharger and interested agencies and persons of its intent
to prescribe waste discharge requirements for this discharge and has provided them with an
opportunity for a public hearing and an opportunity to submit their written views and
recommendations,



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 24
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

51.  The Regional Board, in a public meeting, heard and considered all comments pertaining to the
discharge.

52.  This Order shall serve as an NPDES permit pursuant to Section 402 of the CWA, and
amendments thereto, and shall take effect upon the date of hearing, provided EPA has no
objections.

53.  Any person adversely affected by this action of the Regional Board may petition the SWRCB to
review the action. The petition must be received by the State Board Office of the Chief Counsel,
P.O. Box 100, Sacramento, CA 95812-0100, within 30 days of the date the action was taken.
Copies of the law and regulations applicable to filing petitions will be provided upon request.

IT IS HEREBY ORDERED that Order No. 5-01-118 is rescinded and that the San Andreas Sanitary
District, its agents, successors and assigns, in order to meet the provisions contained in Division 7 of
the California Water Code and regulations, policies, and plans adopted thereunder, and the provisions
of the Clean Water Act and regulations and guidelines adopted thereunder, shall comply with the
following:

A, Discharge Prohibitions:

L. Discharge of wastewater at a location or in a manner different from that described in
Findings No.(s) 2 - 5, and No. 7 is prohibited.

2. The by-pass or overflow of wastes to surface waters is prohibited, except as allowed by
Standard Provision A.13. [See attached “Standard Provisions and Reporting
Requirements for Waste Discharge Requirements (NPDES)”].

3. Neither the discharge nor its treatment shall create a nuisance as defined in Section 13050
of the California Water Code.

4. The discharge of effluent to San Andreas Creek or the Calaveras River is prohibited from
1 May through 31 October of each year.

5. The discharge of secondary treated effluent to San Andreas Creek in quantities which do
not receive a minimum of 20:1 dilution as a daily average (receiving water flow : effluent
flow) is prohibited as of 1 April 2006. The discharge of treated secondary effluent to the
Calaveras River in quantities which do not receive a minimum of 20:1 dilution as a daily
average (receiving water flow : effluent flow) is prohibited.



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151
SAN ANDREAS SANITARY DISTRICT
WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

B. Efftuent Limitations:

1.

25

Secondary treated effluent discharged to San Andreas Creek shall not exceed the
following limits:

Monthly Weekly | Monthly Daily
Constituents Units Average Average'® | Median | Maximum'®
BOD! mg/L (ppm) 30° 45% —e- 60?
Ibs/day’ 375 563 --- 751
Total Suspended Solids | mg/L (ppm) 30? 45? --- 60?
Ibs/day’ 375 563 --- 751
Settleable Solids ml/ 0.1 -—- --- 0.2
Total Coliform MPN/100ml --- --- 23 230
Chlorine Residual ng/L (ppb) --- 11.0% - 19"
1bs/day’ --- 0.14 - 0.24
Copper (Total) ng/L (ppb) A 4
Ibs/day® ’ 5
ug/L (ppb) 105° - --- -
Ibs/day’ 1.3% . - —-
Zinc (Total) ug/L (ppb) \ ¢
Ibs/day’ 7 - - 7
rg/L (ppb) 510°
ibs/day’ 6.4° - - -
Dichlorobromomethane | pg/L (ppb) 0.56" - - 11"
Ibs/day’ 0.0074 --- - 0.014"
ng/L (ppb) 2.1° --- - -
Ibs/day’ 0.026° - - —-
Bis(2-ethylhexyl) ng/L (ppb) 1.8 --- - 3.6
phthalate 1bs/day’ 0.023 . —- 0.045
Aluminum (Total) ng/L (ppb) 83 - -— 143
Ibs/day’ 1.04 - — 1.8
Ammonia (Total) mg/L (ppm) ? — . 8
Ibs/day’ 10 12
Nitrate + Nitrite mg/L (ppm) 10 - - .-
{as Nitrogen) Ibs/day’ 125 - - .-
Tron ug/L (ppb) 300
Ibs/day’ 3.8 - — e
Manganese ug/L (ppb) 50 - - -
_ lbs/day’ 0.63 - — -
MBAS ng/L (ppb) 500
Ibs/day’ 6.3 - - -
Diazinon ng/L (ppb) 0.04 --- - 0.08
ibs/day’ 0.0005 0.001

3

s-day, 20°C Biochemical Oxygen Demand.
To be ascertained by a 24-hour composite.

Based upon a wet weather design discharge capacity of 1.5 mgd (x mg/L x 8.34 x 1.5 mgd =y Ibs/day).




WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 26
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLLANT

CALAVERAS COUNTY

Caleulate timit based upon Attachment C. Final effluent limitation effective 1 October 2008.
Calculate limit based upon Attachment C, where (x mg/L x 8.34 x 1.5 mgd = y Ibs/day). Final effluent
limitation effective 1 Ociober 2008,

Calculate limit based upon Attachment E. Final effluent limitation effective 1 October 2008.
Calculate limit based upon Attachment E, where (x mg/L x 8.34 x 1.5 mgd = y Ibs/day}. Final effluent
limitation effective | October 2008.

Interim limits effective until 30 September 2008.

Concentration limits identified in Attachment G.

Calculate limit based upon Attachment G, where {x mg/L x 8.34 x 1.5 mgd = y lbs/day).

Maximum one hour average concentration limits identified in Attachment H.

Calculate limit based upon Attachment H, where (x mg/L x 8.34 x 1.5 mgd = y lbs/day).

Final effluent limitation effective 1 October 2008.

Maximum four day average concentration limitation.

Maximum one hour average concentration limitation,

16 Except as noted.

2. Any effluent discharged to San Andreas Creek that does not receive 20:1 dilution as of
1 April 2006, must then receive tertiary treatment, shall be oxidized, coagulated and filtered,
or equivalent treatment provided, and shall not exceed the following limits:

Monthly Weekly 7-Dray Daily Daily

Constituents Units Average Average'® | Median | Maximum' | Average
BOD! mg/L (ppm) 10 15 - 20 -
Ibs/day’ 125 188 250
Total Suspended Solids | mg/L (ppm) 10 15 --- 20 ---
Ibs/day” 125 188 250
Settleable Solids ml/l 0.1 - - 02 ---
Total Coliform MPN/100ml o nrm 2.2 23 —-
Turbidity NTU's 5 2
Chlorine Residual ug/L (ppb) - " --- 19% -
bs/day’ 0.14 0.24
Copper (Total) ng/L (ppb) ‘ !
1bs/day’ 5 - - 3 -—-
ng/L (ppb) 105* -- - - ---
lbs/day’ 1.3 --- -- — —
Zinc (Total) ug/L (ppb) 8 o
ibs/day’ ’ 7
ue/L (ppb) 510°
Ibs/day’ 6.4° - - --- -
Dichlorobromomethane | pg/L (ppb) 0.56" --- - 1.1t -
Ibs/day’ 0.007" 0.0145
1g/L (ppb) 2.1%
Ibs/day’ 0.026"° --- — --- —




WASTE DISCHARGE REQUIREMENTS ORDER NO, R5-2003-0151]

SAN ANDREAS SANITARY DISTRICT
WASTEWATER TREATMENT PLANT
CALAVERAS COUNTY

27

: Monthly Weekly 7-Day Daily Daily
Constituents Units Average | Average'® | Median | Maximum" | Average
Bis(2-ethylhexyl) ng/L (ppb) 1.8 - - 3.6 --
phthalate Ibs/day’ 0.023 — - 0.045 -—-
Aluminum (Total) ng/L (ppb) 83 --- --- 143 ~ee

Ibs/day’ 1.04 --- --- 1.8 ---
Ammonia (Total} mg/L (ppm) 4 —— - 1 .
Ibs/day” 10 — — 12 -
Nitrate + Nitrite mg/L (ppm) 10 - me- - ---
(as Nitrogen) 1bs/day’ 125 --- — - -
Iron ug/L (ppb) 300 - --- --- -
Ibs/day’ 3.8 _— —- - -
Manganese ng/L (ppb) 50 -— - --- -
1bs/day’ 0.63 — --- - -
MBAS pg/L (ppb) 500 - - - -
1bs/day’ 6.3 —- — - -
Diazinon ng/L {ppb) 0.04 --- --- 0.08 -
Ibs/day’ 0.0005 - --- 0.001 -—-
" 5-day, 20°C Biochemical Oxygen Demand.
*  To be ascertained by a 24-hour composile.
®  Based upon a wet weather design discharge capacity of 1.5 mgd (x mg/L x 8.34 x 1.5 mgd = y Ibs/day).
: Calculate limit based upon Attachment C. Final effluent limitation effective 1 October 2008,

effective 1 October 2008.

Interim limits effective until 30 September 2008.
Concentration limits identified in Attachment G.

" Calculate limit based upon Attachment G, where (x mg/L x 8.34 x 1.5 mgd = y Ibs/day).

3 Final effluent limitation effective 1 October 2008.

3. Effluent discharged to the Calaveras River shall not exceed the following limits:

Maximum four day average concentration limitation.
Maximum one hour average concentration limitation.
Except as noted.

Maximum one hour average concentration limits identified in Attachment H.
Calculate limit based upon Attachment H, where (x mg/L x 8.34 x 1.5 mgd = y Ibs/day).

Calculate limit based upon Attachment C, where {x mg/L x 8.34 x 1.5 mgd = y Ibs/day). Final effluent
limitation effective 1 October 2008.

Calculate hmit based upon Attachment E. Final effluent limitation effective 1 QOctober 2008.
Calculate limit based upon Attachment E, where (x mg/L X 8.34 x 1.5 mgd = y Ibs/day). Final effluent limitation

Monthly Weekly Monthly Daily
Constituents Units Average Average” | Median | Maximum"
BOD' me/L (ppm) 302 45 60’
Ibs/day’ 375 563 751
Total Suspended Solids | mg/L (ppm) 30° 45* — 60°
Ibs/day’ 375 563 751
Settleable Solids ml/L 0.1 — --- 0.2




WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 28
SAN ANDREAS SANITARY DISTRICT
WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

Meonthily Weekly Monthly Daily
Constituents Units Average Average” | Median | Maximum"
Total Coliform MPN/100ml - - 23 230
Chiorine Residual /L (ppb) T 197
Ibs/day’ - 0.14 - 0.24
Copper (Total) ug/L (ppb) ! 7
Ibs/day’ 3 L 5
ug/L (ppb) 105
Ibs/day’ 1.3° - _— -
Zing (Total) g/l (ppb) 6 - - 6
Ibs/day’ 7 - 7
ng/L (ppb) 510 - - -
Ibs/day’ 6.4° —-- - -
Dichlorobromomethane | pg/L (ppb) 2.1° —-- - -
[bs/day 0.026° — e- .
Bis(2-ethylhexyl) ug/L (ppb) 13.7° - - -
phthalate lbs/day 0.17° - — —
Aluminum (Total) pg/L (ppb) 216 “a- - 373
1bs/day 2.1 - - 4.7
Ammonia (Total) mg/L (ppm) - anm — i
lbs/day --- .- - 10

5-day, 20°C Biochemical Oxygen Demand.

Based upon a wet weather design discharge capacity of 1.5 mgd (x mg/L x 8.34 x 1.5 mgd = y lbs/day).
Calculate limit based upon Attachment D. Final effluent limitation effective 1 October 2008.

Calculate limit based upon Attachment D, where (x mg/L x 8.34 x 1.5 mgd = y Ibs/day). Final effluent

Calculate limit based upon Attachment F. Final effluent limitation effective 1 October 2008.

i
?  To be ascertained by a 24-hour composite.
3
4
5
immitation effective 1 October 2008.
&
7

Calculate limit based upon Attachment F, where (x mg/L x 8.34 x 1.5 mgd = y Ibs/day). Final effluent
limitation effective 1 October 2008.

Interim limits effective until 30 September 2008.

Maximum one hour concentration Hmits identified in Attachment H.

Calculate limit based upon Attachment H, where (x mg/L x 8.34 x 1.5 mgd = y lbs/day).

Maximum four day average concentration limitation.

Maximum one hour average concentration limitation.

Except as noted.

4.  The arithmetic mean of 20°C BOD (5-day) and total suspended solids in effluent samples
collected over a monthly period shall not exceed 15 percent of the arithmetic mean of the
values for influent samples collected at approximately the same times during the same
period (85 percent removal).

5.  The discharge shall not have a pH less than 6.5 nor greater than 8.5.

6.  The peak wet weather flow through the trickling filter treatment facility shall not exceed
0.9 mgd.




WASTE DISCHARGE REQUIREMENTS ORDER NOQ. R5-2003-0151 29
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

7. The discharge flow to San Andreas Creek or the Calaveras River shall not exceed 1.5 mgd.
8. Survival of aquatic organisms in 96-hour bioassays of undiluted waste shall be no less than:
Minimum for any one bioassay - - -- - - - - - 70%
Median for any three or more consecutive bioassays - - - - 90%
C. Discharge Specifications, Flow Equalization Basin, Designated Land Disposal Area:

1. Treated wastewater discharged to the Designated Land Disposal Area shall not exceed
the following limits:

Monthly Monthly Daily

Constituents Units Average Median Maximum
BOD' mg/L 40? | 80?
Settleable Solids mb/L 0.2 0.5
Total Coliform MPN/100ml. 23 230

: 5-day, 20°C biochemical oxygen demand (BOD)
2 Tq be ascertained by a 24-hour composite

2. Reclaimed wastewater shall meet the criteria contained in Title 22, Division 4, California
Code of Regulations (CCR), Section 60301, et seq.

3. The average dry weather flow through the treatment facility shall not exceed 0.4 mgd.

4. The maximum daily discharge to the Designated Land Disposal Area shall not exceed
0.9 million gallons.

5. Objectionable odors originating at this facility shall not be perceivable beyond the
limits of the wastewater treatment and disposal areas or property owned by the
Discharger.

6.  Asameans of discerning compliance with Limitation C.5, the dissolved oxygen content
in the upper zone (1 foot) of wastewater in ponds shall not be less than 1.0 mg/L,

7. The effluent polishing ponds shall not have a pH less than 6.5 or greater than 8.5 averaged
over any 24-hour period. The effluent storage reservoir shall not have a pH less than 6.5
or greater than 9.0 averaged over any 24-hour period.



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 30
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

8.  Ponds shall be managed to prevent breeding of mosquitos. In particular,

a.  Anerosion control program should assure that small coves and irregularities are
not created around the perimeter of the water surface.

b.  Weeds shall be minimized.
¢.  Dead algae, vegetation, and debris shall not accumulate on the water surface.

9.  Public contact with wastewater shall be precluded through such means as fences, signs,
and other acceptable alternatives.

10. Ponds and disposal trenches shall have sufficient capacity to accommeodate allowable
wastewater flow and design seasonal precipitation and ancillary inflow and infiltration
during the irrigation season (May through October). Design seasonal precipitation shall
be based on total annual precipitation using a return period of 100 years, distributed
monthly in accordance with historical rainfall patterns. Freeboard in the storage ponds
shall never be less than two feet (measured vertically to the lowest point of overflow).

11. There shall be no run off or overflow of effluent outside the Designated Land Disposal
Area. The trenches and ponds shall be protected from inundation from the one in one
hundred year storm event.

D. Sludge Disposal:

1. Collected screenings, sludges, and other solids removed from liquid wasies shall be
disposed of in a manner approved by the Executive Officer, and consistent with
Consolidated Regulations for Treatment, Storage, Processing, or Disposal of Solid Waste,
as set forth in Title 27, CCR, Division 2, Subdivision 1, Section 20005, et seq.

2. Any proposed change in sludge use or disposal practice from a previously approved
practice shall be reported to the Executive Officer and EPA Regional Administrator at least
90 days in advance of the change.

3. Use and disposal of sewage sludge shall comply with existing Federal and State laws and
regulations, including permitting requirements and techmical standards included in 40 CFR
503.

If the State Water Resources Control Board and the Regional Water Quality Control
Boards are given the authority to implement regulations contained in 40 CFR 503, this
Order may be reopened to incorporate appropriate time schedules and technical standards.
The Discharger must comply with the standards and time schedules contained in 40 CFR
503 whether or not they have been incorporated into this Order.



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 3
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

E. Receiving Water Limitations- San Andreas Creek and the Calaveras River:

Receiving Water Limitations are based upon water quality objectives contained in the Basin
Plan. As such, they are a required part of this permit. The discharge shall not cause the
following in the receiving water:

1. Concentrations of dissolved oxygen to fall below 7.0 mg/L (ppm). The monthly median of
the mean daily dissolved oxygen concentration at this location shall not fall below

85 percent of saturation in the main water mass, and the 95" percentile concentration
shall not fall below 75 percent of saturation.

2. Any individual pesticide or combination of pesticides to be present in concentrations that
adversely affect beneficial uses, and total identifiable persistent chlorinated hydrocarbon
pesticides to be present in the water column at concentrations detectable within the accuracy
of analytical methods approved by the Environmental Protection Agency or the Executive
Officer.

3. Oils, greases, waxes, or other materials to form a visible film or coating on the water
surface or on the stream bottom.

4. Oils, greases, waxes, floating material (liquids, solids, foams, and scums) or suspended
material to create a nuisance or adversely affect beneficial uses.

5. Aesthetically undesirable discoloration.
6.  Fungi, slimes, or other objectionable growths.
7. The turbidity to increase as follows:

a.  More than 1 Nephelometric Turbidity Units (NTUs) where natural turbidity is
between 0 and 5 NTUs,

b.  More than 20 percent where natural turbidity is between 5 and 50 NTUs.

c.  More than 10 NTUs where natural turbidity is between 50 and 100 NTUs,

d.  More than 10 percent where natural turbidity is greater than 100 NTUs.
8.  The normal ambient pH to fall below 6.5, exceed 8.5, or change by more than 0.5 pH units.
9. Deposition of material that causes nuisance or adversely affects beneficial uses.

10. The normal ambient temperature to increase more than 5°F,



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 32
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

11. Radionuclides to be present in concentrations that exceed maximum contaminant levels
specified in the California Code of Regulations, Title 22; that harm buman, plant, animal or
aquatic life; or that result in the accumulation of radionuclides in the food web to an extent
that presents a hazard to human, plant, animal, or aquatic life.

12.  Aquatic communities and populations, including vertebrate, invertebrate, and plant species,
to be degraded.

13.  Toxic pollutants to be present in the water column, sediments, or biota in concentrations that
adversely affect beneficial uses; that produce detrimental response in human, plant, animal, or
aquatic life; or that bioaccumulate in aquatic resources at Jevels which are harmful to human
health.

14. Violations of any applicable water quality standard for receiving waters adopted by the
Regional Board, the State Water Resources Control Board, or the U.S. Environmental
Protection Agency pursuant to the CWA and regulations adopted thereunder.

15. Taste or odor-producing substances to impart undesirable tastes or odors to domestic or
municipal water supplies or to fish flesh or other edible products of aquatic origin or to
cause nuisance or adversely affect beneficial uses.

16. The fecal coliform concentration in any 30-day period to exceed a geometric mean of
200 MPN/100 mL or cause more than 10 percent of total samples to exceed 400 MPN/100
mL.

F. Groundwater Limitations: The release of waste constituents from any storage, treatment, or
disposal component of the WWTP or DLDA shall not, in combination with other sources, cause
the following in groundwater:

1.  Beneficial uses to be adversely impacted or water quality objectives to be exceeded.

2. Any constituent concentration, when compared with background, to be incrementally
increased beyond the current concentration.

3. Total coliform organisms to equal or exceed a most probable number of 2.2/100 mL over
any seven-day period.

G. Provisions:

1. The Discharger shall comply with Monitoring and Reporting Program No. R5-2003-0151,
which is part of this Order, and any revisions thereto as ordered by the Executive Officer.

When requested by USEPA, the Discharger shall complete and submit Discharge
Monitoring Reports. The submittal date shall be no later than the submiital date specified
in the Monitoring and Reporting Program for Discharger Self Monitoring Reports.



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-015] 33
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

2. The treatment facilities shall be designed, constructed, operated, and maintained to prevent
inundation or washout due to floods with a 100-year return frequency.

3. The Discharger shall not allow pollutant-free wastewater to be discharged into the
collection, treatment, and disposal system in amounts that significantly diminish the
system's capability to comply with this Order. Pollutant-free wastewater means rainfall,
groundwater, cooling waters, and condensates that are essentially free of pollutants.

4. The Discharger shall report to the Regional Board any toxic chemical release data it reports
to the State Emergency Response Commission within 15 days of reporting the data to the
Commission pursuant to section 313 of the "Emergency Planning and Community Right to
Know Act of 1986.

5. Copper, Zinc, Dichlorobromomethane Effluent Limitation Time Schedules: Effluent
Limitations B.1., B.2,, and B.3. require the Discharger to comply with new monthly
average and daily maximum effluent limitations for CTR Pollutants including total copper,
total zinc, and dichlorobromomethane. The new final water quality based effluent
limitations for these CTR pollutants required by this Order shal] become effective on
1 October 2008. The Discharger shall comply with the following time schedule in order to
study and implement measures necessary to comply with these new limitations, or comply
with alternative final limitations developed using a methodology prescribed by Section 1.4

of the SIP:
Task Compliance Date
Submit-Compliance Alternatives Study Workplan 1 March 2004
Submit Compliance Alternatives Study Report 1 July 2005
Select Alternative(s) 1 October 2005

Submit Implementation Plan and Time Schedule for 1 January 2006
Selected Alternative(s)
Achieve Full Compliance 1 October 2008

The Discharger shall submit to the Regional Board on or before each compliance report
due date, the specified document or, if appropriate, a written report detailing compliance or
noncompliance with the specific schedule date and task. If noncompliance is being
reported, the reasons for such noncompliance shall be stated, plus an estimate of the date
when the Discharger will be in compliance. The Discharger shall notify the Regional
Board by letter when it returns to compliance with the time schedule.

As this schedule is greater than one year, the Discharger shall submit semi-annual progress
reports on 15 January and 15 July each year until the Discharger achieves compliance
with the final water quality based effluent limitations for these pollutants.

6. Dihition/Mixing Zone Study: The Discharger shall conduct a Dilution/Mixing Zone Study
to address requirements of SIP Section 1.4.2, including, but not limited to, whether the



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 34
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

discharge to the Calaveras River is completely or incompletely mixed and mixing zone
conditions specified by SIP Section 1.4.2.2. This study shall also specifically address
dilution and mixing zone issues as they pertain to fina)] effluent limitations for copper, zinc,
dichlorobromomethane, bis(2-ethylhexyl) phthalate, aluminum, ammonia, nitrates + nitrites,
iron, manganese, MBAS, and diazinon. This Study shall also include recommendations for
receiving water monitoring which can be used to determine compliance with final
limitations. Within oene (1) month of adoption of this Order the Discharger shall complete
and submit a Study Workplan. The final Dilution/Mixing Zone Study shall be completed and
submitted within ten (10) months of adoption of this Order. The results of this Study,
combination with the requirements of Provision E.4., shall be sufficient, considering water
year classifications, to conduct the determination of effluent limitations required by Section
1.3 of the SIP and to calculate water quality based effluent limitations in accordance with
Section 1.4 of the SIP. In some instances, interim performance-based effluent limits shall be
in effect until this Study is completed and the permit is reopened to incorporate final effluent
limits. This Order may be reopened after review of the final Study, and findings and
limitations incorporated into the Order as appropriate.

7.  Data Collection, Final/Interim Limits: The Discharger shall submit within ten (10) months
of adoption of this Order a Pollutant Data Collection Report summarizing pollutant data
collected pursuant to MRP No. R3-2003-XXX, a part of this Order. This report shall include
ambient Calaveras River pollutant data and, in combination with the Dilution/Mixing Zone
Study requirements of Provision G.6. and results of effluent monitoring, shall be sufficient to
calculate final water quality based or performance based interim or final effluent limitations for
several constituents including dichlorobromomethane, bis(2-ethylhexyl) phthalate, nitrates +
nitrites, iron, manganese, MBAS, diazinon, copper, zinc, aluminum and ammonia. This Order
may be reopened upon review of additional data collected pursuant to MRP No. R5-2003-XXX
or this summary report to include new findings and limitations if appropriate.

8.  Chronic Toxicity Testing: The Discharger shall conduct the chronic toxicity testing
specified in the Monitoring and Reporting Program. If the testing indicates that the discharge
causes, has the reasonable potential to cause, or contributes to an in-stream excursion above
the water quality objective for toxicity, the Discharger shall initiate a Toxicity Identification
Gvaluation (TIE) to identify the causes of toxicity. Upon completion of the TIE, the
Discharger shall submit a workplan to conduct a Toxicity Reduction Evaluation (TRE) and,
after Regional Board evaluation, conduct the TRE. This Order will be reopened and a
chronic toxicity limitation included and/or a limitation for the specific toxicant identified in
the TRE included. Additionally, if a chronic toxicity water quality objective is adopted by
the SWRCB, this Order may be reopened and a limitation based on that objective included.

9. Adoption of new Minimum Level’s (ML’s): Where an approved laboratory analytical
method and associated ML cannot, at this time, determine whether a CTR constituent is
present in the discharge above the applicable criteria, the Discharger shall resample for
these constituents if new ML’s are adopted by the SWRCB.



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 35
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

10. Reopeners: This Order may be reopened and effluent and/or receiving water limitations
modified based on new information, including information on copper, zinc,
dichlorobromomethane, bis(2-ethylhexyl) phthalate, aluminum, ammonia, nitrates + nitrites,
iron, manganese, MBAS, diazinon, and carbofuran, supplied as required by this Order.

11.  The Discharger shall comply with all the items of the “Standard Provisions and Reporting
Requirements for Waste Discharge Requirements (NPDES)”, dated 1 March 1991, which
are part of this Order. This attachment and its individual paragraphs are referred to as
“Standard Provisions.”

12.  The Discharger shall use the best practicable control to limit mineralization to no more than
a reasonable increment.

13.  This Order expires on 15 October 2008 and the Discharger must file a Report of Waste
Discharge in accordance with Title 23, CCR, not later than 180 days in advance of such date in
application for renewal of waste discharge requirements if it wishes to continue the discharge.

14.  Prior to making any change in the discharge point, place of use, or purpose of use of the
wastewater, the Discharger shall obtain approval of or clearance from the SWRCB
(Division of Water Rights).

15.  In the event of any change in control or ownership of land or waste discharge facilities
recently owned or controlled by the Discharger, the Discharger shall notify the succeeding
owner or operator of the existence of this Order by letter, a copy of which shall be
immediately forwarded to this office.

16. To assume operation under this Order, the succeeding owner or operator must apply in
writing to the Executive Officer requesting transfer of the Order. The request must contain
the requesting entity's full legal name, the State of incorporation if a corporation, address
and telephone number of the persons responsible for contact with the Regional Board and a
statement. The statement shall comply with the signatory paragraph of Standard Provision
D.6 and state that the new owner or operator assumes full responsibility for compliance
with this Order. Failure to submit the request shall be considered a discharge without
requirements, a violation of the California Water Code. Transfer shall be approved or
disapproved in writing by the Executive Officer.

I, THOMAS R. PINKOS, Executive Officer, do hereby certify the foregoing is a full, true, and correct
copy of an Order adopted by the California Regional Water Quality Control Board, Central Valley
Region, on 17 October 2003.

THOMAS R. PINKOS, Executive Officer

Amended : IME



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
CENTRAL VALLEY REGION

MONITORING AND REPORTING PROGRAM NO. R5-2003-0151

NPDES NO. CA0079464
FOR
SAN ANDREAS SANITARY DISTRICT
WASTEWATER TREATMENT PLANT
CALAVERAS COUNTY

This Monitoring and Reporting Program is issued pursuant to California Water Code Sections 13267
and 13383. For purposes of evaluating compliance with the limitations of Order No. R5-2003-0151, the
Discharger shall conduct monitoring and submit reports as specified below. To evaluate compliance
with the limitations of this Order, monitoring should occur within a brief enough period to be able to
evaluate the effect of the effluent on the ambient water quality. The Discharger shall not implement any
changes to this Program unless and until the Regional Board or Executive Officer issues a revised
Monitoring and Reporting Program.

Section 13267 of the Californja Water Code states, in part, "(a) A regional board, in establishing waste
discharge requirements may investigate the quality of any waters of the state within its region” and
"(b)(1) In conducting an investigation ... , the regional board may require that any person who ...
discharges ... waste ... that could affect the quality of waters within its region shall furnish, under penalty
of perjury, technical or monitoring program reports which the regional board requires.” This Monitoring
and Reporting Program to monitor groundwater and surface water required by Order No. R5-2003-0151
is necessary to assure compliance with Order No. R5-2003-0151. The Discharger operates the facility
that discharges waste subject to Order No. R5-2003-0151.

INFLUENT MONITORING
(year-round)

When discharging to San Andreas Creek or the Calaveras River, influent samples shall be collected at
approximately the same time as effluent samples and should be representative of the influent. Influent
monitoring shall be conducted regardless of whether the discharge is to land or surface waters, and shall
include at least the following:

Sampling
Constituent Units Type of Sample Frequency
Flow mgd Meter Continuous
20°C BOD;s mg/L, Ibs/day 24 hr. Composite Weekly
Suspended Solids mg/L, Ibs/day 24 hr. Composite Weekly
Specific Conductivity’ umhos/cm Grab Weekly
pH' pH Units Grab Weekly
Ammonia (Total, as N) mg/L Grab Monthly
Aluminum ng/L, Ibs/day Grab Monthly
Copper (Total)? ug/L, lbs/day Grab Monthly
Zine (Total)? wg/L, lbs/day Grab Monthly
Bis(2-ethylhexyl) phthalate? ng/L, lbs/day Grab Monthly
Iron ug/L, Ibs/day Grab Monthly
Manganese ng/L, Ibs/day Grab Monthly
MBAS pg/L, Ibs/day Grab Monthly



MONITORING AND REPORTING PROGRAM NO. R5-2003-0151 2
SAN ANDREAS SANITARY DISTRICT
WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

Sampling
Constituent Units Type of Sample Frequency
Diazinon® ng/L, Ibs/day Grab Twice Yearly

' Field Measurements.

? At aminimum the Discharger shall comply with the Monitoring Requiremnents for these constituents as outlined in
Section 2.3 and 2.4 of the Policy for Implementation of Toxics Standards for Inland Surface Waters, Enclosed Bays, and
Estuaries of California (SIP), adopted 2 March 2000 by the State Water Resources Control Board. For each priority
pollutant use an analytical method from the SIP, Appendix 4 with a Minimum Level (ML) below all applicable pollutant
criteria. In accordance with Section 2.4.2 of the SIP, the Discharger is to instruct the laboratory analyzing samples for
priority pollutants to establish calibration standards so that the ML is the lowest calibration standard. At no time is the
Discharger to use analytical data derived from extrapolation beyond the lowest point of the calibration curve. Report ail
peaks identified by the EPA test methods

®  Discharger must submit report outlining sample collection, Analytical test methods, and detection limits within 60 days
of permit adoption for approval. Report all peaks identified by the EPA test methods.

| EFFLUENT MONITORING
DISCHARGE TO SAN ANDREAS CREEK OR CALAVERAS RIVER
(from ponds when discharging to surface waters)

During the period of 1 November through 30 April of each year, effluent samples shall be collected from
the outfall when discharging to San Andreas Creek or the Calaveras River. Effluent samples shall be
collected downstream from the last connection through which wastes can be admitted into the outfall to
San Andreas Creek or the Calaveras River., Time of collection of samples shall be recorded. Samples
collected from the outfall having passed through the poliching ponds, shall be considered adequately

composited. The Efffuent monitoring shall include at least the following:

Sampling
Constituents Units Type of Sample Frequency
Flow mgd Meter Continuous
Chlorine Residual pg/L/, lbs/day Grab Daily
Temperature’ °F Meter Daily
Dissolved Oxygen' mg/L Meter Daily
pH"? pH Units Meter Daily
20° C BOD;s mg/L, Ibs/day 24 hr. Composite Weekly
Total Suspended Solids mg/L, Ibs/day 24 hr. Composite Weekly
Settleable Solids ml/L Grab Weekly
Electrical Conductivity @ 25° C’ pmhosicm Grab Weekly
Ammonia (Total, as N) mg/L, Ibs/day Grab Weekly
Total Coliform Organisms MPN/100 mL Grab Weekly
Copper (Total)? ug/L, Ib/day Grab Twice Monthly
Zinc (Total)* ug/L, Ib/day Grab Twice Monthly
Dichlorbromomethane® ug/L, lbs/day Grab Twice Monthly
Bis(2-ethythexyl) phthalate® ng/L, lbs/day Grab Twice Monthly
Nitrate 4+ Nitrite mg/L, Ibs/day Grab Twice Monthly
Aluminum (Total) pg/L, bs/day Grab Twice Monthly
Iron (Total) pg/L., Ibs/day Grab Twice Monthly
Manganese (Total) ng/L, lbs/day Grab Twice Monthly



MONITORING AND REPORTING PROGRAM NO. R5-20603-0151 3
SAN ANDREAS SANITARY DISTRICT
WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

Sampling
Constituent Units Tvpe of Sample Frequency
MBAS pg/L, Ibs/day Grab Twice Monthly
Hardness (as CaCO3)’ mg/L Grab Twice Monthly
Turbidity NTU Grab Monthly
Qil and Grease mg/L. Grab Monthly
Diazinon’ ng/L Grab Monthly
Acute Toxicity® % Survival Grab Quarterly
Standard Minerals® mg/L, as Grab Twice Yearly

approdpriate

Priority Pollutants® Grab ¢

R

Field Measurements.

Concurrent with ammonia monitoring.

Concurrent with ammonia monitoring.

At a minimuwn the Discharger shall comply with the Monitoring Requirements for these constituents as outlined in
Section 2.3 and 2.4 of the Policy for Implementation of Toxics Standards for Inland Surface Waters, Enclosed Bays, and
Estuaries of California (SIP), adopted 2 March 2000 by the State Water Resources Control Board. For each priority
pollutant use an analytical method from the SIP, Appendix 4 with a Minimum Level (ML) below all applicable pollutant
criteria. In accordance with Section 2.4.2 of the SIP, the Discharger is to instruct the laboratory analyzing samples for
priority pollutants to establish calibration standards so that the ML is the lowest calibration standard. At no time is the
Discharger to use analytical data derived from extrapolation beyond the lowest point of the calibration curve. Report all
peaks identified by the EPA test methods.

Concurrent with metals monitoring.

The acute bioassays samples shall be analyzed using EPA-821-R-2-012, Fifth Edition, or later amendment with Board
staff approval. Temperature and pH shall be recorded at the time of bioassay sample collection. Test species shall be
fathead minnows (Pimephales promelas).

Discharger must submit report outlining sample collection, Analytical test methods, and detection limits within 60 days
of permit adoption for approval. Report all peaks identified by the EPA test methods.

Standard Minerals shall include pH, hardness, silica, calcium, magnesium, hardness, phosphate, sodium, potassium,
bicarbonate alkalinity, carbonate alkalinity, sulfate, and chleride and include verification that the analysis is complete
(1.e. cation/anion balance).

Priority Pollutant monitoring to be conducted twice during the life of the permit.

[f the discharge is intermittent rather than continuous, then on the first day of each such intermittent
discharge, the Discharger shall monitor and record data for all of the constituents listed above, after
which the frequencies of analysis given in the schedule shall apply for the duration of each such
intermittent discharge. In no event shall the Discharger be required to monitor and record data more
often than twice the frequencies listed in the schedule.

RECEIVING WATER MONITORING

All receiving water samples shall be grab samples and be collected only during time of discharge to
surface waters. When discharge occurs to San Andreas Creek, the Discharger shall monitor receiving
water stations R-1 and R-2. When discharge occurs to the Calaveras River, the Discharger shall monitor
receiving water stations R-3 and R-4. Receiving water monitoring shall include:



MONITORING AND REPORTING PROGRAM NO. R5-2003-0151

SAN ANDREAS SANITARY DISTRICT
WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY
Station Description
R-1 100 feet upstream from the point of discharge in San Andreas Creek
R-2 500 feet downstream from the point of discharge in San Andreas Creek
R-3 100 feet upstream from the point of discharge in the Calaveras River
R-4 Downstream from the point of discharge in the Calaveras River, at defined
edge of Mixing Zone
Sampling
Constituents Units Station Frequency
Flow cfs or mgd R-1orR-3 Daily
Dilution Factor River Flow/Effluent Flow  R-1 or R-3/Effluent Daily
Dissolved Oxygen' mg/L R-1 and R-2 or Weekly
R-3 and R-4
Temperature' °F R-1and R-2 or Weekly
R-3 and R-4
Electrical Conductivity @25°C pmhos/cm R-1 and R-2 or Weekly
R-3 and R-4
pH"? pH Units R-1and R-2 or Weekly
R-3 and R-4
Turbidity NTU R-1 and R-2 or Twice Monthly
R-3 and R-4
Hardness, as CaCO3° mg/L R-1 orR-3 Twice Monthly
Fecal Coliform Organisms MPN/100 ml R-1 and R-2 or Monthly
R-3 and R-4
Ammonia (Total as N) mg/L R-1and R-2 or Monthly
R-3 and R-4
Copper (Total)* ug/L R-1 and R-2 or Monthly
R-3 and R-4
Zinc (Total)* ug/L R-1 and R-2 or Monthly
R-3 and R-4
Dichlorbromomethane® ug/L R-1 and R-2 or Monthly
R-3 and R4
Bis(2-ethylhexyl) phthalate* ng/L R-1 and R-2 or Monthly
R-3 and R-4
Nitrate + Nitrite mg/L R-1 and R-2 or Monthly
' R-3 and R4
Aluminum (Total) ng/L R-1 and R-2 or Monthly
R-3 and R-4
Iron (Total) pg/L R-1 and R-2 or Monthly
R-3 and R-4
Manganese (Total) ng/L R-1 and R-2 or Monthly
R-3 and R-4
MBAS ng/L R-1 and R-2 or Monthly
R-3 and R-4
Dijazinon® ng/L R-1 and R-2 or Monthly

R-3 and R-4



MONITORING AND REPORTING PROGRAM NO. R5-2003-0151 5
SAN ANDREAS SANITARY DISTRICT
WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY
Sampling
Constituents Units Station Frequency
. o o 1 ) 7

Priority Pollutants* R-1/R-3

B L R e

Field Measurements.

Concurrent with ammonia monitoring.

Concurrent with ammonia monitoring.

At a minimum the Discharger shall comply with the Monitoring Requirements for these constituents as outlined m
Section 2.3 and 2.4 of the Policy for Implementation of Toxics Standards for Inland Surface Waters, Enclosed Bays, and
Estuaries of California (SIP), adopted 2 March 2000 by the State Water Resources Control Board. For each priority
pollutant use an analytical method from the SIP, Appendix 4 with a Minimum Leve! (ML) below all applicable pollutant
criteria. In accordance with Section 2.4.2 of the SIP, the Discharger is to instruct the laboratory analyzing samples for
priority pollutants to establish calibration standards so that the ML is the lowest calibration standard. At no time is the
Discharger to use analytical data derived from extrapolation beyond the lowest point of the calibration curve. Report all
peaks identified by the EPA test methods.

Concurrent with metals monitoring,

Discharger must submit repart outlining sample collection, Analytical test methods, and detection limits within 60 days
of permit adoption for approval. Report all peaks identified by the EPA test methods.

Priority Pollutant monitoring to be conducted twice during the life of the permit.

In conducting the receiving water sampling, a log shall be kept of the receiving water conditions
throughout the reach bounded by Stations R-1 and R-2 when discharging to San Andreas Creek, or
R-3 and R-4 when discharging to the Calaveras River. Attention shall be given to the presence of:

a. Floating or suspended matter e. Visible films, sheens or coatings

b. Discoloration f. Fungi, slimes, or objectionable growths
c. Bottom deposits g. Potential nuisance conditions

d. Aquatic life

Notes on receiving water conditions shall be summarized in the monitoring reports.

THREE SPECIES CHRONIC TOXICITY MONITORING

Chronic toxicity monitoring shall be conducted to determine whether the effluent is contributing toxicity
to San Andreas Creek or the Calaveras River. The testing shall be conducted as specified in USEPA
Method EPA-821-R-02-013, Fourth Edition, or later amendment. Chronic toxicity samples shall be
collected at the outfall prior to its entering either San Andreas Creek or the Calaveras River. Grab
samples shall be representative of the volume and quality of the discharge. Time of collection samples
shall be recorded. The effluent tests must be conducted with concurrent reference toxicant tests. Both
the reference toxicant and effluent test must meet all test acceptability criteria as specified in the chronic
manual. If the test acceptability criteria are not achieved, then the Discharger must re-sample and re-test
within 14 days. Chronic toxicity monitoring shall include the following:

Species:  Pimephales promelas, Ceriodaphnia dubia, and Selenastrum capricornutum
Frequency: Annually



MONITORING AND REPORTING PROGRAM NO. R5-2003-0151 6
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

The Discharger shall conduct the chronic toxicity test using two controls and a minimum of 5 effluent
concentrations, using the dilution series listed below:

Dilution Series: Dilutions (%) Controls
100 30 25 12.5 6.25
Creek or

River Lab

Water Water
% Effluent 100 50 25 12.5 6.25 0 0
% Dilution Water* 0 50 75 87.5 93.75 100 0
% Lab Water 0 0 0 0 ¢ 0 100

* Dilution water shall be receiving water from San Andreas Creek or the Calaveras River taken upstream
from the discharge point.

DISCHARGE TO LAND

The following shall constitute the minimum monitoring of effluent discharged to the Designated Land
Disposal Area.

Sampling

Constituents Units Type of Sample Freguency
20°C BODs mg/L 24 hr. Composite Weekly
Settleable Solids ml/L Grab Weekly

- Total Coliform Organisms MPN/160 mL Grab Weekly
Electrical Conductivity @25°C pumhos/cm Meter Weekly
Flow to storage ponds mgd Meter Continuous
Flow to disposal trenches mgd Meter Daily

SLUDGE MONITORING

A composite sample of sludge shall be collected annually in accordance with EPA’s POTW Sludge
Sampling and Analysis Guidance Document, August 1989, and tested for the following metals:

Cadmium Copper Nickel
Chromium Lead Zinc

Sampling records shall be retained for a minimum of five years. A log shall be kept of sludge quantities
generated and of handling and disposal activities. The frequency of entries is discretionary; however,
the log should be complete enough to serve as a basis for part of the annual report.



MONITORING AND REPORTING PROGRAM NO. R5-2003-0151 7
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

GROUNDWATER MONITORING

The Discharger shall conduct a groundwater-monitoring program to determine whether
wastewater treatment and storage units are impacting underlying groundwater. Monitoring of the
three groundwater-monitoring wells (1 up gradient and 2 down gradient) shall be initiated by

1 January 2004, to assess the groundwater quality down gradient from the treatment plant,
storage basins and wastewater disposal trenches, and shall include at least the following:

Constituents Units Frequency

Ground water elevation' feet Quarterly

Electrical conductivity pmhos/cm Quarterly

Total Dissolved Selids mg/L Semi-annually

pH pH units Quarterly

Total coliform organisms MPN/ 100 ml Semi-annually

Nitrate {as N) mg/L Semi-annually

Standard Minerals® mg/L Every odd year

' The groundwater elevation shall be used to calculate the direction and gradient of ground water flow, which must be

reported.

Standard Minerals shall include pH, hardness, silica, calcium, magnesium, hardness, phosphate, sodium, potassium,
bicarbonate alkalinity, carbonate alkalinity, sulfate, and chloride and include verification that the analysis is
complete (i.e. cation/anion balance).

WATER SUPPLY MONITORING

A sampling station shall be established where a representative sample of the municipal water supply can
be obtained. Water supply monitoring shall include at least the following:

Sampling
Constituents Units Frequency
Standard Minerals’ mg/L Annually’
Electrical Conductivity” pmhos/cm Annually
@ 25°C
Total Dissolved Solids mg/L Annually

! Concurrent with effluent and receiving water samples.

% 1f the water supply is from more than one source, the EC shall be reported as a weighted average and
include copies of supporting calculations.

3 Standard Minerals shall include pH, hardness, silica, calcium, magnesium, hardness, phosphate, sodium,
potassium, bicarbonate alkalinity, carbonate alkalinity, sulfate, and chloride and include verification that
the analysis is complete (i.e. cation/anion balance).



MONITORING AND REPORTING PROGRAM NO., R5-2003-0151 8
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

REPORTING

Monitoring reports shall be submitted to the Regional Board by the first day of the second month
following sample collection. Annual monitoring results shall be submitted by the first day of the
second month following each calendar year, respectively.

In reporting the monitoring data, the Discharger shall arrange the data in tabular form so that the date,
the constituents, and the concentrations are readily discernible. The data shall be summarized in such a
manner to illustrate clearly whether the discharge complies with waste discharge requirements. The
highest daily maximum for the month, monthly and weekly averages, and medians, and should be
determined and recorded.

If the Discharger monitors any pollutant at the locations designated herein more frequently than is
required by this Order, the results of such monitoring shall be included in the calculation and reporting
of the values required in the discharge monitoring report form. Such increased frequency shall be
indicated on the discharge monitoring report form.

By 1 February of each year, the Discharger shall submit a written report to the Executive Officer
containing the following:

a. The names, certificate grades, and general responsibilities of all persons employed at the
WWTP (Standard Provision A.5).

b.  The names and telephone numbers of persons to contact regarding the plant for emergency and
routing situations.

c. A statement certifying when the flow meter and other monitoring instruments and devices were
last calibrated, including identification of who performed the calibration (Standard Provision
C.6).

d. A statement certifying whether the current operation and maintenance manual, and contingency
plan, reflect the wastewater treatment plant as currently constructed and operated, and the dates
when these documents were last revised and last reviewed for adequacy.

The Discharger may also be requested to submit an annual report to the Board with both tabular and
graphical summaries of the monitoring data obtained during the previous year. Any such request shall
be made in writing. The report shall discuss the compliance record. If viclations have occurred, the
report shall also discuss the corrective actions taken and planned to bring the discharge into full
compliance with the waste discharge requirements.

All reports submitted in response to this Order shall comply with the signatory requirements of
(Standard Provision D.6).



MONITORING AND REPORTING PROGRAM NO. R5-2003-0151 9
SAN ANDREAS SANITARY DISTRICT

WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

The Discharger shall implement the above monitoring program on the first day of the month following
effective date of this Order.

Ordered By: THOMAS R. PINKQS, Executive Officer

17 October 2003

(Date)
JME



INFORMATION SHEET

WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT
CALAVERAS COUNTY

Site Description and Background

The San Andreas Sanitary District Wastewater Treatment Plant (WWTP) is a publicly owned and
operated facility located in San Andreas, Calaveras County. The San Andreas Sanitary District was
formed as a public agency in the early 1950°s. The District includes all of San Andreas as well as some
outside areas, encompassing approximately 1,260 acres. The WWTP provides sewer services to
approximately 2,700 residents. There are approximately 1140 service connections, of which
approximately 1000 are residential users and 140 are commercial users. No industries are connected to
the system. San Andreas is the county seat of Calaveras County and experiences a substantial influx in
population during the day because of the high school, government centers and tourism,

The District (hereafter Discharger) has made significant improvements to the treatment facilitics in 1969
and in 1982, which were paid with public funds (Bonds) that are currently being repaid through monthly
user fees and property taxes. Funds provided in a grant from the State Water Resources Control Board
(SWRCB) in November 1992 were used for the rehabilitation of the headworks and the primary
clarifier, and expansion of the trickling filter. These modifications were completed during the summer
and fall of 1994, In 1994, grant funding from the State of California Small Community Grant Program
was used to increase the WWTP’s wet weather capacity. The Discharger’s collection system was
experiencing high inflow/infiltration during the wet weather in excess of the treatment plant capacity.
State funding was used to construct bypass appurtenances above both the primary clarifier and trickling
filter. Peak flows in excess of the treatment capacity of either freatment component may now be
bypassed to an irrigation basin which was converted to a wet weather equalization holding basin.
Excess wastewater is now stored during high flow events, and is pumped back to the headworks for
treatment when excess influent flows subside.

The Discharger’s collection system consists of approximately 18 miles of publicly owned sanitary sewer
pipe ranging in size from 4 inches to 12 inches. The Discharger also maintains five lift stations. The
current average dry weather flow to the treatment plant is approximately 0.3 million gallons per day
(mgd). Actual peak influent flows have not exceeded 0.9 mgd since the Discharger completed various
inflow/infiltration corrective actions in the 1990°s. The Discharger has implemented a continuing sewer
line preventative maintenance program, which includes video surveillance of the sewer lines and
cleaning and repairs as necessary. The average dry weather flow capacity of the WWTP is currently 0.4
mgd. The design flow capacity of the main WWTP is 0.9 mgd. As currently configured, the design
hydraulic capacity of the WWTP is 1.5 mgd (0.9 mgd in the main WWTP treatment train + 0.6 mgd in
the peak flow treatment train).

Treatment Plant Description

The WWTP components include a grit removal chamber, mechanical screen (for solids removal)
Parshall flume, flow metering, storm flow by-pass device for diverting excessive storm inflow to the
high flow treatment system and storage reservoir, pre-aeration basin, primary clarifier, re-circulating
trickling filter, secondary clarifier, sodium hypochlorite contact chamber, sodium bisulfite
dechlorination unit, heated unmixed anaerobic digester, sludge drying beds, three post-secondary



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 2
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

effluent polishing ponds, and a 6 million gallon storage reservoir. A diesel power generator 1s on site
and used in the event of electrical power loss. The Plant lay out and wastewater flow diagram is shown
in Attachment A, a part of this Order.

Dry Season Discharge (1 May — 31 October)

Disposal of treated wastewater is accomplished exclusively to land from 1 May through

31 October of each year. The Discharger owns approximately 180 acres of land for disposal, known as
the Dedicated Land Disposal Area (DLDA). Presently, the Discharger uses about 70 of those acres, as
the other 110 acres were recently purchased and are currently unimproved land. The treated wastewater
is first held in the effluent storage reservoir, then pumped to on-site evaporation, transpiration and
percolation ditches. The disposal ditches have a total length of approximately two miles, and vary in
depth from about 1.5 to 3.0 feet and in width from about 2 to 4 feet. Storm water run off, or excess
effluent from the trenches is returned to the storage reservoir via a return ditch. Vegetation control in
the DLDA is accomplished through prescribed burns by the local public fire agency.

Wet Season Discharge (1 November — 30 April)

From 1 November through 30 April, secondary treated effluent is discharged to the DLDA to the extent
feasible. Treated effluent that cannot be discharged to land is currently discharged to San Andreas
Creek, a tributary to Murray Creek, a tributary of the North Fork of the Calaveras River. Using the
effluent polishing ponds for storage, the WWTP is capable of discharging up to a maximum of 1.5 mgd
of treated effluent depending upon receiving water flows and considering the minimum 20:1 dilution
requirement. Discharge to surface waters is prohibited during the period of 1 May through 31 October
of each year.

The discharge to San Andreas Creek is disinfected secondary treated wastewater, which requires that
adequate dilution water be available in the creek at the time of discharge. Previous Order No. 5-01-118
required the Discharger to install a stream gauge monitor in Murray Creek to assure that when
discharges occur, the stream flows of the creek would provide at least a 20:1 (receiving water:effluent)
dilution ratio. The Department of Health Services has recommended that discharges of secondary
treated domestic wastewater, when not diluted by receiving water flows of at least 20:1, be tertiary
treated to reduce the concentration of human pathogens.

In previous Order No. 5-01-118, the Discharger proposed moving the point of effluent discharge from
San Andreas Creek, to Murray Creek, where it was expected that a larger watershed would provide for
higher sustained flows and a consistent minimum 20:1 dilution ratio. After installing a stream gauge
monitor on Murray Creek, the Discharger determined that moving the effluent discharge point
downstream from San Andreas Creek to Murray Creek might not result in a consistent minimum

20 to 1 dilution of receiving water to effluent recommended by the California Department of Health
Services. The Discharger subsequently completed studies to evaluate all available effluent disposal
options. In the February 2003 Effluent Disposal Options Assessment Report, the Discharger considered
reclamation, land disposal, winter only surface water discharge, and year-round surface water discharge
options. Results of this report indicate viable reclamation alternatives do not exist, and the complete
containment of wastewater on land during typical wet winters is infeasible. Considering these findings,
and the location of the WWTP in the rolling hills of the Sierra Foothills, this Report concluded that dry



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 3
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

season land disposal, combined with maximizing winter land disposal supplemented with a winter
surface water discharge was the superior option with regards to public health, the environment, and
economics. For the wet season surface water discharge portion of this option, the Discharger
determined that moving the point of effluent discharge downstream in the watershed, to the confluence
of Murray Creek and the North Fork of the Calaveras River, would provide a consistent minimum
dilution of 20 to 1 throughout the wet season period of discharge. The Discharger has proposed moving
the discharge location from San Andreas Creek to the Calaveras River 1 November 2004. The
Discharger has also proposed that the water will enter the Calaveras River via a ‘cross river diffuser’.

A California Environmental Quality Act (CEQA) Mitigated Negative Declaration was prepared by the
Discharger in support of the proposal to move the point of effluent discharge downstream to the
Calaveras River. This Mitigated Negative Declaration was approved by the Lead Agency (the
Discharger) on 19 March 2003. The Discharger has filed the Notice of Determination with the County
Clerk and Office of Planning and Research.

Beneficial Uses

Calaveras River

The existing beneficial uses of the Calveras River, from its source to New Hogan Reservoir, as
identified in Table II-1 of the Basin Plan include; body contact recreation, canoeing and rafting, (REC-
1); and other non-body contact recreation (REC-2); warm freshwater aquatic habitat (WARM); cold
freshwater aquatic habitat (COLD); migration of aquatic organisms (MIGR) in warm habitat, warm and
cold habitat spawning, reproduction, and/or early development (SPWN); and wildlife habitat (WILD).
Agricultural supply (AGR) including both irrigation and stock watering, is not identified in Table II-1 of
the Basin Plan as an existing beneficial use of the Calaveras River. However, active water rights
permits (stockwatering), have been identified downstream of the point of discharge along Murray Creek
and the North Fork Calveras River., The Regional Board is required to apply the beneficial uses of
municipal and domestic supply to the Calaveras River based on SWRCB Resolution No. 88-63 which
was incorporated into the Basin Plan pursuant to Regional Board Resolution 89-056, In addition, State
Board Resolution No. 88-63, incorporated into the Basin Plan pursuant to Regional Board Resolution
No. 89-056, provides that “Where a a body of water is not currently designated as MUN (municipal and
domestic supply beneficial use) but, in the opinion of a Regional Board, is presently or potentially
suitable for MUN, the Regional Board shall include MUN in the beneficial use designation. *“ Based
upon ambient receiving water data collected by the Discharger, the North Fork Calveras River, from its
source to New Hogan Reservoir, is suitable for MUN, therefore the MUN use is also designated as a
beneficial use of this water body. Also, the State Water Resources Control Board (State Board)
maintains an active water rights permit for domestic and irrigation supply use from New Hogan
Reservoir, downstream of the discharge.

The Basin Plan on page 11-1.00 states: “Protection and enhancement of existing and potential beneficial
uses are primary goals of water quality planning...” and with respect to disposal of wastewaters states
that ... disposal of wastewaters is [not] a prohibited use of waters of the State; it is merely a use which
cannot be satisfied to the detriment of beneficial uses.”



WASTE DISCHARGE REQUIREMENTS ORDER NG. R5-2003-0151 4
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

San Andreas Creek/Murray Creek

The Basin Plan at page 11-2.00 states that: “Existing and potential beneficial uses that currently apply to
surface waters of the basins are presented in Figure II-1 and Table II-1. The beneficial uses of any
specifically identified water body generally apply to its tributary streams.” The Basin Plan does not
specifically identify beneficial uses for San Andreas or Murray Creek, but the Basin Plan does identify
existing beneficial uses for the Calaveras River, as noted above, to which they are tributary.

In reviewing what existing beneficial uses that may apply to San Andreas Creck and Murray Creek, the
Regional Board has considered the following facts:

a. Domestic, Municipal, and Agricultural Irrigation Supply

The Regional Board is required to apply the beneficial uses of municipal and domestic supply
to San Andreas Creek and Murray Creek based on SWRCB Resolution No. 88-63 which was
incorporated into the Basin Plan pursuant to Regional Board Resolution 89-056. The State
Water Resources Control Board (SWRCB) has issued water rights permits to existing water
users along Murray Creek and the Calaveras River downstream of the discharge for domestic
and irrigation uses. Since San Andreas Creek and Murray Creek are ephemeral streams, the
creeks likely provide groundwater recharge during periods of low flow. The groundwater is a
source of drinking water. In addition to the existing water uses, growth in the area, downstream
of the discharge is expected to continue, which presents a potential for increased domestic and
agricultural uses of the water in San Andreas Creek and Murray Creek.

b. Groundwater Recharge

In areas where groundwater elevations are below the stream bottoms, water from the streams
will percolate to groundwater. Since San Andreas Creek and Murray Creek are at times almost
dry, it is reasonable to assume that the stream water is lost by evaporation, flow downstream
and percolation to groundwater thereby providing a source of domestic, municipal, and
irrigation water supply.

¢. Freshwater Replenishinent

When water is present in San Andreas Creek and Murray Creek, there is hydraulic continuity
between San Andreas Creek, Murray Creek and the Calaveras River. During periods of
hydraulic continuity, San Andreas and Murray Creeks add to the water quantity and may
impact the quality of water flowing downstream in the Calaveras River.

d. Water Contact and Non-Contact Recreation and Esthetic Enjoyment

The Regional Board finds that the discharge flows through areas where there is ready public
access to San Andreas and Murray Creek. Exclusion of the public is unrealistic and contact
recreational activities currently exist along the creeks. These uses are likely to increase as the
population in the area grows.



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 5
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

e. Preservation and Enhancement of Fish, Wildlife and Other Aquatic Resources.

San Andreas Creek and Murray Creek flow to the Calaveras River, The California Department
of Fish and Game (DFG) has verified that the fish species present in San Andreas and Murray
Creeks and downstream waters are consistent with both cold and warm water fisheries, and
that a cold water species has been found both upstream and downstream of the wastewater
treatment plant, The Basin Plan (Table II-1) designates the Calaveras River source to New
Hogan Reservoir, as being both a cold and warm freshwater habitat. Therefore, pursuant to the
Basin Plan (Table II-1, Footnote (2}), the cold designation applies to San Andreas and Murray
Creeks. The cold-water habitat designation necessitates that the in-stream dissolved oxygen
concentration be maintained at, or above, 7.0 mg/l. This approach recognizes that, if the
naturally occurring in-stream dissolved oxygen concentration is below 7.0 mg/l, the Discharger
is not required to improve the naturally occurring level.

Upon review of the flow conditions, habitat values, existing and potential beneficial uses of the
Calaveras River, and the facts described above, the Regional Board finds that the beneficial uses
identified in the Basin Plan for the Calaveras River, from it’s source to New Hogan Reservoir, are
applicable to San Andreas Creek and Murray Creek. In addition, beneficial uses not specifically
identified in the Basin Plan, as indicated above, exist or potentially exist in San Andreas Creek and
Murray Creek and must be protected.

The Board also finds that based on the available information and on the Discharger’s application, that
San Andreas Creek and Murray Creek, absent the discharge, are at times ephemeral streams. At other
times, natural flows within San Andreas Creek and Murray Creek help support the cold-water aquatic
life. Both conditions may exist within a short time span, where the Creeks would be dry without the
discharge and periods when sufficient background flows provide hydraulic continuity with the Calaveras
River. Dry conditions occur primarily in the summer months, but dry conditions, and low flow
conditions, may also occur throughout the year, particularly in low rainfall years. The lack of dilution
results in more stringent effluent limitations to protect contact recreational uses, drinking water-related
uses, agricultural water uses, and aquatic life. Significant dilution may occur during and immediately
following high rainfall events,

New Information- CTR/NTR and Other Pollutants

On 10 September 2001 the Executive Officer of the Regional Board issued a letter pursuant to Section
13267 of the California Water Code (CWC) requiring all NPDES Dischargers to conduct effluent and
receiving water monitoring and submit results of this monitoring in accordance with a time schedule
provided in the letter. The Discharger conducted a study to determine whether levels of NTR, CTR, or
other pollutants in the discharge have the reasonable potential to cause or contribute to an in-stream
excursion above a numeric or narrative water quality standard, including Basin Plan numeric or
narrative objectives. Results of this study were submitted in March 2003 with the new Report of Waste
Discharge (RWD) that proposed moving the point of discharge to the Calaveras River.



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 6
SAN ANDREAS SANITARY DISTRICT

EAM AMDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

Consideration of Effluent and Receiving Water Limitations
Evaluation of Dilution Credit

San Andreas Creek/Murray Creek

While the Discharger has proposed moving the point of effluent discharge downstream to the Calaveras
River, extension of the pipeline and completion of the project will not be complete until at least
November 2004. Until that time, the Discharger will continue to discharge treated effluent during the
wet season at the historical location in San Andreas Creek. Only limited information regarding flows in
San Andreas Creek or Murray Creek is available, and no information is available regarding critical flow
conditions or flow conditions during extended dry periods. Limited flow data from Murray Creek
indicates that a consistent 20:1 dilution ratio cannot be maintained during all flow conditions.
Considering the limited watershed supporting San Andreas Creek and Murray Creek, it is likely that
flows during a dry fall/winter period could be negligible. Considering these conditions, and given the
new information on pollutant concentrations in the effluent, the reasonable potential analysis for
pollutants in the effluent discharged to San Andreas Creek, and the development of associated effluent
limitations, was accomplished considering no credit for dilution.

Previous Order No. 5-01-118 included a time schedule requiring tertiary treatment of any effluent
discharged that does not receive 20:1 dilution by 1 April 2606. This Order retains that time schedule.

Calaveras River _

This Order requires a minimum dilution ratio of 20:1 (receiving water to effluent) for the discharge of
treated secondary effluent to the Calaveras River. Development and consideration of dilution credits in
establishing and determining compliance with water quality-based effluent limitations for priorty
pollutants is described in Section 1.4.2. of the SIP. Dilution credit, mixing zones and mixing zone
analyses methods are also presented in Section 2 and Section 4 of the TSD. Considering miimum
dilution ratio of 20:1 required by this Order, a maximum dilution credit of 20 has been used in
accomplishing the reasonable potential analysis and developing effluent limitations where appropriate.

As the outfall and diffuser configuration and design have not been completed, the Discharger shall be
required, prior to commencing the discharge, to conduct a Dilution/Mixing Zone Study to verify
complete mixing of the discharge and characterize the extent of actual dilution. Points in the receiving
water where the applicable criteria/objective shall be met must also be defined in this study. This Order
may be reopened if the study indicates the discharge is not completely mixed, or if site specific
conditions concerning the discharge and the receiving water indicate that a smaller dilution credit is
necessary to protect beneficial uses and meet the conditions of the SIP. This study shall be completed
prior to discharge from the new outfall to the Calaveras River.

Concerning mixing zones, the SIP provides that a mixing zone shall be as small as practicable, and “The
Jfollowing conditions shall be met in allowing a mixing zone.

A. A mixing zone shall not:
(1) compromise the integrity of the entire waterbody;



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 7
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

(2)  cause acutely toxic conditions to aquatic life passing through the mixing zone;

(3)  restrict the passage of aquatic life

(4)  adversely impact biologically sensitive or critical habitats, including, but not
limited to, habitat of species listed under federal or State endangered species laws;

(5)  produce undesirable or nuisance aquatic life;

(6)  result in floating debris, oil, or scum;

(7)  produce objectionable color, odor, taste, or turbidity,

(8) cause objectionable bottom deposits;

(9)  cause nuisance;

(10) dominate the receiving water body or overlap a mixing zone from different outfalls,
or

(11) be allowed at or near any drinking water intake..

Considering these conditions, where applicable, maximum daily effluent limitations have been
developed for discharge to the Calaveras River considering acute criteria, an acute waste load allocation,
and no dilution credit, to prevent acutely toxic conditions at the point of discharge. Also where
applicable, average monthly effluent limitations have been developed considering chronic criteria, a
chronic wasteload allocation, and available dilution.

Consideration of Technology Based Effluent Limitations/Previous Permit Limits

Conventional Pollutants- Biochemical Oxygen Demand (BOD), Total Suspended Solids (TSS)
Technology-based treatment requirements under section 301(b) of the CWA represent the minimum
level of control that must be imposed in a permit issued under section 402 of the CWA. Regulations
promulgated at 40 CFR 122.44 (a) require technology-based effluent limitations to be placed in NPDES
permits based on national effluent limitations guidelines and standards, best professional judgment
(BP), or a combination of the two.

40 CFR Part 133 provides information on the level of effluent quality attainable through the application
of secondary of equivalent treatment. 40 CFR Part 133.102 describes the minimum level of effluent
quality attainable in terms of the parameters for biochemical oxygen demand (BOD), suspended solids
(SS), and pH.

BOD (mg/l) Suspended Solids (mg/)
30 Day Average 30 30
7 Day Average 43 45
30 Day Average 85% 85%
% Removal

Effiuent pH shall be maintained between 6.0 and 9.0

Results of monitoring indicate the Discharger is capable of meeting these limitations. Effluent
limitations for these conventional pollutants using these levels of effluent quality established in 40 CFR
Part 133.102 have been retained in the Order.



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 8
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

Disinfection

Previous Order No. 5-01-118 included an effluent limitation for total coliform, with a total coliform
count not to exceed 23 MPN (Most Probable Number)/100 ml (milliliters) as a monthly median
limitation, and 230 MPN/100ml as a daily maximum, with 20:1 ditution. These limitations were
established considering recommendations from the California Depariment of Health Services.
Beneficial uses of the Calaveras River, San Andreas Creek, and Murray Creek include body contact
recreation (REC-1) and other non-contact recreation (REC-2), and public access is not restricted up or
downstream in the vicinity of the discharge. Other beneficial uses include agricultural supply (AGR)
and municipal and domestic supply (MUN). The limitations of Order No. 5-01-118 are retained in this
new Order. As noted previously, limited flow information from San Andreas Creek and Murray Creek
indicate there may be instances where the dilution ratio falls below 20:1. As noted previously, this
Order includes a time schedule requiring tertiary treatment of any effluent discharged that does not
receive 20:1 dilution by 1 April 2003.

Consideration of Water Quality-Based Effluent Limitations

Federal regulations, 40 CFR Part 122.44 (d)(1)(1), require that NPDES permit effluent limitations must
control all pollutants which are or may be discharged at a leve]l which will cause or have the reasonable
potential to cause or contribute to an in-stream excursion above any State water quality standard,
including any narrative criteria for water quality. Beneficial uses, together with their corresponding
water quality objectives or promulgated water quality criteria, can be defined per federal regulations as
water quality standards.

The Porter Cologne Water Quality Control Act defines water quality objectives as “...the limits or levels
of water quality constituents or characteristics which are established for the reasonable protection of
beneficial uses of water or the prevention of nuisance within a specific area”. Water quality objectives
designed to protect beneficial uses and prevent nuisances are found in the Basin Plan, and may be stated
in either numerical or narrative form.

In determining whether a discharge has the reasonable potential to contribute to an in-stream excursion,
the dilution of the effluent in the receiving water may be considered where areas of dilution are defined.
The available dilution may also be used 1o calculate protective effluent limitations by applying wates
quality criteria at the edge of the defined mixing zone. These calculations include receiving water
pollutant concentrations which are typically based on worst-case conditions for flow and concentration.

If limited or no dilution is available, effluent limitations are set equal to the applicable water quality
objective or criteria which are applied at the point of discharge so the discharge will not cause the
receiving stream to exceed water quality objectives or promulgated criteria established to protect the
beneficial uses. In situations where receiving water flows are substantially greater than effluent flows,
as is required for the discharge to the Calaveras River, dilution may be considered in establishing
effluent limitations. However, when a receiving water is impaired by a particular pollutant or stressor,
Himited or no pollutant agsimilative eapacity may be available In spite of the available dilution. In these
instances, and depending upon the nature of the pollutant, effluent limitations may be set equal to or less
than the applicable water quality objectives or criteria which are applied at the point of discharge such
that the discharge will not cause or contribute to the receiving stream excursion above water quality



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 9
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

objectives or promulgated criteria established to protect the beneficial uses. At this time, the
characteristics of the effluent and receiving water mixing zone in the Calaveras River have not been
fully defined.

Priority Pollutants

Section 1.3 of the SIP requires a water quality based effluent limitation when the maximum effluent
concentration (MEC) or observed maximum background concentration (B) of a priority pollutant
exceeds an appropriate pollutant criterion. Based upon the study conducted by the Discharger, the
MEC’s of copper, zinc, dichlorobromomethane, and bis(2-ethylhexyl) phthalate have exceeded
applicable pollutant criteria of the CTR/NTR. Therefore, water quality-based effluent limitations for
these pollutants are required.

When required, Section 1.4 of the SIP provides four methods that may be used to develop effluent
limitations. These four methods include: (1) assigning a loading allocation based upon a completed
TMDL,; (2) use of a steady state model; (3) use of a dynamic model; or, (4) establishing effluent
limitations that consider intake water pollutants.

Water quality-based effluent limitations have been developed in this Order using the steady state model
described in Section 1.4 of the SIP and the TSD. Since the discharge is permitted only under conditions
of a mintmum of 20:1 dilution, development of these limitations has, where applicable, considered
dilution of the receiving water for pollutants with demonstrated assimilative capacity,

Data Adjustments

In most situations, USEPA’s NPDES regulations require that limits for metals in permit’s be stated as
total recoverable. Since most water quality criteria are expressed in the dissolved form, it is necessary
to translate between dissolved metal in ambient waters and total recoverable metal in effluent. USEPA
guidance on the use of translators provides three options including, (1) assuming the translator
equivalent to the criteria guidance conversion factor, (2) developing a translator directly as the ratio of
dissolved to total recoverable metal, and/or, (3) developing a translator through the use of a partioning
coefficient. Reasonable potential analysis for this permit was conducted using the first option, applying
criteria guidance conversion factors. To assure that metals criteria are appropriate for the chemical
conditions under which they are applied, USEPA also provides for adjustment of the criteria through
application of the water-effect ratio (WER). The WER approach compares bioavailability and toxicity
of a specific pollutant in receiving waters and in laboratory waters. For this permit, reasonable potential
analysis was conducted using a WER default value of 1.

Effluent Limitations, CTR/NTR Aquatic Life Criteria

Copper

In studies conducted by the Discharger, the MEC for total copper was reported as 35 pg/L (ppb). The
minimum hardness of the effluent was reported as 68 mg/L (ppm) hardness as CaC0O3. This MEC
exceeds the adjusted freshwater aquatic life water quality acute (Criterion Maximum Concentration,
CMC) and chronic (Criterion Continuous Concentration, CCC) criteria for copper established in the
USEPA’s California Toxics Rule (9.7 ug/L (ppb) and 6.7 pg/L (ppb), respectively at 68 mg/L hardness



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 10
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

as CaCO3). As noted above, Section 1.3 of the SIP requires water quality-based effluent limitations
when the maximum effluent concentration (MEC) or observed maximum background concentration (B)
of a priority pollutant exceeds an appropriate pollutant criterion.

The maximum observed ambient background concentration (B) of total copper in the Calaveras River
was reported as 1.8 pg/L (ppb), with a minimum observed ambient background hardness reported as 60
mg/L (as CaCO03). Considering the total copper adjusted freshwater aquatic life acute and chronic
criteria at 60 mg/L hardness are 8.7 ug/L (ppb) and 6.0 pug/L (ppb) respectively, the data indicate that
the Calaveras River does have assimilative capacity for copper.

To prevent acutely toxic conditions at the point of discharge to the Calaveras River and in the zone of
initial dilution, a table expressing the maximum daily effluent limitation (MDEL) has been developed
for copper considering the acute aquatic life critetion (CMC) without consideration of dilution. In
accordance with Section 1.4 of the SIP, the acute effluent concentration allowance (ECA) shall be set
equal to the CMC, adjusted using the observed corresponding effluent hardness. Effluent hardness is
used in lieu of the receiving water hardness for the adjustment of the CMC since no credit was provided
for dilution. As the number of data points for the calculation is less than 10, a default coefficient of
variation (CV) of 0.6 shall be used in the calculation until sufficient data is collected. The MDEL shall
be calculated using the CV and the multipliers in Tables 1 and 2 of the SIP as shown below:

WATER QUALITY -BASED MDEL- Calaveras River
Copper (Total)
ECA acute CMC (@ Observed Effluent Hardness as CaCO3
Coefficient of Variation (Defaunlt) 0.6
LTA (acute) {(ECA acute *Table 1 Acute Multiplier)
Sampling Frequency (n) <4
MDEL (LTA*Table 2 MDEL Multiplier)

Attachment D provides an example of calculated MDEL’s for copper based upon a range of effluent
hardness values.

The average monthly effluent limitation (AMEL) has been developed considering the chronic aquatic
life criterion (CCC) for copper and a dilution credit of 20. In accordance with Section 1.4 of the SIP,
the C (priority pollutant criterion) shall be set equal to the CCC, adjusted using the observed ambient
background, receiving water hardness. The ECA shall be calculated using the formula ECA = C + D(C
— B) where C represents the adjusted chronic copper criterion, D represents the dilution credit, and B
represents the maximum observed ambient background concentration. As the number of data points for
the calculation is less than 10, a default CV of 0.6 shall be used until sufficient data is collected. The
AMEL shall then be calculated using the CV and the multipliers in Tables 1 and 2 of the SIP as shown
below: -



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 11
SAN ANDREAS SANITARY DISTRICT
SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY
WATER QUALITY -BASED AMEL- Calaveras River
Copper (Total)
C (chronic pollutant criterion) CCC @ Observed Receiving Water Hardness as CaCO3
D Dilution Credit = 20
B Maximum observed background concentration
ECA chronic C+D(C-B)
Coefficient of Variation (Default) 0.6
LTA (chronic) (ECA chronic *Table 1 Chronic Multiplier)
Sampling Frequency (n) <4
AMEL (LTA*Table 2 AMEL Multiplier)

Attachment D provides an example of calculated AMEL’s for copper based upon a range of receiving
water hardness values.

For discharge to San Andreas Creek, an AMEL and MDEL have been developed for copper considering
the critical ECA, and no dilution credit. Since a site-specific translator has not been developed for
copper as described in the SIP Section 1.4.1, the USEPA conversion factor was used in expressing the
dissolved copper criterion as total recoverable. Acute and chronic effluent concentration allowance’s
(ECA’s) shall be set equal to the adjusted acute and chronic copper criterion (criterion adjusted based
upon observed receiving water hardness), and the most limiting long-term average (LTA) discharge
condition for copper determined using Table 1 of the SIP, using a default CV of 0.6. The AMEL and
MDEL shall then be calculated using a steady state model (with no dilution credit) this CV and the
multipliers in Table 2 of the SIP as shown in the example below which uses an observed receiving water
hardness of 60 mg/L (as CaCO3):

WATER QUALITY BASED MDEL and AMEL-~ San Andreas Creek
Copper (Total)
Number of Cbservations 3
Effluent Maximum 35
Dilution Credit 0
ECA acute (@ 60 mg/L {ppm) hardness as CaCQ3) 8.7 ug/L
ECA chronic {@ 60 mg/L {ppm) hardness as CaCO3) 6.0 pg/L
Coefficient of Variation (Default) 0.6
LLTA acuie 2.8 -
LTA chronic 3.2
Limiting LTA (acute) = (ECA acute ¥Table 1 Acute Multiplier) 2.8
Sampling Frequency (n) < 4/mo
AMEL (LTA*Table 2 AMEL Multiplier) 4.3 ng/L (ppb)
MDEL (LTA*Table 2 MDEL Multiplier) 8.7 ng/L (ppb)

Using these calculations, a final AMEL of 4.3 pg/L (ppb) and MDEL of 8.7 pg/L (ppb) for copper
(total) would result at an observed receiving water hardness of 60 mg/L (as CaCO3) in accordance with
Sections 1.3 and 1.4 of the SIP using the adjusted copper criteria. The final AMEL and MDEL in this
Order are to be adjusted accordingly with results of corresponding receiving water monitoring for
upstream receiving water hardness as shown in Attachment C.



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 12
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

The Discharger cannot currently meet these limitations, whether discharging to San Andreas Creek, or
the Calaveras River. The Discharger has no processes specific to the removal of copper. Section 2.1 of
the SIP provides that: “Based on an existing discharger’s request and demonstration that it is infeasible
for the discharger to achieve immediate compliance with a CTR criterion, or with an effluent limitation
based on a CTR criterion, the RWQURB may establish a compliance schedule in an NPDES permit.” As
the average monthly and maximum daily effluent limitations for copper are new requirements in this
Order, the Discharger has not been afforded an opportunity to submit the compliance schedule
justification required by the SIP (Section 2.1). This Order requires the Discharger to provide this
information. Implementation of the new water quality based effluent limitations for copper become
effective on 17 December 2003 if a compliance schedule justification is not completed and submitted
by the Discharger to the Board. If a compliance schedule justification is completed and submitted by
this date, the final water quality based effluent limitations for copper become effective 1 October 2008,
and this Order includes a Provision outlining studies and a time schedule for compliance with the new
final effluent limitations for copper.

In accordance with the SIP, Sections 2.2.1 and 2.2.2, a numeric interim limitation for copper has been
established 1n this Order based upon cusrent facility performance. As shown below, this interim
limitation consists of a projected monthly average effluent total copper concentration of 105 pg/L (ppb)
derived using available effluent copper data (three data points}, and applying the statistical
methodologies for estimating maximum concentrations identified in Chapter 3 of USEPA’s Technical
Support Document for Water Quality-based Toxics Control (TSD, 1991). Derivation of this interim
copper limitation is summarized below:

INTERIM EFFLUENT LIMITATION
Copper {total)
Number of Observations 3
Minimum {pg/L, ppb) 17
Observed Maximum {pg/L, pph) 35
Coefticient of Variation (Default) 0.6
1"."[11.lt1'p]if:rl 3.0
Projected Monthly Average 105 (pg/L, ppb)

l From TSD Table 3-2

This Order includes new monitoring requirements for copper. The Order may be reopened to include a
new interim effluent limitation for copper after additional effluent data have been collected.

Zinc

In studies conducted by the Discharger, the MEC for total zinc was reported as 170 pg/L (ppb). The
minimum hardness of the effluent was reported as 68 mg/L (ppm) hardness as CaCO3. This MEC
exceeds the adjusted freshwater aquatic life water quality acute CMC and chronic CCC criteria for zinc
established in the USEPA’s CTR (86 pg/L (ppb) and 86 pg/l. (ppb), respectively at 68 mg/L hardness as
CaCO3). As noted above, Section 1.3 of the SIP requires water quality-based effluent limitations when
the MEC or observed maximum background concentration (B) of a priority pollutant exceeds an
appropriate pollutant criterion.



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 13
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

The maximum observed ambient background concentration (B) of total zinc in the Calaveras River was
reported as < 0.5 pg/L (ppb), with a minimum observed ambient background hardness reported as 60
mg/L (as CaCO3). Considering the total zinc adjusted freshwater aquatic life acute and chronic criteria
at 60 mg/L hardness are 78 pg/L (ppb) and 78 ug/L (ppb) respectively, the data indicate that the
Calaveras River does have assimilative capacity for zinc.

To prevent acutely toxic conditions at the point of discharge and in the zone of initial dilution, a table
expressing the MDEL has been developed for zinc considering the acute aquatic life criterion (CMC)
without consideration of dilution. In accordance with Section 1.4 of the SIP, the acute effluent
concentration allowance (ECA) shall be set equal to the CMC, adjusted using the observed
corresponding effluent hardness. Effluent hardness is used in lieu of the receiving water hardness for
the adjustment of the CMC since no credit was provided for dilution. As the number of data points for
the calculation is less than 10, a default coefficient of variation (CV) of 0.6 shall be used in the
calculation until sufficient data is collected. The MDEL shall be calculated using the CV and the
multipliers in Tables 1 and 2 of the SIP as shown below:

WATER QUALITY -BASED MDEL- Calaveras River
Zinc (Total
ECA acute CMC @ Observed Effluent Hardness as CaCO3
Coefficient of Variation {(Default) 0.6
LTA (acute) (ECA acute *Table | Acute Multiplier)
Sampling Frequency (n) <4
MDEL (LTA*Table 2 MDEL Multiplier)

Attachment F provides an example of calculated MDEL’s for zinc based upon a range of effluent
hardness values.

The AMEL has been developed considering the chronic aquatic life criterion (CCC) for zinc and a
dilution credit of 20. In accordance with Section 1.4 of the SIP, the C (priority pollutant criterion) shall
be set equal to the CCC, adjusted using the observed ambient background, receiving water hardness.
The ECA shall be calculated using the formula ECA = C + D(C — B) where C represents the adjusted
chronic zinc criterion, D represents the dilution credit, and B represents the maximum observed ambient
background concentration. As the number of data points for the calculation is less than 10, a default CV
of 0.6 shall be used until sufficient data is collected. The AMEL shall then be calculated using the CV
and the multipliers in Tables 1 and 2 of the SIP as shown below:

WATER QUALITY -BASED AMEL- Calaveras River
Zinc (Total)
C (chronic pollutant criterion) CCC @ Observed Receiving Water Hardness as CaCO3
D Dilution Credit = 20
B Maximum observed background concentration
ECA chronic C+D(C-B)
Coefficient of Variation {Default) 0.6
LTA (chronic) {ECA chronic *Table 1 Chronic Multiplier)
Sampling Frequency (n) <4
AMEL (LTA*Table 2 AMEL Multiplier)




WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 14
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

Attachment F provides an example of calculated AMEL’s for zinc based upon a range of receiving
water hardness values.

For discharge to San Andreas Creek, an AMEL and MDEL have been developed for zinc considering
the critical ECA, and no dilution credit. Acute and chronic effluent concentration allowance’s (ECA’s)
shall be set equal to the adjusted acute and chronic zinc criterion (criterion adjusted based upon
observed receiving water hardness), and the most limiting long-term average (LTA) discharge condition
for zinc determined using Table 1 of the SIP, using a default CV of 0.6. The AMEL and MDEL shall
then be calculated using a steady state model (with no dilution credit) this CV and the multipliers in

Table 2 of the SIP as shown in the example below which uses an observed receiving water hardness of
60 mg/L (as CaCO3):

WATER QUALITY BASED MDEL and AMEL- San Andreas Creek
Zinc (Total)
Number of Observations k]
Effluent Maximum 170
Dilution Credit 0
ECA acute (@ 60 mg/L (ppm) hardness as CaC0O3) 78 ug/L
ECA chronic (@ 60 mg/L (ppm) hardness as CaCO3) 78 pg/l
Coefficient of Variation (Default) 0.6
LTA acute 25
LTA chronic 4]
Limiting LTA (acute) = (ECA acute *Table | Acute Multiplier) 25
Sampling Frequency (n) < 4/mo
AMEL (LTA*Table 2 AMEL Multiplier) 39 ue/L (ppb)
MDEL {LTA*Table 2 MDEL Multiplier) 78 ng/L (pph)

Using these calculations, a final AMEL of 39 ug/L (ppb) and MDEL of 78 pg/L (ppb) for zinc (total)
would result at an observed receiving water hardness of 60 mg/L (as CaCO3) in accordance with
Sections 1.3 and 1.4 of the SIP using the adjusted zinc criteria. These final limitations are to be
adjusted accordingly with results of corresponding receiving water monitoring for upstream receiving
water hardness as shown in Attachment E.

The Discharger cannot currently meet these limitations whether discharging to San Andreas Creek or the
Calaveras River. The Discharger has no processes specific to the removal of zine. Section 2.1 of the SIP
provides that: “Based on an existing discharger’s request and demonstration that it is infeasible for the
discharger to achieve immediate compliance with a CTR criterion, or with an effluent limitation based
on a CTR criterion, the RWQCB may establish a compliance schedule in an NPDES permit.” As the
average monthly and maximum daily effluent limitations for zinc are new requirements in this Order,
the Discharger has not been afforded an opportunity to submit the compliance schedule justification
required by the SIP (Section 2.1). This Order requires the Discharger to provide this information.
Implementation of the new water quality based effluent limitations for zinc become effective on

17 December 2003 if a compliance schedule justification is not completed and submitted by the
Discharger to the Board. If a compliance schedule justification is completed and submitted by this date,
the final water quality based effluent limitations for zinc become effective 1 October 2008, and this



WASTE DISCHARGE REQUIREMENTS ORDER NO, R5-2003-0151 15
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

Order includes a Provision outhining studies and a time schedule for compliance with the new final
effluent limitations for zinc.

In accordance with the SIP, Sections 2.2.1 and 2.2.2, a numeric interim limitation for zinc has been
established in this Order based upon current facility performance. As shown below, this interim
limitation consists of a projected monthly average effluent total zinc concentration of 510 pg/L (ppb)
derived using available effluent zinc data (three data points), and applying the statistical methodologies
for estimating maximuim concentrations identified in Chapter 3 of USEPA’s TSD. Derivation of this
interim zinc limitation is summarized below:

INTERIM EFFLUENT LIMITATION
Zinc (total)

Number of Observations 3
Minimum (ug/L, ppb) 98
Observed Maximum (ug/L, ppb) 170
Coefficient of Variation (Default) 0.6
Multiplier 3.0

Projected Monthly Average 510 (ng/L, ppb)

! From TSD Table 3-2

This Order includes new monitoring requirements for zinc. The Order may be reopened to include a
new interim effluent limitation for zinc after additional effluent data have been collected.

Effluent Limitations, CTR/NTR Human Health Criteria

As noted in the Order findings, the MUN beneficial use applies to San Andreas Creek, Murray Creek,
and the Calaveras River. Section 1.1 of the SIP states in part that “Designated beneficial uses to which
human health criteria/objectives would apply include... municipal and domestic supply (MUN) and
water contact recreation (REC 1). Human health criteria/objectives are differentiated by whether
organisms alove from the water body are consumed compared to whether both organisms and water
Jrom the water body are consumed. Where MUN is designated, the latter situation applies.”

Dichiorobromomethane

A human health criterion for dichlorobromomethane of 0.56 ug/L (ppb), for consumption of both water
and organisms, was established in the CTR. In studies conducted by the Discharger, the MEC for
dichlorobromomethane was reported as 0.7 ug/L (ppb). This MEC exceeds the human health criterion
for dichlorobromomethane established in the CTR. Section 1.3 of the SIP requires water quality-based
effluent limitations when the MEC or observed maximum background concentration (B) of a priority
pollutant exceeds an appropriate pollutant criterion.

The maximum observed ambient background concentration (B) of dichlorobromomethane in the
Calaveras River was reported as < 0.46 pg/L (ppb). Considering this result assimilative capacity for
dichlorobromomethane exists within the Calaveras River.

For discharge to the Calaveras River, an AMEL was developed considering the human health criterion
for dichlorobromomethane and a dilution credit of 20 (minimum dilution ratio for discharge to the



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 16
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

Calaveras River). In accordance with Section 1.4 of the SIP, the C (priority pollutant criterion) was set
equal to the human health criterion. The ECA was calculated using the formula ECA = C + D(C - B)
where C represents the human health criterion, D represents the dilution credit, and B represents the
ambient background arithmetic mean concentration (for pollutant criterion intended to protect human
health from carcinogenic effects). Since the discharge to the Calaveras River occurs only under
conditions of a minimum of 20 to 1 dilution (receiving water : effluent), a dilution credit of 20 was used
in the ECA calculation. Concerning calculation of the arithmetic mean concentration (B), Section
1.4.3.2 of the SIP states: “If all samples are below the reported detection limits, the ambient background
concentration shall be set equal to the lowest of the individual reported detection limiis™. Since results
of both ambient background samples for dichlorbromomethane were less than detection limits, the
lowest individual reported detection limit was used in the calculation (< 0.20 pg/L (ppb). In accordance
with Section 1.4 of the SIP, the AMEL for dichlorbromomethane was then set equal to the calculated
ECA. The MDEL for dichlorobromomethane was then calculated by multiplying the ECA by the ration
of the MDEL multiplier to the AMEL multiplier using a default CV of 0.6, and a sampling frequency (n)
of <4. These AMEL and MDEL calculations are summarized below:

WATER QUALITY -BASED AMEL and MDEL- Calaveras River
Dichlorobromomethane
C Human health criterion (0.56 pg/L)
B Arithmetic mean background concentration (0.20 ug/L)
D Dilution Credit =20
ECA=C+D(C-B) ECA =0.56 +20(0.56 —0.2)= 7.8 pg/L
AMEL = ECA 7.8 pg/L
CoefTicient of Variation {Default) 0.6
Sampling Frequency (n) <4
MDEL = ECA (MDEL/AMEL multiplier) 7.8 (2.01) =15.5 ng/L

These water quality-based effluent limitations are substantially higher than the reported MEC of

0.7 ug/L (ppb). Considering the existing performance of the plant, and SWRCB Resolution No. 68-16,
a final limit based upon statistics and the MEC would be more appropriate than using the calculated
AMEL and MDEL. However, since only three effluent data points, and two receiving water data points
are currently available, collection and evaluation of additional effluent and receiving water data for
dichlorobromomethane is needed prior to establishing a final effluent limitation for the discharge to the
Calaveras River.

Concerning calculation of final effluent limitations for dichlorobromomethane, the SIP provides in
Section 1.4 that “If data are insufficient to calculate the effluent limitation, the RWQCB shall establish
interim requirements in accordance with Section 2.2.2.”

This Order includes a time schedule for the Discharger to collect sufficient information for the
calculation of final effluent limitations prior to discharge to the Calaveras River. Pursuant to Section
2.2.1 of the SIP, the water quality to be achieved includes prevention of toxic conditions in the
Calaveras River as a result of the discharge, and the maintenance of the highest quality water consistent
with the maximum benefit to the people of the State. The reason that final water quality-based effluent
limitations are not being incorporated into the permit as enforceable limitations at this time is because



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 17
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

insufficient effluent and receiving water data exists for proper calculation of final limitations. When
sufficient data are collected, it is the intent of the Regional Board to include final water quality-based
effluent limitations for dichlorobromomethane as enforceable limitations.

For discharge to San Andreas Creek, an AMEL was developed considering the human health criterion
for dichlorobromomethane and no dilution credit. In accordance with Section 1.4 of the SIP, the ECA
was set equal to the C (priority pollutant criterion), and the AMEL was then set equal to the ECA. The
MDEL for dichlorobromomethane was calculated by multiplying the ECA by the ration of the MDEL
multiplier to the AMEL multiplier using a default CV of 0.6, and a sampling frequency (n) of < 4. These
AMEL and MDEL calculations are summarized below:

WATER QUALITY -BASED AMEL and MDEL- San Andreas Creek
Dichlorgbromomethane
C Human health criterion (0.56 pg/L)
ECA=C ECA = 0.56 pg/L.
AMEL =ECA 0.56 ng/L

Coefficient of Variation (Default) 0.6
Sampling Frequency {n) <4

MDEL = ECA (MDEL/AMEL multiplier) 0.56 2.01)=1.1 pg/L

The Discharger cannot currently meet these limitations when discharging to San Andreas Creek. The
Discharger has no processes specific to the removal of dichlorobromomethane. Section 2.1 of the SIP
provides that: “Based on an existing discharger’s request and demonstration that it is infeasible for the
discharger (0 achieve immediate compliance with a CTR criterion, or with an effluent limitation based
on a CTR criterion, the RWQCB may establish a compliance schedule in an NPDES permit.” Asthe
average monthly and maximum daily effluent limitations for dichlorobromomethane are new
requirements in this Order, the Discharger has not been afforded an opportunity to submit the
compliance schedule justification required by the SIP (Section 2.1). This Order requires the Discharger
to provide this information. Implementation of the new water quality based effluent limitations for
dichlorobromomethane become effective on 17 December 2003 if a compliance schedule justification is
not completed and submitted by the Discharger to the Board. If a compliance schedule justification is
completed and submitted by this date, the final water quality based effluent limitations for
dichlorobromomethane become effective 1 October 2008, and this Order includes a Provision outlining
studies and a time schedule for compliance with the new final effluent limitations for
dichlorobromomethane.

In accordance with the SIP, Sections 2.2.1 and 2.2.2, a numeric interim limitation for
dichlorobromomethane has been established in this Order based upon current facility performance. As
shown below, this interim limitation consists of a projected AMEL dichlorobromomethane
concentration of 2.1 ug/L (ppb) derived using available effluent dichlorobromomethane data (three data
points), and applying the statistical methodologies for estimating maximum concentrations identified in
Chapter 3 of USEPA’s Technical Support Document for Water Quality-based Toxics Control (TSD,
1991). Derivation of this interim dichlorobromomethane limitation is summarized below:



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 18
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

INTERIM EFFLUENT LIMITATION
Dichlorpbromomethane
Number of Observations 3
Minimum (ug/L, ppb) <{.46
Observed Maximum (ug/L, ppb) 0.7
Coefficient of Variation (Default) 0.6
Multiplier’ 3.0
Projected Monthly Average 2.1 (ug/L, ppb)

! From TSD Table 3-2

Bis(2-ethylhexyl) phthalate

A human health criterion for bis(2-ethylhexyl) phthalate of 1.8 pg/L (ppb), for consumption of both
water and organisms, was established in the NTR. In studies conducted by the Discharger, the MEC for
bis(2-ethylhexyl) phthalate was teported as 3.6 ug/L (ppb). This MEC exceeds the human health
criterion for bis(2-ethylhexyl) phthalate established in the NTR. Section 1.3 of the SIP requires water
quality-based effluent limitations when the MEC or observed maximum background concentration (B)
of a priority pollutant exceeds an appropriate pollutant criterion.

The maximum observed ambient background concentration (B) of bis(2-ethylhexyl) phthalate in the
Calaveras River was reported as < 2.0 pg/L (ppb). Considering this result, it is unknown if and how
much assimilative capacity exists within the Calaveras River if any. No information is available
regarding ambient background concentrations of bis(2-ethylhexyl) phthalate in San Andreas Creek or
Murray Creek.

Concerning calculation of final effluent limitations for bis(2-ethylhexyl) phthalate for discharge to the
Calaveras River, the SIP provides in Section 1.4 that “If data are insufficient to calculate the effluent
limitation, the RWQCB shall establish interim requirements in accordance with Section 2.2.2.”

This Order includes a time schedule for the Discharger to collect sufficient information for the
calculation of final efffuent limitations prior to discharge to the Calaveras River. Pursuant to Section
2.2.1 of the SIP, the water quality to be achieved includes prevention of toxic conditions in the
Calaveras River as a result of the discharge, and the maintenance of the highest quality water consistent
with the maximum benefit to the people of the State. The reason that final water quality-based effluent
limitations are not being incorporated into the permit as enforceable limitations at this time is because
insufficient effluent and receiving water data exists for proper calculation of final limitations. When
sufficient data are collected, it is the intent of the Regional Board to include final water quality-based
effluent limitations for bis(2-ethylhexyl) phthalate as enforceable limitations.

In accordance with the SIP, Sections 2.2.1 and 2.2.2, for discharge to the Calaveras River, a numesic
interim limitation for bis(2-ethylhexyl) phthalate has been established in this Order based upon current
facility performance. As shown below, this interim limitation consists of a projected AMEL bis(2-
ethylhexyl) phthalate concentration of 13.7 pug/L (ppb) derived using available effluent bis(2-ethylhexyl)
phthalate data (two data points), and applying the statistical methodologies for estimating maximum
concentrations identified in Chapter 3 of USEPA’s Technical Support Document for Water Quality-



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 19
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

based Toxics Control (TSD, 1991). Derivation of this interim bis(2-ethylhexyl) phthalate limitation is
summarized below:

INTERIM EFFLUENT LIMITATION
‘Bis(2-ethylhexvl) phthalate
Number of Observations 2
Minimum (pg/L, pph) <20
Observed Maximum (ug/L, pph) 3.6
Coefficient of Variation (Default) 0.6
Multip]ier] 3.8
Projected Monthly Average 13.7 (ng/L, pph)

! From TSD Table 3-2

For discharge to San Andreas Creek, an AMEL was developed considering the human health criterion
for bis(2-ethylhexyl) phthalate and no dilution credit. In accordance with Section 1.4 of the SIP, the
ECA was set equal to the C (priority pollutant criterion), and the AMEL was then set equal to the ECA.
The MDEL for bis(2-ethylhexyl) phthalate was calculated by multiplying the ECA by the ration of the
MDEL multiplier to the AMEL multiplier using a default CV of 0.6, and a sampling frequency (n) of
<4. These AMEL and MDEL calculations are summarized below:

WATER QUALITY -BASED AMEL and MDEL- San Andreas Creek
Bis(2-ethylhexvl) phthalate
C Human health criterion (1.8 pg/L)
ECA=C ECA=1.8 ug/L.
AMEL =ECA 1.8 pp/L
Coefficient of Variation (Default) 0.6
Sampling Frequency (n) <4
MDEL = ECA (MDEL/AMEL multiplier) 1.8 (2.01) = 3.6 pg/L

The Discharger cannot currently meet these limitations when discharging to San Andreas Creek. The
Discharger has no processes specific to the removal of bis(2-ethylhexyl) phthalate. Compliance
schedules described in Section 2.1 of the SIP exclude NTR pollutants, therefore this Order does not
include a schedule of compliance with the final effluent limitation for bis(2-ethylhexyl) phthalate for
discharge to San Andreas Creek.

Other Pollutants/Objectives

Narrative Toxicity _

At p.III-8.00 the Basin Plan provides that relative to toxicity : “Ail waters shall be maintained free of
toxic substances in concentrations that produce detrimental physiological responses in human, plant,
animal, or aquatic life” At page 1, the TSD provides that “Where States have not developed chemical
specific numeric criteria, States may interpret their narrative standards for specific chemicals by using
EPA criteria updated with current quantitative visk values.” The TSD further states on page 1 “The
integrated approach must include the control of toxics through implementation of the “no toxics”
criterion and/or numeric criteria for the parameter of toxicity, the control of individual pollutants for
which specific chemical water qualily criteria exist in a state’s standard, as well as the use of biological



WASTE DISCHARGE REQUIREMENTS ORDER NO. R3-2003-0151 20
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

criteria. Reliance solely on the chemical specific numeric criteria or the narrative criterion or
biological criteria would result in only a partially effective State toxics control program.”

Under the CWA Section 304(a), USEPA has developed methodologies and specific criteria guidance to
protect aquatic life and human health. These methodologies are intended to provide protection for all
surface waters on a national basis. The methodologies have been subject to public review, as have the
individual criteria guidance documents. Water quality criteria developed under Section 304(a) of the
CWA are based solely on data and scientific judgments on the relationship between pollutant
concentrations and environmental and human health effects. Section 304(a) criteria do not reflect
consideration of economic impacts or the technological feasibility of meeting the chemical concentrations
in ambient water. Section 304(a) criteria provide guidance to States in adopting water quality standards
that ultimately provide a basis for controlling discharges or releases of pollutants, Staff has used
USEPA’s ambient water quality criteria as a means of supplementing the integrated approach to toxics
control, and in some cases deriving numeric limitations to protect receiving waters from toxicity as
required in the Basin Plan’s narrative objective of prohibiting toxic constituents in toxic amounts.

Aluminum

The Basin Plan does not provide a numeric water quality objective for aluminum. However, the USEPA
has developed National Recommended Ambient Water Quality Criteria for protection of freshwater
aquatic life for aluminum. The USEPA has recommended, as a freshwater ambient water quality
criteria for aluminum, a chronic, four day average criterion continuous conceniration (CCC) of 87 ug/L,
and an acute, one-hour average criterion maximum concentration (CMC) of 750 pg/L expressed in
terms of total recoverable metal in the water column. In establishing these criteria, USEPA notes that
there are three major reasons why the use of a water-effect ratio (WER) may be appropriate in applying
the aluminum criteria including the fact that the 87 pg/L. CCC was based on a toxicity test with striped
bass in water with low pH and [ow hardness.

Results of monitoring conducted by the Discharger indicate effluent aluminum concentrations ranged
from 160 pg/L to 580 pg/l.. The minimum pH of the effiuent has been reported as 6.8 pH units, and the
minimum hardness of the effluent has been reported as 68 mg/L as CaCO3. Results of monitoring of
the Calaveras River indicate ambient background concentrations of aluminum ranged from 40 pg/L. to
80 pe/L. The minimum pH of the Calaveras River has been reported as 7.8 pH Units during the period
of discharge (one data point), and the minimum hardness of the Calaveras River has been reported as

60 mg/L as CaCO3. No information is available on aluminum concentrations in San Andreas or Murray
Creek. Results of ambient background pH monitoring in San Andreas Creek during the period of
discharge from December 2002 through April 2003 have ranged from 6.9 to 7.2 pH Units.

Considering results of monitoring indicate periods of relatively low hardness and neutral pH, the MEC
for total aluminum is over 6 times greater than the CCC, the maximum ambient background
concentration of aluminum in the Calaveras River has been reported as high as 80 ug/L, the aquatic life
beneficial use, the narrative toxicity objective of the Basin Plan, and, the USEPA chronic criterion for
aluminum, the discharge has the reasonable potential to cause or contribute to an in-stream excursion
above a State water quality standard.



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 21
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

An AMEL and MDEL have been developed for aluminum considering the chronic aquatic life criteria, a
chronic waste load allocation, and discharge to the Calaveras River and available dilution. A steady
state model was used to develop an ECA using the example from the SIP where the ECA or waste load
allocation (WLA) = C + D(C — B) where C represents the chronic aluminum criterion, D represents the
dilution credit, and B represents the maximum observed ambient background concentration. The
AMEL and MDEL were then calculated using procedures in Section 5.4 and Appendix E of the TSD.
As the number of data points for the calculation is less than 10, a default CV of 0.6 was used in the
development of these limitations shown below:

WATER QUALITY -BASED AMEL and MDEL- Calaveras River
Total Aluminum
C Chronic Aquatic Life Criterion (87 ug/L)
B Maximum observed background concentration (80 pg/L)
D Dilution Credit = 20
WLA/ECA (chronic} = C + D{C ~ B) WLA/ECA = 87 + 20(87 - 80) =227 pg/L
Coefficient of Variation {Default) 0.6
LTA (chronic) = WLA ¢ * e (05642 —20,4] = 327 % 0.527 = 120
AMEL (95 Percentile, # samples = 2) = LTA ¢ # e [20,— 050,71 = 120 + 1.8 = 216 pg/L
MDEL =LTAc*el20-0.501= 120 + 3.11 = 373 pg/L

For discharge to San Andreas Creek, an AMEL and MDEL have been developed for aluminum
considering the chronic aguatic life criteria, a chronic waste load allocation, and no dilution credit. In
this instance the WLA was set equal to the chronic aquatic life criterion, WLA = C. The AMEL and
MDEL were then calculated using procedures in Section 5.4 and Appendix E of the TSD. Asthe
number of data points for the calculation is less than 10, a default CV of 0.6 was used in the
development of these limitations shown below:

WATER QUALITY -BASED AMEL and MDEL- San Andreas Creck
Total Aluminum
C Chronic Aquatic Life Criterion (87 ug/L)
WLA(chronic) = C WLA =87 pg/L
Coefficient of Variation (Default) 0.6
LTA (chronic) = WLA ¢ * ¢ [0:50,% 20,1 = 87+ 0.527 = 46
AMEL (95 Percentile, # samples = 2) —LTAc*el20,-056,21 =46 s 1.8 = 83 ng/L
MDEL =LTAc#e 2060562 =46 + 311 = 143 pg/L

Based upon the results of effluent monitoring, the Discharger cannot currently comply with these new
effluent limitations for aluminum. At Page I'V-16.00 the Basin Plan states “In no event shall an NPDES
permit include a schedule of compliance that allows more than ten years (from the date of adoption of
the objective or criteria) for compliance with water gquality objectives, criteria or effluent limitations
based on the objectives or criteria. Schedules of compliance are authorized by this provision only for
those water quality objectives or criteria adopted after the effective date of this provision {25 September
1995].” The narrative toxicity objective is not a new objective, therefore a schedule of compliance for



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 22
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

aluminum is not included in this Order. A separate Cease and Desist Order shall be proposed for
compliance with the new aluminum effluent limitations.

Ammonia

In December 1999, the U.S EPA published an Update of Ambient Water Quality Criteria for Ammonia
(1999 Ammonia Update). The 1999 Ammonia Update contains EPA’s most recent freshwater aquatic
life criteria for ammonia, superseding all previous EPA recommended freshwater criteria for ammonia.
The new criteria in the 1999 Ammonia Update reflect recent research and data since 1984, and are a
revision of several elements in the 1984 criteria, including the pH and temperature relationship of the
acute and chronic criteria and the averaging period of the chronic criterion. As a result of these
revisions, the acute criterion for ammeonia is now dependent on pIl and fish species present, and the
chronic criterion is dependent on pH and temperature. At lower temperatures, the chronic criterion 1s
also dependent on the presence or absence of early life stages of fish (ELS).

The other significant revision in the 1999 Ammonia Update is EPA’s recommendation of 30 days as the
averaging period for the ammonia chronic criterion. In addition, EPA recommends that within the
30-day averaging period, no 4-day average concentration should exceed 2.5 times the chronic criterion
(Criterion Continuous Concentration (CCC)).

In natural waters ammonia exists in two forms, un-ionized ammonia (NH,) and the ammonium ion
(NH,), with equilibrium controlled by temperature and pH. Whereas the 1984/1985 criteria were

derived based on un-ionized ammonia, which required a relationship with temperature, the criteria used
in the 1999 Update are expressed only as total (un-ionized plus ionized) ammonia.

The 1999 Update states in part that the available evidence indicates the toxicity of ammonia can depend
on ionic composition, pH, and temperature. The 1999 Update further states that based upon available
data for ammonia, evaluated using the procedures described in the “Guidelines for Deriving Numerical
National Water Quality Criteria for the Protection of Aquatic Organisms and Their Uses”, that, except
possibly where an unusually sensitive species is important at a site, freshwater aquatic life should be
protected if both of the following conditions are satistied for the temperature, T, and pH of the
waterbody:

1. The one-hour average concentration of total ammonia nitrogen (in mg N/L) does not
exceed, more than once every three years on the average, the CMC (acute criterion)
calculated using the following equations. Where salmonid fish are present:

ST "
. ¢ v pegan
Par wbwey gadex furd: mnn veg RO
it R i
e T

2A.  The thirty-day average concentration of total ammonia nitrogen (in mg N/L) does not
exceed, more than once every three years on the average, the CCC (chronic criterion)
calculated using the following equations.



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 23
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

Wi Eah phg W s ek ofesent

P .13 AN 1. I T sy = ST g
Cgaamee g, e e

Weny Bk -Mx?f;g‘{ 8 snsduk e whiard

L £ N Sy s R R

2B.  In addition, the highest four-day average within the 30-day period should not
exceed 2.5 times the CCC.

Both the CMC and CCC for ammonia are expressed in milligrams ammonia nitrogen per liter (mg N/L).

The beneficial uses of the Calaveras River, from its source to New Hogan Reservoir, and San Andreas
Creek include warm freshwater aquatic habitat (WARM), cold freshwater aquatic habitat (COLD),
migration of aquatic organisms (MIGR) in warm habitat, warm and cold habitat spawning, and
reproduction, and/or early development (SPWN). The early life stages of fish are likely present during
the permitted period of discharge.

The reported MEC of total ammonia is 16 mg/L (as N), with an average daily concentration of effluent
total ammonia reported as 2.2 mg/L (as N). The maximum effluent pH for the period of discharge from
November 1999 through April 2003 was reported as 7.8 pH Units, Without regard to dilution, the
discharge from the effluent has the reasonable potential to exceed the acute ambient water quality
ammonia criteria for the protection of fresh water aquatic life at the point of discharge to the Calaveras
River or San Andreas or Murray Creeks. The maximum total ammonia concentration reported in the
Calaveras River was reported as 1.1 mg/L (as N), and the maximum pH was reported as 7.8 pH Units.
Although simple steady state dilution calculations using the limited ambient data available indicate that
assimilative capacity for chronic toxicity is available in the Calaveras River, sufficient information is
not available to adequately determine mixing zone and dilution characteristics.

The Regional Board considered the level of ammonia in the effluent in light of the narrative toxicity
objective in the Basin Plan. For determining whether there is reasonable potential for an excursion
above this narrative objective, the Regional Board used the second method prescribed by 40 CFR
122.44(d)(vi) for determining reasonable potential, which relies on USEPA recommended criteria and
other information. The Board chose this method because USEPA’s recommended ambient water quality
criteria for ammonia have been developed using methodologies that are subject to public review, as is
the individual recommended criteria guidance document. Results of monitoring submitted by the
Discharger indicate the effluent discharged to the Calaveras River has the reasonable potential to cause
or contribute to an excursion above the acute ammonia criterion. Considering no dilution in San
Andreas Creek, results of effluent monitoring submitted by the Discharger indicate the effluent
discharged to San Andreas Creek has the reasonable potential to cause or contribute to an excursion
above the acute and chronic ammonia criteria.



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 24
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

Accordingly, to prevent acutely toxic conditions at the point of discharge to the Calaveras River, a one
hour maximum effluent limitation for total ammonia has been included in this Order based upon the
EPA’s ambient water quality acute toxicity criterion (Attachment H). Compliance with this limit will
require recording of effluent pH at the time that the samples are collected for ammonia, and may require
information regarding the presence or absence of salmonids in the Calaveras River. Because a minimum
20 to 1 dilution is required for discharge, acute toxicity is almost certainly the governing toxic criterion.
The extent of the chronic toxicity mixing zone will be evaluated in the Dilution/Mixing Zone Study. Based
upon the results on the Dilution/Mixing Zone Study, this Order may be reopened to include delineation of
a chronic toxicity mixing zone and additional chronic effluent limitations for ammonia, if warranted.

To prevent chronic and acutely toxic conditions at the point of discharge to San Andreas Creek, a one
hour maximum and AMEL for total ammonia have been included in this Order based upon the EPA’s
ambient water quality chronic and acute toxicity criteria (Attachment G and Attachment H).
Compliance with these limits will require recording of effluent pH and temperature at the time that the
samples are collected for ammonia, and may require information regarding the presence or absence of
salmonids in San Andreas Creek.

Based upon the results of effluent monitoring, the Discharger may not be able to consistently comply
with these new limitations for total ammonia. As noted previously, the narrative toxicity objective is not
a new objective, therefore a schedule of compliance for ammonia is not included in this Order. A
separate Cease and Desist Order shall be proposed for compliance with the new ammonia effluent
limitations.

Chlorine

The Discharger uses chlorine for the disinfection of treated wastewater. The Basin Plan does not
provide a numeric water quality objective for chlorine, but the Basin Plan does contain a narrative
toxicity objective. For determining whether there is reasonable potential for an excursion above this
narrative objective, the Regional Board used the second method prescribed by 40 CFR 122.44(d)(vi) for
determining reasonable potential, which relies on USEPA criteria and other information. The Board
chose this method because USEPA’s recommended ambient water quality criteria for chlorine have
been developed using methodologies that are subject to public review, as is the individual recommended
criteria guidance document. USEPA’s ambient water quality criteria for protection of aquatic life are 11
ug/L as a 4-day average (chronic) concentration, and 19 pg/L as a 1-hour average (acute) concentration
for total residual chlorine. Continuous use of chlorine for the disinfection of the final effluent presents a
reasonable potential for the discharge to cause or contribute to an excursion above the acute and chronic
chlorine criteria. This Order includes new eftluent limitations for chlorine based directly upon the
USEPA’s ambient water quality criteria. Based upon results of monitoring, and installation of the new
dechlorination unit, the Discharger is capable of consistently meeting these limitations.

Chemical Constituents Objective

For Chemical Constituents at page I11-3.00, the Basin Plan states ‘At a minimum, water designated for
use as domestic or municipal supply (MUN) shall not contain concentrations of chemical constituents in
excess of the maximum contaminant levels (MCLs) specified in the following provisions of Title 22 of the
California Code of Regulations...” Federal regulations at 40 CFR Section 122.44(d)(1)(vi)(A) allow the



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 25
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

state to establish effluent limitations using an explicit state policy interpreting its narrative objectives.
Use of MCL’s is appropriate to implement the chemical constituent objective of the Basin Plan. The
Calaveras River, San Andreas Creek, and Murray Creek are designated for use as domestic or municipal
supply (MUN). ‘

The Regional Board has considered the factors specified in California Water Code (CWC) Section
13263, including considering the provisions of CWC Section 13241 where appropriate. The Regional
Board is not required to consider the factors in CWC Section 13241 in applying existing water quality
objectives, including adopting new effluent limitations in this Order.

The Regional Board must implement the CWC consistent with the Clean Water Act (CWA). The CWA
precludes the consideration of costs when developing effluent limitations for NPDES permits necessary
to implement water quality standards (See Ackels v. EPA (ch Cir. 1993) 7 F.3d 862, 865-66). The
Regional Board may consider costs in developing compliance schedules. The Regional Board finds, on
balance, that these requirements are necessary to protect the beneficial uses of the Calaveras River, San
Andreas Creek, and Murray Creek.

Nitrate/Nitrite

The Basin Plan does not include a numeric objective for nitrate or nitrite. The USEPA has established a
primary Maximum Contaminant Level (MCL) for nitrate of 10 mg/L (as nitrogen (N)), and a primary
MCL for nitrite of 1 mg/L (as nitrogen (N)). USEPA has also established in the MCL a limit for total
nitrate -+ nitrite of 10 mg/L. Additionally, USEPA's ambient water quality criteria for nitrate, protective
of human health for consumption of water and organisms, is expressed also as a concentration of 10
mg/l (as N). In Title 22, Table 64431-A of the California Code of Regulations (CCR) the California
DHS has established a primary MCL for nitrate + nitrite (sum as nitrogen) of 10 mg/L, and a primary
MCL for nitrite (as nitrogen) of 1.0.

As reported by the Discharger, the MEC for nitrate + nitrite (as N) was 17.2 mg/L. Independently, the
MEC for nitrate was reported as 17 mg/L (as N), and the MEC for nitrite was reported as 0.2 mg/L (as
N). The average daily effluent concentration for nitrate + nitrite (as N) has been reported as 12.2 mg/L.
These nitrate + nitrite effluent concentrations, without regard to dilution, exceed the California DHS
primary MCL for nitrate + nitrite (as N). The maximum observed ambient background concentration of
nitrate + nitrite (as N} in the Calaveras River was reported as 1.7 mg/L. Independently, the maximum
observed ambient background concentration for nitrate was reported as 1.7 mg/L (as N), and the
maximum observed ambient background concentration nitrite was reported as less than 0.03 mg/L (as
N). The data indicate that the Calaveras River does have assimilative capacity for nitrate and nifrite.
Dilution and/or assimilative capacity was not considered for discharge to San Andreas Creek.

Considering these effluent monitoring results, the MUN beneficial use, the chemical constituent
objective of the Basin Plan, and the California DHS primary MCL for nitrate + nitrite, the discharge has
the reasonable potential to cause or contribute to an in-stream excursion above a State water quality
standard.



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 26
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

An AMEL and MDEL for discharge to the Calaveras River were considered for nitrate -+ nitrite (as N)
developed using the USEPA recommendations for permitting for human health protection as described
in Section 5.4.4 of the TSD. A steady state model was used to develop an ECA/WLA using the example
from the SIP where the ECA or WLA = C + D{C — B) where C represents the nitrate + nitrite criterion,
D represents the dilution credit, and B represents the arithmetic mean of the observed ambient
background concentration. The AMEL was then set equal to the WLA. The MDEL was calculated
using the multipliers in Table 5-3 of the TSD considering a default CV of 0.6 and the number of samples
per month. Development of these limitations is shown below:

WATER QUALITY -BASED AMEL and MDEL- Calaveras River
Nitrate + Nitrite
C Primary MCL {10 mg/L)
B Arithmetic mean background concentration (1.0 mg/L)
D Dilution Credit = 20
WLA/ECA (chrenic) = C + D{C —B) WLA/ECA = 10+ 20(10- 1) = 190 mg/L
Coefficient of Variation (Default) 0.6
n (# of samples per month) 2
AMEL 190 mg/L ‘
MDEL/AMEL ratio Using 99" percentile multiplier From TSD Table 5.3 = 1.31
MDEL 190 (1.31) = 249 mg/L

These water quality-based effluent limitations are substantially higher than the reported MEC 0f 17.2
mg/L (ppm). Considering the existing performance of the plant, and SWRCB Resolution No. 68-16, a
final limit based upon statistics and the MEC would be more appropriate than using the calculated
AMEL and MDEL. However, since only three effluent data points, and two receiving water data points
are currently available, collection and evaluation of additional effluent and receiving water data for
nitrate + nitrite is needed prior to establishing a final effluent limitation for the discharge to the
Calaveras River.

The reason that final water quality-based effluent limitations are not being incorporated into the permit
as enforceable limitations for discharge to the Calaveras River at this time is because insufficient
effluent and receiving water data exists for proper calculation of final limitations. When sufficient data
are collected, it is the intent of the Regional Board to reopen this Order and include final water quality-
based effluent limitations for nitrate + nitrite as enforceable limitations.

For discharge to San Andreas Creek, where dilution credit was not considered, an AMEL was developed
considering the USEPA recommendations for permitting for human health protection provided in
Section 5.4.4 of the TSD. The AMEL was set equal to the WLA, or in this case, the nitrate + nitirite
MCL (10 mg/L). Based upon the results of effluent monitoring, the Discharger may not be able to
consistently comply with these new limitations for nitrate + nitrite. As the chemical constituent
objective is not a new objective, a schedule of compliance for nitrate + nitrite is not included in this
Order. A separate Cease and Desist Order shall be proposed for compliance with the new AMEL.



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 27
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

Iron
In Title 22, Table 64449-A of the CCR, the California DHS has established a secondary MCL for iron of

300 pg/L considering consumer acceptance limits.

Results of monitoring conducted by the Discharger indicate effluent concentrations of iron ranged from
210 ug/L to 450 ug/L . The MEC, without regard to dilution, exceeds California DHS secondary MCL
for iron. The maximum observed ambient background concentration of iron in the Calaveras River was
reported as 130 pg/L. The data indicate that the Calaveras River does have assimilative capacity for
iron. Dilution and/or assimilative capacity was not considered for discharge to San Andreas Creek.

Considering the MEC, the MUN beneficial use, the chemical constituents objective of the Basin Plan,
and the California DHS secondary MCL for iron, the discharge has the reasonable potential to cause or
contribute to an in-stream excursion above a State water quality standard.

The criterion used to determine reasonable potential for iron is not related to aquatic toxicity or human
health. Considering the existing performance of the plant, and SWRCB Resolution No. 68-16, a final
limit based upon statistics and the MEC would be more appropriate than using a calculated AMEL and
MDEL based upon a human health WLA. However, since only three effluent data points, and two
receiving water data points are currently available, collection and evaluation of additional effluent and
receiving water data for iron is needed prior to establishing a final effluent limitation for the discharge to
the Calaveras River.

The reason that final water quality-based effluent limitations are not being incorporated into the permit
as enforceable limitations at this time is because insufficient effluent and receiving water data exists for
proper calculation of final limitations. When sufficient data are collected, it is the intent of the Regional
Board to include final water quality-based effluent limitations for iron as enforceable limitations.

For discharge to San Andreas Creek, where dilution credit was not considered, an AMEL was set equal
to the WLA, or in this case, the iron secondary MCL (300 pg/L). Based upon the results of effluent
monitoring, the Discharger may not be able to consistently comply with these new limitations for iron.
As the chemical constituents objective is not a new objective, a schedule of compliance for iron is not
included in this Order. A separate Cease and Desist Order shall be proposed for compliance with the
new AMEL,

Manganese
In Title 22, Table 64449-A of the CCR, the California DHS has established a secondary MCL for
manganese of 50 pg/L considering consumer acceptance limits.

Results of monitering conducted by the Discharger indicate effluent concentrations of manganese
ranged from 25 pg/L to 82 pg/l.. The MEC, without regard to dilution, exceeds California DHS
secondary MCL’s for manganese. The maximum observed ambient background concentration of
manganese in the Calaveras River was reported as 12 pg/L.. The data indicate that the Calaveras River
does have assimilative capacity for manganese. Dilution and/or assimilative capacity was not
considered for discharge to San Andreas Creek.



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 28
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

Considering the MEC, the MUN beneficial use, the chemical constituents objective of the Basin Plan,
and the California DHS secondary MCL for manganese, the discharge has the reasonable potential to
cause or contribute to an in-stream excursion above a State water quality standard.

The criterion used to determine reasonable potential for manganese is not related to aquatic toxicity or
human health. Considering the existing performance of the plant, and SWRCB Resolution No. 68-16, a
final limit based upon statistics and the MEC would be more appropriate than using a calculated AMEL
and MDEL based upon a human health WLA. However, since only three effluent data points, and two
receiving water data points are currently available, collection and evaluation of additional effluent and
receiving water data for manganese is needed prior to establishing a final effluent limitation for the
discharge to the Calaveras River.

The reason that final water quality-based effluent limitations are not being incorporated into the permit

as enforceable limitations at this time is because insufficient effluent and receiving water data exists for
proper calculation of final limitations. When sufficient data are collected, it is the intent of the Regional
Board to include final water quality-based effluent limitations for manganese as enforceable limitations.

For discharge to San Andreas Creek, where dilution credit was not considered, an AMEL was set equal
to the WLA, or in this case, the manganese secondary MCL (50 pg/L). Based upon the results of
effluent monitoring, the Discharger may not be able to consistently comply with these new limitations
for manganese. As the chemical constituent objective is not a new objective, a schedule of compliance
for manganese is not included in this Order. A separate Cease and Desist Order shall be proposed for
compliance with the new AMEL.

Methylene Blue Active Substances (MBAS)
In Title 22, Table 64449-A of the CCR, the California DHS has established a secondary MCL for
MBAS of 500 ug/L considering consumer acceptance limits.

Results of monitoring conducted by the Discharger indicate effluent concentrations of MBAS ranged
from 2,000 pg/L to 500 pg/L . The MEC, without regard to dilution, exceeds California DHS secondary
MCL for MBAS. The maximum observed ambient background concentration of MBAS in the
Calaveras River was reported as less than 50 pg/L.. The data indicate that the Calaveras River does have
assimilative capacity for MBAS. Dilution and/or assimilative capacity was not considered for discharge
to San Andreas Creek.

Considering the MEC, the MUN beneficial use, the chemical constituents objective of the Basin Plan,
and the California DHS secondary MCL for MBAS, the discharge has the reasonable potential to cause
or contribute to an in-stream excursion above a State water quality standard.

The criterion used to determine reasonable potential for MBAS is not related to aquatic toxicity or
human health. Considering the existing performance of the plant, and SWRCB Resolution No. 68-16, a
final limit based upon statistics and the MEC would be more appropriate than using a calculated AMEL
and MDEL based upon a human health WLA. However, since only three effluent data points, and two



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 29
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

receiving water data points are currently available, collection and evaluation of additional effluent and
receiving water data for MBAS is needed prior to establishing a final effluent limitation for the
discharge to the Calaveras River.

The reason that final water quality-based effluent limitations are not being incorporated into the permit
as enforceable limitations at this time is because insufficient effluent and receiving water data exists for
proper calculation of final limitations. When sufficient data are collected, it is the intent of the Regional
Board to include final water quality-based effluent limitations for MBAS as enforceable limitations.

For discharge to San Andreas Creek, where dilution credit was not considered, an AMEL was set equal
to the WLA, or in this case, the MBAS secondary MCL (500 pg/L). Based upon the results of effluent
monitoring, the Discharger may not be able to consistently comply with these new limitations for
MBAS. As the chemical constituents objective is not a new objective, a schedule of compliance for
MBAS is not included in this Order. A separate Cease and Desist Order shall be proposed for
compliance with the new AMEL.

Pesticides
The Basin Plan includes an objective for Pesticides, stating in part;

»  No individual pesticide or combination of pesticides shall be present in concentrations that
adversely affect beneficial uses

» Discharges shall not result in pesticide concentrations in bottom sediments or aquatic life that
adversely affect beneficial uses

e Pesticide concentrations shall not exceed those allowable by applicable antidegradation policies

¢ Pesticide concentrations shall not exceed the lowest levels technically and economically
achievable

As noted previously, the Basin Plan also includes a narrative toxicity objective which states, in part,
that: “4] waters shall be maintained free of toxic substances in concentrations that produce detrimental
physiological responses in human, plant, animal, or aguatic life.”

Diazinon

Diazinon is used for the control of pests in both agricultural and urban settings. For inland surface
waters within the Region, there are currently no adopted numeric objectives for diazinon.

For diazinon, the USEPA has published a tentative one-hour maximum acute criterion of 0.09 pg/L.
The California Department of Fish and Game (DFG) criteria published in March 2000 include a one-
hour average acute value of 0.08 pg/L and a four-day average chronic value of 0.05 ug/L.

Results of three effluent sampling events indicated one instance where diazinon was detected, at a
concentration of 1.6 ug/L. Results of two ambient background monitoring events in the Calaveras River
indicate concentrations of diazinon were less than 0.1 pg/I.. This information is not sufficient to



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 30
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

adequately assess whether the discharge has the reasonable potential to cause or contribute to an in-
stream excursion above a State water quality standard in the Calaveras River. This Order contains new
monitoring requirements for diazinon, and may be reopened, and effluent limitations established for
diazinon if appropriate, based upon additional data collection. Depending upon the nature of collected
data, the Discharger may be required to implement a study and develop source control actions, and/or
interim or final point of discharge effluent limitations may be established.

Considering the MEC, the aquatic life beneficial uses, the pesticide and narrative toxicity objectives of
the Basin Plan, and the California DFG criteria for diazinon, the discharge to San Andreas Creek has the
reasonable potential to cause or contribute to an in-stream excursion above a State water quality
standard.

An AMEL and MDEL have been developed for diazinon considering the most restrictive of a chronic or
acute WLA. Since the limiting LTA is derived from consideration of a chronic WLA, the AMEL and
MDEL have been developed for diazinon considering the chronic aquatic life criteria, a chronic waste
load allocation, and no dilution credit. The AMEL and MDEL were then calculated using procedures in
Section 5.4 and Appendix E of the TSD. A default CV of 0.6 was used in the development of these
limitations shown below:

WATER QUALITY -BASED AMEL and MDEL- San Andreas Creek
Diazinon
WLAc=Cec Chronic Aquatic Life Criterion (0.05 pg/L)
WLAa=Ca Acute Aquatic Life Criterion (0.08 pg/L)
LTA c (99" Percentile) =WLA ¢ * (.527)= 0.0263 pg/L
LTA a (99" Percentile) =WLA a+ (321)= (.0257 pg/L
LTA min = (.0263 pg/L
Coefficient of Variation (Default) 0.6
MDEL (99" Percentile) =LTA min (0.0263) » (3.11)=0.08 ug/L
AMEL (95 Percentile, # samples = 4) =LTA min {0.0263) » (1.55)= (.04 pg/L

Based upon the results of effluent monitoring, the Discharger may not be able to consistently comply with
these new limitations for diazinon. Additionally, based upon the use of current analytical methods,
routine monitoring may be unable to determine compliance with these limitations. Analytical methods for
compliance monitoring purposes will be specified in this Order. As the narrative toxicity and pesticide
objectives are not new objectives, a schedule of compliance for diazinon is not included in this Order.

A separate Cease and Desist Order shall be proposed for compliance with the new MDEL and AMEL.

Carbofuran

Carbofuran is a broad spectrum carbamate insecticide with applications for pest control in various food
and feed crops. In Title 22, Table 64444-A of the CCR, the California DHS has established a primary
MCL for carbofuran of 18 pg/L. The California Office of Environmental Health Hazard Assessment
{(OEHHA) has established a Public Health Goal for carbofuran in drinking water of 1.7 pg/L. In 1992,
the California DFG published an interim criterion to protect freshwater aquatic life of 0.5 pg/L as an
instantaneous maximum.



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 31
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

Results of three effluent sampling events indicated one instance where carbofuran was reported as
greater than the analytical detection method limit, but less than the method reporting limit, at a detected,
but not quantified (DNQ) concentration of 2.51 ug/L. Results from the two other rounds of effluent
monitoring indicated carbofuran concentrations were less than 1.3 and less than 1.1 pg/L. Results of
two ambient background monitoring events in the Calaveras River indicate concentrations of carbofuran
were less than 0.5 ug/L and less than 1.1 ug/L. This information is not sufficient to adequately assess
whether the discharge has the reasonable potential to cause or contribute to an in-stream excursion
above a State water quality standard. This Order contains new monitoring requirements for carbofuran,
and may be reopened, and effluent limitations established for carbofuran if appropriate, based upon
additional data collection. Depending upon the nature of collected data, the Discharger may be required
to implement a study and develop source control actions, and/or interim or ﬁnal point of discharge
effluent limitations may be established.

pH

The Basin Plan provides that the pH (of surface waters) shall not be depressed below 6.5 nor raised
above 8.5 pH Units. The Basin Plan further provides that changes in normal ambient pH levels shall not
exceed 0.5 pH Units in fresh waters with designated COLD or WARM beneficial uses. Although the
discharge will occur under conditions of 20 to 1 dilution, pH can significantly affect the mobility of
metals, and toxicity of ammonia, therefore the existing effluent limitation for pH has been retained in
this Order. This Order also retains receiving water limitations and monitoring requirements for pH.

Dissolved Oxygen

At Page II1-5.00, the Basin Pan provides surface water quality objectives for dissolved oxygen (DO),
and states, in part: For surface water bodies outside the legal boundaries of the Delta, the monthly
median of the mean daily dissolved oxygen (DO) concentration shall not fall below 85 percent of
saturation in the main water mass, and the 95" percentile concentration shall not fall below 75 percent
of saturation. The dissolved oxygen concentrations shall not be reduced below the following minimum
levels at any time.

Waters designated WARM 5.0 mg/l
Waters designated COLD 7.0 mg/l
Waters designated SPWN 7.0 mg/l

This Order retains the limitation that the discharge shall not cause the DO of the receiving water to fall
below 7.0 mg/l, in support of the COLD and SPWN beneficial uses and associated Basin Plan objective.

Temperature

Effluent and receiving water temperature affect numerous water quality conditions including ammonia
toxicity (increasing with increasing temperature) and oxygen saturation (decreasing with increasing
temperature). Additionally, warm waters may cause detrimental conditions of aquatic aversion or
attraction. The Basin Plan states that: “Af no time shall the temperature of... WARM intrastate waters
be increased more than 5°F above natural receiving water temperature”. Through the use of the pond
system, effluent temperatures are buffered, and under conditions of 20:1 dilution, the potential for the



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 32
SAN ANDREAS SANITARY DISTRICT

SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

discharge to increase the temperature of the Calaveras River or San Andreas Creek appears unlikely.
However, this Order contains receiving water limitations inclusive of the Basin Plan objectives.

Turbidity

Basin Plan states that: “Warters shall be free of changes in turbidity that cause nuisance or adversely
affect beneficial uses. Increases in turbidity attributable to controllable water quality factors shall not
exceed the following limits:

o Where natural turbidity is between 0 and 5 (NTUs), increases shall not exceed ] NTU

o Where natural turbidity is between 5 and 50 NTU'’s, increases shall not exceed 20 percent
o Where natural turbidity is between 50 and 100 NTU'’s, increases shall not exceed 10 NTU''s
o Where natural turbidity is greater than 100 NTU's, increases shall not exceed 10 percent”

This Order includes effluent and receiving water monitoring requirements for turbidity, and retains
receiving water limitations and monitoring requirements for turbidity.

Oil and Grease

The Basin Plan states that “Waters shall not contain oils, greases, waxes, or other materials in
concentrations that cause nuisance, result in a visible film or coating on the surface of the water or on
objects in the water, or otherwise adversely affect beneficial uses.” This Order includes effluent
monitoring requirements for Oil and Grease.

Treatment and Storage Ponds, Groundwater

The beneficial uses of the underlying ground water are municipal and domestic, industrial service,
industrial process and agricultural supply. The WWTP processes include the use of three polishing
ponds, the equalization basin, and the DLDA.

SWRCB Resolution 68-16 requires the Regional Board, in regulating the discharge of waste, to maintain
high quality waters of the State (i.e. background water quality) until it is demonstrated that any change
in quality will be consistent with the maximum benefit to the people of the State, will not unreasonably
affect beneficial uses, and will not result in water quality les than that described in the Regional Board’s
policies (e.g. quality that exceeds objectives). Some degradation of groundwater beneath the WWTP
and associated DLDA 1s consistent with Resolution 68-16 provided that:

a. the degradation is confined within a specified boundary;

b. The Discharger minimizes degradation by fully implementing, regularly maintaining, and
optimally operating best practicable treatment and control (BPTC) measures;

¢. The degradation is limited to waste constituents typically encountered in domestic
wastewater as specified in the groundwater limitation in this Order; and,



WASTE DISCHARGE REQUIREMENTS ORDER NO. R5-2003-0151 33
SAN ANDREAS SANITARY DISTRICT :
SAN ANDREAS WASTEWATER TREATMENT PLANT

CALAVERAS COUNTY

d. The degradation does not result in water quality less than that prescribed in the Basin Plan.

Some degradation of groundwater by some of the typical waste constituents released with the discharge
from a municipal wastewater utility, after effective source control, treatment, and control is consistent
with the maximum benefit to the people of the State. The technology, energy, and waste management
advantages of municipal utility service far exceed any benefits derived from a community otherwise
reliant on numerous concentrated individual wastewater systems, and the impact on water quality will be
substantially less. Degradation of groundwater by toxic pollutants other than those typically associated
with a WWTP, and by pollutants that can be effectively removed by conventional treatment (e.g. total
coliform bacteria) is prohibited. When allowed, the degree of degradation permitted depends upon many
factors including; background water quality, the pollutant, the beneficial uses of groundwater and most
stringent water quality objective, source control measures, and pollutant treatability. Economic prosperity
of the local community is of maximum benefit to the people of the State, and therefore sufficient reason
exists to accommodate growth and groundwater degradation around the WWTP, provided that the terms
of the Basin Plan including SWRCB Resolution 68-16, are met,

As required by previous Order No. 5-01-118, the Discharger is currently installing a series of three wells
to assess and monitor the impact of the discharge on groundwater, if any. This Order includes
groundwater limitations that allow groundwater to be degraded when compared to background
groundwater quality, but not to exceed water quality objectives. If groundwater quality has been
degraded by the operation of the WWTP beyond the quality described above, this Order may be
reopened, and specific numeric limitations imposed.

Sludge Disposal

The Discharger treats all primary and secondary sludge in a heated unmixed anaerobic digester. Drying
of digested sludge is accomplished by using sand-drying beds. Dried sludge is then stored on site,
characterized, then disposed of at the Calaveras County Landfill.

IJME



